MZ20

(Gas/LPG)

Scrubber-Sweeper
Parts Manual

/_ \
sl Lol SN LYo Te e ‘ : H ( )
Foam Scrubbing Technology \ 2
The Safe Scrubbing Alternative® / An ORBIO" Technology

TennantTrue™ Parts and Supplies
Hygenic® Fully Cleanable Tanks
FloorSmart ™ Integrated Cleaning System
ES “Extended Scrub System

. _ 331381
North America / International Rev. 011 (1-2012)
Wi tennantco.com RO OO

= B S [



L J L ]
POWER EQUIPMENT

Ref Part No.

82681

63810

51839

4 49263
D 82556

6 54930

Description Qty.

Bracket WIdt, Lpg Mount

Latch Assy, Lpg Tank Mtg, W/Nut
Nut Adjustable, Lpg Tank Mtg
Tie, Cable

Bracket, Vaporizer

G AT I N

Vaporizer, LPG

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1. (A) Identify the machine model.
2. (B) Identify the machine serial number from the data plate. | Pleasefill out at time of installation for

. . fut f :

3. (C) Ensure the proper serial number is used from wiuire reference

the parts list. Model No. -
EN| 4. Identify the part number and quantity.

Do not order by page or reference numbers.

5. Provide your name, company name, customer ID humber, Machine Options -
billing and shipping address, phone number and
purchase order number. Sales Rep. —

6. Provide detail shipping instructions. Sales Rep. phone no. -

Serial No. -

Customer ID Number -

(D) V - Identifies an assembly
A — ldentifies parts included in assembly Installation Date -

Tennant Company

PO Box 1452

Minneapolis, MN 55440

Phone: (800) 553-8033 or (763) 513-2850
www.tennantco.com

Thermo-Sentry, Touch-N-Go, 1-STEP, Clean—Wedge, Variable Drain Valve, EasyOpen, Grip—N-Go, MaxPro2, Dura-Track, SmartRelease,
InstantAccess, Duramer, FaST-PAK, ErgoSpace and Lower Total Cost of Ownership are US registered and unregistered trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Original Information, copyright © 2006 — 2012 TENNANT Company, Printed in U.S.A.




CN

Ll

i - SR TR
IAEA] TENNANT 24 Bl SR ARt RIS AR, BRCRANHER T DA ST, S i B
VERE T TR R R Y A A

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%f THELZ 59 1T .
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

o v - gEdt
A - FoRANHTEERHEA

& BT 18 .

WECRMIR SR %
B -

FAE -

HLERETT -

HERR-

HERERIESH -

P ID ®5 -

=

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N° modelo -

Ne serie —

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor —

Ne cliente -

Fecha de instalacion -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandees en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci—dessous pour assurer une livraison rapide.

1.

o » w N

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piece et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les pieces composant 'assemblage

A remplir au moment de I'installation a titre de référence.

N° du modéle -

N° de série -

Options de la machine -

Agent commercial —

Ne° tél. de 'agent commercial -

Numéro d'identification client -

Date d'installation —

JP

R=UDEHE 1 LREOEESRL TS

TENNANTR B D/AA—VE [ IEFEROHERFELCFIELY,

K oH TS ROTEXIL. A1 BE. FAX. £1-3FHTHELVELET.

ERICBETTEHESC. LT OFERSHMSEIEEN,

(A BROETLEERMSELLEEN,

. (B) HEDT—ASNLIZMREh TH ST LES

EHHSELFEEN,

. (C) "=V RPESRLT, DUTLESHELL AT

sy,
NR=YEBLHEEBMSELIIEN, 22T/ H505 D

R UEROSREETOCIXIESEETEEN,

BEHROBEH, 114, BEDES, HR/FELER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

© VvV -FELIVERLET
A - TEIVCEFNDA—VERLET

REHETEDRSIC, BERICIEALTUIN,

EF )No. —

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
FRiER -







GENERAL RECOMMENDED MAINTENANCE

Ref. Part No.
9002553
372575
369746
372440
9002554
372575
369746
372615
9007382
372575
369746
9007380
9002555
31613
25122
1021579
372440
9002613
31613
25122
1021579
372615
9007381
31613
25122
1021579
9007380
371972
1048295AM
1027290
87866
10137
20833
1033644
1024586
1019295
1020166
1022009
1022007
1017868
1031331
83874
1031011
1027719
1031945
1031823

[ 2 N 2N IR 2 2 2l NN L. AR 2N 2N RV 2 o SR i i RN

M20 Gas/LPG 331381 (4-1(

General Recommended Maintenance Iltems

Serial Number
(000000-
(000000-
(000000-
(000000~
(000000-003122
(000000-003122
(000000-003122
(000000-003122
(003123~
(003123-
(003123~
(003123-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-003122
(000000-003122
(000000-003122
(000000-003122
(000000-003122
(003123-
(003123~
(003123~
(003123~
(003123-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Maint Kit, Gas, 400hr[M20/T20]
Sparkplug [Gm ]

Element, Fltr, Air [Dn]

Filter, Fuel [Gm 1.61/3.01]

Maint Kit, Lpg, 400hr[M20/T20]
Sparkplug [Gm ]

Element, Fltr, Air [Dn]

Filter Kit, Fuelock, Lpg

Maint Kit, 400hr [M20/T20/M30 Lpg 2010]
Sparkplug [Gm, 1pick=1plug]

Element, Fltr, Air [Dn]

Filter, Fuelock,Lpg[Gm1.61 2010]
Maint Kit, Gas, 800hr[M20/T20]
Strainer, Hyd, 25 Gpm 100 Mesh

Cap, Breather, Hyd, 2.4 Ds

Filter Assy [Pt4 936498]

Filter, Fuel [Gm 1.61/3.01]

Maint Kit, Lpg, 800hr[M20/T20]
Strainer, Hyd, 25 Gpm 100 Mesh

Cap, Breather, Hyd, 2.4 Ds

Filter Assy [Pt4 936498]

Filter Kit, Fuelock, Lpg

Maint Kit, 800hr [M20/T20/M30 Lpg 2010]
Strainer, Hyd, 025gpm 100mesh 03psi
Cap, Breather, Hyd, 2.4 Ds

Filter Assy, Hyd, 10mic

Filter, Fuelock,Lpg[Gm1.61 2010]
Element, Fltr, Oil, Eng, Spin—-On

Filter, Panl, Syn, 4.2 X 20.0 X 30.0
Filter, Soltn, 20mesh, Pm12 3.1d 02.6l
Key, Ignition [Set Of 2]

Battery, Wet, 12vdc 0475cca

Wheel, 3.0d 1.38w 0.50b

Belt, Ribbed, 38.5I

Skirt, Neo, .06, 06.85w 27.95l, 08 Hole
Skirt, Neo, .18, 10.37w 27.95I, 12 H&S
Skirt, Neo, .06, 12.00w 45.88l, 07 Hole
Skirt, Neo, .06, 06.38w 40.86l, 06 Hole
Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole
Blade, Sqge, Front [Linard]

Blade, Sqge, Rear, Linatex

Gasket, Sqge

Blade, Sqge, 37.08I Linatex

Blade, Sqge, Front, 49.59| Pyu

Blade, Sqge, Rear, 53.78L Pyu

Blade, Sqge, .38 3.55w 038.3l, Ure

Qty.

NFRPRPNNRPRPRPRPRRPRNNRNRRPRPRRPRRPRPRRPRRPRPRPRPRRPRREPRPREPRPRREPREPIMNRRPRREPDIMRRLRLAR

11




GENERAL RECOMMENDED MAINTENANCE

Ref.

Part No.
1027716
1059091
1059092
1025005
1046980
1047238
84597
16411
16412
377540
377538
377537

General Recommended Maintenance Items

Serial Number

(000000-
(003077-
(003077-
(000000-
(003077-
(003077-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

003076

003076

e N N N N N N N N N N N

Description

Squeegee Assy, Sba, Ure

Blade, Sqge, Side Brush, Urethane
Blade, Sqge, Side Brush, Urethane
Squeegee Assy, Sba, Linatex

Blade, Sqge, Side Brush, Linatex
Blade, Sqge, Side Brush, Linatex
Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt
Paint, Airdry, Off-White, 120z

Paint, Airdry, Teal, 120z, Solid

Paint, Airdry, Blk, 120z

Paint, Airdry, Gray, 120z [Enamel]
Paint, Airdry, Iron Gray,120z[Pwdr Coat]

Qty.

PR RPRRRRPRPRRRRERE

0 Gas/LPG 331381 (NIL)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Scrub Head 2-4 Fig. 37 — Hopper Lift Arms Group . ........ 2-78
Fig. 2 — Brushes, Replacement, Side Brush 2-5 Fig. 38 — Hopper and Debris Screen Group 2-80
Fig. 3 —Main Frame Group .............. 2-6 Fig. 39 — Hopper Cover and Dust
Fig. 4 - Operator Station Group .......... 2-8 Filter Group .. ................. 2-82
Fig. 5 — Operator Station Insulation Group 2-10 Fig. 40 — Hopper Bumper Group .. ........ 2-84
Fig. 6 — Instrument Panel Group ........ 2-12 Fig. 41 — Hopper Door Group
Fig. 7-SeatGroup ................... 2-14 (000000-003061) ............. 2-86
Fig. 8 —SteeringGroup ................ 2-16 Fig. 42 — Hopper Door Group
Fig. 9 - Front Cover Group ............. 2-18 (003062- ) 2-88
Fig. 10 - Engine Cover Group . ... ........ 2-20 Fig. 43 — Cylindrical Scrub Brush
Fig. 11 — Engine and Mount Group .. ...... 2-22 Drive Group, Left Side ......... 2-90
Fig. 12 — Engine EFI Group, Gasoline Fig. 44 — Cylindrical Scrub Brush
(000000-001999) ............. 2-24 Drive Group, Right Side ........ 2-92
Fig. 13 — Engine EFI Group, Gasoline Fig. 45 — Cylindrical Scrub Brush Head
(002000-003122) ............. 2-26 Lit Group ............ ... .... 2-94
Fig. 14 — Engine EFI Group, Gasoline Fig. 46 — Cylindrical Brush Head
(003123- ) 2-28 Skirt Group ... 2-96
Fig. 15 — Engine EFI Group, LPG Fig. 47 — Squeegee Lift Group, Rear ...... 2-98
(000000-001999) ............. 2-30 Fig. 48 — Squeegee Group, Rear ........ 2-100
Fig. 16 — Engine EFI Group, LPG Fig. 49 - Squeegee Linkage Group, Rear . 2-102
(002000- ) 2-34 Fig. 50 — Squeegee Group, Right Side ... 2-104
Fig. 17 — Engine Vaporizer Group, LPG Fig. 51 — Squeegee Lift Group, Right Side 2-106
(002000-003122) ............. 2-36 Fig. 52 — Squeegee Group, Left Side ... .. 2-108
Fig. 18 — Engine Vaporizer Group, LPG Fig. 53 — Squeegee Lift Group, Left Side . 2-110
(003123~ ) 2-38 Fig. 54 — Solution Tank Group . .......... 2-112
Fig. 19 — Engine Fuel Tank Group, Gasoline Fig. 55 — Solution Tank Drain Group ... .. 2-116
(000000-001999) ............. 2-40 Fig. 56 — Solution Control Group ........ 2-118
Fig. 20 — Engine Fuel Tank Group, Gasoline Fig. 57 — Recovery Tank Group ......... 2-120
(002000- ) 2-42 Fig. 58 — Recovery Tank Drain Group .... 2-122
Fig. 21 - Engine Fuel Tank Group, LPG ... 2-44 Fig. 59 — Vacuum Fan Group, Scrubbing . 2-124
Fig. 22 — Engine Air Cleaner Group, Gasoline Fig. 60 — Vacuum Fan Group, Sweeping .. 2-126
(000000-001999) ............. 2-46 Fig. 61 — Hydraulic Schematic
Fig. 23 — Engine Air Cleaner Group, Gasoline (000000-002699) ............ 2-128
(002000- ) 2-48 Fig. 62 — Hydraulic Schematic
Fig. 24 — Engine Air Cleaner Group, LPG (002700-003297) ............ 2-130
(O00000-001999) ............. 2-50 Fig. 63 — Hydraulic Schematic
Fig. 25 — Engine Air Cleaner Group, LPG (003298- ) 2-132
(002000- ) 2-52 Fig. 64 — Hydraulic Hose Group, Steering
Fig. 26 — Engine Alternator and Fan Group 2-54 and Propel .................. 2-134
Fig. 27 — Engine Muffler Group Fig. 65 — Hydraulic Hose Group,
(000000-001999) ............. 2-56 Pump and Vacuum Fans ...... 2-136
Fig. 28 — Engine Muffler Group Fig. 66 — Hydraulic Hose Group,
(002000- ) 2-58 Brush and Hopper ............ 2-138
Fig. 29 — Engine Radiator Group Fig. 67 — Hydraulic Hose Group,
(000000-003038) ............. 2-60 Squeegee Lift ................ 2-140
Fig. 30 — Engine Radiator and Mount Group Fig. 68 — Hydraulic Pumps Group . .. .. ... 2-142
(003039- ) 2-64 Fig. 69 — Hydraulic Cooler and
Fig. 31 - Engine Radiator Hose Group TubesGroup ................. 2-144
(003039- ) 2-66 Fig. 70 — Hydraulic Reservoir Group ... .. 2-146
Fig. 32 — Battery and Electrical Group .. ... 2-68 Fig. 71 — Hydraulic Valves Group
Fig. 33 — Wheel Group, Front Drive ....... 2-70 (000000-002699) ............ 2-148
Fig. 34 — Wheel Group, Rear............. 2-72 Fig. 72 — Hydraulic Valve Group
Fig. 35 — Brake Pedal Linkage Group ..... 2-74 (002700- ) 2-150
Fig. 36 — Directional Pedal and
Linkage Group ................ 2-76
M20 Gas/LPG 331381 (4-1. 2-1




STANDARD PARTS

Contents Page
Fig. 73 — Electrical Schematic

(000000-001999) ......... 2-152
Fig. 74 — Electrical Schematic

(002000-002532) ......... 2-156
Fig. 75 — Electrical Schematic

(002533-003478) ......... 2-160
Fig. 76 — Electrical Schematic

(003479- ) 2-166
Fig. 77 — Electrical Schematic, Gas/LPG

Engine Harness

(000000-001999) ......... 2-172
Fig. 78 — Electrical Schematic, Gas

Engine Harness

(002000-003122) ......... 2-174
Fig. 79 — Electrical Schematic, Gas

Engine Harness

(003123- ) 2-176
Fig. 80 — Electrical Schematic, LPG

Engine Harness

(002000-003122) ......... 2-178
Fig. 81 — Electrical Schematic, LPG

Engine Harness

(003123~ ) 2-180
Fig. 82 — Electrical Wire Harnesses

Group, Main .............. 2-182
Fig. 83 — Electrical Wire Harness

Group, Headlight .......... 2-196
Fig. 84 — Electrical Wire Harness

Group, Hopper ............ 2-197
Fig. 85 — Electrical Wire Harness

Group, Hopper Cover ...... 2-200
Fig. 86 — Electrical Wire Harness

Group, Gasoline/LPG Engine .. 2-202
Fig. 87 — Electrical Wire Harness Group,

Gasoline/LPG Engine

Adapter Harness .......... 2-205
Fig. 88 — Label Group ............... 2-206

2-2

D Gas/LPG 331381 (4-11)



STANDARD PARTS

M20 Gas/LPG 331381 (4-1 2-3
Home §| Find... §Go To.. n n



STANDARD PARTS

Fig. 1 — Brushes, Replacement, Scrub Head

Ref.

NNR R R

Part No.
1026223
1026222
1027697
1030969
1040524
1059640

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000~

2-4

— N N N N N

354408

Description Qty.
Brush, Swp / Scb, 40l, Polypropylene

Brush, Swp / Scb, 40l, Super Abrasive

Brush, Swp / Scb, 40l, Polyester

Brush, Swp / Scb, 40l, Heavy Duty Polypropylene
Brush, Swp / Scb, 40l, Wndw, Polypropylene
Brush, Swp / Scb, 40L, Wndw, Super Abrasive

P RPNDNNDN

Gas/LPG 331381 (4-10)




STANDARD PARTS

Fig. 2 — Brushes, Replacement, Side Brush

12
7
10
11
9
7
8
|
354584
Ref. Part No. Serial Number Description Qty.

v 1 1027688 (000000- ) Brush Assy, Disk, Swp, 24.0d, Polypropylene 1
A 2 15539 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
A 3 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 4 24299 (000000- ) Bracket, Retainer, Spring 1
A 5 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 6 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
v 7 1042499 (000000- ) Brush Assy, Disk, Scg, 16.0 D, Soft Nylon 1
A 8 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 9 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 10 24299 (000000- ) Bracket, Retainer, Spring 1
A 11 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 12 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
v 7 1042500 (000000- ) Brush Assy, Disk, Scg, 16.0 D, Heavy Duty Polypropylene 1
A 8 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 9 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 10 24299 (000000- ) Bracket, Retainer, Spring 1
A 11 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 12 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
v 7 1042504 (000000- ) Brush Assy, Disk, Scg, 16.0 D, Super Abrasive 1
A 8 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
A 9 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
A 10 24299 (000000- ) Bracket, Retainer, Spring 1
A 11 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 12 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3

M20 Gas/LPG 331381 (10— 2-5




STANDARD PARTS

Fig. 3 — Main Frame Group

2-6 Gas/LPG 331381 (4-10)
Home§ Find... § Go To.. n n




STANDARD PARTS

354406
Fig. 3 — Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 9002401 (000000- Frame WIidt, Main, Repimt [m20 & T20] 1
2 1060130 (000000- Wheel, 06.0D 2.00W 1.19B, Gray Rbr 6
3 9006334 (000000-003062 Pin Kit, Wheel, Ci [M20/T20/M30] 2
4 761490 (000000-003062 Pin, Cotter, Hair, Dbl 2
5 9002400 (000000- Tower, WiIdt, Lift, Rh, Replmt [M20] 1
6 9002399 (000000- Tower, WIdt, Lift, Lh, Replmt [M20] 1
7 39283 (000000- Screw, Hex, M10 X 1.5 X 25, 8.8 10
8 32492 (000000- Washer, Flat, 0.38 Std 10
9 1017791 (000000- Channel, Upper, Tower, Lift

10 1037346 (000000- Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
11 39277 (001338- Screw, Hex, M8 X 1.25 X 25, 8.8

12 1019251 (000000- Pin WIdt, Pivot, Hppr

13 74455 (000000- Screw, Hex, M6 X 1.0 X 12, Fmg

14 1021327 (000000—-
15 367771 (000000—-
16 1027916 (000000—-
17 12317 (000000-
18 01686 (000000-
19 363458 (000000-
v 20 1019225 (000000-003382

Block, Guide, Hppr

Screw, Pan, M8 X 1.25 X 25, Ss

Panel WIdt, Filler

Screw, Hex, M10 X 1.5 X 30, Ss

Washer, Flat, 0.44b 1.00d .08, Ss

Tread, Non—-Skid, 01.9w 08.0I

Headlight, 12vdc, 27watt, 2.1a, Oval (Rpl by 1060942)

A 1031826 (000000-003382 Lamp, 12vdc [Speaker]
A 1031827 (000000-003382 Receptacle, Lamp [Speaker]
21 58819 (000000- Tread, Non-Skid, 03.0w 11.6l
22 53466 (001338- Clamp, Cable, Stl, 1.50d X 1.00w, 1hole
23 08709 (001338- Nut, Hex, Lock, M8 X 1.25, NI
24 32491 (001338- Washer, Flat, 0.31, Std
25 23146 (003063- Pin, Roll, .187d X 1.62I, .187/.192

26 1053838 (003063-
27 1062566 (003063-
28 34411 (003063-
v 29 1060942 (003383-
A 30 9007513 (003383-

Pin, 30mmd X 215mml

Washer, Flat, 1.26B 1.88D .13, Stl, PI
Pin, Cotter, Hair, 1.00d .178 Wir
Headlight, 12Vdc, Oval, Halogen
Lamp, Halogen [Speaker]

Nl e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

PNNNMNNMNNRPRPRPRPRPRPEPNERPRARARLPEAENAEANRE AR

M20 Gas/LPG 331381 (9-1( 2-7




STANDARD PARTS

Fig. 4 — Operator Station Group

//\/ .
Gas/LPG 331381 (9-09)
Go To. . n n

2-8




STANDARD PARTS

354407 - G/LP
Fig. 4 — Operator Station Group

Ref. Part No. Serial Number Description Qty.
1 9002409 (000000- ) Panel WIdt, Gas, Replmt 1
1 9002380 (000000- ) Panel WIdt, Gas, Replmt [W/Fast] 1
1 9002381 (000000- ) Panel WIdt, Gas, W/ Es, Replmt 1
1 9003422 (000000- ) Panel WIdt, Gas, Replmt, TJ (Japan only) 1
1 9003425 (000000- ) Panel WIdt, Gas, Repimt, TJ [W/Fast] (Japan only) 1
1 9003428 (000000- ) Panel WIdt, Gas, Replmt, TJ, W/Es (Japan only) 1
1 9003431 (000000- ) Panel Widt, LPG, Replmt 1
1 9003432 (000000- ) Panel WIdt, LPG, Replmt [W/Fast] 1
1 9003433 (000000- ) Panel Widt, LPG, Replmt, W/Es 1
1 9003423 (000000- ) Panel Widt, LPG, Replmt, TJ (Japan only) 1
1 9003426 (000000- ) Panel WIidt, LPG, Replmt, TJ [W/Fast] (Japan only) 1
1 9003429 (000000- ) Panel WIdt, LPG, Replmt, TJ, W/Es (Japan only) 1
2 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 1
3 04414 (000000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
4 1047169 (000000- ) Bracket, Mtg, Insulation 2
5 82727 (000000- ) Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl 1
6 01493 (000000- ) Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl 1
7 1030017 (000000- ) Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl 1
8 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
9 70157 (000000-001337 ) Clamp, Cable, Ss, 2.50d X 1.00w, 1h 1

10 08709 (000000-001337 ) Nut, Hex, Lock, M8 X 1.25, NI 2
11 39277 (000000-001337 ) Screw, Hex, M8 X 1.25 X 25, 8.8 7
12 32491 (000000-001337 ) Washer, Flat, 0.31, Std 18
13 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6l 4
14 1025435 (000000-001999 ) Panel Widt, Adj 1
14 1035832 (002000- ) Panel Widt, Adj [2007] 1
15 1030593 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
16 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 5
17 1021834 (000000- ) Panel, Access, Door 1
18 1027218 (000000- ) Mat, Floor 1
19 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
20 39349 (000000- ) Washer, Flat, 0.31 Sae 3
21 1022699 (000000- ) Panel, Access, Floor 1
22 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
23 363976 (000000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, Fl 1
24 39311 (000000- ) Nut, Hex, Std, M8 X 1.25 1
25 1020540 (000000-002412 ) Bracket WIidt, Mtg, Tank 1
26 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
27 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 5
28 1033975 (000000- ) Bracket, Mtg 1
29 1027267 (000000- ) Mat, Floor 1
30 1020904 (000000- ) Seal, Panl, Instmt 1
31 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 1ft 1
32 80288 (002000- ) Plug, Hole, Rnd, 0.81h, Blk 1
33 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
34 32491 (000000- ) Washer, Flat, 0.31, Std 17
35 1035997 (002413~ ) Bracket WIidt, Mtg, Tank 1
36 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
37 32490 (000000- ) Washer, Flat, 0.25, Std 2
38 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
39 1047295 (000000- ) Seal, Foam, 0.50 1

B
©

M20 Gas/LPG 331381 (10—(




STANDARD PARTS

/ -

A\

Fig. 5 — Operator Station Insulation Group

e o

\

nY;
N\

7

Gas/LPG 331381 (4-08)
Home §| Find... §Go To.. n n

2-10



STANDARD PARTS

Y
@
bl

Part No.
1034769
1034765
1040841
1023464
1034764
1034766
1034768
1034770
1023569

O©oOo~NOOTLA, WNPR

M20 Gas/LPG 331381 (4-04

Fig. 5 — Operator Station Insulation Group

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

R N = S

Description

Insulation, Flame-retardant, 0.75-0.88
Insulation, Flame-retardant, 0.75-0.88
Insulation, Flame—-Retardant, 0.75-0.88
Insulation, Flame—-Retardant, 0.75-0.88
Insulation, Flame-retardant, 0.75-0.88
Insulation, Flame-retardant, 0.75-0.88
Insulation, Flame-retardant, 0.75-0.88
Insulation, Flame-retardant, 0.75-0.88
Insulation, Flame—-Retardant, 0.75-0.88

354409

Qty.

PR RPRRRRRPR

2-11




STANDARD PARTS

Fig. 6 — Instrument Panel Group

2-12 Gas/LPG 331381 (4-10)
Home§ Find... § Go To.. n n



STANDARD PARTS

354410 - G/LP
Fig. 6 — Instrument Panel Group

Ref. Part No. Serial Number Description Qty.
v 1 9003453 (000000- Panel Kit, Instmt, Repair [M20/M30]
A 2 9002435 (000000- Label Kit, Panel, Repimt [M20]
v 1 9007912 (000000- Panel, Kit, Instmt, Replmt [M20/M30 ec—-H20 only]
A 2 9007913 (000000- Label Kit, Panel, Replmt [M20/M30 ec—H20 only]
3 16968 (000000- Nut, Hex, Lock, #08-32, NI
4 1028769 (000000- Flap, Battery
5 1028772 (000000- Bar, Flat, Ss, .06 X .50 X 10.0l 2/.19sl
6 1029362 (000000- Washer, Shid, Nyl [8-32]
7 361071 (000000- Plate, Mtg, Light
8 361073 (000000- Seal, Rbr, Clsd, 0.13, Instmt Panl
9 361075 (000000- Light, Panl, 14vdc, ,1.1X 1.0
10 08712 (000000- Nut, Hex, Lock, M6 X 1.0, Ss, NI
11 73736 (000000- Washer, Flat, 1.15b 1.75d .08, Stl
12 382516 (000000- Boot, .63id .291 .90w
v 13 87536 (000000- Switch, Ignition [Ku]
A 87866 (000000- Key, Ignition [Set Of 2]
14 383165 (000000- Boot, Switch, Ignition
15 49266 (000000- Tie, Cable, Nyl, 07.31 .19w 1.8 Max D

16 392171 (000000-
17 398501 (000000-
18 398508 (000000—-
19 56992 (000000-
20 223599 (000000-
21 1036892 (000000-
22 1027284 (000000-
23 9004880 (000000—-
23 9002391 (000000-
23 9002392 (000000-
24 1031665 (000000-
25 361075 (000000-002886
26 1041822 (000000—-

Switch, Rocker, Dpdt On/Off/On

Plug, Hole, Rt, Rocker Switch, .87 X 1.7

Switch, Rocker, Dpdt Mom/Off/Mom

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl

Cup Holder, Rwk

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems

Label, Switch, Rocker [T20]

Panel, Instmt, Rh, Gas, Replmt

Panel, Instmt, Rh, Lpg, Replmt

Panel, Instmt, Rh, Lpg, Replmt, Ce (Japan and CE Only)
Screw, Pan, M8 X 1.25 X 25, Blk

Light, Panl, 14vdc, ,1.1 X 1.0

Light, Led, .312D, 2 Volt [Tri-Color] (ec—H20 only)

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PR RARPRRPRPRPWORRPNRPRPNRPRRPRPRPRPNWORRPRARRPEPIMNRRRER

M20 Gas/LPG 331381 (4-1( 2-13




STANDARD PARTS

Fig. 7 — Seat Group

2-14 Gas/LPG 331381 (5-09)
Home§ Find... § Go To.. n n




STANDARD PARTS

354411
Fig. 7 — Seat Group
Ref. Part No. Serial Number Description Qty.
1 1034767 (000000- Insulation, Flame-retardant, 0.75-0.88 1
2 1019228 (000000- Plate WIdt, Seat 1
3 1025736 (000000- Latch 1
4 09252 (000000- Screw, Hex, M5 X 0.8 X 20, 8.8 2
5 19066 (000000- Washer, Flat, #10 2
6 06549 (000000- Nut, Hex, Lock, M5 X 0.8, NI 2
7 49800 (000000- Latch 1
8 02850 (000000- Nut, Hex, Lock, M4 X 0.7, NI 4
9 06929 (000000- Screw, Pan, M4 X 0.7 X 25, 4.8 4
10 19065 (000000- Washer, Flat, #08 2
11 1023499 (000000- Insulation, Flame—Retardant, 1.0 1
12 223080 (000000- Arm WIdt, Safety, Sppt, Seat, .38d 06.5d 1
13 06943 (000000- Screw, Hex, M6 X 1.0 X 20, 8.8 1
14 32483 (000000- Washer, Flat, 0.25 Sae 9
15 08708 (000000- Nut, Hex, Lock, M6 X 1.0, NI 1
16 21851 (000000- Spacer, Plstc, Ny 1
17 09740 (000000- Screw, Hex, M8 X 1.25 X 20, Ss 3
18 1017218 (000000- Washer, Flat, 0.32b 1.00d .12, Ss 11

v 19 1022105 (000000- Seat, Suspension, W/1 Arm And Belt

A 1066893 (000000- Seatbelt, Retractable [Deluxe Seat]
20 32491 (000000- Washer, Flat, 0.31, Std
21 32983 (000000- Nut, Hex, Lock, .31-18, NI
22 364749 (000000- Washer, Flat, 0.41b 1.25d .12, Pye
23 32492 (000000- Washer, Flat, 0.38 Std
24 08085 (000000- Pin, Cotter, Hair, 0.31d .058 Wir

25 1022005 (000000—-
26 1031665 (000000-
27 39349 (000000-
28 1018776 (000000-
29 1026825 (000000-

Cover, Lower

Screw, Pan, M8 X 1.25 X 25, Blk
Washer, Flat, 0.31 Sae

Shroud, Seat

Bracket, Latch, Shrd, Seat

30 09200 (000000—- Screw, Pan, M5 X 0.8 X 12, Ss
31 1024464 (000000- Hinge WIdt, Shrd, Rh
32 16931 (000000- Screw, Hex, M8 X 1.25 X 20, 8.8

33 1024425 (000000-
34 1025916 (000000-
35 41178 (000000—-
36 1020487 (000000—-
37 1030588 (000000-
38 1031206 (000000-

Hinge Widt, Shrd, Rh

Grill, Side

Washer, Flat, 0.25 Fendr

Bracket, Seat, Adj

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft
Seal, Afmkt, Bulb, 90, 0.50d, 02ft

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PNRPNRRPRPORNONORREPNNREREPNRLRDMDRR

39 58494 (001299- Stud, Ball, .39d .31-16, Gasspring

40 368391 (001299- Gasspring, 180Ib, 03.0strk

41 01760 (001299- Nut, Hex, Lock, .31-18, NI, Thin

42 76888 (002886- Plug, Hole, Rnd, 1.25H .03-.12, Blk Nyl

M20 Gas/LPG 331381 (1-11 2-15




STANDARD PARTS

Fig. 8 — Steering Group

2-16 Gas/LPG 331381 (4-08)
Home§ Find... § Go To.. n n



STANDARD PARTS

354412, M20/T20
Fig. 8 — Steering Group

Ref. Part No. Serial Number Description Qty.
1 56820 (000000- ) Fitting, Hyd, E90, JIm06/0OmO06 1
2 59577 (000000- ) Fitting, Hyd, Str, JIm06/0OmO06, L 1
3 56835 (000000- ) Fitting, Hyd, Str, Im08/0Om06 1
4 56690 (000000- ) Fitting, Hyd, Str, Im06/0Om06 1
5 17980 (000000- ) Fitting, Hyd, E90, Jf08/Jm08 1
6 1024260 (000000- ) Steer—Control, Hyd#05, 06.1 2030 (See Breakdowns) 1
7 1021265 (000000- ) Column, Steering, 09.9L 0.86D 36Tooth 1
8 06960 (000000- ) Screw, Hex, M10 X 1.5 X 16, 8.8 4

v 9 73027 (000000- ) Bracket WIdt, Steering, Tilt 1
A 10 01681 (000000- ) Screw, Soc, .25-20 X 0.75, Al 4
11 70622 (000000- ) Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo 1
12 70623 (000000- ) Retainer, Boot, Steering Column 1
13 72970 (000000- ) Rivet, Plstc, .250d X 0.898 4
14 768481 (000000- ) Wheel, Steering, 14.3d 0.81b 36tooth 1
15 1024478 (000000- ) Button, Cntrl, Horn 1
16 56185 (000000- ) Nut, Hex, Jam, M20 X 1.5 1
17 1024695 (000000- ) Bracket Widt, Tilt, Rh 1
18 70709 (000000- ) Bearing, FIng, 2—Hole, 0.50b 2
19 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 8
20 32483 (000000- ) Washer, Flat, 0.25 Sae 4
21 1023926 (000000- ) Pin, Locking, Steering, Tilt 1
22 47585 (000000- ) Bearing, FIng, 2hole, 0.50b [Nyl] 2
23 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
24 70717 (000000- ) Ring, Retaining, Ext, 0.50d, Hd 1
25 22290 (000000- ) Spring, Cmpr, 18.8d, 1.6w, 57.1I 1
26 32486 (000000- ) Washer, Flat, 0.50 Sae 1
27 04706 (000000- ) Knob, Tee, 2.5x1.0 1.11 0.38-16 Plstc 1
28 75968 (000000- ) Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h 1
29 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
30 32491 (000000- ) Washer, Flat, 0.31, Std 2
31 1024157 (000000-001052 ) Bracket, Tilt, Lh 1

M20 Gas/LPG 331381 (1-11 2-17




STANDARD PARTS

Fig. 9 — Front Cover Group

Gas/LPG 331381 (4-08)
Home §| Find... §Go To.. n n

2-18



STANDARD PARTS

354413
Fig. 9 — Front Cover Group

Ref. Part No. Serial Number Description Qty.
1 1022069 (000000- ) Shroud, Front, Trimmed 1
2 1008916 (000000- ) Bracket WIdt, Latch 1
3 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
4 71941 (000000- ) Hinge, .38pin .11 3.5w 06.0l 6/0.38sl 2
5 32491 (000000- ) Washer, Flat, 0.31, Std 14
6 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 14
7 1035068 (000000-003038 ) Grill Widt, Front 1
7 1046090 (003039- ) Grill Widt, Front 1
8 1031557 (000000-001277 ) Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft 1
9 15331 (000000- ) Washer, Flat, 0.62 Sae 2

10 391368 (000000- ) Cable, Glv.09d 016.5I .38eye /.38eye 1
11 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
12 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 2
13 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
14 1049919 (000000- ) Seal, Sponge, 0.88 1.00W 43.0L 1
15 1029652 (000000-002064 ) Plate, Mtg, Seal 1
16 1029545 (000000-002064 ) Plate, Mtg, Seal 1
17 20394 (000000-002064 ) Screw, Hex, #10-16 X 0.62, Fmg, [Ab] 10
18 06988 (000000- ) Screw, Hex, M16 X 2.0 X 90, 8.8 1
19 1037970 (002065- ) Strip Mtg, Seal 1
20 1037971 (002065- ) Strip Mtg, Seal 1
M20 Gas/LPG 331381 (9-1( 2-19




STANDARD PARTS

Fig. 10 - Engine Cover Group

2-20 Gas/LPG 331381 (9-10)
Home§ Find... § Go To.. n n




STANDARD PARTS

354414
Fig. 10 — Engine Cover Group

Ref. Part No. Serial Number Description Qty.
v 1 1033156 (000000- ) Shroud Assy, Eng 1
A 2 1026628 (000000- ) Angle, Brace, Shrd 1
A 3 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
5 1022004 (000000- ) Bracket, Shield, Heat 1
6 74077 (000000- ) Screw, FIt, M8 X 1.25 X 25 4
7 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
8 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
9 1024500 (000000- ) Hinge WIdt, Shrd, Lh 2
10 1025196 (000000- ) Hinge WIdt, Shrd, Lh 2
11 1020186 (000000- ) Bracket, Latch, Cover 1
12 1028516 (000000-001327 ) Insulation, Shrd, Eng, Gusset 1
13 1026665 (000000-001327 ) Insulation, Flame—Retardant, 0.5 1
14 21168 (000000-001327 ) Clip, .250h, PlIstc [Pine-Tree] 14
15 1026726 (000000- ) Grill, Eng 1
16 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
17 19066 (000000- ) Washer, Flat, #10 8
18 41178 (000000- ) Washer, Flat, 0.25 Fendr 6
19 1028412 (000000- ) Bracket, Guide, Shrd 1
20 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
21 06927 (000000- ) Screw, Pan, M4 X 0.7 X 16, 4.8 2
22 02850 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
23 1025806 (000000- ) Plate, Seal, Sound 1
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1030588 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
26 1022005 (000000- ) Cover, Lower 1
27 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
28 39349 (000000- ) Washer, Flat, 0.31 Sae 2
29 384419 (000000- ) Bracket, Latch, Keeper [Southco] 1
30 24265 (000000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
31 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15
32 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
33 41139 (000000- ) Washer, Lock, Int-Ext, 10 2
M20 Gas/LPG 331381 (9-1( 2-21




STANDARD PARTS

Fig. 11 - Engine and Mount Group

Gas/LPG 331381 (1-12)
Home §| Find... §Go To.. n n

2-22



STANDARD PARTS

354415
Fig. 11 - Engine and Mount Group

Ref. Part No. Serial Number Description Qty.

v 1 372862 (000000- Engine [Long Block Gm 1.6l] (See Engine Breakdown)
A 2 371972 (000000- Element, Fltr, Oil, Eng, Spin—-On

3 372541 (000000-001999 Fitting, E90, M14 X .56

4 371855 (000000-001999 Hose, Hyd, 26.0I

5 371876 (000000-001999 Fitting, End, Hose

6 371890 (000000-001999 Fitting, Pipe, Plug

7 372002 (000000- Sensor, Position, Cshft

8 371866 (000000- Coupling, Drive, 13t

9 372554 (000000- Screw, Hex, M07-1.00 X 23.0, 8.8

10 371868 (000000-003122 Cover, Hsng, Flywheel (Replaced By 9006895)

11 19315 (000000- Screw, Hex, .25-20 X 0.50, 5

12 32490 (000000- Washer, Flat, 0.25 Std

13 371869 (000000—-
14 371870 (000000—-
15 10832 (000000—-
16 371996 (000000-003122
16 9008197 (003123~
17 371860 (000000-001999
18 372556 (000000-
19 372953 (000000-
20 1023288 (000000—-

Housing, Pump

Screw, Soc, M12 X 1.75 X 55, 10.9
Screw, Soc, .38-16 X 1.50, Al

Switch, Indicator, Oil Press

Switch, Indicator, Oil Press [2010]
Fitting, Pipe, Plug, Metric, M18,Soc
Shield, Starter [1.6l]

Sensor, Temp, Coolant

Bracket WIdt, Mtg, Eng, Back, Gas/Lpg

21 39810 (000000- Screw, Hex, .50-13 X 1.25, 5

22 32486 (000000- Washer, Flat, 0.50 Sae

23 1011353 (000000-003038 Mount WIdt, Eng, Gas/Lpg

24 39283 (000000- Screw, Hex, M10 X 1.5 X 25, 8.8

25 32485 (000000- Washer, Flat, 0.38 Sae

26 51176 (000000- Isolator, Vib, .50d

27 06972 (000000- Screw, Hex, M12 X 1.75 X 60, 8.8

28 04414 (000000- Washer, Flat, 0.53b 1.88d .12, Stl, PI
29 32493 (000000- Washer, Flat, 0.50 Std

30 08711 (000000- Nut, Hex, Lock, M12 X 1.75,NI

31 1042028 (000000- Sensor, Temp, Water [Rework For 1.6GM]
32 50335 (000000- Nut, Hex, Std, M5 X 0.8, 8

33 1030073 (000000- Wire, 16ga 09.6] Brown Mp280/ #10ring
34 41361 (000000- Nut, Hex, Std, M8 X 1.25, Brs

35 1031439 (002000- Fitting, Pipe, Bshg, M18 X 1.5

36 24976 (002000- Fitting, Brs, E45, Pf02/Pm02

37 1055106 (002000- Switch, Press, 0006psi Dpdt

38 32493 (000000-001337 Washer, Flat, 0.50, Std

39 08711 (000000-001337 Nut, Hex, Lock, M12 X 1.75,NI

40 371877 (000000—-
41 385029 (000000-
v 42 9006634 (002000
A 43 9006635 (002000
44 1046022 (003039-
45 9006895 (003123~
46 1056566 (003086—
47 32490 (003086—
48 06943 (003086—

Washer, Flat, 0.38, Hardened
Gasket, Plug, Relief Valve,QOil Press
Hose, Drain, Eng OIl

Fitting, Plug

Bracket WIidt, Mtg, Eng

Plate Kit, Repair

Plate, Guard, Belt [Gm 1.6l]
Washer, Flat, 0.25, Std

Screw, Hex, M6 X 1.00 X 20, 8.8

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
P WRPRRPRPRPRPRPNNNRPRRPRRPPRPRPRPOODMODCONNRAMNMNRPREPRPRRPREPREPNARADMRPORRPRENRLRRRER

M20 Gas/LPG 331381 (1-11 2-23




STANDARD PARTS

Fig. 12 - Engine EFI Group, Gasoline (000000-001999)
AN

o

2-24 Gas/LPG 331381 (3-07)
Home§ Find... § Go To.. n n




STANDARD PARTS

Py
©Co~NoOUA~WNPRD

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

Part No.
1018939
06942
32483
46314
06938
01683
06549
08708
1022364
372542
372545
372543
372489
372544
372566
372534
372537
06532
07255
372547
372549
372550
372858
372563
372493
372486
372546
63810
83578
1015930
51305
73471
43844
51839
1015547
49266

M20 Gas/LPG 331381 (3-0

Fig. 12 — Engine EFI Group, Gasoline (000000—001999)

Serial Number

(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket, Mtg [Ecu]

Screw, Hex, M6 X 1.0 X 16, 8.8
Washer, Flat, 0.25 Sae

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl
Screw, Pan, M5 X 0.8 X 40, 4.8
Washer, Flat, #10, Ss

Nut, Hex, Lock, M5 X 0.8, NI

Nut, Hex, Lock, M6 X 1.0, NI

Hose, Heater

Fitting, Str, .19brb X .12mpt
Qd36Gasket, Body, Throttle [1.6l]
Fitting, Vacuum [M16-15-6h]

Hose, 9.5mm X 450mm [Pcv]
Gasket, Manifold, Intake

Rail, Injector, Gas, W/ Press Reg
Adapter, Intake, Throttle Body
Bushing, M06-1.50 X .25-27npt
Screw, Soc, M6 X 1.0 X 25, 12.9
Screw, Soc, M6 X 1.0 X 45, 12.9
Manifold, Intake [1.6l]

Plug, Manifold, Intake

Plug, Port, Sensor [Map]
Module, Ecu, Gas [Gm 1.6l]

Injector Kit, Fuel, Gas

Sensor [Tmap]

Injector Kit, Fuel, Gas

Hose, Fuel, .19

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Tube, Air Bleed, .62d 2.21 .12npt Alm
Fitting, Brs, Str, Pf04/Pm02

Fitting, Draincock, E9O, .25npt
Hose, Pvc, CIr, 0.38id 0.560d 22.00
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Brs, E90, Em10/Pm06
Fitting, Adapter, Orifice, Pf06/Pm06
Tie, Cable, Nyl, 07.31.19w 1.8 Max D

354416

Qty.

PR RPRRPRRPRRPRPRPARRPRPIMNRPRRPRPREPIMRMNRPRPRPRRPRREPRPREPRLNMNODMDDNSNDNPRE

2-25




STANDARD PARTS

Fig. 13 - Engine EFI Group, Gasoline (002000-003122)

2-26 Gas/LPG 331381 (9-09)
Home§ Find... § Go To.. n n



STANDARD PARTS

Py
©Co~NoOUA~WNPRD

[N
o

A 11
A 12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

Part No.
1031312
372470
19315
32490
19312
372547
372549
384995
372550
372548
9003390
372544
372545
384985
19317
06532
372534
384974
32483
07255
384992
06942
372543
384972
63810
1022364
83578
1015930
150516
54333
1043481
1028711
06946
51839
1015547
1029082
51305
43844
73471
49266

M20 Gas/LPG 331381 (1-13

Fig. 13 - Engine EFI Group, Gasoline (002000-003122)

Serial Number

(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002493-003122
(002493-003122
(002493-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-002492
(002000-002492
(002000-002492
(002000-002492

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Plate, Mtg, Relay

Isolator, Box, Relay

Screw, Hex, .25-20 X 0.50, G5
Washer, Flat, 0.25, Std

Nut, Hex, Std, .25-20

Manifold, Intake [1.6l]

Plug, Manifold, Intake

Fitting, Plug, M16, Intake Manifold
Plug, Port, Sensor [Map]

Plug, .12npt, Ss

Gasket Kit, Repair, Gas [Gm1.6] 2007]
Gasket, Manifold, Intake

Gasket, Body, Throttle [1.6l]

Sensor [T Map]

Screw, Hex, .25-20 X 0.75, G5
Screw, Soc, M6 X 1.00 X 25, 12.9
Adapter, Intake, Throttle Body
Housing, Throttle, 40mm [Bosch]
Washer, Flat, 0.25, Sae

Screw, Soc, M6 X 1.00 X 45, 12.9
Rail, Injector, Fuel, Plstc

Screw, Hex, M6 X 1.00 X 16, 8.8
Fitting, Vacuum [M16-15-6h]

Hose, Vacuum, 0.22id X 15.0I

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Heater

Tube, Bleed, Air, .620d 2.2 .12npt, Alm
Fitting, Brs, Str, Pf04/Pm02

Fitting, Brs, Str, Bm06/Pm05

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Heater, 0.381D

Module, Ecu, Gas [Gm1.6] 2700]
Screw, Hex, M6 X 1.00 X 35, 8.8
Fitting, Brs, E90, Em10/Pm06

Fitting, Adapter, Orifice, Pf06/Pm06
Bracket, Mtg, Ecu [M20/T20 2007]
Fitting, Draincock, E9O, .25npt
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, Clr, 0.38id 0.560d 022.0I
Tie, Cable, Nyl, 07.31.19w 1.8 Max D

354416

Qty.

=
w P DN

PR RPRPRRPRRPRPDMRPERPNNNRPRRPARPRPRNRPANRRPRARRPRRPRRREPREPRERRERREN

2-27




STANDARD PARTS

)

Fig. 14 - Engine EFI Group, Gasoline (003123-

Gas/LPG 331381 (4-10)
Home §| Find... §Go To.. n n

2-28



STANDARD PARTS

354416

Fig. 14 - Engine EFI Group, Gasoline (003123- )

Ref. Part No. Serial Number Description Qty.
1 1031312 (003123- Plate, Mtg, Relay 1
2 372470 (003123- Isolator, Box, Relay 2
3 19315 (003123- Screw, Hex, .25-20 X 0.50, G5 4
4 32490 (003123- Washer, Flat, 0.25, Std 13
5 19312 (003123- Nut, Hex, Std, .25-20
6 372547 (003123- Manifold, Intake [1.6l]

7 372549 (003123- Plug, Manifold, Intake

8 384995 (003123- Fitting, Plug, M16, Intake Manifold
9 372550 (003123- Plug, Port, Sensor [Map]

10 372548 (003123- Plug, .12npt, Ss

v 9003390 (003123~
A 11 372544 (003123~
A 12 372545 (003123~
13 384985 (003123~
14 19317 (003123~
15 06532 (003123~
16 9006619 (003123~
17 384974 (003123~

Gasket Kit, Repair, Gas [Gm1.6] 2007]
Gasket, Manifold, Intake

Gasket, Body, Throttle [1.6l]

Sensor [T Map]

Screw, Hex, .25-20 X 0.75, G5
Screw, Soc, M6 X 1.00 X 25, 12.9
Adapter [E100 Mixer Gm 1.6l 2010]
Housing, Throttle, 40mm [Bosch]

18 32483 (003123-003170 Washer, Flat, 0.25, Sae

19 07255 (003123- Screw, Soc, M6 X 1.00 X 45, 12.9
20 384992 (003123- Rail, Injector, Fuel, Plstc

21 06942 (003123-003170 Screw, Hex, M6 X 1.00 X 16, 8.8

22 372543 (003123-
23 384972 (003123~

Fitting, Vacuum [M16-15-6h]
Hose, Vacuum, 0.22id X 15.0I

24 63810 (003123-003268 Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
25 61869 (003123-003268 Hose, Heater, 0.62id, 024.0I

26 1042772 (003123~ Fitting, Brs, Str, Pf06/Pm04

27 27767 (003123~ Fitting, Brs, Str, Em10/Pm06

28 762282 (003123-003268 Fitting, Hyd, Plug, PmO06

29 06946 (003123~ Screw, Hex, M6 X 1.00 X 35, 8.8

30 1029082 (003123-003170
31 1056232 (003123~
32 1015547 (003123~
33 1062116 (003269-
34 63810 (003269-
35 51839 (003269-
36 1016560 (003269-
37 1015897 (003269-

Bracket, Mtg, Ecu [M20/T20 2007]

Module, Ecu, Gas [Gm1.6] 2010]

Fitting, Adapter, Orifice, Pf06/PmO06

Fitting, Plstc, Tee, Bm10/Bm10/Bm10

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Brs, E90, Em10/Pm06

Hose, Afmkt, Rbr, Heater, 0.62id, 02ft

Hose, Radiator, Mold, .75ld X .62ld (Cut in two)

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N S N N N N N
PR RPNRPRRPRPRPAMRPRPRPRPNRPRPNRPANRPRARRPREPRRPRREPRERREN

M20 Gas/LPG 331381 (1-11 2-29




STANDARD PARTS

Fig. 15 - Engine EFI Group, LPG (000000-001999)

2-30 Gas/LPG 331381 (3-07)
Home§ Find... § Go To.. n n




STANDARD PARTS

Py
©Co~NoOUA~WNPRD

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

Part No.
1018939
06942
32483
46314
06938
01683
06549
08708
372857
372537
372544
372547
372548
372549
372550
372576
372577
372579
372493
372482
372523
372580
372582
372500
372898
372608
372612
372515
372512
372514
372506
372507
372511
372517
372484
372498
372569
372609
372605
372607
372528
372606
372510
372611
372610
372518
372558
372613
372503
372615

M20 Gas/LPG 331381 (9-04

Fig. 15 — Engine EFI Group, LPG (000000-001999)

Serial Number

(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999

Nl N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket, Mtg [Ecu]

Screw, Hex, M6 X 1.0 X 16, 8.8
Washer, Flat, 0.25 Sae
Grommet, Rbr, 0.20id, F/0.4h, .12 Matl
Screw, Pan, M5 X 0.8 X 40, 4.8
Washer, Flat, #10, Ss

Nut, Hex, Lock, M5 X 0.8, NI
Nut, Hex, Lock, M6 X 1.0, NI
Module, Ecu, Lpg [Gm 1.6]]
Bushing, M06-1.50 X .25-27npt
Gasket, Manifold, Intake
Manifold, Intake [1.6l]

Plug, .12npt, Ss

Plug, Manifold, Intake

Plug, Port, Sensor [Map]
Bracket, Reg [1.6l]

Spacer, Sppt, Fltr Lock Off
Plug, Hole, Injector

Sensor [Tmap]

Housing, Throttle, 40mm [Bosch]
Pin, Retainer
Adapter, Valve, Fuel Trim
Adapter, Plate

Converter, Lpg

Mixer, Lpg [Gm 1.6l]

Gasket

Adapter, Throttle Body

Fitting, Cap

Fitting, E70

Fitting, Str

Hose, Balancing, Press, 680mm
Hose, Balancing, Press, 045mm
Fitting, Hose, Vacuum, .25
Restrictor, Jet, Coolant

Seal, Org

Sleeve, Throttle, Plstc [Bosch]
Valve, Check

Hose, 170mm [Ftv—Ptv]

Hose, Valve, Press Trim, 350mm
Hose, 9.5mm X 290mm [Pcv]
Hose, Mold, .62 To .75

Hose, 355mm [FI-Vrp]

Fitting, E90
Fitting, Str, E9O, .25npt

Fitting, Nipple, .25npt, Brs
Isolator, Mtg, Vaporizer, Rbr
Adapter [1.6]

Seal, Org, Throttle Body

Valve, Fuelock, Lpg, Wire Connector
Filter Kit, Fuelock, Lpg

354417

Qty.

PR RPRRPWRPRRPRRPRRPRRPREPRPRPRPRPRPREPEPRPEPNNRPRREPNRPPRPRUIRPREPFIANRPRRPRPRPREPRERLPEPRLPNMNODNMDIDNDLNER

2-31




STANDARD PARTS

Ref.

50
51
52
53
54
55
56
57
58

Part No.
372501
372497
63810
51839
83578
1015930
51305
43844
73471

Fig. 15 — Engine EFI Group, LPG (000000-001999)

Serial Number

(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999

2-32

N N N N N N N N N

Description

Valve, Trim, Fuel, Normal Flow

Valve, Body, Throttle, Lpg

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Brs, E90, Em10/Pm06

Tube, Air Bleed, .62d 2.21 .12npt Alm
Fitting, Brs, Str, Pf04/Pm02

Fitting, Draincock, E9O, .25npt

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, Clr, 0.38id 0.560d 22.00I

Qty.

PR RPRRRPLORPR

Gas/LPG 331381 (9-09)



STANDARD PARTS

M20 Gas/LPG 331381 (3-0 2-33
Home§ Find... § Go To.. n n



STANDARD PARTS

)

Fig. 16 — Engine EFI Group, LPG (002000-

Gas/LPG 331381 (4-10)
Home §| Find... §Go To.. n n

2-34



STANDARD PARTS

354633

Fig. 16 — Engine EFI Group, LPG (002000—- )

Ref. Part No. Serial Number Description Qty.

1 1031312 (002000- Plate, Mtg, Relay

2 372470 (002000- Isolator, Box, Relay

3 19315 (002000- Screw, Hex, .25-20 X 0.50, G5

4 32490 (002000- Washer, Flat, 0.25, Std

5 19312 (002000- Nut, Hex, Std, .25-20

6 372547 (002000- Manifold, Intake [1.6l]

7 372549 (002000- Plug, Manifold, Intake

8 372579 (002000- Plug, Hole, Injector

9 384995 (002000- Fitting, Plug, M16, Intake Manifold
10 372550 (002000- Plug, Port, Sensor [Map]

11 372548 (002000- Plug, .12npt, Ss

12 372534 (002000-003122
12 9006619 (003123~
13 384985 (002000
14 19317 (002000
15 06532 (002000-
16 384974 (002000-
17 9003391 (002000-
18 372543 (002000-
19 384972 (002000-
20 384996 (002000-
21 09037 (002000-
22 384991 (002000-
23 384980 (002000-003122
24 384976 (002000-
25 1028722 (002000-003122
25 1056233 (003123~
26 1029082 (002000-003170

Adapter, Intake, Throttle Body
Adapter [E100 Mixer Gm 1.6l 2010]
Sensor [T Map]

Screw, Hex, .25-20 X 0.75, G5
Screw, Soc, M6 X 1.00 X 25, 12.9
Housing, Throttle, 40mm [Bosch]
Gasket Kit, Repair, Lpg [Gm1.6] 2007]
Fitting, Vacuum [M16-15-6h]
Hose, Vacuum, 0.22id X 15.0I
Adapter, Valve, 400mm [Bosch]
Screw, Soc, M8 X 1.25 X 70, 12.9
Bolt, Soc Head, M5 X 80 X 35
Mixer, W/70deg Ftg

Fitting, E90

Module, Ecu, Lpg [Gm1.6] 2700]
Module, Ecu, Lpg [Gm1.6l 2010]
Bracket, Mtg, Ecu

27 06946 (002000- Screw, Hex, M6 X 1.00 X 35, 8.8
28 06942 (002000-003170 Screw, Hex, M6 X 1.00 X 16, 8.8
29 32483 (002000-003170 Washer, Flat, 0.25, Sae

30 9006618 (003123~
31 9007424 (003123~
32 9007423 (003123~
33 1055170 (003123~

Mixer [E100lp Gm1.61 2010]

Stud, M05-0.8 [Gm1.6L Lp 2010]
Nut, FIng, M05-0.8 [Gm1.6L Lp 2010]
Fitting, Fuel [Mixer E100Lp 2010]

N N N N N N N N N N N N N N N N N N N N N S N N N N N N N N N N N N N
P AR NONNRMRRPRPRRPRPEPIMNRMNRRPRPRPRPARPRPRPRPRPREPREIMNRLRREPNODMNER

M20 Gas/LPG 331381 (1-1] 2-35




STANDARD PARTS

Fig. 17 — Engine Vaporizer Group, LPG (002000-003122)

n n Gas/LPG 331381 (9-09)

2-36



STANDARD PARTS

Py
©Co~NOUA~WNPRD

i
P o

12

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

Part No.
384970
384983
384971
384979
384973
384977
384978
372539
384984
63810
11442-1
372529
384975
372615
384986
07791
1028343
371770
371877
83578
1015930
1041151
1041152
150516
27048
1043481
54333
67767
06942
32490
51839
372528
51305
43844
73471

M20 Gas/LPG 331381 (9-04

Fig. 17 - Engine Vaporizer Group, LPG (002000-003122)

Serial Number

(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002000-003122
(002493-003122
(002493-003122
(002493-003122
(002493-003122
(002493-003122
(002493-003122
(002493-003122
(002000-003122
(002000-003122
(002000-002492
(002000-002492
(002000-002492

el e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description
Clamp, Hose, Spring, 0.75d

Hose [Mixer To Epr]

Cover, Hose

Clamp, Hose, Spring, 0.62d

Hose, Supply, Gas, .25id

Regulator [Ep]

Fitting Kit [Epr]

Clamp, Hose, 1.0

Hose [Epr To Manifold]

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Hyd, E90, Spc

Fitting, Nipple, .25mal

Valve, Lock Off

Filter Kit, Fuelock, Lpg

Isolator [Epr]

Nut, Hex, FIng, M8 X 1.25

Bracket WIdt, Mtg, Regulator, Lpg
Screw

Washer, Flat, 0.38, Hardened

Tube, Bleed, Air, .620d 2.2| .12npt, Alm
Fitting, Brs, Str, Pf04/Pm02

Seal, Org, Sensor, Temp [Epr]

Sensor, Temp [Epr]

Fitting, Brs, Str, Bm06/Pm05

Fitting, Brs, E90, Pf04/Pm04

Hose, Heater, 0.38id

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Clamp, Cable, Stl, 0.69d X 0.62w, 1hole
Screw, Hex, M6 X 1.00 X 16, 8.8
Washer, Flat, 0.25, Std

Fitting, Brs, E90, Em10/Pm06

Hose, Mold, .62 To .75 (Cut in 2)

Fitting, Draincock, E9O, .25npt

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, Clr, 0.38id 0.560d 022.0I

354639

Qty.

PR RPRRPRRPRPRPNRPRREPNRPNRPRRPNNRPROWORRPRRPRUORRRPRRPRRERRERRR

2-37




STANDARD PARTS

)

Fig. 18 — Engine Vaporizer Group, LPG (003123~

Gas/LPG 331381 (4-10)
Home §| Find... §Go To.. n n

2-38



STANDARD PARTS

354639

Fig. 18 — Engine Vaporizer Group, LPG (003123- )

Ref. Part No. Serial Number Description Qty.

1 384970 (003123- Clamp, Hose, Spring, 0.75d

2 9007552 (003123~ Hose, Fuel [Mixer To Epr, 22.5"L]

3 384971 (003123- Cover, Hose

4 384979 (003123- Clamp, Hose, Spring, 0.62d

5 384973 (003123- Hose, Supply, Gas, .25id

6 384977 (003123- Regulator [Ep]

7 384978 (003123- Fitting Kit [Epr]

8 372539 (003123- Clamp, Hose, 1.0

9 384984 (003123- Hose [Epr To Manifold]

10 63810 (003123-003268 Clamp, Hose, Wormdrive, 0.56-1.06d, .56w

11 11442-1 (003123- Fitting, Hyd, E90, Spcl

12 372529 (003123~
v 13 9006620 (003123~

Fitting, Nipple, .25mal
Valve, Lock Off [Gm 1.6L 2010]

A 9007380 (003123- Filter, Fuellock, Lpg [Gm1.6L 2010]
14 384986 (003123- Isolator [Epr]
15 07791 (003123- Nut, Hex, Fing, M8 X 1.25

16 1056300 (003123~
17 371770 (003123~
18 371877 (003123~
19 1041151 (003123~
20 1041152 (003123~
21 1042772 (003123~
22 27767 (003123~
23 13048 (003123-003268
24 762282 (003123-003268
25 9007553 (003123~
26 1015547 (003123~
27 1062116 (003269-
28 63810 (003269-
29 51839 (003269-
30 1016561 (003269-

Bracket WIidt, Mtg, Reg, Lpg[Gm 2010]
Screw

Washer, Flat, 0.38, Hardened

Seal, Org, Sensor, Temp [Epr]

Sensor, Temp [Epr]

Fitting, Brs, Str, Pf06/Pm04

Fitting, Brs, Str, Em10/Pm06

Hose, Heater, 0.62id, 038.0I

Fitting, Hyd, Plug, PmO06

Spring, 3/4 X 16 [Gm1.6L 2010 Lpg]
Fitting, Adapter, Orifice, Pf06/PmO06
Fitting, Plstc, Tee, Bm10/Bm10/Bm10
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Brs, E90, Em10/Pm06

Hose, Afmkt, Rbr, Heater, 0.62id, 08ft

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PR NP RPRPPRPRPRPNREPNNNRPOWORRPRRPRPORRREPREPRERRRRER

M20 Gas/LPG 331381 (4-1( 2-39




STANDARD PARTS

Fig. 19 - Engine Fuel Tank Group, Gasoline (000000-001999)

2-40 Gas/LPG 331381 (3-07)
Home§ Find... § Go To.. n n



STANDARD PARTS

Py
©Co~NoOUA~WNPRD

>
=
o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Part No.
1026550
87730
1026759
1012160
1011107
372440
1013086
9000355
9002395
48267
1039521
1025229
39277
32491
08709
32483
32981
1023482
54333
39277
1019416
1013086
1019939
21197
32492
1011895
383912
16931
06956
32491
08709
1026664
1019394
27048
398468
1019940
392629
54333

M20 Gas/LPG 331381 (4-04

Fig. 19 — Engine Fuel Tank Group, Gasoline (000000-001999)

Serial Number

(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999

Nl e e N N e N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Tray WIdt, Fuel

Hose, Fuel, 0.31id 12.0I

Insulation, Flame—Retardant, 0.5
Hose, Fuel, 0.31id 24.0I

Pump, Fuel, Hi Press [Gm 1.61/3.0I]
Filter, Fuel [Gm 1.61/3.01]
Connector, Fuel, Qf

Fitting, Brs, E90, Em05/Pm04
Tank, Fuel, 11.26Gal, gas, Replmt
Cap, Tank, Fuel, 2.3neck 2.6d
Send-Unit, Fue

Strap, Tank, Gas

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI
Washer, Flat, 0.25 Sae

Nut, Hex, Lock, .25-20, NI

Hose, Fuel, 0.50id 21.0I

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Screw, Hex, M8 X 1.25 X 25, 8.8
Bracket, Mtg, Fuel

Connector, Fuel, Qf

Connector, Fuel, E90, Qf

Screw, Hex, .38-16 X 1.00, 5
Washer, Flat, 0.38 Std

Clamp, Cable, Stl, 2.00d X 0.75w, 1 Hole
Sleeve, P/M, 0.43b 1.00d 1.0l, Stl
Screw, Hex, M8 X 1.25 X 20, 8.8
Screw, Hex, M8 X 1.25 X 45, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI
Fuelline, .31d Str/Str, Plstc
Fuelline, .31d Str/Str, Plstc

Fitting, Brs, E90, Pf04/Pm04
Fitting, Brs, Str, Pm04/Pm04
Valve, Ball, 04pf, Chm W/ Handle
Fitting, Brs, Str, Bm05/Pm04
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w

354418

Qty.

AR RPRPRRPRRPRPDMNORRPREPNNNRPRPRPNNRPPEPIDMNNNNNDMRRPRRPRPREPRRRERERLR

2-41




STANDARD PARTS

)

Fig. 20 - Engine Fuel Tank Group, Gasoline (002000-

20
70
]
I
%,

b‘

\
)
{ D
9)
<

11

Gas/LPG 331381 (4-08)
Home §| Find... §Go To.. n n

2-42



STANDARD PARTS

354418

Fig. 20 — Engine Fuel Tank Group, Gasoline (002000- )
Ref. Part No. Serial Number Description Qty.
1 1026550 (002000- Tray WIdt, Fuel
2 1026759 (002000- Insulation, Flame—Retardant, 0.5
3 39277 (002000- Screw, Hex, M8 X 1.25 X 25, 8.8
4 32491 (002000- Washer, Flat, 0.31, Std
5 08709 (002000- Nut, Hex, Lock, M8 X 1.25, NI
v 6 9003610 (002000- Tank, Fuel, 11.2gal, Gas, Replmt [2007]
A 7 1033897 (002000- Gasket, Sender, Fuel
A 8 1033901 (002000- Send-Unit, Fuel [2007]
A 9 1032812 (002000- Cap, Fuel, Tank
A 10 48126 (002000- Fitting, Pipe, Plug, Pm02, Sq Head
11 1023482 (002000- Hose, Fuel, 0.50id, 21.0I
12 54333 (002000- Clamp, Hose, Wormdrive, 0.31-0.88d, .31w

13 1013086 (002000-
14 1011895 (002000
15 06956 (002000
16 1034676 (002000-
17 1034655 (002000-
18 1012248 (002000-
19 1033746 (002000-
20 54333 (002000~
21 9000355 (002000-
22 372440 (002000-
23 1011107 (002000-
24 1028924 (002000-
25 1029293 (002000-
26 1029295 (002000-

Connector, Fuel, Qf

Clamp, Cable, Stl, 2.00d X 0.75w, 1lhole
Screw, Hex, M8 X 1.25 X 45, 8.8
Fuelline, .31d Str/Str,PIstc[M20/T20 07]
Fuelline, .31d Str/Str,PIstc[M20/T20 07]
Fuelline, .31d Str/Str, Plstc

Hose, Fuel, 0.31id [Evap Emission 07]
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Brs, E90, Em05/Pm04

Filter, Fuel [Gm 1.61/3.01]

Pump, Fuel, Hi Press [Gm 1.61/3.0I]
Manifold, Gas, Relief, Valve

Fitting, Fuel, Str, 0.56-18 [07 Eng]
Fitting, Fuel, Str, 0.38-24 [07 Eng]

27 06949 (002000- Screw, Hex, M6 X 1.0 X 50, 8.8
28 1025229 (002000- Strap, Tank, Gas

29 32483 (002000- Washer, Flat, 0.25, Sae

30 32981 (002000- Nut, Hex, Lock, .25-20, NI

31 62595-15 (002000-
32 385009 (002000-
33 16931 (002000-

Molding, Trim, Pvc, .08-.11 13.2I
Harness, Manifold, Gas
Screw, Hex, M8 X 1.25 X 20, 8.8

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PRPRPAMAMNRPRNRRPREPNANRPRPRPNNNNRRPRRPRRPRPREPRLRUODNRER

M20 Gas/LPG 331381 (8-0 2-43




STANDARD PARTS

Fig. 21 - Engine Fuel Tank Group, LPG

Gas/LPG 331381 (3-07)
Home §| Find... §Go To.. n n

2-44



STANDARD PARTS

354419
Fig. 21 - Engine Fuel Tank Group, LPG

Ref. Part No. Serial Number Description Qty.
1 1017947 (000000- ) Tray Widt, Lpg 1
2 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (000000- ) Washer, Flat, 0.31, Std 8
4 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 63378 (000000- ) Magnet, Drive Brush 1
6 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 2
7 1024934 (000000- ) Pin, Locating, Lpg 1
8 32492 (000000- ) Washer, Flat, 0.38 Std 2
9 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 1

10 32716 (000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
11 58589 (000000- ) Strap, Mtg, Tank, Lpg 1
12 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
13 57297 (000000- ) Strap, Mtg, Tank, Lpg, Hinge 1
14 35710 (000000- ) Screw, Hex, .38-16 X 3.75, 5 1
15 59156 (000000- ) Nut, Hex, Lock, .38-16, NI, Ss 1
16 58590 (000000- ) Strap, Mtg, Tank, Lpg 1
17 53400-1 (000000- ) Latch Assy, Mtg, Tank, Lpg, W/Nut 1
18 35707 (000000- ) Screw, Hex, .38-16 X 3.00, 5 1
19 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
20 26496 (000000- ) Fitting, Brs, Qdc, Pf04, Lpg Fem 1
21 22308-6 (000000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 14.0l 1
22 24929 (000000- ) Fitting, Hyd, Tee, Pf04/Pf04/Pm04, Run 2
23 78122 (000000- ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
24 27048 (000000- ) Fitting, Brs, E90, Pf04/Pm04 2
25 24047 (000000- ) Valve, Lpg, Press Relief [Rego] 1
26 19760 (000000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 55.0I 1
27 392645 (000000- ) Fitting, Pipe, E45, Spcl 1
28 17414 (000000- ) Fitting, Hyd, Str, Pf02/Pm04 1
29 23156 (000000- ) Switch, Press, 12vdc 08a Spst Nc 0070psi 1
30 24928-1 (000000- ) Tank, Lpg, 33lb, W/ Gauge [Empty, Liq] 1

M20 Gas/LPG 331381 (604 2-45




STANDARD PARTS

Fig. 22 — Engine Air Cleaner Group, Gasoline (000000-001999)

2-46 Gas/LPG 331381 (3-07)
Home§ Find... § Go To.. n n



STANDARD PARTS

Py
©Co~NOUA~WNPRD

<
i
P o

A 12
13
14
15
16
17
18
19
20

Part No.
1027856
39277
32491
08709
15543-2
1011780
1021514
14432
1011899
365164
369745
369746
06943
08708
32483
1020949
1017978
16931
369747
398279

M20 Gas/LPG 331381 (9-04

Serial Number

(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999

e N N N N N N N N N N N N N N N N N N

Fig. 22 — Engine Air Cleaner Group, Gasoline (000000-001999)

Description

Bracket, Mtg, Fltr, Air

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Hose, Rbr, 2.00id 2.500d 05.0l

Tube WIdt, Tee

Hose, Heater, E90, 0.62id 07.0 2.0
Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
Clamp, Hose, Spring Stl, 0.86d X 0.38w
Fitting, Plstc, Str, Bm10/Bm10

Filter Assy, Air

Element, Fltr, Air [Dn]

Screw, Hex, M6 X 1.0 X 20, 8.8

Nut, Hex, Lock, M6 X 1.0, NI

Washer, Flat, 0.25 Sae

Hose, Intake, Mold, 2.00id [Epdm]
Hose, Intake, Mold, 2.00id, Gas [Epdm]
Screw, Hex, M8 X 1.25 X 20, 8.8
Clamp, Mtg, Fltr, Air

Element, Fltr, Air, Safety (Option)

354420

Qty.

PFPRPNRPRERPNNNRRPRPOORRPREDMDINNER

2-47




STANDARD PARTS

Fig. 23 - Engine Air Cleaner Group, Gasoline (002000-

Gas/LPG 331381 (4-10)
Home §| Find... §Go To.. n n

2-48



STANDARD PARTS

Y
@
bl

Part No.
1027856
39277
32491
398279
1031614
1011780
1032323
14432
1011899
369745
369746
1036892
08708
08709
1020949
1031609
371854
369747
1056355

O©oOo~NOOLhA, WNPER

>
PR RPRRRRERRERRRPR
©WoOo~NOUNWNPRO

M20 Gas/LPG 331381 (9-04

Fig. 23 — Engine Air Cleaner Group, Gasoline (002000- )

Serial Number
(002000-003122
(002000-
(002000-
(002000-
(002000-
(002000-
(002000-
(002000-
(002000-
(002000~
(002000-
(002000~
(002000-
(002000—xxxXXX
(002000~
(002000-
(002000-
(002000-
(003123~

N N N N N N N N N N N N N N N N N N N

Description

Bracket, Mtg, Fltr, Air

Screw, Hex, M8 X 1.25 X 25, 8.8

Washer, Flat, 0.31, Std

Element, Fltr, Air, Safety (Option)

Hose, Intake, Mold, 2.0id [Epdm M20/T20]
Tube WIdt, Tee

Hose, Vent, E90, 0.62id[Gm1.61 2007]
Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
Clamp, Hose, Spring Stl, 0.86d X 0.38w
Filter Assy, Air

Element, Fltr, Air [Dn]

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems
Nut, Hex, Lock, M6 X 1.00, NI

Nut, Hex, Lock, M8 X 1.25, NI

Hose, Intake, Mold, 2.00id [Epdm]

Hose, Intake, Mold, 2.0id, Gas

Clamp, Spring, 1.50

Clamp, Mtg, Fltr, Air

Bracket, Mtg, Fltr, Air

354420

Qty.

PRPRPRPRRPNNNRRRPUORRRRENDNR

2-49




STANDARD PARTS

Fig. 24 - Engine Air Cleaner Group, LPG (000000-001999)

/AN

NN
\\

2-50 Gas/LPG 331381 (3-07)
Home§ Find... § Go To.. n n



STANDARD PARTS

Py
©Co~NOUA~WNPRD

<
i
P o

A 12
13
14
15
16
17
18
19
20

Part No.
1027856
39277
32491
08709
15543-2
1011780
1021514
14432
1011899
365164
369745
369746
06943
08708
32483
1020949
1017987
16931
369747
398279

M20 Gas/LPG 331381 (9-04

Fig. 24 — Engine Air Cleaner Group, LPG (000000-001999)

Serial Number

(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999

e N N N N N N N N N N N N N N N N N N

Description

Bracket, Mtg, Fltr, Air

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Hose, Rbr, 2.00id 2.500d 05.0l

Tube WIdt, Tee

Hose, Heater, E90, 0.62id 07.0 2.0
Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
Clamp, Hose, Spring Stl, 0.86d X 0.38w
Fitting, Plstc, Str, Bm10/Bm10

Filter Assy, Air

Element, Fltr, Air [Dn]

Screw, Hex, M6 X 1.0 X 20, 8.8

Nut, Hex, Lock, M6 X 1.0, NI

Washer, Flat, 0.25 Sae

Hose, Intake, Mold, 2.00id [Epdm]
Hose, Intake, Mold, 2.00id, Lpg [Epdm]
Screw, Hex, M8 X 1.25 X 20, 8.8
Clamp, Mtg, Fltr, Air

Element, Fltr, Air, Safety (Option)

354421

Qty.

PFPRPNRPRERPNNNRRPRPOORRPREDMDINNER

2-51




STANDARD PARTS

)

Fig. 25 - Engine Air Cleaner Group, LPG (002000-

Gas/LPG 331381 (4-10)
Home §| Find... §Go To.. n n

2-52




STANDARD PARTS

Ref. Part No.
1027856
39277
32491
398279
1031614
1011780
1032323
14432
1011899
369745
369746
1036892
08708
08709
1020949
1031553
1054558
371854
369747
1056355

O©oOo~NOOLE, WNPER

>
PR RPRRPRRRPRRPRERRER
©CoOoO~NOOOUNMWNRO

M20 Gas/LPG 331381 (9-04

354421

Fig. 25 - Engine Air Cleaner Group, LPG (002000- )
Serial Number Description Qty.
(002000-003122 ) Bracket, Mtg, Fltr, Air 1
(002000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
(002000- ) Washer, Flat, 0.31, Std 2
(002000- ) Element, Fltr, Air, Safety (Option) 1
(002000- ) Hose, Intake, Mold, 2.0id [Epdm M20/T20] 1
(002000- ) Tube WIidt, Tee 1
(002000- ) Hose, Vent, E9O, 0.62id[Gm1.61 2007] 1
(002000- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
(002000- ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 1
(002000- ) Filter Assy, Air 1
(002000- ) Element, Fltr, Air [Dn] 1
(002000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
(002000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
(002000—xxxxxx ) Nut, Hex, Lock, M8 X 1.25, NI 2
(002000- ) Hose, Intake, Mold, 2.00id [Epdm] 1
(002000-003122 ) Hose, Intake, Mold, 2.0id, Lpg 1
(003123- ) Hose, Intake, Mold, 2.0id, Lpg [Gm 2010] 1
(002000- ) Clamp, Spring, 1.50 1
(002000- ) Clamp, Mtg, Fltr, Air 1
(003123- ) Bracket, Mtg, Fltr, Air 1
2-53




STANDARD PARTS

Fig. 26 — Engine Alternator and Fan Group

2-54 Gas/LPG 331381 (9-09)
Home §| Find... §Go To.. n n




STANDARD PARTS

354422
Fig. 26 — Engine Alternator and Fan Group

Ref. Part No. Serial Number Description Qty.
1 371863 (000000-001999 Base Assy, Fan, W/O Pulley
2 1033428 (000000-001999 Sheave, 5.00dia [Gm1.61 2007]
3 16931 (000000- Screw, Hex, M8 X 1.25 X 20, 8.8
4 371865 (000000- Washer, Flat, 0.31, Hardened
5 371527 (000000- Wire, Ground
6 371871 (000000- Bracket, Anchor, Strap, Alternator
7 371872 (000000- Strap, Adj, Alternator
8 1033644 (000000- Belt, Ribbed, 38.5I
9 372557 (000000- Spacer, Strap, Adj, Alternator
10 39311 (000000- Nut, Hex, Std, M8 X 1.25
11 1032242 (000000-001999 Spacer, Fan
12 39785 (000000- Screw, Hex, .31-18 X 4.50, 5
13 76958 (000000- Screw, Hex, .31-18 X 1.75, 5
14 06961 (000000- Screw, Hex, M10 X 1.5 X 20, 8.8
15 32983 (000000- Nut, Hex, Lock, .31-18, NI
16 1035031 (000000-001999 Fan, Cooling, Pusher, 15.5D [2007]
17 48998 (000000-001999 Screw, Flt, .38-16 X 1.00, Al

18 393209 (000000-
19 363976 (000000-
20 9006917 (000000-003122

Alternator, 12vdc 075a [Multi Grv]
Screw, Hex, M8 X 1.25 X 60, 8.8, FI
Bracket Kit, Alternator, Repair

21 42011 (000000- Screw, Hex, #10-24 X 0.50, Ss
22 19066 (000000- Washer, Flat, #10

23 32485 (000000- Washer, Flat, 0.38 Sae

24 19313 (000000- Nut, Hex, Std, .31-18

25 39349 (000000- Washer, Flat, 0.31 Sae

26 384442 (000000- Stud, M10 X 1.50 [35]

27 32988 (000000- Washer, Lock, Int, 0.38

28 41142 (000000- Washer, Lock, Int-Ext, 0.38

29 32485 (000000- Washer, Flat, 0.38 Sae

30 32716 (000000- Nut, Hex, Jam, M10 X 1.5, Ss
31 41186 (000000-001999 Washer, Flat, Belleville, .31

32 16735 (000000-001999 Screw, Hex, M8 X 1.25 X 16, 8.8
33 09145 (000000-001999 Screw, Pan, M6 X 1.00 X 16, 4.8

34 9007088 (002000-003122
35 1035530 (002000-
36 1035771 (002000-003038
36 1046237 (003039-

Sheave Assy Kit, Repair

Spacer, Fan, Taper [2007]

Fan, Cooling, 15.5d, 6 Blade, .5b Taper
Fan, Cooling, 16.0d, 6 Blade

37 48996 (002000 Screw, Flt, .38-16 X 0.75, Al
38 08709 (002000 Nut, Hex, Lock, M8 X 1.25, NI
39 32491 (002000 Washer, Flat, 0.31, Std

40 00960 (002000- Key, Sq, 0.12 X 0.12, 0.50l

41 1055381 (003123~
42 1055425 (003123~
43 1055377 (003123~
44 1014563 (003123~

Plate WIdt, Fan, Hub [Gm 1.6l]

Sheave, Mach [Gm1.6l]

Bearing, Ball, 20mm B 42mm D 12mm W
Washer, Flat, 0.40b 1.12d .12, Ss

45 21195 (003123~ Screw, Hex, .38-16 X 0.75, G5
46 39349 (003123~ Washer, Flat, 0.31, Sae
47 32485 (003123~ Washer, Flat, 0.38, Sae

48 371865 (000000-003122
49 1008640 (003123~

Washer, Flat, 0.31, Hardened
Bracket WIdt, Alternator, Lower [Gm1.6l]

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PFNRPNNRPNRRPRRPRRPRPORRPRPRPWORRPRPRPRPRPEPNRPRARRPRPRPRPORRPNRRPRPREPRPRRREPREPRLUONERLSR

M20 Gas/LPG 331381 (1-11 2-55




STANDARD PARTS

Fig. 27 — Engine Muffler Group (000000-001999)

Gas/LPG 331381 (3-07)
Home §| Find... §Go To.. n n

2-56



STANDARD PARTS

Py
©Co~NoOUA~WNPRD

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
25

Part No.
1020602
1022113
08716
32483
08712
1021789
9002394
79381
1018142
384442
08166
371860
372491
371861
1011216
39284
08166
24012
1017969
1013031
222496
222505
01685
08713
1022794
1016624

M20 Gas/LPG 331381 (3-0

Fig. 27 — Engine Muffler Group (000000-001999)

Serial Number

(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999

e N N N N N N N N N N N N N N N N N N N N N N N S N

Description

Channel, Shield, Muffler

Bracket, Retainer, Shield, Heat
Screw, Hex, M6 X 1.0 X 20, Ss
Washer, Flat, 0.25 Sae

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Tube, Exhaust, 1.5d

Plate, Shield, Heat, Gas/Lpg, Replmt
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Tube WIdt, Exhaust, Gas/Lpg

Stud, M10 X 1.50 [35]

Nut, Hex, M10 X 1.50 [Stover]

Fitting, Pipe, Plug, Metric, M18,Soc
Sensor, Oxygen

Gasket, FIng, Pipe, Exhaust

Gasket, Exhaust, 2hole, 3.4bc
Screw, Hex, M10 X 1.5 X 35, 8.8

Nut, Hex, M10 X 1.5 [Stover]

Clamp, Muffler, 1.62d

Bracket, Muffler, Hanger, Front
Isolator, Rbr

Sleeve, P/M, 0.31b 0.50d 0.9 [430ss]
Screw, Hex, M8 X 1.25 X 45, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Muffler, Short [Non—Catalytic Gm1.6/3.0]
Muffler, Catalytic [Gm 1.6]

354423

Qty.

PRPRNANNRPRPRPNNRPRPRPRPEPRNNRRPRPRPOOONER

2-57




STANDARD PARTS

)

Fig. 28 — Engine Muffler Group (002000-

AR
AR ~
QNN Ny Q

P -
J > !
7 V"7 ’ \\\aaxx\\nv‘ N \
222\
Z \\\ = 2> \ ‘ \
7, 7, g
7 ) A /
A

Gas/LPG 331381 (4-10)
Home §| Find... §Go To.. n n

2-58



STANDARD PARTS

354423

Fig. 28 — Engine Muffler Group (002000— )
Ref. Part No. Serial Number Description Qty.
1 1028994 (002000- Channel, Shield, Muffler [M20/T20 2007]
2 08716 (002000- Screw, Hex, M6 X 1.0 X 20, Ss
3 32483 (002000- Washer, Flat, 0.25, Sae
4 371861 (002000- Gasket, FIng, Pipe, Exhaust
5 1018142 (002000- Tube WIdt, Exhaust, 1.6d, 2 Fing
6 384442 (002000- Stud, M10 X 1.50 [35]
7 08166 (002000- Nut, Hex, M10 X 1.50 [Stover]
8 9002394 (002000-002395 Plate, Shield, Heat, Gas/Lpg, Replmt
9 79381 (002000-002395 Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
10 1028559 (002000-003122 Sensor, Oxygen [Gm 1.6L/3.0L 2007]
10 1028558 (003123- Sensor, Exhaust, Tailpipe

11 371860 (002000
12 1011216 (002000-
13 39284 (002000
14 1028136 (002000-003122
14 1056241 (003123~
15 1028753 (002000-
16 1028929 (002000-
17 1013117 (002000-
18 32492 (002000~
19 25014 (002000-
20 1013031 (002000-
21 222496 (002000-
22 222505 (002000-
23 01685 (002000-
24 08713 (002000-
25 1028558 (002000-
26 9003832 (002396—
26 9004983 (002396—

Fitting, Pipe, Plug, Metric, M18,Soc
Gasket, Exhaust, 2hole, 3.4bc

Screw, Hex, M10 X 1.5 X 35, 8.8

Muffler, Catalytic [Gm 1.6l 2007]

Muffler, Catalytic [Gm 1.6l 2010]

Tube, Exhaust, FIing, 1.5d [M20/T20 2007]
Bracket, Mtg, Muffler [M20/T20 2007]
Rod, Hanger, Isolator

Washer, Flat, 0.38, Std

Nut, Hex, Std, .38-16

Isolator, Rbr

Sleeve, P/M, 0.31b 0.50d 0.9 [430ss]
Screw, Hex, M8 X 1.25 X 45, Ss

Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

Sensor, Exhaust, Tailpipe

Shield, Heat, Gas/Lpg, Replmt

Shield, Heat, Gas/Lpg, Replmt (Japan Only)

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
NNNNRRPRPRPRPNRPRPRPNNRPRPRPRPREPANRRPRRPRPRPONRPRENNER

27 24012 (002396- Clamp, Muffler, 1.62d

28 06961 (002396- Screw, Hex, M10 X 1.50 X 20, 8.8
29 32485 (002396- Washer, Flat, 0.38, Sae

30 32491 (002396- Washer, Flat, 0.31, Std

31 41187 (002000- Washer, Flat, Belleville, .38

M20 Gas/LPG 331381 (4-1. 2-59




STANDARD PARTS

Fig. 29 - Engine Radiator Group (000000—-003038)

2-60 Gas/LPG 331381 (4-08)
Home§ Find... § Go To.. n n



STANDARD PARTS

Py
©Co~NoOUA~WNPRD

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

Part No.
1038499
32490
06942
1018463
08708
9002393
1035222
74455
1011799
22297
79381
1007482
1019273
1019265
53466
39277
32491
54274
09832
1014563
32486
41430
1027099
74455
1027103
06943
32483
08708
1045764
51305
73471
43844
1026003
67767
09740
01685
08713
1019968
30407
08709
1023853
1015041
49800
06927
19064

M20 Gas/LPG 331381 (9-04

Fig. 29 - Engine Radiator Group (000000-003038)

Serial Number

(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-001261
(000000-001261
(000000-001261
(000000-003038
(000000-001261
(000000-001261
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-002241
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038

Nl e N N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Panel WIdt, Shrd, Fan

Washer, Flat, 0.25 Std

Screw, Hex, M6 X 1.0 X 16, 8.8
Bracket, Mtg, Latch

Nut, Hex, Lock, M6 X 1.0, NI

Plate, Guard, Fan Shrd, Gas/Lpg, Replmt
Skirt, Debris, Eng Radiator

Screw, Hex, M6 X 1.0 X 12, Fmg

Hose, Radiator, Upper, Mold

Clamp, Hose, Wormdrive, 1.56-2.50d, .50w
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Hose, Rbr, E90 1.25id 1.25id 04.2 03.1
Tube, Coolant, Lower, 1.3d

Hose, Radiator, Lower, Mold

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h
Washer, Flat, 0.81b 1.06d .06, Stl
Washer, Flat, 0.40b 1.12d .12, Ss
Washer, Flat, 0.50 Sae

Nut, Hex, Lock, M10 X 1.5, NI

Plate, Mtg, Seal

Screw, Hex, M6 X 1.0 X 12, Fmg

Seal, Radiator

Screw, Hex, M6 X 1.0 X 20, 8.8
Washer, Flat, 0.25 Sae

Nut, Hex, Lock, M6 X 1.0, NI

Cap, Radiator, 14psi [Stant Ao—2516]
Fitting, Draincock, E9O, .25npt
Hose, Pvc, Clr, 0.38id 0.560d 22.00
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Bracket, Ftg, Bh

Clamp, Cable, Stl, 0.69d X 0.62w, 1h
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bracket, Mtg, Radiator

Clip, Keeper, Open

Nut, Hex, Lock, M8 X 1.25, NI

Tank, Coolant, 04.7 03.3 4.7deep, 1liter
Hose, Afmkt, Coolant Recvy, 05ft
Latch

Screw, Pan, M4 X 0.70 X 16, 4.8
Washer, Flat, #06

354424

NNRPRRPRARPRRRPRRPRRPRPRPRPRPPRPOOARPRNREPNNNNANOCORRPRRPRERNRPRORL,REAAR

2-61




STANDARD PARTS

Ref.

46
47
48
48
49
50
51

Part No.
02850
43844
1018059
1041291
1035976
41178
1040467

Fig. 29 - Engine Radiator Group (000000-003038)

Serial Number

(000000-003038
(000000-003038
(000000-002492
(002493-003038
(001338-003038
(000000-003038
(000000-003038

2-62

N N N N N N N

Description

Nut, Hex, Lock, M4 X 0.7, NI

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Radiator (Replaced by 1045316)

Radiator

Bracket, Sppt, Radiator, Upper

Washer, Flat, 0.25, Fendr

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems

Qty.

NWEFEEFEPEPDNDN

Gas/LPG 331381 (9-09)



STANDARD PARTS

M20 Gas/LPG 331381 (4-04 2-63
Home§ Find... § Go To.. n n



STANDARD PARTS

Fig. 30 — Engine Radiator and Mount Group (003039- )

15

Gas/LPG 331381 (9-09)
Home §| Find... §Go To.. n n



STANDARD PARTS

356020

Fig. 30 — Engine Radiator and Mount Group (003039- )

Ref. Part No. Serial Number Description Qty.
v 1 1045940 (003039- Radiator, W/ Hyd Cooler [Side X Side] 1
A 2 1045764 (003039- Cap, Radiator, 14Psi [Stant] 1

3 1037346 (003039- Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
4 9006811 (003039- Shrd Widt,Fan,G/Lp, Replmt [M20/M30/T20] 1
4 9006813 (003039- Shrd Widt,Fan,G/Lp, Replmt [TJ] (Japan Only) 1
5 1045433 (003039- Bracket, Cover 1
6 1036892 (003039- Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
7 1046962 (003039- Bracket, Mtg, Radiator 1
8 06962 (003039- Screw, Hex, M10 X 1.50 X 45, 8.8 4
9 32492 (003039- Washer, Flat, 0.38, Std 8
10 54274 (003039- Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
11 09832 (003039- Washer, Flat, 0.81b 1.06d .06, Stl 8
12 1014563 (003039- Washer, Flat, 0.40b 1.12d .12, Ss 6
13 41430 (003039- Nut, Hex, Lock, M10 X 1.5, NI 4
14 39277 (003039- Screw, Hex, M8 X 1.25 X 25, 8.8 4
15 32491 (003039- Washer, Flat, 0.31, Std 12
16 1043897 (003039- Bracket, Skirt, Rbr

17 32483 (003039- Washer, Flat, 0.25, Sae

18 32490 (003039- Washer, Flat, 0.25, Std

19 1052170 (003039-
20 361339 (003039
21 1037355 (003039-

Skirt, Eng Fan, Gas / Lp
Screw, Hex, M6 X 1.00 X 16, Fmg
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems

22 41178 (003039- Washer, Flat, 0.25, Fendr
23 1036892 (003039- Screw, Hex, M6 X 1.00 X 25, 9.8 Sems
24 49266 (003039- Tie, Cable, Nyl, 07.31 .19w 1.8 Max D

25 1019968 (003039
26 1040467 (003039-

Bracket, Mtg, Radiator
Screw, Hex, M6 X 1.00 X 20, 9.8, Sems

27 30407 (003039- Clip, Keeper, Open

28 08708 (003039- Nut, Hex, Lock, M6 X 1.00, NI

29 1046039 (003039- Shroud WiIdt, Fan, 16.25d [Side X Side]
30 08165 (003039- Nut, Hex, Stover, M8 X 1.25

31 1045419 (003039
32 1045530 (003039
33 1045415 (003039
34 1045447 (003039

Bracket, Fan, Rh

Bracket WIdt, Mtg, Fan, Upper
Bracket, Fan, Lh

Bracket, Fan, Upper, Lh

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PNORRPRRPRPRPRPRRPREPIAMRPRPOWONNRENNLERE

35 16931 (003039 Screw, Hex, M8 X 1.25 X 20, 8.8
36 39283 (003039 Screw, Hex, M10 X 1.50 X 25, 8.8
37 07790 (003039 Nut, Hex, FIng, M6 X 1.00

M20 Gas/LPG 331381 (4-1. 2-65




STANDARD PARTS

)

Fig. 31 - Engine Radiator Hose Group (003039-

Gas/LPG 331381 (9-09)
Home §| Find... §Go To.. n n

2-66



STANDARD PARTS

356021

Fig. 31 - Engine Radiator Hose Group (003039—- )

Ref. Part No. Serial Number Description Qty.
1 1014747 (003039- ) Hose, Coolant, Mold, 1.25id To 1.62id 1
2 22297 (003039- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
3 79381 (003039- ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 5
4 1007482 (003039- ) Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1 1
5 1043322 (003039- ) Tube, Coolant, 1.3d, Lower 1
6 1019265 (003039- ) Hose, Radiator, Lower, Mold 1
7 51305 (003039- ) Fitting, Draincock, E90, .25npt 1
8 73471 (003039- ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1
9 43844 (003039- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3

10 1023853 (003039-003122 ) Tank, Coolant, 03.30w 4.7hi 04.71,1liter 1
11 1015041 (003039-003122 ) Hose, Afmkt, Coolant Recvy, 05ft 1
11 87738 (003123- ) Hose, Fuel, 0.18id, 29.0l 1
12 08709 (003039- ) Nut, Hex, Lock, M8 X 1.25, NI 2
13 58366 (003039- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 1
14 09010 (003039- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
15 01685 (003039- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
16 08713 (003039- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
17 1035214 (003039- ) Bracket, Tube, Coolant 1
18 09740 (003039- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
19 16931 (003039- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
20 32491 (003039- ) Washer, Flat, 0.31, Std 2
21 1054382 (003123- ) Tank, Coolant, 03.6w 04.1hi 05.5l,1liter 1

M20 Gas/LPG 331381 (4-1. 2-67




STANDARD PARTS

Fig. 32 — Battery and Electrical Group

\\

Gas/LPG 331381 (4-08)
Home §| Find... §Go To.. n n

2-68



STANDARD PARTS

354425 - G/LP
Fig. 32 — Battery and Electrical Group

Ref. Part No. Serial Number Description Qty.
1 369704 (000000- ) Horn, 12vdc, Dba [Wolo] 1
2 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 5
3 19066 (000000- ) Washer, Flat, #10 4
4 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
5 57804 (000000- ) Relay, 12vdc, 40a, Spdt N/O 7
6 1024274 (000000- ) Cover, Fuse, Block 1
7 1026576 (000000- ) Gasket, Cover, Fuse Block 1
8 06549 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI 8
9 1021290 (000000- ) Alarm, Warning [Sonalert, St628] 1

10 33671 (000000- ) Strap, Rbr, Tie—-Down, 2/Hooks 19.0I 1
11 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
12 20778 (000000- ) Hose, Pvc, CIr, 0.50id 0.690d 30.00I 1
13 60295 (000000- ) Cable, Battery, 02ga 60.0I Blk .41ring 1
14 68869 (000000- ) Cable, Battery, 02ga 48.0l Red .41ring 1
15 222290 (000000- ) Diode, Ele, Plug 1
16 762514 (000000- ) Fuse, 015a 14
17 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 4
18 10137 (000000- ) Battery, 12vdc, 0475cca, Ah, Wet 1
19 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
20 08708 (000000-001278 ) Nut, Hex, Lock, M6 X 1.0, NI 2
21 1027228 (000000-001278 ) Seal, Radiator, Upper 1
22 06942 (000000-001278 ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
23 32490 (000000-001278 ) Washer, Flat, 0.25 Std 2
M20 Gas/LPG 331381 (4-04 2-69




STANDARD PARTS

Fig. 33 - Wheel Group, Front Drive

Gas/LPG 331381 (1-12)
Home §| Find... §Go To.. n n

2-70



STANDARD PARTS

354426
Fig. 33 — Wheel Group, Front Drive

Ref. Part No. Serial Number Description Qty.
1 9008248 (000000-003675 ) Housing Kit, Drive, Front, Replmt 1
2 51338 (000000- ) Bearing, Cup, 2.56d 0.55w 2
3 47801 (000000- ) Fitting, Grease, Str Pm04 .63l 2
4 374560 (000000- ) Seal, Drive, Rear, Grease Cav 1
5 379609 (000000- ) Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000 (See Breakdowns) 1
6 42223 (000000- ) Fitting, Hyd, Str, Im10/Om12 1
7 393215 (000000- ) Fitting, Hyd, E45, Jm04/0OmO06 1
8 1024249 (000000- ) Fitting, Hyd, E45, Jm10/0Om12 1
9 19583 (000000- ) Screw, Soc, .50-13 X 1.50, Al 4

v 10 54087 (000000- ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1
A 32126 (000000- ) Stud, Wheel, .50-20 X 1.50l, 0.370th 5
11 08180 (000000- ) Pin, Cotter, .125 X 2.00 2
12 51339 (000000- ) Bearing, Cone, 1.38b 0.71w 2
13 374563 (000000- ) Washer, Flat, 2.16b 3.50d .16, Felt 1
14 54051 (000000- ) Washer, Flat, 1.39b 2.12d .13, Sitl 1
15 73281 (000000- ) Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled 1
16 54052 (000000- ) Nut, Hex, Sltd, 1.12-18 1
17 72926 (000000- ) Screw, Soc, M16 X 2.0 X 50, 12.9 2
18 24339 (000000- ) Nut, Wheel, .50-20 X 60 Angle 5
19 1017903 (000000- ) Cylinder, Hyd, 2.0b,15.21,09.00strk,3000 1
20 47522 (000000- ) Fitting, Hyd, E45, Jm06/0OmO06 2
21 71340 (000000-003675 ) Tube, Rnd, 1.75d 0.77b 01.1l, Stl, Pntd 2
22 71341 (000000-003675 ) Screw, Hex, .75-10 X 4.00, 5 2
23 39350 (000000- ) Washer, Flat, 0.75 Sae 2
24 32987 (000000-003675 ) Nut, Hex, Lock, .75-10, NI 1
25 58842 (000000- ) Bar, Flat, Stl 0.19, 01.50 X 04.11 1
26 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
27 32491 (000000- ) Washer, Flat, 0.31, Std 2
28 32987 (003676- ) Nut, Hex, Lock, .75-10, NI 1
29 57315 (000000- ) Sleeve, Nyl, #37 05.0I 2
30 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
31 1059343 (000000- ) Tire, Drive, Scrbr, Non-Skid, 18.0X6.0 1
31 1059346 (000000- ) Tire, Drive, Scrbr, Non-Skid, 16.0x6.0 (Included in Kit 1

363174) (Optional)

32 1061973 (000000- ) Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0 1
(Optional Polyurethane)
33 1064086 (003676- ) Housing, Sppt, Rear Wheel 1
34 77345 (003676- ) Screw, Hex, .75-10 X 3.25, G5 1
35 1060521 (003676- ) Bracket, Mtg, Sppt 1
M20 Gas/LPG 331381 (1-11 2-71




STANDARD PARTS

Fig. 34 — Wheel Group, Rear

2-72 Gas/LPG 331381 (9-10)
Home§ Find... § Go To.. n n




STANDARD PARTS

354427
Fig. 34 — Wheel Group, Rear

Ref. Part No. Serial Number Description Qty.
v 360023 (000000- ) Brake Assy, Drum, Mech, 07.0d 1.2w 2
A 1 360270 (000000- ) Plate, Backing, Brake 1
A 2 360271 (000000- ) Bushing, Sleeve, 0.78b 0.86d 0.93|, Bnz 1
A 3 360272 (000000- ) Cam, PIt, Brake [Nickel] 1
A 4 360273 (000000- ) Washer, Flat, M21.0b X 37d X 3 1
A 5 360274 (000000- ) Retainer, Ring, Brake 1
A 6 360275 (000000- ) Shoe, Brake, 180 X 30mm 2
A 7 360276 (000000- ) Spring, Wir, 0.25d, Return, Brake 1
8 49145 (000000- ) Washer, Flat, 0.76b 1.50d .06, Ss 2
9 86659 (000000- ) Nut, Hex, Sltd, .75-16 2
10 08171 (000000- ) Pin, Cotter, .156 X 2.00 2
11 54390 (000000- ) Cap, Hub, Dust 2.57d 0.77I 2
12 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 8
13 32486 (000000- ) Washer, Flat, 0.50 Sae 8
14 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
15 360802 (000000- ) Arm, Lever, Brake, 4.1 [Knott] 2
v 16 1059671 (000000- ) Tire, Idler, Scrbr, Blk, 16.0X3.5 2
A 17 360074 (000000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 16 1059347 (000000- ) Tire, Idler, Scrbr, Non—Skid, 16.0x3.5 (Included in Kit 2
363174) (Optional)
A 17 360074 (000000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 18 1061974 (000000- ) Tire, Idler, Scrbr, Pu, Grey, 16.0X3.5 2
(Optional Polyurethane)
A 19 360074 (000000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
M20 Gas/LPG 331381 (1-11 2-73




STANDARD PARTS

Fig. 35 — Brake Pedal Linkage Group

2-74




STANDARD PARTS

354428
Fig. 35 — Brake Pedal Linkage Group

Ref. Part No. Serial Number Description Qty.
1 14605 (000000—- ) Pin, Clevis, 0.25d X 0.75I 4
2 08170 (000000- ) Pin, Cotter, .062 X 0.50 4
3 364347 (000000- ) Rod 2
4 14595-1 (000000- ) Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI 2
5 364948 (000000—- ) Nut, Hex, Std, .25-28, Lh 2
6 01714 (000000—- ) Nut, Hex, Std, .25-28 2
7 364864 (000000- ) Clevis, Adj, 0.25pin, 0.25-28left PI 2
8 1022031 (000000—- ) Shaft Widt, Brake 1
9 1026025 (000000—xxxxxx ) Plate, Stop, Brake 2

10 361339 (O00000—xxxxxx ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
11 381502 (000000—- ) Bearing, Split, 1.00b 4
12 382224 (000000—- ) Plate, Sppt 2
13 39279 (000000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 4
14 32491 (000000- ) Washer, Flat, 0.31, Std 7
15 1025495 (000000—- ) Cable, Push/Pull, 063.01 4.0, .31-24 1
16 58311 (000000—- ) Clevis, Adj, 0.31pin, 0.31-24 2
17 20170 (000000- ) Nut, Hex, Jam, .31-24 2
18 69582 (000000- ) Pin, Clevis, 0.31d X 1.00l 2
19 08179 (000000- ) Pin, Cotter, .094 X 1.00 2
20 1022736 (000000- ) Bracket, Mtg, Cable 1
21 16931 (000000—- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 1022243 (000000- ) Shaft Widt, Pedal, Brake 1
23 51109 (000000- ) Pad, Pedal, Brake, 3.96l 2.36w 0.75 1
24 23788 (000000- ) Ring, Retaining, Ext, 0.98d, [E-Ring] 2
25 86751 (000000- ) Bearing, Pillowblock, 1.02b [Solid Pye] 2
26 06548 (000000—- ) Screw, Hex, M6 X 1.0 X 60, 8.8 4
27 32490 (000000- ) Washer, Flat, 0.25 Std 8
28 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 6
29 54607 (000000- ) Spring, Tors, 1.13id .12wir 02.3coil Rh 2
30 1025487 (000000- ) Pedal, Brake, Lock 1
31 46563 (000000—- ) Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib 1
32 59009 (000000- ) Spring, Tors, 0.75id .06wir 02.8coil 1
33 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
34 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 71367 (000000- ) Spring, Wir, 0.08d, Brake, Parking 1
36 06942 (000000—- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2

M20 Gas/LPG 331381 (8-0 2-75




STANDARD PARTS

Fig. 36 — Directional Pedal and Linkage Group

Ref. Part No. Serial Number Description Qty.
1 1025140 (000000- ) Pedal, Propel 1
2 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6I 1
3 59668 (000000- ) Pin, Clevis, 0.50 D X 4.50I 1

2-76 Gas/LPG 331381 (9-10)
Home§ Find... § Go To.. n n



STANDARD PARTS

354429
Fig. 36 — Directional Pedal and Linkage Group

Ref. Part No. Serial Number Description Qty.
4 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
5 67767 (000000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 2
6 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
7 1022345 (000000- ) Cable, Push / Pull, 098.01 .25-28/.25-28 1
8 68866 (000000- ) Rod-End, .25-28rh Fem 0.25b [Teflon] 2
9 01714 (000000- ) Nut, Hex, Std, .25-28 2

10 65441 (000000- ) Tube, 00.38d 00.26b 00.3I Stl Plt 2
11 41399 (000000- ) Screw, Hex, .25-20 X 2.25, Ss 1
12 42180 (000000- ) Screw, Hex, .25-20 X 1.75, Ss 1
13 32490 (000000- ) Washer, Flat, 0.25 Std 5
14 41169 (000000- ) Nut, Hex, Lock, .25-20, NI, Ss 4
15 63234 (000000- ) Tube, 00.50d 00.38b 00.6l Stl 2
16 42467 (000000- ) Screw, Hex, .38-16 X 2.00, Ss 1
17 32492 (000000- ) Washer, Flat, 0.38 Std 2
18 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
19 21197 (000000- ) Screw, Hex, .38-16 X 1.00, 5 2
20 11842 (000000- ) Spring, Extn, 0.750d X 0.12wir, 4.3l 2
21 48079 (000000- ) Bolt, Eye, .25-20 X 1.40 X .25 Eye 1
22 53947 (000000- ) Cam, Centering, Pintle 1
23 54655 (000000- ) Cam, Centering, Pintle 1
24 74440 (000000- ) Screw, Hex, M8 X 1.25 X 40, Ss, NI 1
25 39349 (000000- ) Washer, Flat, 0.31 Sae 1
26 53953 (000000- ) Arm, Cntrl, Pintle, Centering 2
27 54205 (000000- ) Bumper, Rbr, 0.5d 0.16t M5 X 08 2
28 50335 (000000- ) Nut, Hex, Std, M5 X 0.8, 8 4
29 1027233 (000000- ) Arm, Pintle 1
30 83879 (000000- ) Screw, Hex, .31-24 X 0.75, NI 1
31 41186 (000000- ) Washer, Belleville, .31 3
32 1027313 (000000- ) Bracket WIidt, Propel, Pintle 1
33 84170 (000000- ) Bracket, Retainer, Safety 1
34 16213 (000000- ) Bolt, Shid, .31d X 1.00, .25-20 1
35 73411 (000000- ) Shock Absorber, 2.3 Strk 1
36 39278 (000000- ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
37 32491 (000000- ) Washer, Flat, 0.31 Std 2
38 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
39 1022787 (000000- ) Arm [Positioning] 2
40 09252 (000000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
41 01683 (000000- ) Washer, Flat, #10 Ss 2
42 1022779 (000000- ) Sensor, Spd / Dir, 6-30vdc 1
43 09198 (000000- ) Screw, Pan, M4 X 0.7 X 35, Ss 2
44 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
45 46559 (000000- ) Screw, Hex, .38-16 X 1.25, NI 2
46 32485 (000000- ) Washer, Flat, 0.38 Sae 4
47 1022140 (000000- ) Bracket, Propel, Gas/Lpg 1
48 1022798 (000000- ) Bracket, Mtg, Cyl 1
49 41187 (000000- ) Washer, Flat, Belleville, .38 2
50 1032399 (000000- ) Strap, Sppt 1
51 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
52 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
53 386088 (000000- ) Bolt, Eye, M8X1.25, 2.75L 1
54 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2

M20 Gas/LPG 331381 (9-1( 2-77




STANDARD PARTS

Fig. 37 — Hopper Lift Arms Group

Gas/LPG 331381 (6-06)
Home §| Find... §Go To.. n n

2-78



STANDARD PARTS

354430
Fig. 37 — Hopper Lift Arms Group

Ref. Part No. Serial Number Description Qty.
1 1018241 (000000- Frame WIdt, Lift, Hppr
2 23211 (000000- Switch, Snap, 15a No, RIr
3 09252 (000000- Screw, Hex, M5 X 0.8 X 20, 8.8
4 19066 (000000- Washer, Flat, #10
5 07789 (000000- Nut, Hex, FIng, M5 X 0.8
6 1018226 (000000- Pin, 0.87d 01.8l, 1/M6 X 1.0, 1cham,Stl
7 364587 (000000- Bushing, Sleeve, 0.88b 1.00d 0.75l, Bnz
8 72897 (000000- Plate, Pin, Clevis, Upper
9 1040467 (000000- Screw, Hex, M6 X 1.0 X 20, 9.8, Sems
10 42120-1 (000000- Bearing, Self Align, 1.25b 2.00d
11 59542 (000000- Ring, Retaining, Int, 2.00d
12 07259 (000000- Fitting, Grease, Str Pm04 .47|

13 1018260 (000000—-
14 1018262 (000000—-
15 1018266 (000000—-

Tube WIdt, Arm, Safety
Rod WIdt, Arm, Safety
Pin, Arm, Safety

16 16944 (000000—- Screw, Hex, M4 X 0.7 X 10, Fmg
17 1029646 (000000—- Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000
18 47638 (000000- Fitting, Hyd, E90, Jm04/0Om06

19 393215 (000000-
20 1025904 (000000-
21 1018227 (000000—-

Fitting, Hyd, E45, Jm04/0Om06
Fitting, Hyd, Rst, Jf04/Jm04, .028
Pin, Clevis, 0.88d X 2.25I

N N N N e N e N e N N N N N N N N N N N N N N N N N N

22 02942 (000000- Pin, Cotter, Hair, 0.62d .120 Wir
23 1018275 (000000- Plate Widt, Arm, Stop

24 09028 (000000- Screw, Hex, M10 X 1.5 X 25, Ss
25 01686 (000000- Washer, Flat, 0.44b 1.00d .08, Ss
26 1018276 (000000—- Pin, Clevis, 0.62d X 2.91l

27 08179 (000000- Pin, Cotter, .094 X 1.00

M20 Gas/LPG 331381 (5-04 2-79




STANDARD PARTS

Fig. 38 — Hopper and Debris Screen

)

(4-08

Gas/LPG 331381
Home §| Find... §Go To.. n n

2-80



STANDARD PARTS

354431
Fig. 38 — Hopper and Debris Screen Group

Ref. Part No. Serial Number Description Qty.
1 1018300 (000000- ) Hopper, Debris, Rm-Hg, Trimmed 1
2 1018272 (000000- ) Bar, Mtg, Hppr 2
3 763042 (000000- ) Washer, Flat, Belleville, M10 6
4 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 6
5 1018239 (000000- ) Hose Assy, W/lcuff, 1.0d 09I 1.0/ 1
6 1018235 (000000-002280 ) Filter Widt, Hppr (Replaced By 9003774) 1
7 1018258 (000000-002280 ) Spring, Flat, Retainer, Screen 3
8 222268 (000000-002280 ) Washer, Flat, 0.38b 1.25d .12, Neo 3
9 1017218 (000000-002280 ) Washer, Flat, 0.32b 1.00d .12, Ss 3

10 08713 (000000-002280 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
11 1039163 (002281- ) Screen WIdt, Hppr 1
12 1039215 (002281- ) Angle, Retainer 1
13 09010 (002281~ ) Screw, Hex, M8 X 1.25 X 25, Ss 1
14 1017218 (002281~ ) Washer, Flat, 0.32b 1.00d .12, Ss 3
15 222268 (002281~ ) Washer, Flat, 0.38b 1.25d .12, Neo 2
16 08713 (002281~ ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
17 1044323 (002281- ) Spring, Flat, Retainer, Angled Screen 1
M20 Gas/LPG 331381 (10— 2-81




STANDARD PARTS

Fig. 39 — Hopper Cover and Dust Filter Group

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n

2-82



STANDARD PARTS

Py
©Co~NoOUA~WNERD

i
P o

12
13
14
15
16
17
18
19
20
21
22
22
23
23
24
25
26
26
27
27
28
29
30
31
32
33
34
35
36
37
38
38
39
40

Part No.
1041984
15678
01684
360824
09200
1033591
1015220
367679
06922
19064
32975
01754
1041006
1018203
360952
1017944
32483
08712
09740
01685
08713
06957
06963
39311
39312
1037671
36658
1041920
1059542
1049242
1053320
20634
1048295AM
1018207
09291
1014563
39277
01685
15678
1037235
36661
1036611
1056298
763116
1037947

M20 Gas/LPG 331381 (4-1

Fig. 39 — Hopper Cover and Dust Filter Group

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-002048
(000000-002048
(000000-002040
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-001356
(000000-001356
(000000-001356
(000000-001356
(000000-001356
(000000-
(000000-
(000000-
(000000-002040
(002041~
(000000-002040
(002041~
(000000-
(000000-
(000000-003408
(003409-
(000000-003408
(003409-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-001356
(000000-001356
(001357-
(001357-
(002041-003478
(003479~
(002041~
(002140~

el N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket, Cover, Hppr

Screw, Hex, M6 X 1.0 X 16, Ss
Washer, Flat, 0.25, Ss

Latch

Screw, Pan, M5 X 0.8 X 12, Ss

Tray WIdt, Perma-filter (Replaced By none)
Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft (Replaced By none)
Switch, Thermal, 160Deg, Spdt (Replaced by 9003444)

Screw, Pan, M3 X 0.5 X 20, 4.8
Washer, Flat, #06

Washer, Lock, Int, #06

Nut, Hex, Std, M3 X 0.5, 8

Cover, Hppr

Plate, Shakr

Plate, Shakr, Bar

Plate WIdt, Shakr, Side

Washer, Flat, 0.25 Sae

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 60, 8.8
Screw, Hex, M10 X 1.50 X 60, 8.8
Nut, Hex, Std, M8 X 1.25

Nut, Hex, Std, M10 X 1.50

Strap, Mtg, Motor, .124.00W
Strip, Rbr, 0.06 04.00w 05.0l Neo/60
Motor, Ele [12vdc, Shaker]

Motor, Ele 12Vvdc, Shakr

Weight, Eccentric

Weight, Eccentric

Screw, Set, #10-24 X 0.25, NI
Filter, Panl, Syn, 4.2 X 20.0 X 30.0
Bar, Mtg, Hppr Cover

Screw, Hex, M10 X 1.5 X 20, Ss
Washer, Flat, 0.40b 1.12d .12, Ss
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Ss

Screw, Hex, M6 X 1.0 X 16, Ss
Shaker Widt

Strip, Rbr, 0.06 01.00W 04.0L
Switch, Temp [160F]
Switch, Temp, Sealed, Nc

Tie, Cable, Nyl, 15.3L . W 4.5 Max D
Tray, Perma-Filter

354432

Qty.

NNEFEFEFEPNNMNMNMNNRPRPERPBRANPAEEDN

[N
(e}

P RPRPPRPEPPFPOONDNNNENEPREPERPPEPENNNNDRPDOOOO©

2-83




STANDARD PARTS

Fig. 40 — Hopper Bumper Group

Gas/LPG 331381 (4-10)
Home §| Find... §Go To.. n n

2-84



STANDARD PARTS

pu)
©CoOo~NOOUA~AWNPRE PP

ol
P o

12
13
14
15
16
17
18
19
20
21
21
22
22
23
24
25
26
27
28
29
30
31
32
33

Part No.
10632-1
10632-13
50646
1021047
9006334
08171
1018240
361339
32483
10632-4
39924
12323
02938
40607
82739
32183
1031575
1036240
1037346
06928
1018280
09028
12309
32492
32486
21623
06944
1018274
20021
1018293
1018208
1053838
23146
1062566
34411
1052885

M20 Gas/LPG 331381 (9-1(

Fig. 40 — Hopper Bumper Group

Serial Number
(O00000—XxxXXXXX
( XXXXXX—
(000000-
(000000-
(000000-003062
(000000-003062
(000000-
(000000-
(000000-
(000000-003259
(000000-003259
(000000-
(000000-
(000000-003259
(000000-003259
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000—xxXXXXX
( XXXXXX—
(000000—xxXXXXX
( XXXXXX—
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(003063-
(003063-
(003063-
(003063-
(003260-

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Grommet, Rbr, 1.06id, F/1.4h, .19 Matl
Grommet, Rbr, 1.50id, F/1.8h, .19 Matl
Molding, Trim, Pvc,.18-.31 07.5I
Wheel, 06.0d 2.00w 1.19b, Gray Rbr
Pin Kit, Wheel, Ci [M20/T20/M30]

Pin, Cotter, .156 X 2.00

Bracket, Mtg, Switch

Screw, Hex, M6 X 1.0 X 16, Fmg
Washer, Flat, 0.25 Sae

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl
Switch, Press, Spdt 0008psi

Screw, Pan, M4 X 0.7 X 20, Ss
Washer, Lock, Int, #08, Ss

Fitting, Brs, Str, Bm03/Pm02

Fitting, Brs, Breather [02mp]

Fitting, Brs, E90, Pm02/Bm03

Hose, Afmkt, Vacuum, 0.16id, 03ft
Tube, Vacuum

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Screw, Pan, M4 X 0.7 X 20, 4.8

Plate WIdt, Mtg, Solenoid

Screw, Hex, M10 X 1.5 X 25, Ss
Screw, Hex, M12 X 1.75 X 30, Ss
Washer, Flat, 0.38 Std

Washer, Flat, 0.50, Sae

Latch

Screw, Hex, M6 X 1.0 X 25, 8.8
Solenoid, Pull, 12vdc, Damper

Pin, Roll, .125 D X 0.75l, .125/.129
Cap, Arm, Lift

Light, Tail, 12vdc

Pin, 30mmd X 215mml

Pin, Roll, .187d X 1.62I, .187/.192
Washer, Flat, 1.26B 1.88D .13, Stl, PI
Pin, Cotter, Hair, 1.00d .178 Wir
Switch, Press, Adj [4-16 In Wtr]

354433

Qty.

P NDNNNNMNNEPRPRPRAERPNNMNNNPEPANPRPPRPEPENNEPERENNENNORNDN

2-85




STANDARD PARTS

Fig. 41 - Hopper Door Group (000000-003061)

4
=
Do 9 A
/ \ Ao \
\ A \
N <— \
,',Iuv \ <
/AN
s
7 = ==
7R X
Vi A & \
7y Z_// R
/7" V \ ,
/
s Yy7i \ \
7/ \ oo /
i A\ R
4 S
/
/ /
- - L — - W
A%

Gas/LPG 331381 (9-09)
Home §| Find... §Go To.. n n

2-86



STANDARD PARTS

Py
©Co~NOUA~WNPRD

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

Part No.
1021941
77097
17461
08179
1014563
1018237
222268
1017218
08713
1018236
09010
01685
1018244
1018245
08716
01684
1018196
1018197
379791
08712
1018194
1018199
1018210
1018202
1018193
395825
07810
1016463
64379
07259
1044993
1018253
12317
09291
1014563

M20 Gas/LPG 331381 (9-04

Fig. 41 — Hopper Door Group (000000-003061)

Serial Number

(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061
(000000-003061

el e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Door Cyl, Hppr [Mako]

Fitting, Hyd, E90, Jm04/0Om04
Pin, Clevis, 0.37d X 1.75I

Pin, Cotter, .094 X 1.00

Washer, Flat, 0.40b 1.12d .12, Ss
Plate, Bottom, Hppr

Washer, Flat, 0.38b 1.25d .12, Neo
Washer, Flat, 0.32b 1.00d .12, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bracket, Lip, Hppr

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Ss

Strap, Door, Dump

Seal, Door, Dump

Screw, Hex, M6 X 1.0 X 20, Ss
Washer, Flat, 0.25, Ss

Plate, Retainer, Door, Dump

Seal, Door, Dump

Bolt, Carriage, M06 X 1.0 X 30
Nut, Hex, Lock, M6 X 1.0, Ss, NI
Strap, Door, Dump, Side

Seal, Door, Dump, Side

Bracket WIdt, Pivot, Hppr Door, Lh
Bracket, Pivot, Hppr Door, Rh
Bushing, Pivot, Door

Screw, Flt, M10 X 1.5 X 30, Ss 18-8
Screw, Flt, M8 X 1.25 X 25, 10.9
Door WIdt, Hppr

Bushing, Sleeve, 0.75b 0.88d 0.75I, Tef
Fitting, Grease, Str Pm04 .47|
Bracket, Cover, Hopper

Bracket, Cover

Screw, Hex, M10 X 1.5 X 30, Ss
Screw, Hex, M10 X 1.5 X 20, Ss
Washer, Flat, 0.40b 1.12d .12, Ss

354434

Qty.

OR RPADRMRPNNNRANNNEPR

= =
Sorekrg

WWPArPFPEPNNENAEANEPEDNDN

2-87




STANDARD PARTS

)

Fig. 42 — Hopper Door Group (003062-

Gas/LPG 331381 (9-09)
Home §| Find... §Go To.. n n

2-88



STANDARD PARTS

354434

Fig. 42 — Hopper Door Group (003062- )

Ref. Part No. Serial Number Description Qty.
1 1021941 (003062- ) Door Cyl, Hppr [Mako] 1
2 77097 (003062- ) Fitting, Hyd, E90, Jm04/0Om04 2
3 17461 (003062- ) Pin, Clevis, 0.37d X 1.75I 2
4 08179 (003062- ) Pin, Cotter, .094 X 1.00 2
5 1014563 (003062- ) Washer, Flat, 0.40b 1.12d .12, Ss 11
6 1018237 (003062- ) Plate, Bottom, Hppr 1
7 222268 (003062- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
8 1017218 (003062- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
9 08713 (003062- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

10 1018236 (003062- ) Bracket, Lip, Hppr 1
11 09010 (003062- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (003062- ) Washer, Flat, 0.31, Ss 4
13 1039155 (003062- ) Strap, Door, Dump 1
14 1018245 (003062- ) Seal, Door, Dump 1
15 08716 (003062- ) Screw, Hex, M6 X 1.0 X 20, Ss 9
16 01684 (003062- ) Washer, Flat, 0.25, Ss 14
17 1039149 (003062- ) Plate, Retainer, Door, Dump 1
18 1039157 (003062- ) Seal, Door, Dump 1
19 379791 (003062- ) Bolt, Carriage, M06 X 1.0 X 30 5
20 08712 (003062- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 9
21 1018253 (003062- ) Bracket, Cover 1
22 12317 (003062- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
23 1038123 (003062- ) Bracket WIidt, Pivot, Hppr Door, Lh 1
24 1038134 (003062- ) Bracket WIdt, Pivot, Hppr, Rh 1
25 367313 (003062- ) Bushing, Fing, 1.00b 1.13d 0.50I 2
26 09291 (003062- ) Screw, Hex, M10 X 1.5 X 20, Ss 3
27 07259 (003062- ) Fitting, Grease, Str Pm04 .47| 2
28 1039124 (003062- ) Door Widt, Hppr 1
29 1044993 (003062- ) Bracket, Cover, Hopper 1
30 08714 (003062- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4
M20 Gas/LPG 331381 (9-04 2-89




STANDARD PARTS

Fig. 43 — Cylindrical Scrub Brush Drive Group, Left Side

2-90 Gas/LPG 331381 (5-09)
Home§ Find... § Go To.. n n



STANDARD PARTS

354435
Fig. 43 - Cylindrical Scrub Brush Drive Group, Left Side

Ref. Part No. Serial Number Description Qty.

1 1021019 (000000- ) Housing WIidt, Brush, Drive 1

2 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4

3 1023617 (000000- ) Tube, Hyd, 08 Jf08/Jm08 1

4 71729 (000000- ) Motor, Hyd, Gear, Int 04.5 Bi—-Dir 1500 (See Breakdowns) 1

5 01762 (000000- ) Screw, Hex, .38-16 X 0.75, NI 4

6 44868 (000000- ) Fitting, Hyd, E90, Jm08/Om08 2

7 55586 (000000- ) Fitting, Hyd, Str, Im04/0Om04 1

8 1026080 (000000- ) Clamp, Hyd, 0.50d 1

9 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 11

10 1029964 (000000- ) Door WIdt, Brush 1

11 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1

12 08175 (000000- ) Pin, Cotter, .125 X 1.25 1

13 87631 (000000- ) Plug WIdt, Drive, Brush, Sweep 1

14 65695 (000000- ) Latch 1

15 1026352 (000000- ) Pawl, Str 1

16 70563 (000000- ) Screw, Hex, M8 X 1.25 X 130, 8.8 1

v 9006398 (000000- ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 17 25686 (000000- ) Plug WIdt, Drive, Brush 1
A 18 00927 (000000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
A 19 1038258 (000000- ) Door Widt, Brush, Idler 1
A 20 13534 (000000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 56078 (000000- ) Shaft, Brush, Idler 1
A 22 09005 (000000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 23 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
25 09739 (000000-002167 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2

26 17185 (000000-002167 ) Screw, Pan, M5 X 0.8 X 40, Ss 2

27 1032743 (000000-002167 ) Plate, Handle 1

28 222496 (000000-002167 ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 2

29 32491 (000000- ) Washer, Flat, 0.31, Std 4

M20 Gas/LPG 331381 (5-04 2-91




STANDARD PARTS

Fig. 44 — Cylindrical Scrub Brush Drive Group, Right Side

/
/

.

/o

/)

Gas/LPG 331381 (4-10)
Home §| Find... §Go To.. n n

2-92




STANDARD PARTS

354436
Fig. 44 - Cylindrical Scrub Brush Drive Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (000000- ) Housing WIidt, Brush, Drive 1
2 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 32491 (000000- ) Washer, Flat, 0.31, Std 4
4 71729 (000000- ) Motor, Hyd, Gear, Int 04.5 Bi—-Dir 1500 (See Breakdowns) 1
5 01762 (000000- ) Screw, Hex, .38-16 X 0.75, NI 4
6 44868 (000000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 9006386 (000000-003056 ) Tube Kit, Hyd, Case Drain [M20/T20] 1
8 1026080 (000000- ) Clamp, Hyd, 0.50d 1
9 1029964 (000000- ) Door WIdt, Brush 1
10 17185 (000000-002167 ) Screw, Pan, M5 X 0.8 X 40, Ss 2
11 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
12 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (000000- ) Plug WIdt, Drive, Brush, Sweep 1
14 65695 (000000- ) Latch 1
15 1026352 (000000- ) Pawl, Str 1
16 70563 (000000- ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
17 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
v 9006398 (000000- ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 18 25686 (000000- ) Plug WIdt, Drive, Brush 1
A 19 1038258 (000000- ) Door Widt, Brush, Idler 1
A 20 13534 (000000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 09005 (000000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 22 56078 (000000- ) Shaft, Brush, Idler 1
A 23 12295 (000000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
A 25 00927 (000000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
26 1032743 (000000-002167 ) Plate, Handle 1
27 222496 (000000-002167 ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 2
28 09739 (000000-002167 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
29 1055139 (003057~ Tube, Hyd, Brush Return, W/ Cd [M20/T20] 1
30 39210 (003057~ Fitting, Hyd, E90, Jf04/IJm04 1
31 55586 (003057~ Fitting, Hyd, Str, JIm04/0Om04 1
32 49266 (003057~ Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

M20 Gas/LPG 331381 (4-1( 2-93




STANDARD PARTS

Fig. 45 — Cylindrical Scrub Brush Head Lift Group

2-94 Gas/LPG 331381 (4-08)
Home§ Find... § Go To.. n n



STANDARD PARTS

354437
Fig. 45 — Cylindrical Scrub Brush Head Lift Group

Ref. Part No. Serial Number Description Qty.
1 1030910 (000000- Bracket, Mtg, Scb Head, Rh
2 1030911 (000000- Bracket, Mtg, Scb Head, Lh
3 09028 (000000- Screw, Hex, M10 X 1.5 X 25, Ss
4 32485 (000000- Washer, Flat, 0.38 Sae
5 1020002 (000000- Housing WIdt, Swp, Scb
6 67555 (000000- Rod-End, .50-20rh Fem 0.50b
7 1014705 (000000- Rod, Thrd, 2 End, .50-20 04.91, Rh / Lh
8 48985 (000000- Nut, Hex, Jam, .50-20
9 71369 (000000- Nut, Hex, Jam, .50-20, Lh
10 382099 (000000- Rod-End, .50-20lh Fem 0.50-20stud
11 51824 (000000- Nut, Hex, Lock, .50-20, NI, Thin
12 1020003 (000000- Tube WIdt, Torque
13 42120 (000000- Bearing, Self Align, 0.75b 1.25d
14 07259 (000000- Fitting, Grease, Str Pm04 .47|
15 06969 (000000- Screw, Hex, M12 X 1.75 X 40, 8.8
16 41619 (000000- Washer, Flat, 0.56b 1.38d .11, Ss
17 09741 (000000- Nut, Hex, Lock, M12 X 1.75, NI, Ss
18 04733-12 (000000- Pin, Clevis, 0.75d X 2.00I
19 08236 (000000- Pin, Cotter, .156 X 1.25

20 223198 (000000-
21 1038137 (000000—-

Screw, Hex, M5 X 0.8 X 10, Fmg
Cylinder, Hyd, 1.5b 07.8I 02.80strk 2500

22 77098 (000000- Fitting, Hyd, E90, Jm06/0Om04
23 17461 (000000- Pin, Clevis, 0.37d X 1.75I
24 86866 (000000- Pin, Cotter, Hair, 0.38d .072 Wir

25 1031413 (000000-
26 1027810 (000000—-
27 763090 (000000-

Spring, Extn, 1.680d X .203wir, 7.5l
Bracket, Mtg, Spring
Screw, Hex, M8 X 1.25 X 60, Fl

28 32491 (000000- Washer, Flat, 0.31, Std

29 1019146 (000000- Bracket, Mtg, Lift, Scb Head

30 09740 (000000- Screw, Hex, M8 X 1.25 X 20, Ss
31 39811 (000000- Screw, Hex, .50-13 X 1.50, 5
32 36644 (000000- Nut, Hex, Lock, .50-13, NI, Thin

N N e e e N e N e N N N e N N N N N N N N N N N N N N N N N N N N

33 1025100 (000000-

Sleeve, P/M, 0.47b 0.75d 0.5 [430ss]

M20 Gas/LPG 331381 (4-04 2-95




STANDARD PARTS

Fig. 46 — Cylindrical Brush Head Skirt Group

2-96 Gas/LPG 331381 (4-08)
Home§ Find... § Go To.. n n




STANDARD PARTS

354438
Fig. 46 — Cylindrical Brush Head Skirt Group

Ref. Part No. Serial Number Description Qty.
1 1020208 (000000-002275 ) Plate, Skirt, Front 1
2 1020166 (000000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
3 1020207 (000000-002275 ) Retainer, Skirt, Front 1
4 1022363 (000000- ) Skirt, Neo, .06, 07.63w 51.52I, 11 Hole 1
5 1022003 (000000- ) Retainer, Skirt 4
6 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 6
7 01684 (000000- ) Washer, Flat, 0.25, Ss 12
8 1024570 (000000-002275 ) Bracket, Mtg, Skirt 1
9 1020163 (000000-002275 ) Bracket, Mtg, Skirt 1

10 76099 (000000-002275 ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
11 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 7
12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
13 01685 (000000- ) Washer, Flat, 0.31, Ss 11
14 1022179 (000000- ) Bracket WIdt, Flap, Recirculation 1
15 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 13
16 32491 (000000- ) Washer, Flat, 0.31, Std 4
17 1022007 (000000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
18 1022009 (000000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
19 1020828 (000000- ) Strip, Flap, Recirculation 1
20 1028852 (000000- ) Strap, Static, Afmkt 1
21 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 7
22 01685 (000000- ) Washer, Flat, 0.31, Ss 11
23 33401 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss, Fl 1
24 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 1022165 (000000- ) Skirt, Neo, .12, 05.39w 14.01l, 02 SI 2
26 1026108 (000000- ) Skirt, Neo, .06, 26.99w 40.55I, 36 Hole 1
27 1020828 (000000- ) Strip, Flap, Recirculation 1
28 07805 (000000- ) Screw, Hex, M6 X 1.0 X 35, Ss 6
29 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 6
30 1022359 (000000- ) Plate, Mtg, Skirt, Scb Head 2
31 1039396 (002276- ) Bracket, Mtg, Skirt 1
32 1040018 (002276- ) Plate, Skirt, Front 1

M20 Gas/LPG 331381 (10— 2-97




STANDARD PARTS

Fig. 47 — Squeegee Lift Group, Rear

2-98 Gas/LPG 331381 (8-07)
Home§ Find... § Go To.. n n



STANDARD PARTS

354439
Fig. 47 — Squeegee Lift Group, Rear

Ref. Part No. Serial Number Description Qty.
1 1026007 (000000- Link Assy, Rod-End, M12 4
2 41619 (000000- Washer, Flat, 0.56b 1.38d .11, Ss 8
3 09741 (000000- Nut, Hex, Lock, M12 X 1.75, NI, Ss 8
4 46785-1 (000000- Spring, Extn, 0.88od X 0.14wir, 9.0l 2
5 1007220 (000000- Bolt, Eye, M10 X 1.5 X 117mm, 8.0 Eye 2
6 01686 (000000- Washer, Flat, 0.44b 1.00d .08, Ss 2
7 08714 (000000- Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
8 1022372 (000000- Angle, Rh 1
9 1022442 (000000- Angle, Lh 1

10 09010 (000000- Screw, Hex, M8 X 1.25 X 25, Ss 4
11 01685 (000000- Washer, Flat, 0.31, Ss 15
12 08713 (000000- Nut, Hex, Lock, M8 X 1.25, NI, Ss

13 71204 (000000- Spring, Flt, 0.08th, 4.50w X 07.0l

14 1024648 (000000—-
15 367770 (000000—-
16 08712 (000000—-
17 1024641 (000000—-
18 1024703 (000000-

Block, Centering

Screw, Pan, M6 X 1.0 X 16, Ss
Nut, Hex, Lock, M6 X 1.0, Ss, NI
Spacer, Pad, Rbr

Retainer, Spring

19 09023 (000000- Screw, Hex, M8 X 1.25 X 35, Ss, Fl
20 41187 (000000- Washer, Flat, Belleville, .38
21 12317 (000000- Screw, Hex, M10 X 1.5 X 30, Ss

22 1025680 (000000-
23 367313 (000000-

Bellcrank, Lift, Sqge
Bushing, Fing, 1.00b 1.13d 0.50I

24 29584 (000000- Pin, Clevis, 0.37d X 2.00I

25 23524-1 (000000- Ring, Retaining, Ext, 0.38d, [Selflock]
26 08179 (000000- Pin, Cotter, .094 X 1.00

27 04414 (000000- Washer, Flat, 0.53b 1.88d .12, Stl, PI
28 09741 (000000- Nut, Hex, Lock, M12 X 1.75, NI, Ss

29 1038137 (000000- Cylinder, Hyd, 1.5b 07.81 02.80strk 2500
30 77097 (000000- Fitting, Hyd, E90, Jm04/0Om04

31 1023779 (000000—-
32 1021609 (000000-
33 06957 (002102-

Chain, Str, 4/0, 08 Link
Plate WiIdt, Lift, Sqge
Screw, Hex, M8 X 1.25 X 60, 8.8

Nl e e N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N

P RPRPNRPRPRPNRPNNREPFADMAMNADMDANDNO

M20 Gas/LPG 331381 (4-04 2-99




STANDARD PARTS

Fig. 48 — Squeegee Group, Rear

2-100 Gas/LPG 331381 (4-08)
Home§ Find... § Go To.. n n




STANDARD PARTS

354440
Fig. 48 — Squeegee Group, Rear

Ref. Part No. Serial Number Description Qty.
1 43555 (000000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
v 9004493 (000000- ) Squeegee Kit, Rear, Replmt [M20/T20] 1
A 2 1022831 (000000- ) Squeegee WIdt, Rear 1
A 3 1023239 (000000- ) Clamp WIdt, Front 1
A 4 03495 (000000- ) Strip, Non-Slip, 0.50w 06.0I 4
A 5 21603 (000000- ) Pin, Grvd, 0.43d 01.81 [303ss] 4
A 6 24555 (000000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 4
A 7 386298 (000000- ) Pin WiIdt, Front 1
A 8 21601 (000000- ) Cam 1
A 9 1028374 (000000- ) Clamp WIdt, Rear 1
A 10 21606 (000000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 11 21602 (000000- ) Cam, Rear 1
A 12 83874 (000000- ) Gasket, Sqge 2
A 13 386264 (000000- ) Bumper, Sqge 2
A 14 363162 (000000- ) Wheel, 4.0d 0.89w 0.64b 2
A 15 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 16 80395 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 2
A 17 364441 (000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
A 18 01685 (000000- ) Washer, Flat, 0.31, Ss 10
A 19 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
20 370100 (000000- ) Knob, Star, 2.80d 4ear 1.11 .31-18 Pyp 2
21 04414 (000000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 2
22 387433 (000000- ) Ring, Mtg, Sqge, .50l 2
23 387500 (000000- ) Spring, Cmpr, 0.90d .042wir 02.0I 2
24 387237 (000000- ) Stud, .31-18 2.75I M8 X 1.25, Ss 2
25 1021511 (000000- ) Hose, Vacuum, 19.0I 1
26 1017868 (000000- ) Blade, Sqge, Front, 49.58I Linatex 1
26 1027719 (000000- ) Blade, Sqge, Front, 49.58| Ure (Option) 1
27 1031331 (000000- ) Blade, Sqge, Rear, Linatex 1
27 1031945 (000000- ) Blade, Sqge, Rear, 53.78I Ure (Option) 1

M20 Gas/LPG 331381 (10— 2-101




STANDARD PARTS

Fig. 49 - Squeegee Linkage Group, Rear

2-102 Gas/LPG 331381 (8-07)
Home§ Find... § Go To.. n n




STANDARD PARTS

354441
Fig. 49 - Squeegee Linkage Group, Rear

Ref. Part No. Serial Number Description Qty.
1 01685 (000000- ) Washer, Flat, 0.31, Ss 6
2 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
3 80409 (000000- ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 2
4 25735 (000000- ) Bushing, FIng, 0.63b 0.75d 0.38lI 2
5 222505 (000000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
6 1023476 (000000- ) Bracket WIdt, Mtg, Sqge 1
7 65180 (000000- ) Spring, Dsl, 1.000d 0.50id 1.7l 1
8 1025601 (000000- ) Bolt, Carriage, M10 X 1.5 X 70 1
9 1034147 (000000-002101 ) Pin WIdt, Lift (Replaced by 9003478) 1

10 222505 (000000-002101 ) Screw, Hex, M8 X 1.25 X 45, Ss 2
11 1021404 (000000- ) Bracket WIdt, Mtg, Caster 2
12 20833 (000000- ) Wheel, 3.0d 1.38w 0.50b 2
13 81952 (000000- ) Screw, Hex, .50-13 X 3.00, Ss18-8 2
14 02931 (000000- ) Nut, Hex, Lock, .50-13, NI, Ss 2
15 07259 (000000- ) Fitting, Grease, Str Pm04 .47I 2
16 33373 (000000- ) Ring, Retaining, Ext, 0.62d, Hd 2
17 63468 (000000- ) Washer, Flat, 0.69b 1.19d .06, Stl, PI 2
18 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
19 07449 (000000- ) Bushing, Sleeve, 0.62b 0.72d 0.50I, Fgl 4
20 1025460 (000000- ) Caster, Pivot 2
21 80950 (000000- ) Bushing, Fing, 0.32b 0.50d 0.24l, Bnz 4
22 39281 (000000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 2
23 1021546 (000000- ) Knob Assy, Star, 1.12d 3ear M10 2
24 1021497 (000000- ) Pin, 0.63d 01.8l, 1/M10h, 2cham 2
25 1022545 (000000-002049 ) Spring, Keeper 2
26 32485 (000000- ) Washer, Flat, 0.38 Sae 2
27 24555 (000000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 2
28 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 1
29 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
30 1034149 (000000- ) Crossmember Widt [M20] 1
31 1035727 (002050- ) Stop, Rotation 2
32 01685 (000000-002101 ) Washer, Flat, 0.31, Ss 4
33 08713 (000000-002101 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

M20 Gas/LPG 331381 (8-0 2-103




STANDARD PARTS

Fig. 50 — Squeegee Group, Right Side

2-104 Gas/LPG 331381 (6-06)
Home§ Find... § Go To.. n n




STANDARD PARTS

354442
Fig. 50 — Squeegee Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1029132 (000000- ) Frame WIdt, Sqge, Rh 1
2 1029128 (000000- ) Retainer, Sqge, Side, Rh 1
3 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (000000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (000000- ) Blade, Sqge, .38 3.55w 038.3I, Linatex 1
6 1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38lI 2
8 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0l 2

10 09081 (000000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (000000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (000000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (000000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (000000- ) Skirt, Neo, .18, 10.37w 27.95I, 12 H&S 1
15 1025151 (000000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (000000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 2
M20 Gas/LPG 331381 (4-08 2-105




STANDARD PARTS

Fig. 51 — Squeegee Lift Group, Right Side

2-106 Gas/LPG 331381 (9-09)
Home§ Find... § Go To.. n n




STANDARD PARTS

354443
Fig. 51 — Squeegee Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (000000- ) Fitting, Hyd, E90, Jm04/0Om04 1
3 1028635 (000000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (000000- ) Bracket, Mtg, Cyl 1
5 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (000000- ) Washer, Flat, 0.31, Ss 3
7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1020548 (000000- ) Arm, Sqge, Side, Rh 2
9 17461 (000000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
11 87816 (000000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
12 386088 (000000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
13 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
14 1023306 (000000- ) Arm WIdt, Sqge, Lift, Rh 1
15 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38lI 3
16 81784 (000000- ) Cable, Glv.13d 015.8I .50eye /.50eye 1
17 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
18 39308 (000000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
19 41445 (000000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
20 39349 (000000- ) Washer, Flat, 0.31 Sae 2
21 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
23 41187 (000000- ) Washer, Flat, Belleville, .38 3
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1019031 (000000- ) Door WIdt, Brush, Rh 1
26 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
27 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
28 59194 (000000- ) Latch, Hook 1
29 09007 (000000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (000000- ) Washer, Flat, Belleville, .25 5
31 379870 (000000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (000000- ) Hinge, .50pin .19 4.0w 06.0l 3/0.44sl 1
35 36328 (000000- ) Washer, Flat, Belleville, .50 1
36 1039348 (000000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1

M20 Gas/LPG 331381 (9-04 2-107




STANDARD PARTS

Fig. 52 — Squeegee Group, Left Side

2-108 Gas/LPG 331381 (6-06)
Home§ Find... § Go To.. n n




STANDARD PARTS

354444
Fig. 52 — Squeegee Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1028972 (000000- ) Frame WIdt, Sqge, Lh 1
2 1028979 (000000- ) Retainer, Sqge, Side, Lh 1
3 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (000000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (000000- ) Blade, Sqge, .38 3.55w 038.3I, Linatex 1
6 1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38lI 2
8 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0l 1

10 09081 (000000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (000000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (000000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (000000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (000000- ) Skirt, Neo, .18, 10.37w 27.95I, 12 H&S 1
15 1025151 (000000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (000000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 2
M20 Gas/LPG 331381 (4-0¢ 2-109




STANDARD PARTS

Fig. 53 — Squeegee Lift Group, Left Side
&

2-110 Gas/LPG 331381 (8-07)
Home§ Find... § Go To.. n n




STANDARD PARTS

354445
Fig. 53 — Squeegee Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (000000- ) Fitting, Hyd, E90, Jm04/0Om04 1
3 1028635 (000000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (000000- ) Bracket, Mtg, Cyl 1
5 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (000000- ) Washer, Flat, 0.31, Ss 3
7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1022978 (000000- ) Arm WIdt, Lift, Sqge, Lh 1
9 17461 (000000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
11 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
12 41187 (000000- ) Washer, Flat, Belleville, .38 3
13 87816 (000000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
14 386088 (000000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
15 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
16 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
17 1023307 (000000- ) Arm, Sqge, Side, Lh 2
18 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38lI 3
19 81784 (000000- ) Cable, Glv.13d 015.8I .50eye /.50eye 1
20 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
21 39308 (000000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
22 41445 (000000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
23 39349 (000000- ) Washer, Flat, 0.31 Sae 2
24 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
26 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
27 1023314 (000000- ) Door WIdt, Brush, Lh 1
28 59195 (000000- ) Latch, Hook 1
29 09007 (000000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (000000- ) Washer, Flat, Belleville, .25 5
31 379870 (000000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (000000- ) Hinge, .50pin .19 4.0w 06.0l 3/0.44sl 1
35 36328 (000000- ) Washer, Flat, Belleville, .50 1
36 1039348 (000000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1

M20 Gas/LPG 331381 (9-04 2-111




STANDARD PARTS

Fig. 54 — Solution Tank Group

Gas/LPG 331381 (4-10)
Home §| Find... §Go To.. n n

2-112



STANDARD PARTS

354446, M20
Fig. 54 — Solution Tank Group
Ref. Part No. Serial Number Description Qty.
1 1027381 (002413~ ) Tank, Soltn, W/ Label [M20] 1
1 9004117 (000000-002412 ) Tank Kit, Soltn, W/ Bracket, Replmt 1
2 390994 (000000- ) Plug, Hole, Soltn Tank, Blk Pyu 1
3 1020209 (000000- ) Angle, Sppt, Tank, Rear 2
4 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 12
5 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 12
6 1040306 (000000- ) Bracket WIdt, Tank, Soltn, Rh 1
7 1024591 (000000- ) Bracket, Tank, Soltn, Lh 1
8 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
9 39349 (000000- ) Washer, Flat, 0.31 Sae 4
10 1024389 (000000- ) Bracket, Soltn, Tank, Cntr 2
11 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 9003069 (000000- ) Cover Kit, Soltn Tank, Rh [M20 & T20] 1
A 12 1022176 (000000- ) Cover, Tank, Soltn, Rh, Trimmed 1
A 13 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 14 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 15 1039757 (002426- ) Plate, Mtg, Latch 1
A 16 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 17 1048474 (002798- ) Catch, Latch, Tank Cover 1
A 18 1045964 (002798- ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 2
A 19 367949 (002798- ) Latch 1
A 20 1048512 (002798- ) Bracket, Mtg, Latch, Tank Cover 1
A 21 08875 (002798- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
v 9003071 (000000- ) Cover Kit, Tank, Soltn, Rh, Replmt, Ce (Japan and CE 1
Only)
A 12 1031233 (000000- ) Cover, Tank, Soltn, Rh, Trimmed, Ce (Japan and CE Only) 1
A 13 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 14 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 15 1039757 (002426- ) Plate, Mtg, Latch 1
A 16 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
A 17 1048474 (002798- ) Catch, Latch, Tank Cover 1
A 18 1045964 (002798- ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 2
A 19 367949 (002798- ) Latch 1
A 20 1048512 (002798- ) Bracket, Mtg, Latch, Tank Cover 1
A 21 08875 (002798- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
(CONTINUED)
M20 Gas/LPG 331381 (4-1( 2-113




STANDARD PARTS

Fig

Ref. Part No. Serial Number

v 9003068 (000000-

A 22 1022182 (000000-

A 23 1047098 (000000-

A 24 1038805 (000000-

A 25 1039757 (002426-

A 26 382320 (000000-

A 27 1048474 (002798~

A 28 1045964 (002798~

A 29 367949 (002798~

A 30 1048512 (002798~

A 31 08875 (002798~

v 9003070 (000000-

A 22 1031235 (000000-

A 23 1047098 (000000-

A 24 1038805 (000000-

A 25 1039757 (002426-

A 26 382320 (000000-

A 27 1048474 (002798~

A 28 1045964 (002798~

A 29 367949 (002798~

A 30 1048512 (002798~

A 31 08875 (002798~
32 1027290 (000000-
33 377349 (000000-
34 69785 (000000-
35 385685 (000000-
36 1020428 (000000-002425
37 09744 (000000-002425
38 01684 (000000-002425
39 1030617 (002426-002797
40 1029748 (002426-002797
41 382320 (002426-002797
42 1017101 (000000-
43 360973 (000000-

2-114

Nl N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

. 54 — Solution Tank Group

Description

Cover Kit, Tank, Soltn, Lh, Replmt
Cover, Tank, Soltn, Lh, Trimmed

Bar, Rnd, Plstc, 0.31d 12.5I

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh
Plate, Mtg, Latch

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Catch, Latch, Tank Cover

Screw, Hex, M4 X 0.70 X 10, Fmg, Blk
Latch

Bracket, Mtg, Latch, Tank Cover

Rivet, Blind, .125d X 0.54 X .25d, Alm

Cover Kit, Tank, Soltn, Lh, Replmt, Ce (Japan and CE Only)
Cover, Tank, Soltn, Lh, Trimmed, Ce (Japan and CE Only)

Bar, Rnd, Plstc, 0.31d 12.5I

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh
Plate, Mtg, Latch

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Catch, Latch, Tank Cover

Screw, Hex, M4 X 0.70 X 10, Fmg, Blk
Latch

Bracket, Mtg, Latch, Tank Cover

Rivet, Blind, .125d X 0.54 X .25d, AIm
Filter, Soltn, 20mesh, Pm12 3.1d 02.6l
Fitting, Plstc, Pf12/Pf12, Bh

Fitting, Plstc, E9O, Pf12/Pm12

Sensor, Level, Lig, 14vdc Ola .62-11
Bracket, Latch, Cover

Screw, Hex, M6 X 1.00 X 12, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Latch, Cover

Bracket, Keeper, Latch

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Plate, Label, Soltn Tank (ec—H20 only)

Screw, Pan, 12-16 X 0.50, F/ Plstc (ec-H20 only)

Qty.

ANDNNADRMNRPRRPRPREPNRPRREPNRPARRPRPRPRLPRNRPRPEPNRARRERRR

Gas/LPG 331381 (4-10)



STANDARD PARTS

M20 Gas/LPG 331381 (3-0 2-115
Home§ Find... § Go To.. n n



STANDARD PARTS

Fig. 55 — Solution Tank Drain Group

Gas/LPG 331381 (6-06)
Home §| Find... §Go To.. n n

2-116



STANDARD PARTS

354447
Fig. 55 — Solution Tank Drain Group

Ref. Part No. Serial Number Description Qty.
1 9003793 (000000- Tube Kit, Tank, Soltn, Repimt
2 23498 (000000- Clamp, Hose, Wormdrive, 3.56-4.50d, .50w
3 1042003 (000000- Mount WIldt, Valve, Pinch, Rh
4 39277 (000000- Screw, Hex, M8 X 1.25 X 25, 8.8
5 222516 (000000- Sleeve, P/M, 0.31b 0.50d 0.3l [430ss]
6 32491 (000000- Washer, Flat, 0.31, Std
7 08713 (000000- Nut, Hex, Lock, M8 X 1.25, NI, Ss
8 1024599 (000000- Bushing, Eccentric, Adj
9 1026051 (000000- Washer, Flat, 0.79b 1.18d .06, Nyl
10 74090 (000000- Bushing, Sleeve, 0.75b 0.88d 0.25I
11 79506 (000000- Screw, FIt, M8 X 1.25 X 30, Ss
12 1028701 (000000- Washer, Thrust, 0.34b 1.50d .06
13 15648 (000000- Bushing, Fing, 0.50b 0.59d 0.38I

14 1028691 (000000—-
15 1028690 (000000—-
16 1017218 (000000—-
17 1024535 (000000—-

Roller, Brg

Tube, 0.50d 0.32b 00.4l, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Arm, Pinch

18 06955 (000000- Screw, Hex, M8 X 1.25 X 35, 8.8

19 80395 (000000- Sleeve, P/M, 0.31b 0.50d 0.71 [430ss]
20 76570 (000000- Screw, Hex, M8 X 1.25 X 30, 8.8

21 41186 (000000- Washer, Flat, Belleville, .31

22 1026727 (000000-
23 1023502 (000000-
24 09740 (000000-
25 1017218 (000000-
26 1022137 (000000—-
27 1025480 (000000-

Handle, Valve, Pinch, Rh

Grip, Handle

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Plug, Hose, Pyu

Bracket, Retaining, Hose

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
NFRPRPRPRNNRPRPRRPAMIORRPRRPRRPREPNRRPRRPRPRPRPRRPRRPRPRPOVRPRRERERR

28 15675 (000000- Screw, Hex, M8 X 1.25 X 16, Ss

29 1041953 (000000- Tube, 2.90id 3.000d 02.4l, Ss

30 43555 (000000- Clamp, Hose, Wormdrive, 2.50-3.50d, .50w
31 1024558 (000000- Strap, Retaining, Hose

32 39349 (000000- Washer, Flat, 0.31 Sae

33 1019424 (000000- Hose, Drain, 3.00id X 48.0l

34 01685 (000000- Washer, Flat, 0.31, Ss

M20 Gas/LPG 331381 (4-04 2-117




STANDARD PARTS

Fig. 56 — Solution Control Group

e
5
@@ ,50

X
X
X
D0

2-118 Gas/LPG 331381 (1-12)
Home§ Find... § Go To.. n n



STANDARD PARTS

354448
Fig. 56 — Solution Control Group

Ref. Part No. Serial Number Description Qty.
1 1022088 (000000-003856 ) Valve Assy, Water, Solenoid , 12vdc 1
1 1067700 (003857- ) Valve Assy, Water, Solenoid , 12vdc 1
2 08716 (000000-002241 ) Screw, Hex, M6 X 1.0 X 20, Ss 2
3 01684 (000000-002241 ) Washer, Flat, 0.25, Ss 2
4 08712 (000000-002241 ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
5 1028074 (000000-002241 ) Bracket, Mtg, Valve 1
6 79273-2 (000000- ) Fitting, Plstc, Str, Bm12/Pm12 1
7 1029185 (000000-002143 ) Tube, Distribution, Water 2
8 41315 (000000-002143 ) Fitting, Plstc, Tee, Bm12/Bm12/Bm12 1
9 17521 (000000-002143 ) Fitting, Pipe, Plug, Pm08, Sg Head 2

10 50544 (000000- ) Clamp, Cable, Ss, 1.12d X 0.38w, 1h 6
11 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 6
12 09739 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 6
13 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 8
14 1015045 (000000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
15 01684 (000000- ) Washer, Flat, 0.25, Ss 2
16 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
17 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
18 1038074 (002144~ ) Fitting, Plstc, Str, Bm12/Bm12 1
19 1036997 (002144~ ) Manifold, Bar, Spray, 37.5inch 1
20 79273-2 (002144~ ) Fitting, Plstc, Str, Bm12/Pm12 1
21 1039064 (002144~ ) Fitting, Plstc, Cap, Pf12 Hex 1

M20 Gas/LPG 331381 (1-11 2-119




STANDARD PARTS

Fig. 57 — Recovery Tank Group

as/LPG 331381 (10-08)
Home §| Find... §Go To.. n n

2-120



STANDARD PARTS

354449
Fig. 57 — Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 1021419 (000000- Tank, Recvy, Trimmed 1
2 1024403 (000000- Plate, Tank, Bottom 1
3 09740 (000000- Screw, Hex, M8 X 1.25 X 20, Ss 17
4 1017218 (000000- Washer, Flat, 0.32b 1.00d .12, Ss 15
5 1020335 (000000- Bracket, Sppt, Tank, Lh
6 1020331 (000000- Bracket, Sppt, Tank, Rh
7 382320 (000000- Screw, Pan, #12-16 X 0.50, F/ Plstc
8 1037346 (000000- Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
9 1021090 (000000- Plate, Sppt, Tank

10 1022167 (000000- Cover, Tank, Recvy, Trimmed
11 1021879 (000000- Gasket, Cover, Recvy Tank

12 1031610 (000000—-
13 1021920 (000000—-
14 1025620 (000000—-
15 1025619 (000000—-
16 1046798 (000000—-

Hose Assy, Sqge

Gasket, 3.23id 3.630d .16th, Ure

Plate, Mtg, Prop Rod

Bracket, Mtg, Prop Rod

Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss

17 54615 (000000- Arm WIidt, Safety, Sppt, Seat, .38d 10.1I
18 08716 (000000- Screw, Hex, M6 X 1.0 X 20, Ss
19 01684 (000000- Washer, Flat, 0.25, Ss
20 08712 (000000- Nut, Hex, Lock, M6 X 1.0, Ss, NI
21 1026014 (000000- Screen, Vacuum
v 22 24358 (000000- Cap Assy, Tank, Drain
A 23 1031699 (000000- Gasket, 4.05id 5.290d .19 [Buna]
24 86636 (000000- Cover, Tank
25 385685 (000000- Sensor, Level, Lig, 14vdc 0la .62-11
26 9003449 (000000-002024 Cover Kit, Switch, Float, Repair
v 9003313 (000000- Plug Kit, Drain, Recvy, Ci [M20 & T20]
A 27 1022370 (000000- Plug, Drain, Expandable, 4.75-6.00
A 28 1028328 (000000- Tube WIdt, Plug, Drain
A 29 1028173 (000000- Pin, Lift, Drain
A 30 1028570 (000000- Tube Assy, Plug, Drain
A 31 1028522 (000000- Washer, Flat, .78b 1.75d .18, Ss
A 32 1028211 (000000- Handle WIdt, Drain
A 33 58979 (000000- Screw, Hex, M6 X 1.0 X 55, Ss
A 34 08712 (000000- Nut, Hex, Lock, M6 X 1.0, Ss, NI
A 35 360801 (000000—- Sleeve, 0.31b 0.50d 0.3l, Ss
A 36 1035044 (000000- Seal, Shaft, Drain Plug
A 37 1039652 (000000- Seal, Plug, Drain, Nitrile

38 1020065 (000000-002418
39 1020263 (000000-002418
40 1038941 (000000—-
41 1038927 (000000-
42 1037816 (002025-

Bracket, Mtg, Cover (Replaced by 9003893)
Bracket, Retaining, Cover (Replaced by 9003893)
Bracket, Sppt, Tank, Rh

Bracket, Sppt, Tank, Lh

Bracket, Protector, Float Switch

43 09007 (002025- Screw, Hex, M6 X 1.00 X 25, Ss
44 08712 (002025- Nut, Hex, Lock, M6 X 1.00, Ss, NI
45 76426 (002025- Washer, Sealing, 0.28b 0.75d Ss, Neo

46 1039072 (002419~
47 1039049 (002419~
48 16735 (002419~
49 32491 (002419-

Bracket, Sppt, Cover, Tank, Recvy
Bracket, Mtg, Cover, Recvy Tank
Screw, Hex, M8 X 1.25 X 16, 8.8
Washer, Flat, 0.31, Std

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
OONNNNNRRPRPRNNRRPRNRPRPRRPRRPRRPRPRRPRPRPRPRPRRPRREPRPREPRPRPRARRPRRPRPRREPREPREANRELR

M20 Gas/LPG 331381 (5-04 2-121




STANDARD PARTS

Fig. 58 — Recovery Tank Drain Group

2-122 Gas/LPG 331381 (4-08)
Home§ Find... § Go To.. n n




STANDARD PARTS

354450
Fig. 58 — Recovery Tank Drain Group

Ref. Part No. Serial Number Description Qty.
1 9003794 (000000- Tube Kit, Tank, Recvy, Repimt
2 23498 (000000- Clamp, Hose, Wormdrive, 3.56-4.50d, .50w
3 1042010 (000000- Mount WIdt, Valve, Pinch, Lh
4 39277 (000000- Screw, Hex, M8 X 1.25 X 25, 8.8
5 222516 (000000- Sleeve, P/M, 0.31b 0.50d 0.3l [430ss]
6 32491 (000000- Washer, Flat, 0.31, Std
7 08713 (000000- Nut, Hex, Lock, M8 X 1.25, NI, Ss
8 1024599 (000000- Bushing, Eccentric, Adj
9 1026051 (000000- Washer, Flat, 0.79b 1.18d .06, Nyl
10 74090 (000000- Bushing, Sleeve, 0.75b 0.88d 0.25I
11 79506 (000000- Screw, FIt, M8 X 1.25 X 30, Ss
12 1028701 (000000- Washer, Thrust, 0.34b 1.50d .06
13 15648 (000000- Bushing, Fing, 0.50b 0.59d 0.38I

14 1028691 (000000—-
15 1028690 (000000—-
16 1017218 (000000—-
17 1024535 (000000—-

Roller, Brg

Tube, 0.50d 0.32b 00.4l, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Arm, Pinch

18 06955 (000000- Screw, Hex, M8 X 1.25 X 35, 8.8

19 80395 (000000- Sleeve, P/M, 0.31b 0.50d 0.71 [430ss]
20 76570 (000000- Screw, Hex, M8 X 1.25 X 30, 8.8

21 41186 (000000- Washer, Flat, Belleville, .31

22 1027039 (000000-
23 1023502 (000000-
24 09740 (000000-
25 1017218 (000000-
26 1022137 (000000—-
27 1025480 (000000-

Handle, Valve, Pinch, Lh

Grip, Handle

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Plug, Hose, Pyu

Bracket, Retaining, Hose

28 15675 (000000- Screw, Hex, M8 X 1.25 X 16, Ss

29 1041953 (000000- Tube, 2.90id 3.000d 02.4l, Ss

30 43555 (000000- Clamp, Hose, Wormdrive, 2.50-3.50d, .50w
31 1024558 (000000- Strap, Retaining, Hose

32 39349 (000000- Washer, Flat, 0.31 Sae

33 1019424 (000000- Hose, Drain, 3.00id X 48.0l

34 01685 (000000- Washer, Flat, 0.31, Ss

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PNRPRPRRPNRPRPRPNNUORRPRRRPREPNRPRRPRRPRPRPRPRPRRPRPRPOVRRERRR

35 1031309 (000000—-

Tube, Acrylic, Hose, Pinch

M20 Gas/LPG 331381 (4-04 2-123




STANDARD PARTS

Fig. 59 — Vacuum Fan Group, Scrubbing

2-124 Gas/LPG 331381 (4-08)
Home§ Find... § Go To.. n n




STANDARD PARTS

354451
Fig. 59 — Vacuum Fan Group, Scrubbing

Ref. Part No. Serial Number Description Qty.
v 9003455 (000000- ) Fan Kit, Scrub, Replmt [M20/T20] 1
AV 1 9002684 (000000- ) Housing Assy, Vacfan, Scrbr 1
AA 2 1025888 (000000- ) Insulation, Flame—Retardant, 0.50 1
AA 3 1025887 (000000- ) Insulation, Flame—Retardant, 0.75-0.88 1
AA 4 1025872 (000000- ) Insulation, Flame—Retardant, 0.75-0.88 1
A 5 03922 (000000- ) Impeller, 9.5d, 18 BI 1
A 6 57189 (000000- ) Housing WIidt, Vacfan, Front [528] 1
A 7 75456-3 (000000- ) Shim, Washer, 0.88d 0.51b .020 3
A 8 75456-4 (000000- ) Shim, Washer, 0.88d 0.51b .060 3
A 9 54275A (000000- ) Bracket, Mtg, Motor 1
A 10 54274 (000000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
AV 11 9003461 (000000- ) Motor Kit, Replmt [M20&T20] 1
AA 00954 (000000- ) Key, Sq, 0.12 X 0.12, 1.00I (Included With Motor) 1
AA 74233 (000000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
AA 12 41130 (000000- ) Nut, Low Crown, .50-20 1
Aa 13 54861 (000000- ) Screw, Flt, .38-16 X 1.50, Al 4
AA 14 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 4
AA 15 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 4
AA 16 39534 (000000- ) Screw, Flt, .25-20 X 1.00, Al 4
Aa 17 32981 (000000- ) Nut, Hex, Lock, .25-20, NI 4
AA 18 49933 (000000- ) Fitting, Hyd, Tee, Jm08/IJm08/Om08, Br 1
AA 19 42226 (000000- ) Fitting, Hyd, E45, Jm08/Om08 1
AA 20 392609 (000000- ) Fitting, Hyd, E45, Jm06/0Om04 1
A 21 1020320 (000000- ) Angle, Sppt, Fan 1
A 22 1024891 (000000- ) Bracket, Mtg, Fan 2
A 23 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
A 24 41186 (000000- ) Washer, Flat, Belleville, .31 6
25 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 7
26 1022377 (000000- ) Hose, Air-Intk, Flex 4.00id 18.0I 1
27 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3
28 79380 (000000- ) Clamp, Hose, Wormdrive, 3.75-4.62d, .62w 1
29 1023754 (000000- ) Plate WIdt, Hose, Vacuum 1
30 1024853 (000000- ) Gasket, PIt, Hose, Vacuum 1
31 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
32 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50D, .50W 1

M20 Gas/LPG 331381 (1-11 2-125




STANDARD PARTS

Fig. 60 — Vacuum Fan Group, Sweeping

2-126 Gas/LPG 331381 (4-10)
Home§ Find... § Go To.. n n



STANDARD PARTS

354452
Fig. 60 — Vacuum Fan Group, Sweeping

Ref. Part No. Serial Number Description Qty.
v 1 9002683 (000000- ) Housing Assy, Vacfan, Swpr 1
A 2 59967 (000000- ) Seal, Ure, 0.38 0.75w 13.2I Adh 1
A 3 59735 (000000- ) Seal, Ure, 0.38 0.75w 33.01 Adh 1
4 1018216 (000000- ) Fan WIdt, Vac, Inlet 1
5 34323 (000000- ) Screw, Hex, .25-20 X 0.75, NI 4
6 41178 (000000- ) Washer, Flat, 0.25 Fender 4
7 74454 (000000- ) Impeller, 9.00d X 1.40w X 0.376b 1
8 31241 (000000- ) Nut, Hex, Lock, .31-24, NI, Thin 1
9 32485 (000000- ) Washer, Flat, 0.38 Sae 1
10 59649 (000000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 3
11 1034388 (000000- ) Bar, Isolator, Vacfan [M20 2007] 1
12 39285 (000000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
13 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
14 54275A (000000- ) Bracket, Mtg, Motor 1
15 54274 (000000- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 4
16 53485 (000000- ) Motor, Hyd, Gear, [Ex] .194 R 3000 (See Breakdowns) 1
17 07810 (000000- ) Screw, FIt, M8 X 1.25 X 25, 10.9 4
18 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
19 50960 (000000- ) Fitting, Hyd, Str, Im06/0Om04 1
20 42215 (000000- ) Fitting, Hyd, Tee, Jf06/Jm06/IJm06, Run 1
21 44868 (000000-001337 ) Fitting, Hyd, E90, Jm08/OmO08 1
22 44869 (000000-001337 ) Fitting, Hyd, Str, JIm08/Om08 1
23 1025756 (000000- ) Muffler, Vacfan, 4.0id 1
24 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
25 1025841 (000000- ) Tube, Transition, Casting 1
26 1018209 (000000- ) Gasket, Hppr, Transition 1
27 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
28 44869 (001338- ) Fitting, Hyd, Str, Im08/0Om08 1
29 1018252 (000000- ) Hose, Flex, Vacuum, 3.5d 32.0I 1
30 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 2
31 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 4
32 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 10
33 44868 (001338- ) Fitting, Hyd, E90, Jm08/Om08 1
M20 Gas/LPG 331381 (4-1( 2-127




STANDARD PARTS

Fig. 61 — Hydraulic Schematic (000000-002699)

SV3 & SV6 TIED TOGETHER
Gl RV3 Sweep Valve
Scrub Valve Sv2 51&8&1@
Svi3
N SV3 Main Scrub Lift % OR1 Hopper Lift
i~ 15 | C12
= ,'7 T(gIERlNG . Tup
C2 Tube
= Pl UP) PC51C9 028
SV14
4 0.031 LH Slde N'svis Gl1
- OR2
SV RH SideTubes g Hopper Door
s )03 Z PC60.04q C11
o Rear l CLOSE
0046 = PC2 Side & Rear €10
’ UP Squeegee P5| p6
SV6 0.055 Main Tube
é y 45dn 400 rPm  Tube Side Valve 1018938  'UP€
|§| i % P4 Sv8 & SV11 TIED TOGETHER
| 0.04 c13
o or g
Sv7 |de Scrub
P2 T2 SV11
= 4 LIFT
G5 réRVZ Sv10 Tube
|'¢ it
H _ i P]R l_ A
2500 psi :g—;—l_lﬁO psi Cc7
= RVl Sweep Fan SV12 Side Scrub
< = i 0.194 cir S GlO 4 Bxtend
G6 2500 psi .SV 9 = oy
@ svi 3 PC8 RETRACT
P1 M4 2 =
= E Ig‘ Tube
Sv8
1800 psi
Scrub Fan ,§| Check%'v|2 6
0.129 cir L Valve =
] B || 25
& —&)
—&)— Side Scrub
|_, .
p g L SteeringCyl
. 3 il ]
rope ol
Motor External _ T} 1160 psi N¢ R
. Charge Steering Unit M
19.0 cr Engine, Port 0.97.61 0.40 6.1 cir
gﬁt 8" <D 2400 rpm : 65 %) Gear Pump
Vall\J/e Propel Pump ™~ coypling
4000 psi Forward
RV, 3000 psi
Reverse RV, 1.24 cir
l Cooler
il Filter - -
35 psi bypas Filter Indicators
Screen
) oil
Reservoir| | Temp Sender 35445:
2-128

as/LPG 331381 (10-08)




STANDARD PARTS

M20 Gas/LPG 331381 (8-0 2-129
Home§ Find... § Go To.. n n



STANDARD PARTS

Fig. 62 — Hydraulic Schematic (002700-003297)

eeBeenbg upey P epIS

dn
o

o¥0°0

jw

Ioey

eplS HY

a=n

spls H

I[EO"O +0

€0’

7t
Z| Xl

o

YAS

b

JOAOY
|8d
MMHHWWV 000E AH

<410 0761

JoaoN | edoud

- L

119 bz 1

wda oovZ
ou|Buz

dwung |odoud

31un BujJeesg

1
ENTY

@Bubyp

- II; (dN ONIYdS)

: |

>muf_4 QNUOg UIPW

LN ]

3S0710 4

Joog JaddoH

o)

3417 Jeddoy

20!

O
o

29,

X

ens N

Yo 2As
019,
11p10v070 9 =
240 MMN
119
Nsias
v 1AS
Sad
69 ~
8200 -
T
210 _
> 1E0*O

1d

1OA| DA UIDW

354453,1018547 — M20

Gas/LPG 331381 (1-12)
Home §| Find... §Go To.. n n

2-130



STANDARD PARTS

Fig. 62 — Hydraulic Schematic (002700-003297)

Je | 00)

J10AueSsey Jepues dus)

ssodfRiq 1sd g

Jeq | $40300 | pU] Jea| |

4110 88
gnuog epis

S

1sd g2
@A |DA Moeyd

~

S an

BAS

puey

341

oA

3

10vdl3d

Mo

B80d
o8] MMW

Xl

zins N

1417

N andog epis

EL

m“w

DA Usndg epis

zm:._.mmo._. @11 11AS ¥ BAS

u®eJas
] |_
T U1 E _
410 6210 _| |_ R
. , ubg4 gnuog
— - T o#'o | Lg
sH oos1 M , 1do
| ' BN 1d
IAS !
)
) |
_I M 1sd 0052 W Qo
-0
ow T o=
<19 $61°0
up4 deemg _ 1sd oos2 X
o1°0 W
EXO E 'co
)
ZAd
)
21 =
2d
)
O LAS
wda 00F ‘4dID G 1AD
seysnag U|Dp
)
)
\7
CinCim <
H $ ,
| WM#
SSD°0 9AS
Ld
< :
)
)
— N

Bu| |dnog

Mv Ndd 00tz

*0 dund Joeg

354453,1018547 — M20

2-131

M20 Gas/LPG 331381 (1-17
Home §| Find... §Go To.. n n



STANDARD PARTS

)

Fig. 63 — Hydraulic Schematic (003298

eeBeenbg upey P epIS

dn
o

o¥0°0

jw

Ioey

eplS HY

a=n

spls H

I[EO"O +0

€0’

7t
Z| Xl

o

YAS

b

JOAOY
|8d
MMHHWWV 000E AH

<410 0761

JoaoN | edoud

- L

119 bz 1

wda oovZ
ou|Buz

dwung |odoud

31un BujJeesg

1
ENTY

@Bubyp

- II; (dN ONIYdS)

: |

>muf_4 QNUOg UIPW

LN ]

3S0710 4

Joog JaddoH

o)

3417 Jeddoy

20!

O
o

29,

X

ens N

Yo 2As
019,
11p10v070 9 =
240 MMN
119
Nsias
v 1AS
Sad
69 ~
8200 -
T
210 _
> 1E0*O

1d

1OA| DA UIDW

354453,1018547 — M20

Gas/LPG 331381 (1-12)
Home §| Find... §Go To.. n n

2-132



STANDARD PARTS

)

Fig. 63 — Hydraulic Schematic (003298-

Je | 00)

J10AueSsey Jepues dus)

ssodfRiq 1sd g

Jeq | $40300 | pU] Jea| |

4110 88
gnuog epis

S

1sd g2
@A |DA Moeyd

~

S an

[ ] esm

useJos

D
&
L&)

puey

341

oA

3

10vdl3d

Mo

B80d MMW

Xl

zins N

1417

N andog epis

m“w

EL

DA Usndg epis

zm:._.mmo._. @11 11AS ¥ BAS

] T
N | { |
410 621°0 _| |_
uo4 qnJog
— - - |_ 290
sH oos1 M , =N
1 ! BN 1d
IAS !
)
| 1
M 1sd 0052 Qo
L w ~O
J19 $61°0
uoy deemg 1sd oosz !
)
or1°0 W
EHO WMM||; =)
)
ZAY
)
2d
)
Ve LAS
wdd Qo “d19 G 1A
seysnJg UIbW
)
)
\7
GG S
| 0, X
SSD'0 9AS )
Ld
<& .
)
)
-

6g"

Bu| |dnog

Mv Ndd 00tz

O dwng Joeg

354453,1018547 — M20

2-133

M20 Gas/LPG 331381 (1-17
Home §| Find... §Go To.. n n



STANDARD PARTS
Fig. 64 - Hydraulic Hose Group, Steering and Propel

Reservoir

=~
PN

P > Q@
< ) ©
Sy A A > C)

RS %43 N ‘@

Steer /f
Cylinder ]|

S

2-134 Gas/LPG 331381 (4-08)
Home §| Find... §Go To.. n n



STANDARD PARTS

Ref. Part No.
1023609
1023608
396221

1023489

A WDN P

1023488
1030404
1038569
54017

0o ~N O O

M20 Gas/LPG 331381 (8-0

Fig. 64 — Hydraulic Hose Group, Steering and Propel

Serial Number
(000000~
(000000-
(000000-
(000000-002183

(000000-
(000000-
(002184
(002184

)
)
)
)

~— N N

Description

Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0
Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0
Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0

Hose, Hyd, Spcl, Jf10e45/Jf10str, 58.0
(Replaced by 1039148)

Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0
Hose, Hyd,Med04, Jf04str/Jf04str, 066.0
Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5
Fitting, Hyd, E45, Jf10/Jm10

354392

Qty.

BN R

Y

2-135




STANDARD PARTS

Fig. 65 — Hydraulic Hose Group, Pump and Vacuum Fans

g (Scrub)
~Q,!, = >

‘ &
' R o)
RELOED R0y =
s glS \‘«T)\“\\ .
\ :’ln J '

3

)
SN 19°,
X

% S, X
CAST RS .
\' A )
M) A
SO g

»  (WDqy
X

Reservoir

~

= 6

5 (S

£ (‘\
Propel Pump & __~
r'/" g

2-136 Gas/LPG 331381 (9-10)




STANDARD PARTS

Py
©Co~NoOUA~AWNPRD

i
P o

11
12
13
14
15
15
16
17
18
19
20
21

Part No.
71741
361044
381862
396255
1026645
16431
1023607
1023611
396266
71735
1025547
1040655
396438
1023487
1023606
381858
1040216
1036945
71556
1050437
1050436
1026645
1023606

M20 Gas/LPG 331381 (9-1(

Fig. 65 — Hydraulic Hose Group, Pump and Vacuum Fans

Serial Number
(000000~
(000000-
(000000-001337
(000000-
(000000-003297
(000000-
(000000-
(000000-
(000000-001337
(000000-002699
(000000-002699
(002700~
(000000-003038
(000000-003038
(000000-003297
(001338-002699
(002700-
(001338~
(002700~
(003039~
(003039~
(003298~
(003298~

N N N N N N N N N N N N N N N N N N N N N N N

Description

Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0
Hose, Hyd, Med06, Jf06str/Jf06str, 018.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 024.0
Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0
Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0
Hose, Hyd, Med06, Jf06str/Jf06str, 022.0
Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0
Hose, Hyd, Suc20, Jf20str /3f20e90, 29.0
Hose, Hyd, Med08, Jf08e90/Jf08str, 031.0
Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0
Hose, Hyd, Med10, Jf10str/Jf10str, 41.0
Hose, Hyd, Med10, Jf10Str/Jf10Str, 036.0
Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0
Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0
Hose, Hyd, Tc08, JIO8E90/Jf08Str, 029.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0
Hose, Hyd, Med06, Jf06Str/Jf06Str, 042.0
Hose, Hyd, Med12, Jf12str/Jf12str, 052.0
Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0
Hose, Hyd, Tc08, JfO8E45/Jf08Str, 026.0
Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0

354393, M20G

Qty

PR RPRRRRPRPRPRRPRRRPRPRRPRRPRRPREPRRRERRERR

2-137




STANDARD PARTS

Fig. 66 — Hydraulic Hose Group, Brush and Hopper

Scrub Valve

Hopper Lift
Cylinder

Brush LIft
Cylinder ¢

Main Brush

7 Motor
(Front)
N>

Main Brush

2-138

Hopper Dump
Door Cylinder

| 6

Gas/LPG 331381 (4-10)



STANDARD PARTS

Y
@
bl

Part No.
1027320
1027321
1025548
1026733
1042775
1024688
1042776
1024764
1023769
57946
1025544
51754
1036939
1040628
387281

© 0o N o~ P WNDNEPR

e =
WN P O

M20 Gas/LPG 331381 (9-04

Fig. 66 — Hydraulic Hose Group, Brush and Hopper

Serial Number
(000000-002699
(000000-002699
(000000-001337
(000000-002699
(002700~
(000000-002699
(002700~
(000000-
(000000-
(000000-
(000000-
(000000-
(001338~
(002700~
(003057-

N N N N N N N N N N N N N N

Description

Hose, Hyd, Tc04, Jf04str /Jf04e90, 88.0
Hose, Hyd, Tc04, Jf04str /Jf04e90, 70.0
Hose, Hyd, Tc06, Jf06str /Jf06e45, 54.0
Hose, Hyd, Spcl, JfO4str/JfO4str, 115.0
Hose, Hyd, Spcl, JfO4str/Jf04str, 133.0
Hose, Hyd, Spcl, JfO4str/JfO4str, 121.0
Hose, Hyd, Spcl, Jf04str/JfO4str, 127.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0
Hose, Hyd, Tc 06, JfO6str /Jf06e45, 56.0
Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0
Hose, Hyd, Med08, Jf08str/Jf08str, 022.0
Hose, Hyd, Tc06, Jf06str/Jf06str, 054.0
Hose, Hyd, Tc04, Jf04str/Jf04str, 096.0
Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0

354390

Qty

PNRPRPRRRPRRRPRPRPRPRRERRR

2-139




STANDARD PARTS

Fig. 67 — Hydraulic Hose Group, Squeegee Lift

)

J Rear Squeegee
o @ Lift Cylinder
iy I
4 4
O h\‘? %"
¥ 3

Right Side

? Squeegee
‘<\" Li?t Cylignder

Left Side
Squeegee

2-140 as/LPG 331381 (10-08)




STANDARD PARTS

354391
Fig. 67 — Hydraulic Hose Group, Squeegee Lift

Ref. Part No. Serial Number Description Qty.
1 1024688 (000000- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0 1
2 1025551 (000000- ) Hose, Hyd, Spcl, Jf04str/Jf06str, 125.0 1
3 1030709 (000000- ) Hose, Hyd,Tc 04, Jf04str /Jf04e45 , 35.0 2
4 1037042 (000000-002555 ) Hose, Hyd, Tc04, Jf04e45/Qmo06, 028.0 2
4 1045759 (002556- ) Hose, Hyd, Tco4, Jf04Str/QmO06, 028.0 2
5 1037053 (000000- ) Hose, Hyd, Tc04, Jf04e45/Qmo06, 026.0 2
M20 Gas/LPG 331381 (4-04 2-141




STANDARD PARTS

Fig. 68 — Hydraulic Pumps Group

N\

T\

VDY)
Vl

S AN

W

Gas/LPG 331381 (9-10)
Home §| Find... §Go To.. n n

2-142



STANDARD PARTS

354454
Fig. 68 — Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw (See Breakdowns) 1
2 44868 (000000- ) Fitting, Hyd, E90, Jm08/Om08 1
3 44869 (000000- ) Fitting, Hyd, Str, Im08/0Om08 1
4 53076 (000000- ) Fitting, Hyd, E90, Jm10/0Om12 2
5 21198 (000000- ) Screw, Hex, .38-16 X 1.25, 5 22
6 32485 (000000- ) Washer, Flat, 0.38 Sae 2
7 9007142 (000000- ) Pump Kit, Mtg, Aux, Ci [M20 & T20] 1
8 65145-1 (000000- ) Seal, Org, .069 X 3.06id 11
9 47513 (000000- ) Fitting, Hyd, E45, Jm08/Om10 2

10 67811 (000000- ) Fitting, Hyd, Str, Im20/Om16 1
11 47512 (000000- ) Fitting, Hyd, E90, Jm06/0Om08 1

M20 Gas/LPG 331381 (4-1. 2-143




STANDARD PARTS

Fig. 69 — Hydraulic Cooler and Tubes Group

Gas/LPG 331381 (9-09)
Home §| Find... §Go To.. n n

2-144



STANDARD PARTS

354455
Fig. 69 — Hydraulic Cooler and Tubes Group

Ref. Part No. Serial Number Description Qty.
1 13698 (000000-003038 Cooler, Hyd, 25gpm 325btu Of12 13x12x2
2 46481 (000000 Fitting, Hyd, E90, Jm12/0Om12
3 62471 (000000- Fitting, Hyd, E90, Jm12/0m12, L
4 1026319 (000000-003038 Bracket WIdt, Cooler, Hyd Fluid
5 1040318 (000000-003038 Pad, Tank, Hyd [W/Psa]

6 1026647 (0O00000—XXXXXX Angle, Mtg, Stl, .12 1.6 1.6 02.2|

7 39283 (000000—xxXXXXX Screw, Hex, M10 X 1.5 X 25, 8.8

8 32492 (000000—xxXXXXX Washer, Flat, 0.38 Std

9 41430 (000000—xxXXXXX Nut, Hex, Lock, M10 X 1.5, NI

10 51787 (000000-003038 Bumper, Rbr, 0.6d 0.34t .3d Tip

11 1036959 (000000- Tube, Hyd, Main Return

12 53466 (000000- Clamp, Cable, Stl, 1.50d X 1.00w, 1h
13 60090 (000000- Fitting, Hyd, Cap, Jf08

14 1028821 (000000—-
15 1028822 (000000—-

Tube, Hyd, Sqge
Tube, Hyd, Sqge

N N N N N N N N N N N N N N N N N N N N N N N N N N N
PFNNNOOONNNRPNRRRRPRPRRPRREPREPIMNRRRER

16 40678 (000000- Clamp, Cable, Stl, 0.44d X 0.62w, 1h
17 74455 (000000- Screw, Hex, M6 X 1.0 X 12, Fmg
18 1028823 (000000- Tube, Hyd, Rear Sqge [M20]

19 35904 (000000- Nut, Ftg, Hyd, 0.56-18

20 50161 (000000- Fitting, Hyd, Cap, Jf04

21 39277 (000000-003038 Screw, Hex, M8 X 1.25 X 25, 8.8
22 32491 (000000-003038 Washer, Flat, 0.31, Std

23 07791 (000000-003038 Nut, Hex, Fing, M8 X 1.25

24 41430 (000000- Nut, Hex, Lock, M10 X 1.5, NI
25 39277 (000000- Screw, Hex, M8 X 1.25 X 25, 8.8
26 32491 (000000- Washer, Flat, 0.31, Std

27 47752 (000000- Fitting, Hyd, Str, Jf06/Jm04

M20 Gas/LPG 331381 (9-04 2-145




STANDARD PARTS

Fig. 70 — Hydraulic Reservoir Group

R -
- g
2-146 Gas/LPG 331381 (9-06)
Home§ Find... § Go To.. n n



STANDARD PARTS

354456
Fig. 70 — Hydraulic Reservoir Group

Ref. Part No. Serial Number Description Qty.
v 1 9002398 (000000- ) Reservoir, Hyd, 10.0Gal, Replmt 1
A 2 25122 (000000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 3 65215 (000000- ) Gauge, Sensing, Level 1
4 56690 (000000- ) Fitting, Hyd, Str, Im06/0Om06 2
5 46482 (000000- ) Fitting, Hyd, Plug, OmO06 3
6 44869 (000000- ) Fitting, Hyd, Str, Im08/0Om08 1
7 1040318 (000000- ) Pad, Tank, Hyd [W/Psa] 2
8 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
9 32491 (000000- ) Washer, Flat, 0.31 Std 2
10 1023545 (000000- ) Fitting, Hyd, E45, Jm12/0Om16 1
11 31613 (000000- ) Strainer, Hyd, 25gpm 100mesh Psi 1
12 71726 (000000- ) Fitting, Hyd, E45, Jm20/0Om20 1
13 1021579 (000000- ) Filter Assy [Pt4 936498] 1
14 55455 (000000- ) Fitting, Hyd, E90, Jm04/Pm02 1
15 58592 (000000- ) Send-Unit, Water, Temp, 04npt 1130h/195d 1
16 40362 (000000- ) Fitting, Hyd, Plug, Om10 1
17 1025132 (000000- ) Indicator, Press, 60psi 1
18 1034878 (000000- ) Insulation, Thermal, Hydraulic Blanket 1
M20 Gas/LPG 331381 (3-0 2-147




STANDARD PARTS

Fig. 71 — Hydraulic Valves Group (000000—-002699)

2-148 as/LPG 331381 (10-08)




STANDARD PARTS

Py
oo Nouh~wnNr o

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

Part No.
1018936
49883
32491
08709
77097
55586
77097
39210
47522
1020708
09740
1017218
1022482
1022484
1020394
09740
1017218
1021991
39210
395973
395974
396476
42226
44868
55586
56820
46480
49933
69173
76316
395973
56820
71727

M20 Gas/LPG 331381 (10—(

Fig. 71 - Hydraulic Valves Group (000000-002699)

Serial Number

(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-001271
(000000-002699
(000000-002699
(000000-001271
(000000-002699
(000000-002699
(000000-001271
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(001272-026999
(000000-001337
(001338-026999

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Valve, Cntrl, Hyd [M20] (See Breakdowns)
Screw, Hex, M8 X 1.25 X 120, 8.8, FI
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI
Fitting, Hyd, E90, Jm04/0Om04
Fitting, Hyd, Str, Jm04/0Om04

Fitting, Hyd, E90, Jm04/0Om04
Fitting, Hyd, E9O, Jf04/Im04

Fitting, Hyd, E45, JIm06/0Om06
Bracket, Mtg, Valve, Hyd, Swp
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Tube, Hyd, Swp

Tube, Hyd, Swp

Valve, Cntrl, Hyd (See Breakdowns)
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Bracket, Mtg, Valve, Hyd, Scb
Fitting, Hyd, E9O, Jf04/Im04

Fitting, Hyd, Str, Om04/Qm04
Fitting, Hyd, E90, Om04/QmO04
Fitting, Hyd, Str, Jf04/Qm04

Fitting, Hyd, E45, Jm08/0Om08
Fitting, Hyd, E90, Jm08/0Om08
Fitting, Hyd, Str, Jm04/0Om04

Fitting, Hyd, E90, Jm06/0Om06
Fitting, Hyd, Str, JIm10/0Om10

Fitting, Hyd, Tee, JIm08/Jm08/Om08, Br
Fitting, Hyd, E90, Jm08/Om08, L
Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run
Fitting, Hyd, Str, Om04/Qm04
Fitting, Hyd, E90, Jm06/0Om06
Fitting, Hyd, E90, Jm06/0OmO06, L

354457

Qty.

PR RPRPRRPRRPRPNRRPRRPRPRPRPRPPOORRPREPNNREPNRPNMNNMNNNNDNR

2-149




STANDARD PARTS

Fig. 72 - Hydraulic Valve Group (002700- )

2-150 M20 Gas/LPG 331381 (1-12)
Home § Find... § Go To.. n n



STANDARD PARTS

354816

Fig. 72 — Hydraulic Valve Group (002700- )

Ref. Part No. Serial Number Description Qty.
1 1038566 (002700- ) Valve, Hyd, Solenoid, 12vdc (See Breakdowns) 1
2 1039789 (002700- ) Bracket, Mtg, Valve [Combined] 1
3 1040117 (002700- ) Bracket, Mtg, Valve, Lower 1
4 395974 (002700- ) Fitting, Hyd, E90, Om04/Qm04 3
5 33812 (002700- ) Fitting, Hyd, Plug, Om04 1
6 09740 (002700- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
7 1017218 (002700- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
8 69173 (002700- ) Fitting, Hyd, E90, Jm08/0Om08, Long 1
9 1040876 (002700- ) Fitting, Hyd, Str, JIm10/0Om10, Long 1
10 49933 (002700- ) Fitting, Hyd, Tee, Jm08/IJm08/Om08, Br 1
11 56820 (002700- ) Fitting, Hyd, E90, Jm06/0OmO06 1
12 71727 (002700- ) Fitting, Hyd, E90, JIm06/0Om06, Long 1
13 69173 (002700- ) Fitting, Hyd, E90, Jm08/0Om08, Long 1
14 77097 (002700- ) Fitting, Hyd, E90, Jm04/0Om04 2
15 42226 (002700- ) Fitting, Hyd, E45, Jm08/Om08 1
16 46482 (002700- ) Fitting, Hyd, Plug, OmO06 1
17 55586 (002700- ) Fitting, Hyd, Str, Im04/0Om04 4
18 59577 (002700- ) Fitting, Hyd, Str, JIm06/0mO06, Long 1
19 1044367 (002700- ) Valve, Relief, 0600Psi 1

20 373647 (002700- ) Seal Kit, Cartridge 1

M20 Gas/LPG 331381 (10— 2-151




STANDARD PARTS

Fig. 73 — Electrical Schematic (000000-001999)

N & ™
o = . _
£ m b H
= x
A0 A0 tHOIH ey 003 - 8 = ° °
y - (SV9)dANd T13n4 AO OOAS MO | NS OSE
6 o . E a-11g v-11a
253 N9 dNd T3n4 | [3 ST/ET % I a =
c '8 a3 | [T TAwseT m..m..h _Mzﬁwﬂ SLIG NOILO3T3S 033dS INIONT g : F = m
m 8 g *0ds 09 | g XE0/8T 28 B0/ { o | Se-ed ‘di3 oL = N 3 S
L
(8]
Y m ENNOD HOLINS *dN3L *ON3
Fu.InEm._Lum._.Iln_mm: £ : H ) . ﬂ a® ~| Xz 5
~ (d1/5v8) *dW3L INIONS HOIH 1-2d Ad Nga/VZT Nga /a2 21| 8l-1d ‘dI3 oL =2 2 5 w
25 s 8 . Bacf g20 .2
bz 5 1 8gniEy
00 G DERL
= WV 119 033dS
L v 0dS AO9| [T Nd/TT WNI/TT ]| ve-zdrdizon 3
ok d*1 = 4@ g
w
P4 o
Z(735310) JW3L HOIH ="ON9 an
o *0°N *S53ud 110 ONIYNVHO FTIHM +8
(*S53ud 10 NG =" ONO) s << P —amar
2NNOD AVT3H 1HVIS
INIONI OFHO : -
ONIMNVHD FTIHM +8 und/LL NVL/01 T-2d Wi X59708 A\
2 g
z
g - AV NI HHO 70T 34NSS3d 110 INIONI MO , I
gs *0°N ss3id 10| [3 TS < 6 | 61-1d *dI3 0L :
z -
e g ~
o N - s
2 ] +9 O3HOLIMS VH0/E +8 Q3IHILIMS Y] 0€ AHI/VB .
¢ INNDD 29N 5
g% AVI3H NAOOLNHS =
© ) |z
| S
wo
VZn N 2 g
o
STa/ET AVIEd 2 XNV ) m@w %8 AHO/TE | vz-1dez-14 @ |d
- @ | v
VIR vel 21-3sn4 ¥ |
YT/ET AVEE T XNV ) @8 XH6708 TH/98  goig Yg 3% 0V
Vg1 1-35n4 6l
LN u
YT7ET VI 18viS ) e NEa/Z E
< Zz
52 915 &
)
o
=
9 g
(G}
dAVT HOLYNMELTY
TAE/EB zg VY and/L
o
3I78v0 +8 ONV
SHIN Y39ANT N3389 S Q3731 HI VI
v

|11k

aaA 2t

AUX. | RELAY

1018547 — 354458

Gas/LPG 331381 (4-08)
Home §| Find... §Go To.. n n

2-152



STANDARD PARTS

Fig. 73 - Electrical Schematic (000000—001999)

©
10
2
dhnd FZZQN Avdgs o YOS &
L VTN S E YV =l5 = 8 A_N_NN,. i3 BNd/80LT HOLINS S1220N Aveds +8 GIHOLINS OL
vez-s 2ETNNOD
A GETNNDD TH/VOET E3] Eg NE7veZ5 | T g BNd/00L1 A= ZACTA S
NNOHO INTHOVA 0L o p—
I
AVI3d F1ZZON AvHdS !
TTa/80ET 5 o TANOYS SSIUVH
JTZZON AVEdS TWNOILdO

NHOH = @3s5070 / “O°N !

55 NGa/26 8 %8 NG9/VGZ
HOLIMS NHOH
8 o e -
WTR/ET [ VHO/VEZ NHS/SZ g a34/H7]
ONNOYO ITLVLS _D.n_ B T | 9 _mn_.umw“.__n_
J >
JWosT VHO/ES
HIWVHS SSINYVH H3ddOH AVI3d Y3IAVHS Vet
T NoS HannGh/YEET 79 a/voel Y oo | B9NNOD Hnd/vaLy Ty 51 & N -1 a7
Q9NNOD | Loanes 4HTNNOO geEn B
SSINGVH YIA0OD HIddOH 43TNNOD 2-3snd
SSINGVH Y3ddoH " il oMo
EIEr < Tza M4 VH0/0EE
m.mszFEE«Iﬂmm.Eo_._ ONINYVA
ST S e VHO/VEEE (N VHO/EE
D6Nn00 “opreuon E/YEET 1-2d -1 SBNNOD | gannog 0
1HO1T TIVL 1437 =
SSANHVH H3ddOH
1HOTT TIVL ONINGVM | o
YWa/8eET [3 | W 3| VHO/G9EE ¢ vHO/vEEE v
WTTE Nee/aeeE vaTNNoo | oo YEOVEE O
LHIJIT TIVL NNY/3ivHE <
RIS g
1H917 TIVL 3SHIAR T WI/aao3 w . :
s :
8 3 Ma/vezZ =
T val c
Y CIHOITOVAH REIVAZ AR (i
TR ez P vz T ¢ MR8 Fg 1y [i-1d BAY LL
. HOLIMS 1HOIT i
*H*Y LH9110V3H OSNNOO 6-3sn4 _
YT/ET REVY =74 : (D)
g =
SSANWVH 1HO [Tav3H o S
o
1HOIT TIVL LHOTH Ngg/ edSee 4 N9B/dszZ | - Nows quvmoL = T
: 4GNNOD | 4PNNOD 3
A LHOTT TIVL ONINGVA 3017dS 31v007 2
E/ET 9 YR/VEET  1a/08el|d | 3| vdo/Jeee ONIMVHE = 035070 / *O°N - 5]
9HNNOD [9SNNOJ . _
@] Nga/vaza Nga/vazz @8 Ng9/22 n18/992 <
1HOIT VL NNE/3nvHe N2
T T3A73a%2 BSNNOO |8VNNOD Nwg/vzz  HOLING Fiveg b
. €-S
1HO1T TIVL 3ISH3ARY V[ NVL/Jd0 NVL/VE0Z W NVL/0C 9
VGNNOD | Y#NNOD %
O]
SSANGVH WEYTV *A3d- LHOTT ONINGVA ><._m_M_ _Wmmuﬁm g,
YTa/ET NVL/VO0Z W) NVI/VOZ ~ G
W18/VEET A oo ) vennoo Nwisgoz 8 0e AuO/B 3 a
Wavv 35H3A3Y 9 O
s (8
— [V ™ — s




Fig. 73 - Electrical Schematic (000000—001999)

STANDARD PARTS

< 0 © N~ ~ =
3|3
1N4=035070 / *0°N LA ® NI
= 211nd1N0 Sl law?
TR/ET TN VL gy NHO/ERET-1d 21-ed  N18/89 Nmog wooss 3a1S as  No/es S -
§1- 2
1N4=035070 / *0°N =
E1LNGNI 011nd1N0 T\_\¢ @
Ae/el 3R/vE 21-1d - NH9/4ST
TIN4 YNVL" 105 I-ed - T3S o1-As %
yI-S (WNd) NH3LLVd @ndos 3ais a
ALdN3:N3dO / *O°N 2NN -
Y1a/El gNd/LLT T1-1d 61NdLNO [pT-2d = NEO/aaT @
ALdN3 YNVL®T0S V40/E9  NO NV4 OVA d3IMs - 2
61-S 2 O]
350710 HO0Q Y3ddOH =*ON9 TGN s
VHO/EY 01-1d 8 Nga/vZ9 NGO /FGT
v|_¢ ” ° ON3LX3 woowd 3ais Yzr-As
YT&/ET *ps ¥o0Q ¥3ddOH 2z-1d _|P_¢ e
V_ [ E (/N
N3d0 HODA H3ddOH = Nga/zy 6-1d| 01NN g BLNELNO | == 3 Naa/29 NO 8NHOS 301S e NE9 /35T
El-S .
2 V&I
. X
dn ¥3ddon n_zou [TATa/9E B-1g| 91NNl = £1Nd1N0 (5753 Na/T9 A TEE K \n W>m NEO/ST NEo/3sT_ N T /v
[ -
WI8/ET *MS NO/dN ¥3ddOH 2-1d a wv *¥000 H3ddOH 3HL 3507 TTIM L-AS NO ONINYNL 440 SI SI-AS 4l 9-35N4
NHOO u3ddoH =*ave Y T ge7sE 7T SANNL
SLNd1N0 =3~ \WVI/08 4N 43ddoH REIYED
YI-AS
OVA N3dO = 03S0T0 / *0°N N3O OVA 8nd0S
TIR/ET 75 TAR/6E 9-1d| 71NN
¥INd1NO (523 [FAm/65 noa s300s K _\ > REIY/ 2] .
$-AS .
Fi|4 HIddOH=0F50T0 / ‘0N « (@)
FET 65" RIVOTE WY ONGVETE CAONI/TE 51a SN & [
AHINIS WAH3HL  VZNNOOD [VONNOD QSNNOJ |ayNNOD m 5 XH9/VBS NO Honua NIVA RELY At
SSINGVH §3dd0H SOINSVH HIddOH E= T (@)
4*1 K01 z = ()
e N 7Y o a
d*1M07 = 03S0T0 / 'O'N  gZg  NVL/VOH . oy ELNdLno ey X99785 Nwoa Henag NIVA = REIVATIH
~ m £-AS
a -
TRR-a/arel mmn_;%%mﬂ.m_:.._ WIoE $ia|cinaN & &3 2 L0aLno ¢ A 5 :
*ON9 VLI9IA = IE1 [-S WNVL ALdN3 = SAHO S ¥ -2d ynd/LS REIVAZA} o)
MNVL TIN4 = SAHO 001 INMd) NY3LLVd HSNHE NIVA . c
[1NeNI i
YTa/ET TAR/68 €-1d
NOTLI20g H3ddoH 11NdIN0 (55725 N8/95  NO Nvd OvA 8nuds % TRAT [ BT ey N8 L
NMOQ = 03S0T0 / ‘O°N | .
52 ANdINO == e T3 VT Erveam 5-3sn4
FUNSSTId 110 INIONI MO ()
Y1a/et GE- TOHINOD SLT0A 21 1553 35 /0p1 TIK/OFT 30010 m
MTa/ET ¥E-2d 283M0d SLT0A 2T g™ 31 REIYGEA vm..vn__vv| O
YTa/ET EE- +8 Q3HOLINSNN (g2 I
o B <
LHM-XT1a/TET *TTINVd HY3N "ON9 OL SLO3NNOI m m g m =
= a
*ON9 WLI9IQ = I€1 : £ 3 3 2 g = V=
o o NI S £ : E go £,
A N . = T Z2=°%
a a o a m O ~ m M o< )
w e > T o [ 2
S o 8 o~ o W o I &l
x| z| o -8 -2z S S
g g = 5 & b B8Lp-, 5 : ]
N % S >3z ¢ w m 7
o g £ S o 29:2853°
= o = = z =B S - g2 (S ﬁ
= S 4R L m [ it _._.M._ I
CH3igt . <xgSz N & _
] wbZox TR = ol” by
2 - = 5 eie5dp=s2582¢8 g =
5 e = - - i W ' e e 2
o ] o . — —_ [ o = -
& Za = @ & 23 5 ¥
e M S a z ©
— T rF 23 ] m 5 — A"
5 & [\




STANDARD PARTS

Fig. 73 - Electrical Schematic (000000—001999)

(*1d0) dNNd 3SOH N3QHVO

SSINYVH 1S4 *Ld0

gndds 0zZ1L v sY

QHVME04 = J0A 0.&0
3SH3A3Y = OQA B°2<
IVYLN3N = O0A L2 01 02

$$39VLT0A LNdLNO HOSN3S

31VH3dO T3NVd 3HL S3MVA

Z-1d INdNI ONIONNOY9 :02L 04 A3AY3S3H 2-Td]

3-/04YME04 * 103713

2 39vd 335

™

ATNO @N¥OS = "ON9 61.1ndLN0

81.1nd1N0

TAM-Y1a/7TET
*ON9 vLI9Ia = 1€l

WNJ/T6 1-1d

YE/BJn1 = 035070 /°0°N

Jm ov._||_an:;\mv g

HOSN3S ._.o<n_§

0Z2LNdNT 907TIVNY L11ndLNO

611NdNI 91.1ndLNO

VOINNOO
—mar——<( O s <y SSINIVH 3 ><._ NNd OzH 1Sv4
01NNGD 350H N3GHV TVNOILdO v P aamn
YR/ 8 | i
y 909 ALK L5V N
TRZET LINNOD | STNNOD
TNa/GaL
GI
dnd ¥1v G.t
IATVA 440LNHS LSv4 ¥~ 105
Vb S
THNdINO 55 55 Naa/5L ¢hO SNa/LT
0e-2g] L2 LNdLND Whd Vi1X3 SSINKVH 1SV4 *LdO
HBLING 3nSS3id TR wmﬂ 130 15V
22T +8vSY Nm ﬂumw WO_”_

91NdLND frz= ¢mOu¢
02 Ta] BLAGNT VHLX3 (E2E = TVZ 7 AN Ba/arT
¥2 INdIND [g—2g NVL1/08 & le 73T

8¢-¢d HSNHE 301S 1Sv4 8-710S
€2 INdLNO 1229 1AN/6L < W KL Nd/0LT

IAWA MOT4 HOIH 1sv4 = 105

.

621Nd1N0 6774 Nug/Z81 X Ha/ LT

NevV F1E1aNY
9210410 [155 VEOZES  aog taadon < _\ ’ BNd73LT

/_ E1-AS
~J O0E J1LvVIS NH6750T €2-Td| "N J11vls 02LNdLM0 [67-23 N/ T8 &= Ta/ro]
“INIHOVI ATNO SATVA M3LVA HSNYE 30IS  £-10S

T2 Nea/ 2L T\_\¢v|3§9
3ATVA H3LVM ENHOS NIVW ' g-10s
Vv
[8T-2d WNd7TL Ly34 NMOOLNHS mﬁg
Vs
L[1-2d NVI/0L Ay13d 3543A34 Bﬁ@wg

9T-2d 1HM/69 AVIId aivis B > e

NMOQLNHS = 4022 < = JOAB'0 >
THR-STTa/VTET mmﬁ o xoe7ar 1140 NN SIINdLNO [ET-Zd x85/88 N340 €00a mm_n_n.o_._T an.ﬂauuﬂ
“ON9 V11910 = 1ET 02-5 1-AS Va1
L AN
L11NN] </ ¢v|3au§._ UL gpi1g_Gl-1g NEOVS
YIUNdINO [$T-29 TEX/ZS *339 114 0LV 10 A 8-35n4
0ES6101 SSINGVH HIddOH 8-S
03990710:035010 / *0°N LN Elindino %
W1a7E ~  NVL/06GI-1d N g T vlnn_uug
! Y3114 "OAH 0399070 €1-2d Nd9/88 *70S 1114 0LNV :1dO f 68
L1-S
N4 2/1=035010 / “0°N 3vINN0DJ, 351NNDD Vsl
T g TS NN 82 LNLNO (ZE-2a KB/8ET TT e, N /5
TN 271 MNVL*O *705 HOLYT ¥3ddoH  6-7105 8STNNDD | gy rnon bi-id El-1d
9-s SSINGVH H3ddoH ,-3504
N
-
)
=
<0 © ~ 0

1018547

2-155

M20 Gas/LPG 331381 (4-04
Home §| Find... §Go To.. n n



STANDARD PARTS

Fig. 74 — Electrical Schematic (002000-002532)

— (qV] ™
2
2
[ L¥OB101 SSINGVH WeVIV "A3d- LHO1T ONINGVA | AVIZY JSHIAIY = B 3
YTa7ET _ a/vael PN NVL1/va0Z v NYL/v02 ‘NVL/802 # = AH9/ 48 X %
VeNnDo avn 2 2
WYV 3SHIA = - =
(ANO "d"1 ¥ S5v9 NO a3sn) - v ©
SSINHVH HOLJVAV *ON3 2u31L LO0Z|
B Ml A (SVOIdNNd BN 0
— — 1 JIIA% b W M
— 2 v M1g/€E1 % = o N|
H— WOTIEA/NTd 7| T 1AM/61 %
= 3 I
— EXEZ TR ™ A=/l 8. 119 033dS  A89/8T AM_ G2-2d ‘di3 ol
L | L
H— a ENNDD = >
Z '0ds Aoo| [ " 0 om | e 00¥Z 9 N ) <
1045 A09 [ [ Ndy 0sET D N n_wwn.
- Al 8118 V=118 m S Q7n 2=
— — 8. ONV V. SL18 NOILOZT3S 03345 1S3 g sy, =10
— ° LB U]
— a =2
v n < <
— [ ONJ/TT wYa 116 433dS WNJ/TT y2-2d ‘dI3 0L
Jis T ] -
e 3NSS3™d 110 INIONI MO J 3
= 1HM/6 1HM/6 AM_ 61-1d ‘dI3 OL
ZNNDD
[
HOLINS °SS3dd 110
&d
ke azvoLins|
= = <t
dNNd T1and B T Cl 3 S
+§ dnd 304 | [ G e ONIYNVED 3TTHA +8 i as /4! m
e v N
e
ONIMNVYO TIHM +8 ] W 7 T W T =
i iaa wan| s.@sﬂLJ WL/ 3NION3 YJ3HO AH9/38 3
v v
— s -
e v
.”|I | VHO/E +8 Q3HOLINS = Aooz*w = A"o/v8
— AVI34 NMOOLNHS
L
L
= Ve
Xaser AVI3H 2 Xnv = m@w - AH9/38
VIN HOL IMSAIN
AT AV T XAV = m@w = X59/08 AH5/98 e e *
e
il
VIN [ e
1aser AVI3H 1MVIS = m@ = Nyg/e m = mm T
1-s
HOLINS “dnal “ON3
gN3L HOIH : a3SOTD @ A 2
(d1/SVY9) "dN3L 3NIONI HOIH ™ (3 Neg/az1 81-1d ‘dI3 0L Q34741 * 3]
NS
dAVTT HOLYNY3LTY
AH9/98 R adii dnd/L
T18v0 +9 ONv |
341K H3INNC N33E9 " Q36/31 'HT VI
v

aaA 21

1018547 — 354458

Gas/LPG 331381 (4-08)
Home §| Find... §Go To.. n n

2-156



STANDARD PARTS

Fig. 74 - Electrical Schematic (002000-002532)

TIX/VOPS

2-157

dANd 37ZZON AVYdS OL

2 3oV x =< P
veinos  1IA/E9PS azin Hd/eoLt HOLINS F1ZZON AvHdS

+@ (03HOLIMS OL

vee-
Z 39vd QETNNOD
T emeeo] | MA/VOET m@w NEB/VIZE | T s ST T2 2 3ovd
—
1

ONNOH9 3NTHOVA OL

VZIN = .
AVI3H T1ZZON AVHAS
19/89€1 . W T3A/VOYS SSANHVH
31ZZON AVHdS TVNOILDO
NJOH = @3S0 7/ *0°N YSN
°53s NUa/26 = m@v w NGO/VS2
HOLIMS NHOH
zz NYOH N =] _AWOI vsi
WE/ET = Vd0/VES F<A o= NE9/S2 T \A a3d/H1
o acn €-35n4
T@%&ﬁ >N vaorez
HINVHS ><._ﬁ HINVHS val
SSINYVH_H3ddOH
1a/er Y1a/VaE] o 1a/Voe HNd/VOLy N HNd/vaLlt —ang & e Nga/221 =\ 35791
HPNNOD HSWNOD J0NNDD| | 2LNNOD LNNOD HONNOD GINNDD | #4INNGD QENW 2-3sn4
SSaNYVH Y3A0D Y3ddOH
SSANYVH Y3ddoH * M7 oMo
Ya/1El W VHO/JEE
SSINUVH AUVIY *AZY- 1HOTT ONINYVA
LHOT1 ONINEVM
/e 2 yia/veer = ™ VHO/VIEE A VHO/EE
28NNOD BBNNOD

o
=
o
HO[1 1YL 4431 SS3NHVH H3dd0H )
1HOIT IVL ONINYVM
YIG/88El |° | W 3| VHO/ggEE v
; T Nga/adze e :
1HO17 1YL NNY/3ivkE :
T[T 3A/8ave ©
(] n
LHOT1T 11VL 3ISH3IAEY v NVL1,/9902 om0 | ovines ._IH
vdo/ee “-.;._ TE/VE
N YG1
*H*T “1HOIIaVH RENA T =\
S e Ve B vavz CREIY 3 T AT S R E AL m
. SBND | e HOLIMS LH9IT
"H°H 1H911avH 0
Y18/ET RELYG:Iz4 T
#1201 SSINGYH LHO1T1AV3IH
-
Nof/2d622 T Nga/d52 <
1HOIT TIVL IHOIY o | #w0a R =
| LLHOIT T1VL ONINMVM < ®
OTeEl A a/Veer M @/0%El | W 7| VHO/OgEE N+ e /0" m
s 9 g ”
L1 VL N D Ngg/vaze NHa/vazg Ngg/22 m18/3992 m
\ S 13A/0av2 NHE/VZZ  HOLIMS 3vad ot
€-S =
LHOIT T1VL 3SHIARM V[T NVL1/J802 NYL/VEOZ Y NYL/02 3 2
9 (U]
S m
N ™ — s




STANDARD PARTS

Fig. 74 - Electrical Schematic (002000-002532)

< T\
| TN4:035010 / "O'N e i T\_\¢
SIa/ET o NgO/Sy o = N1a/99 NAOQ MOOHG Fa1S e NE9/9ST
S1-S
103070 7 oN e ounam, | T\_\¢
X/ET T3 VL 105 3N/ Py a-td e 3A/¥9 (WMd) NM3LLVd 8nddS 301S 014 NH9/4GT
¥1-S
ALN3=N3O / *0°N s e Z/ N
/e L L ONLLT T M VH0/E9 NO V4 OVA ad3hs X Ng9/85T
61-S m
o 1 <« >
3500 1000 El.q%|«._wo LE0Z ] o) NgI/VZS o noows 3ais |/, 77 Ne9/HGT
v|_= ;!
; =
W1a/ET NS ¥00Q ¥3ddOH ) NN W
N0 4000 13ad0n =*0NS Nga/zy et o M NEa/29 o aos 0SS _\m.\aw NHO/35T
o
M *H00Q Y3ddOH 3HL 35070 TIIN L-AS _ZKHF 2440 S[ SI-AS 41 Vsl
@n E&_o:|1_o¢‘ou _[TmEseE = e YNd/T9 VA TG W NEO/ST N9/O0ST =~ ™NTa/vg
. AN
Y1g/€1 MS NO/dN Y3ddoH -
NMOQ H3ddOH =*ONO N49/GE Zag| S
= M NVI/09 N H3ddoH < _\:.w>m REVER
, 2 340 : Q30 / 'O°N N340 OVA 8ndoS
Ya/ET 125 IAR/6E  °% v
N L1HM/B6S NMOO S390S oone A3A/0pT
3414 ¥3ddOH=03S0T0 / *O°N o o
Ma/ET 58 > RI/VITE [T ING/VATE P F Na/TE ™ i &
AHINIS TWNHL VAP peod SN oo < 5 KH5/V8S NO HS¥E NIVA oS q3A/8v1
SSINYVH H3ddOH SSINYVH H3ddOH £ .tNr
41400 M <
*dUIH0T = 030 / CO'N 7r NIV “ e X49/85 OO HenEE NIV < lm F REIVATIE
8 @ -
o .
TAR->1a/a1er x.mwﬂmmu: . WI/0E ™ =2 &2 e
*ON9 WLISIA = IET Ls INVL ALJN3 = SAHO S ' und/LS (Whd) NELLVA HSN¥E NIV e T3A/VYT
MNVL 7INd4 = SAHO 00T
YTa/ET THW/68 "™ vt
g, Gdlaw) =\ & arg |
NOLISO 34cn 1a/95 NO NV3 OvA Bnos & AT BA/RT e A n1a/9
NMOQ = 03S07T0 / “O°N
=M g9/82 W W TR/ 3T
34NSS34d 110 3NION3 MO
S1a/ET = e S 3R /0% T REIVGIaE o010
YTa/ZET e R I = VVa REIYCE Yv_vu.n >
YT/ET _ i e e N
TAR-18/TET L SLOZNNOD m
*ON9 WVLISIa = IET a
H H m m 2 L £ V=2
= on (%)
o o q © m = 5 g9g,,
z T #) o ~ > . <a
3 .Plv ~ % N. Qo m )
z g o . =< 357p o Ia
& & x 7 S d 74 nSogzo I &
= o = g 3 v fogp.-%d&& 2 b
8 q 5 =l s B2gy-=88s ¢ 5
& g 25 38382,
= Svd.%6
- 2487 =c35H %
Ea32a-%.%
5| wlZoé3s.E.E |B 5 |- -
=] 8ggestcbise g :
=) R < ) FEX2ELELU2LS [ x
3 g 2 = gg e s
g w c . o o 23 = -
5 = 8 o o ] ©
L] — =] M w w z L
T pu} w w 5
& b

1018547

Gas/LPG 331381 (4-08)
Home §| Find... §Go To.. n n

2-158



STANDARD PARTS

Fig. 74 - Electrical Schematic (002000-002532)

9¥96101 SS3NHVH 1SVd *1d0

1 39vd 335 1881201 SS3NUVH

? AV O2H 1sv4 101
3SOH N3CHVY VNOILJO 0 va Dl_m\(mmmﬂéuwwg

Aa/vE arin dNNd Y3LVM 1SV

2-159

AGE 1

] o md wwa SEPP101 9¥96101
HOLINS 3NSS3y¥d (WAd) dNNd 130
NFLE P Vo TS

e woa b REIVZA INKdI dNnd *130 HOD

8012201
e NVL/08 tSneE 2015 1SV4 N _\ ? und/73L1

9-70s
8609101
B TAR/BL3AIVA MO HOIH LSV s 8Nd/0LT
i Nga/28T R EL L AN Nd/LT
. VHO/ES ooa meon <K _\n_.wﬁ |Nd/3L1
/_ 901201
/_ ANNOY9 O1LVIS Ng9/50T =i i INd/181 IAIVA HILVN HSNWE 301S < _\r...omwH /73]
*INTHOVA ATNO
GNH0S 021 V SV 3LVH3d0 3NV 3HL SINVA 8802201

2-1d LNGNT ONIONNOYO #02L HOJ G3INISI o e oo e NT/2 avva e e N << _\n...omwV 1a/a97]

ISHIAIH/0HVME0S 103713

QdVMYO4 = J0A B'1>
3SY3IAI = J0A 8°2<
WAELNEN = O0A L°Z OL 0°2
$SIOVLTIOA LNdLNO HOSN3S

VON

® 2 n1g/99]]

e INd/TL AVI3d NMOQLNHS

V&N
o L NVL/0L AVI3Y 3T © ¢_1>O\{_wun 5731

THR->18/TET
“ON9 NLIOIO = 1€T
STR7ET Tovani < 0B 7o YT V- b T THI/69 AVI3H UBAVHS ..Gw_nﬂw_wU N |71

Sy Xg9/89 zuﬁwoonxm&o:m _\ 2 a739]]

S1-AS

03090T0:03500 / *O°N
S1a/et R e °Nd/L9 “33 T4 01V 10 N...av 1a/va]|
0E96101 SSINGVH H3ddOH 815
| 0000W:0350 / “o'N
WT/ET g o gm0 W06 o o ST \g0,/59 o s o o< _\_.w.amV 1a73]]
L1-S
3¥INNGD 3GINNDD
RS PALL s -
G e 07867 N : m—
s 2 viom | ME/9% XHO/8ET 205 oIV A G

or-s /é 0E9BTOT SSINYVYH H3ddOH

< w0

M20 Gas/LPG 331381 (4-04
Home §| Find... §Go To.. n n

1018547




STANDARD PARTS

Fig. 75 - Electrical Schematic (002533-003478)

o)
~ 3 3 E)
—~ B J
7 & N
a | ~
b 2 s o 5 Q
[ SSINAVH WV "A3Y-1HOM ONINYVM | ><._M~__ _Wmmuﬁm m a == *= M 2
B a/vac > II5/78 | z x x| ® ™
T | Sa/vact X NVI/VaoZ e V1702 s m E 3 33 v
WavIV_ 3SH3IATY 2 g S o
(KINO "d7T % SvO NO a3sny - - 0 © w
SSINYVH ¥OLdVAY ‘ON3 2¥3lL L00T VT AV ONDRV “1dO u N T
— M M— (svo)dnnd Tand = & X = o) ©
o] || | [ N> § § 3 =
b— v T na/el 2 3 B
— [ MoTEA/ma_< | v THM/61L 0| 0| ©|
I 5 5
T T S
T = || = e 8n 1l 033dS a 52-2d ‘d3 oL
i, o | NN > >
mmm T 0ds 09| 7 A0 A0 g | N 00VE = w« um u/m
4 | GdS A09 EE 3 Ndy 0SEL 1 1
mmm — — | 8-18 v-18 m 8 mm mnWR mnWR
L — 1 M 8. ONV .V, SLI8 NOLLOIT3S G33dS 3INION3 ki STY 5T
s e¢ — 2 °_ = NES
- A <« @
oy — ere_3| [ >INd/TT V. 8 G33ds  NG/TT '] yz-zd ‘a3 oL & o q
oy L T g i v
b FF — — — | ¢ |
S gy v — FUNSSIU 110 INIONI MO 2 3 3
god IAN/G 5 | 6i-1d 93 oL
p 2R d .
gep
288
oz Zz -
S22 “ :
30 O —
B o |8 aavowns[ v (@)
£g¢ - = = s —
1 dhnd 13nd 3 v 3 3
+4 dwnd 13nd| < — — und/iL ONIYINVEO JTHM +8 o e a/aT o
[ ] v N
JUHM +8 [ [T SN/ SR 7 T U
WA 3NION3 ¥D3HO O -7 . NvL/0t 3NIONI %03HO A89/08 G
W 4 e
[+ 3] [
e T [T -
— w v va0/¢ +g G3HILIMS A= KED/v8 B
— | e O9M o]
M AVI3Y NMOALNHS
: c
[ - —
L= W LL
E/g N3 T XNV = J@w - KI5/38 |
VIN ()
a/et VI3 L XNV = m@w - Xd5/a8 X95/58 = e m
o = (@)
VLN BT I
na/eL A3 LAVIS = m@w i NJ8/T Hi =
=5
‘e "ON3
“dA3L HOH = 010 zZL T 39vd
(d7/5v0)'dN3L 3NIONI HOH G Nua/azl A 8l-1d ‘di3 oL a3y/41
e
dWVT HOLYNY3LTY
T788 W gnd/Z
3|
378v0 +8 ANV |
3YIM ¥3dANC N33¥9 A a3d/3T HL Vi
v
[=]
©
- - .
o zL AN




STANDARD PARTS

Fig. 75 - Electrical Schematic (002533-003478)

@ -
L ©
REIVARIZS = v
dNNd F1ZZON AV¥dS 9_ ars ™ o
T veINNGD RELYARIZ = = INd/8azl - !
9z I ‘HOLIMS F1ZZON AVYdS +8 QIHOLMS Ol 5
I S18/VOL L NTE/VoT6 | e JELNNOD S
BEINNOD L — g UNd/ D901 UNd/VoLlt KN ¢ 39vd Mu.
ANNO¥9 ANIHOVA OL A — =
— z
AV 31ZZON AVHdS '
SREVERI v = TIK/VOYS SSINYUVH
31ZZON AVNdS TYNOILJO
NHOH = Q35000 / ‘ON YSN
°4t=s N98/26 @ m@w = NI5/VST
HOLIMS NYOH
BHOH AV13Y NHOH Vel
STa/ET = VI0/veZ <A P>= N§0/SZ % % a3u/Hl
acn £=3sn4
1-q
ows ————>PH)
m N5,/S0L veo/ge
- ; ! U HINVHS 4 SSINUYH_u3ddOH o mzﬁ _Wm_v“w_._m _ Vel |
HYNNOD Szw_oum_ <n_mo—»zz3 o:osov_._m_ (R and <oww§z3 JONNOD dnd <m_nN2zzB %.zsz_Dn_ o acn Nag/eel 2-3sn4 a38/94
SSANYVH J3A00 J3ddOH
SSINIVH d3ddOH 1O 9HD
Sa/1ch aliedial VI0/3¢¢
SSINMVH WHVIV AZ¥—LHOM ONINYYM
, SN LHOTT ONINSVM & _— :
D8NNOD 0 a/vagt vdO/veee 86N EBNNOD £ 0
—
LHON iYL 1437 SSINYVH ¥3ddOH w @)
vd0/88¢e¢ T VE0/VES o z
2 NS9/9a22 VGINNOD | ¥#INNOD El
IHOIT VL NN¥/3xivig & .
a 13A/9ave VEGNNOD  WWGNNOD M .
1HOM TIVL 3SYIATY v P vdo/age ™ ©
NvVL/8802 OSINNOD | 2¥INNOD g _ c
— i
VHO/eE T L ayvaz L
"HIHOINAVAH REIYA ZA
- A3A/0%2 h) vavz % REIVA 74 T * N1g/9¢
. NI | amiNd HOLIMS 1HOM (]
‘H'Y_LHOMQV3H m
STE/ST REIVA:IZ4
SSINYVH_LHOMAVAH o
SSINYYH HOLMS T
NI9§/2d5ce V) 1v3S 30 '1d0 0Ol
1HOM VL LHONY 5L oo . =
1HOM VL ONINHYM o guvmoL <
JJ 3 3 301ds 31v201 ~
MBS o | osmdy 18/VEEL 18708 . YH0/088¢ ONIIVYE = g3S010 / "O'N b
1HOM VL NN¥/3ivha Nu8/vee NP8/ V82 o0 ™ [avmnco ®
T TIA/D8VC NYE/¥ZZ ~ HOLIMS 3xvig @
¢-s
1HOM TIVL 3SYIARY v Dy
NVL/280¢ NVL/VE0Z T o WL/OT m
)
o
O]
&
N ™ >




STANDARD PARTS

Fig. 75 - Electrical Schematic (002533-003478)

11N4=035070 / 'O'N

Loy
a/¢ct T1ng L 03y NJS/Sv
SL-s
TIN4=03s00 / O'N -
e/t N4 MNVLI0S BNy
¥i-S
P74 E— © gnd/IIr =
ALdN3 HNVLI0S
61-S
35010 ¥00Q@ ¥3ddOH |nz w
/<t MS ¥OOQ ¥3ddOH
N3dO ¥00a ¥3ddOH ="ANO NIE/Z
€1-S
dn mu&_pmﬂn.._a%o Ta/es =
RL)

€L NS NG/dn ¥3ddOH
NMOQ ¥3ddOH ="ON9 NERYASN

N3dO OVA 8nyos

S-S
| 40 = @3S010 / "O'N
Ma/¢l

34l ¥3ddOH=03S010 / "ON
87¢T 6-s ~ ANd/VOIE << SINJ/VE1E » SNJ/TE
AMIN3S TVWNIHL VLNNGD YONNOD GGNNOD PNNOD
SSINYVH ¥3ddOH SSINYVH Y¥3ddOH

1z-S 1HM/6¢ b

unee

"ON9 VUOIO = LEL

‘g1
47 M1 = @3S0 / oN o7 NVL/VO
TAR—T8/arst mubn_mw\wﬂ.m » NVL/08 ] ™
“ON9 WL9IA = IE} 1-S ANVL ALIN3 = SWHO S
MNVL TINd = SWHO 00}
°_o T | e
E/el NOILISOd ¥3ddOH 1Hm/68
9-S
NMOQ = 035070 / ‘O'N
M18/<T =
MTa/%T i
18/t R
TAM—18/TET L 51D3NNOD

P1:

AMP 23 PIN HEADER

MAKO CONTROL BOARD

P2:

AMP 35 PIN HEADER

13/BLK

[ rounp

-

12B/BRN

HIGH ENG.
TEMP.

P11g)

9/WHT

LOwW oIL

PRESS.

224

11/PNK

SPEED BIT A

[s (ux #1)

—
% n1g/99 NMOG WOONg 3dIS m \:lw>w NY9/9G1
i T3A/¥9 (WMd) N¥3LIVG B8NS 3015 T\_\cw\m NI9/3ST
B Vd0/¢9 NO NV OVA dIaMs < _\olﬁw NY9/8s1
N38/V29 aNaLG Noowe HWT\_\Nm NIO/HGT
& NYg/29 NO 8M¥OS 30IS m _\m|>mw NY9/3G1
"Y00Q ¥3ddOH IHL 3SOT10 TIM L-AS ONINYNL 440 SI GL=AS dI vS1
“MTeESINd/ 19 FETETTEAS _\Iw NY9/ST N¥9/0Gt a.n% a/ve
e NV1/09 dn ¥3ddOH < _\:uw\,mH 357371
TE T TAM/65 oo s << _\Imw T3A/avl
A49/V8S NO HSNNB NIVA |>mu REIVATAN |
v Ad5/8S NMOQ HSNNE NIV m \n|>mW TIR/OFT
’ dnd/Ls (WMd) N¥ILIYD HSTWE NWA < _\T\W AL
vsiL
R —VTE/95 No i o amios<K _\I,wV EVALS IREVVE T e 879
I N9 /8g A W TIA/IT
3¥NSS3Ad 0 3INIONI MO
e TIK/5VT TIK/SVT 2000
S TIK/THT TIR/HYT Yzwu-n_ >
+8 gL o M
-~ a
w & =
m £ 8 vlie,
I o 59 Za
o s a w m
ki = I~ 2 340
Y Q - E R
X ® ~oL N > S
> g s "B8pTsgl°a I 9
[i4 w v =L s = oS
~ Y #osd 24 <] |
Ol ol o owz e _<a%? 3 )
e s Fdeiqt ZTTw | |
$65+858.8
g o,R.3%3u?
Z =4 [ 2
W S O2EG=_ IBEZ
PEoxaE o, 8 ~
b ZoRS5YEnap R N + |-
« w5020 ?< @
m 2z D823 9
@ WE L T
= a = S
@ = Q E
< O H
8 2
w =]
o

1018547 — 354458

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n

2-162



STANDARD PARTS

Fig. 75 - Electrical Schematic (002533-003478)

(:1d0) dWnd 3SOH

a7t

Mg ﬁ@vﬁ% v
BOINNOD |

OO0LNNOOS

3SOH N3Q¥V9 TWYNOLLHO

dnd/LgL

| Ta/<t

=< P>y /vae <

A1 dNNd LSVd

|

N
J

QYVMYO4 = OQA 6°1>
3S¥3IA = 20N 82<
MILNAN = OAA LT 0L 0°C
“SIOVLIOA INdLNO HOSNAS

QONNOYY JILVLS

3
1

.

YOSNIS 3SUIATY/QUVMIOS “103T3

Ngo/S0T &+

“ANIHOVA KINO

8NY¥0S 0ZL V SV 3Lvd3d0 TINVd 3HL SINVA
Z—id INdNI ONIONNOYO :0Z1 ¥O4 O3A¥3S3IY T

TAM=>18/ 15T
‘NS MUDIQ = I£L

1HM=X18/1¢L

‘AND VLD = 1€l

HOSN3S dN3L "GAH
0Z-S

ANd/ 16 e

SSIN¥VH HOLMS 1V3S 30 ‘L0 OL SLJ3NNOD

9SNNOD SsNNoo  1IA/T6 T

e/l

0399010=03S010 / O'N

e7st

4 2/1=035010 / 'ON
1g/eL

A9/8y |
“IYNNOD
0£96101L SS3NYVH ¥3ddOH 8-S
e L
wans an oo /0
L1-5
] sunaw
TINS Z/L MNVLOS me/ey
91-5
— |

2 g |

T
——  (§108) IAWA
nou wom ” "
(+2N39)
LHM/6L und/aLt
o OL 103NNOO

(WNOLLJO) dHnd Lsvi
AVI3Y dANd LS4

.j|Azxo PESTAY

>—Sna;/3)

o VOIN
SS3NYVH LSv4
+ZN39 VNOILJO

dNd/Q3Ly

<

N

¢
[ TAM/6Z mm _\ w
=108
3ATVA MO14 HOIH LSvd

dnd/acst

e Ng9/5L
i N 7V (") I 130 i”Ouw SNd/8LT
9012201

e ——NVI/08 >

HSN¥E 30IS 1SV 0-08 dNd/3L1
. |

e Nug/Z871 wvy gay S\ yNd/IZv
B vd0/¢S NMOQ ¥3ddOH < _\ > ynd/3Lt

€L=AS

9012201

@ INd/Tar IAVA HAVA HSNME 3IS

L7108

8802201

sunaung,

ounang,

o NY8/CL  3xva ¥3ivm 8n¥os NvVA

£-708

1/ TGN
= SNd/TZ AV13¥ NMOGINHS = m_J\O(_V

VYA

I NVL/0Z A3 3ISyINT T

A\
o AVI3Y ¥INVHS m_lxmw\_vV = 87397

= x49/89

N3dO ¥ODQ ¥3ddOH —

SL=AS

undng,

2 naing, |

i AINd/ 29

2108

L=708

>y

[CVEED

> 787391

7331

| Sna/zr
03 TI4 0LV :1d0 J«ﬂ 8-asnd

W INNOD

vsi

3SINNOD
= xwo/aeT N 7105 HOLV1 ¥3ddOR

6-10S BOLNNOCD

GYLNNGD. £-3sn4

SS3NYVH d3ddOH

« Mia/5gr e Ng9/5 |

TO: CONNSB
MAIN HARNESS
NET 131/BLK-WHT

131/8uc_ CONNSZ

NYO/VS

[5 (aux #2)

CONNS0  CONNS1

B+ = BRAKE ON, (PAGE1)

1018547 — 354458

2-163

M20 Gas/LPG 331381 (4-1
Home §| Find... §Go To.. n n




STANDARD PARTS

BGROUND

©® ENGINE BLOCK

£ amx

Fig. 75 - Electrical Schematic (002533-003478)

FROM MAIN HARNESS

B
] 5
8
£
13/BLK .a>‘||] o E E E
3 g . 8
5 : 1 .9 83 18
A DT 7 '.E'Ngm
] @ ] ikl 53 ;
o 3 AT :
< z& -
o 3
- i o
8 g
3
: :
LOW = ECH20 ENABLE 4
FROM MAIN HARNESS E &
AT THE FAST BEN2+ CONNECTION G 5
GOES TO CONTROL BOARD PIN P2-22. N
(PACKARD 250 CONNECTOR) N ]
Pesterras /o e o\ N—" Pt s :
Ul: EC-H20 MODWLE
[ 2 ]
i3 v ililil a9 s
g ] B & & of ol
3 “ &
TR IERE

LON = ECH20 HIGH FLOW

BOES TO CONTROL BOARD PIN p2-23,
(PACKARD 150 CONNECTOR)

79/WHT

Stonese
Do

Pecterres
DT USED

FROM MAIN HARNESS

SWITCHED & FUSED B+

AT THE FAST GEN2+ CONNECTION.
(PACKARD 280 CONNECTOR!

M238
=
=
CNVERTER SUPPLY RELAY E @ ;
13/BLK
40/TAN
140/TAN

79/WHT
ECH20 5
c2
47000F, 25V
cB3
152/BRN <h
2.5 AMPS
WOOULE HARNESST 1060880
ECHZ0 us
I rorzocerr vt |
NOT USED
CONNBSE
13/BLK
DUAL COLOR LED- 10416823

R2
PN
10597'3—8@ OFM, 1V

ECH20 INTERFACE HARNESS (PARTIAL) !10609705;

17/PR
17/PR
153/0RA
153/0RA
ECHO PUMP RELAY
7R - @ -

UNSWITCHED B+
@ KEYSWITCH PIN 30.

- 17/PUR T e /L
FUsE-1S [01: ] %
@o \/RED ngn gu1_ ISB/ERY TN N 7. CYZATEST 153/0RA

20A

SOLID GREEN = ECH20 MODULE ON & SCRUBBING
SOLID RED = OVER CURRENT OF SOLUTION PUMP OR SPARGER
FLASHING RED = PRESSURE SWITCH CLOSED "E-CELL IS SCALED UP~

CONVERTER SUPPLY RELAY

EC-H20 OPTION
1018547 — 354458

2-164

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n



STANDARD PARTS

M20 Gas/LPG 331381 (4-1. 2-165
Home§ Find... § Go To.. n n



)

Fig. 76 — Electrical Schematic (003479-

STANDARD PARTS

o)
A I\ ™ r \H__/
—~ B J
3 G N
I
m A < ~ 0~ 2
[ SSINAVH WV "A3Y-1HOM ONINYVM | ><._M~__ _Wmmuﬁm m a == *= M 2
B a/vac > II5/78 | z x x| ® ™
T | Sa/vact X \WI/Vaoz o NVL/VOZ JAKA m E 3 33 )
Wavy 3Su3ATd =] 9 9 0]
(KINO "d7T % SvO NO a3sny - - 0 © w
SSINYVH ¥OLdVAY ‘ON3 2¥3lL L00T WY1 BIVHE ONDINV 1O u N 5
— o B I e (Svo)dnnd 13nd k= o F Z| o 3
— T £l o x| = G
— /e ’ PREVAAD > E S N Q| q
— [ moraapma_<| v THM/61L 0| 0| ©|
L 5 5
H— 7] [ xgo7aT 8n 1l 033dS a 52-2d 'di3 oL
- o | owoo . N
mmm T 'ads 09| [ 2 20 wam | N 00T - w« um u/m
mmm | ads A09 ”l | fo TE. Wd¥ 0sEL m_ 8 wm mnWR mnWR
L — 1 M 8. ONV .V, SLI8 NOLLOIT3S G33dS 3INION3 ki SITY 53T
s g — _° ° % %
ZzZ GO @ 3 [ 35 L=
i i n < <
] — 3Ima/iveo_ 3] [ OINd/LL Wa 118 @33dS MNd/TT A $2-2d ‘di3 oL o a a
oy L T g i v
b FF — — — | ¢ |
S gy v — FUNSSIU 110 INIONI MO 2 3 3
033 TAM/6 8 | 6i-1ddm oL
p 2R d .
gep
298
oz Zz
S22 “ :
30 O —
B o |8 aavowns[ v (@)
£¢5 - = = Bl —
1 dhnd 13nd 3 v 3 3
+4 dwnd 13nd| < — — und/iL ONIYINVEO JTHM +8 o e a/aT o
[ ] v N
JUHM +8 [ [T SN/ SR 7 T U
TN INIONZ 0D | 7 — [~ WL/o 3NIONI 403HO A9/08 G
W 4 e
[+ 3] [
e T [T -
— w v va0/¢ +g G3HILIMS A= KED/v8 B
— | e O9M o]
M AVI3Y NMOALNHS
< c
[ - —
L= W LL
E/g N3 T XNV = - KI5/38 |
VIN ()
a/et VI3 L XNV = m@w - Xd5/a8 X95/58 = e m
o = (@)
VLN Bk AR I
na/eL A3 LAVIS = m@w i NJ8/T Hi =
=5
‘e "ON3
“dA3L HOH = 010 zZL T 39vd
(d1/5v0)"dN3L 3NION3 HOIH G Nua/azt A 8L-1d ‘d3 oL a3y/41
e
dWVT HOLYNY3LTY
/98 W gnd/Z
3|
378v0 +8 ANV |
3YIM ¥3dANC N33¥9 A a3d/3T HL Vi
v
(e}
©
- - .
N




STANDARD PARTS

)

Fig. 76 — Electrical Schematic (003479-

® N
L ©
REIVARIZS = v
dNd F1ZZON AVHdS 9_ ars ™ o
T veINNGD RELYARIZ = = gNd/8971 - !
9z I ‘HOUMS F1ZZON AvddS +8 Q3IHOLMS OL e
I S18/VOL L NTE/VoT6 | e JELNNOD S
BEINNG T gNd/ 0Lt uNd/BLLE N ¢ 3V =
ANNO¥9 ANIHOVA OL A — =
— z
AV 31ZZON AVHdS '
SREVERI v = TIK/ VOGS SSINYUVH
31ZZON AVNdS TYNOILJO
NHOH = Q35000 / ‘ON YSN
%5 NY8/26 = m@w = NY5/VSZ
HOLIMS NYOH
BHOH AV13Y NHOH Vel
STa/ET = VI0/veZ <A P>= N§0/SZ % % a3u/Hl
acn £=3sn4
1-q
ows ————>PH)
m N5,/S0L veo/ge
HYNNOD Szw_oum_ <n_mo—»zz3 o:osov_._m_ (R and <oww§z3 JONNOD dnd <m_nN2zzB %.zsz_Dn_ o acn Nag/eel 2-3sn4 a38/94
SSANYVH J3A00 J3ddOH
SSINIVH d3ddOH 1O 9HD
Sa/1ch aliedial VI0/3¢¢
SSINMVH WHVIV AZ¥—LHOM ONINYYM
, SN LHOTT ONINSVM & _— :
D8NNOD 0 a/vagt vdO/veee 86N EBNNOD £ 0
—
LHON iYL 1437 SSINYVH ¥3ddOH w @)
vd0/88¢e¢ T VE0/VES o z
2 NS9/9a22 VGINNOD | ¥#INNOD El
IHOIM TIVL NNY/3NvhE g .
a 13A/9ave VEGNNOD  WWGNNOD M .
1HOM TIVL 3SYIATY v P vdo/age ™ ©
NvVL/8802 OSINNOD | 2¥INNOD g _ c
— i
VHO/eE T L ayvaz L
"HIHOINAVAH TV T
- A3A/0%2 h) vavz % REIVA 74 T * N1g/9¢
. NI | amiNd HOLIMS 1HOM (]
‘H'Y_LHOMQV3H m
STE/ST REIVA:IZ4
SSINYVH_LHOMAVAH o
SSINYYH HOLMS T
NI9§/2d5ce V) 1v3S 30 '1d0 0Ol
1HOM VL LHONY 5L oo . =
1HOM VL ONINHYM o guvmoL <
JJ 3 3 301ds 31v201 ~
MBS o | osmdy 18/VEEL 18708 . YH0/088¢ ONIMIVRS S010 / ON b
1HOM VL NN¥/3ivha Nu8/vee NP8/ V82 o0 ™ [avmnco ®
T TIA/D8VC NYE/¥ZZ ~ HOLIMS 3xvig @
¢-s
1HOM VL 3SYIATY v Dy
NVL/280¢ NVL/VE0Z T o WL/OT m
)
©
O]
&
N ™ >




)

Fig. 76 — Electrical Schematic (003479-

STANDARD PARTS

Lo Q )
3 &
™ I
1N4=0350T0 / "O°N |
A g Ean Ay, % p
s onvl com  EY/SY n1a/99 NAOO NOOHE 301S [ N=O/951 & 2
- O I
si-s 8 5
1N4=03S0710 / "O°N o
Go g, > o
MI8/ET N2 YL 10S REINZZ24 A3A/¥9 (Amd) NY3LLYd 8ndds 3a1S o1 ns NYHO/ ST S m
yI-S 5
<
ALdN3=N3dO / 'O°N =) ¢ \_ N %)
U x© sunung, V|ZM P2
M1g/€T A vz,\._..._om.,..:.dn_ LLT m vd0/€9 NO NV4 OVA d33ns fs-ne 0]
61-S 3
3S07T0 HOOQ H3ddOH =* a NOD9/VZ29  anaixa nooda wn_/mm / > NIO/HG T
] @ 21-AS
MTE/ET  *Ms 4000 H3ddOH =K . =
- s @] /|~
N340 H00a mm&o_m_..m ane Ngg /25w o i, NG/ 2 No oS 301S (7 NSO,/ 35T
o
M *"000 ¥3ddOH 3HL 3S070 TTIM £L-AS NO 3440 SI ST1-AS 41 vS1
o Y3ddOH =* T funa = g 7 WA EE VY
.wulq._aww: [N1a79e == MNd/ TS n Tana & u\%m NEO/ST NHO/ST =2 =™ na/vy
MTE/ET *ms NO/dn H3ddoH =N -
NMOQ H3ddOH = °ONO Ng9/SE T
s-s o e NV1/09 N Y3ddoH [ >v|m RENE
8 K
O¥A N3dJO = d3S010 / “O°N N3d0 QVA 8NHoS - - &
Ma/€1 T2-s IHR/BE o N snang, L >3 -
& . 1HM/6S NAOO S390S b -re A3A/0¥ T .
AL " IN - o
IEREZE V= MNI/TE =™ e @ -
g @ > ﬁ
14 HIIHOHENILO / 3N ﬂ i AHO/VBS  NO HsnuE NIVA A« REIVZ=12 o
ANB/ET 8-S THR/62T NSV IAR/62T ° ° = J@_V = z G
AYINTS IVAYIHL = T ¢ \_ s
SSINYVYH Y3ddOH SSINHVH H3cId0H w.u T e AH9/8S NMOQ HSNHE NIVA e-ne A3A/0FT
cdta ~ m - .
*d*1 MO = 035010 / ‘O°N NVL/ .o -
8-S :._m\m:B = M = E
"B ONd/ZS  (Wed) NE3LLVE HSNEE NIVA o pe A3A/VET ©
IHM-YT19/8aTET mwm.bz%w\nﬂ_ma i NVL/0e *¥ m
“aNo9 viiola = (€1 -5 JINVL ALdN3 = SWHO S F
MNVL TIN4 = SAHO 0OT E 119/95 NO NY4 OVA €n¥0S < _\_.\,mW TBA/LT [13A/41
M1a/ET IAM/68 =4 '
NOILISOd HEakion Tk g5/B2 T W RELNZA I}
_ wmu_un—WU , "0°N 3YNSS3dd 110 3INION3 MO
| NMOg = O3S oo
M1a/ET == e 3./ 1 RELNGA] 010 m
MTa/ET = B SN E YV ] EIVEI Yzwu.n > T
STa/ET _ == 8 e
IHM-YT18/T1ET SLI3NNOD M
*ON9 VLI91a = 1€l m m m M —_ W
= v =
¥ 5 . £ M
HI g 3 s 9= m ] MR
2 g 2~ £ 0=
m o m ~ < M = T o _H_ (=]
£ - x| > N Q ce N 226 > ¢
. N g & ol 4 -8, ° [T N
| o =| N S o o . S W oy . a N S
o NS 3 @ w B2E4 8%3 p =
) 5 U - o 2
@ 2 B
e =8 % s YT Ex M
E.,eg8 de3k
< =2 e ST
= o« m W w @ 3 [+ = W w IN] & |- =
=l 8gEegnERERE >
2 . < g P4 ZoEYsc2Es m x
2 g = E ook gg e 2 0
-0 4 @ o =3 = O
o 5 < o
= ] m e W © -
— T W 9 m _m_“ =1 — nh_




STANDARD PARTS

)

(TIVNOILdO) dANd 1Svd

(*1d0) dNNd 3SOH D0 TNNOD [ee] [e)]
L;\ﬂ T>—meeteed, SSINYVH o BNa/LZT Let 5 © ©
350H N3OHYO VNOILdO < -
Sa/ET SR ] 0 :
\m%_ __zw m g ™ N

SITa/ET N = = 7 1a/v398 2 !

AT nd 1svd > —ENa/3aLT 838 5

0

@

—

o

—

131/8uc_ CONNSZ

OPTIONAL CE SEAT SWITCH

1HW/BL
0L 1J3NNOO

VoI
SSINUVH LSV
+2N39 IVNOILdO )

<

3
AV dANd_LS!
(S8 3vA S v2 und/aac ]
ey ~[NGs/395= o
aLt
_Wv LO3NNOD

CLOSER 7 BRAKE ON

= i

4
H
H
LPS
u:\.rv-\_gﬁn\lm—
[OPT: PARK BRAKE IND.
CONN18 opvm j o
CONNSO  KONNS1 22/

OPT: PARK BRAKE RELAY
s-10
oS TR B umen.

¢
o ma wixa R v TAN _\¢ gnd/7acT

3ATIVA MOTId HOIH LSV
ETae dhnd S3
Qi@

e NI /5L

m TIA/PL tmwar anna -130 ¢m®u¢ Na/7azl

D)
D-4
D)

Fig. 76 — Electrical Schematic (003479-

VST
vI_Ileln._udo._laa}%l
8-710S _|asiNnGo |ar INN0D £-38n4 NH0/5

SS3INYVH "3ddOH _ A ar
nlg/vast

| and 2/1= 13 / "O°N 3

1 Ea) Anding;

el N4 2/1 MNvL'O3d nesey
81-s

= NVI/08 e mas 53 _\lv?._nm Nd/3LT
e o NOG/281  pavav @iony D =Vl m
- s 1k
o &
U VHO/ES NMCO H3ddOH e gnd/3LT s%t
] ovow onvis NEO/G0T = NG/ TET anwa waivA iewe 1SS _\ n...omw RCZEl _m
*3NIHOVN ATNO m;
8NY3S 021 vV SV 31VH3dO TI3NVd 3HL S3IMVA m > O
2-1d 1NdNT ONIONNOYO :021 Y04 d3AY3IS3Y AP oS - Coe orndng NEG/2Z aAvA uaLvm Gnuos NIVA T lm...av n1g9/g991. M G
QHVMH0S = O0A 6° 1> HOSNIS 3SYIA3H/AYVYMHOS * LO373 o Vo w\b WW
3SYIAI = J0A 8°2< i eunag, e——==agT] N
LVHLASN - 0OA 2°2 OL 02 s M ONJ/TZ  Avi3d NmoolnHs = m@v = N1a/997 38 4 .
$S39Y1TI0A 1NdLNO HOSN3S m =
e o 3 oy GO 2
TAm- YNd/T6  * 2 P NVL/OL  Avizd 3suAsd = = n1g/391 c
*ON9 V1iI9Ia = TET [ - —
SS3INYVH HOLIMS 1V3S 30 °1d0 Ol SLIO3NNOD m Vi F
IHM- B/ TET Trra S e v e o SMBET THAM/69  Avai3n uBivHS :ww_m_uvvJ._nuu;
o
x
< ]
. wosnas anal caam  (EY/BL = AH9/89 N30 5000 b3ddoR | 72 M 18/091 m
aN9 VLI9Ia = TET
s o
10 / "O°N b vsnant . VJ.C@J.
o ¥ und/ L9 "034 14 oLV :ld0 e nag. H
SSINUVH Y3ddOH 8l1-s
| 0399010:035070 / QN -7
B UMRETNE5/E8  os T4 O 10 n1a/at _
Pieset H31TI4 *0AH 0399010 NvL/08 1-70s M—.\
L1-S —
Ioe}
™
—
[42]
™
O
a
|
=
(2]
©
O
o
N
=

[5 aux #2)



STANDARD PARTS

Fig. 76 — Electrical Schematic (003479- )
4/IHIH.K 13/BLK 13/BLK
§ K
) B
£
1Ak m‘ﬁﬁm‘ 710 x| E
o

3/BLK
13/BLK
PRESS. SW-1S
NORMALLY CLOSED
OPENS @ 45 PSI +/-2Pg|1

(M-Am(-)
g YO
CLOGGED CELL

140/TAN

LOW = ECH20 ENABLE

FROM MAIN HARNESS

AT THE FAST BEN2+ CONNECTION

TO CONTROL BOARD PIN P2-22.
(PACKARD 280 CONNECTOR)

; s T5/6RN 2 %} 2z T5/6RN M\ g )\ M N——t] pvax

2 141/PNK

ECH20 INTERFACE HARNESS (PARTIAL) #1060870

155/GRN_§

)

o
48/GRY o]
147/PUR
143/0RA ¢
144/YEL e
1SO/TAN 2
L

uD w0
13/BLK

LON = ECH20 HIGH FLOW
FROM MAIN HARNESS

BOES TO CONTROL BOARD PIN p2-23, g
(PACKARD 150 CONNECTOR)

Stonese
Do

w238
o R )=
=
CNVERTER SUPPLY RELAY é
13/BLK
40/TAN
140/TAN

>| 79/WHT
Dea T USED

79/WHT
ECH20 5
c2
47000F, 25V
cB3
152/BRN <h
2.5 AMPS
WOOULE HARNESST 1060880
ECHZ0 us
I rorzocerr vt |
NOT USED
CONNBSE
13/BLK
DUAL COLOR LED- 10416823

SOLID GREEN = ECH20 MODULE ON & SCRUBBING

R2
PN
10597'3—8@ OFM, 1V

SWITCHED & FUSED B+

FROM MAIN HARNESS

AT THE FAST GEN2+ CONNECTION.
(PACKARD 280 CONNECTOR!

ECH20 INTERFACE HARNESS (PARTIAL) !10609705;

17/PR
17/PR
153/0RA
153/0RA
ECHO PUMP RELAY
7R - @ -

SOLID RED = OVER CURRENT OF SOLUTION PUMP OR SPARGER
FLASHING RED = PRESSURE SWITCH CLOSED "E-CELL IS SCALED UP~

- 17/PUR T e /L
FUsE-1S [01: ] %
@o \/RED ngn gu1_ ISB/ERY TN N 7. CYZATEST 153/0RA

UNSWITCHED B+ 204 CONVERTER SUPPLY RELAY
@ KEYSWITCH PIN 30.

EC-H20 OPTION
1018547 — 354458

2-170 Gas/LPG 331381 (4-11)
Home§ Find... § Go To.. n n



STANDARD PARTS

M20 Gas/LPG 331381 (4-1. 2-171
Home§ Find... § Go To.. n n



STANDARD PARTS

Fig. 77 — Electrical Schematic, Gas/LPG Engine Harness (000000-001999)

JIS FUEL INJECTORS (4)

IMP_PTV: PRESSURE TRIM VALVE
CONNECTOR LOCATED NEAR VAPORIZER.

J17 FUEL LOCK OFF VALVE

Wmm_[l /BLK ) FueL Look oFF
.
1T SW./FUSED B+ OUT 5 \ck CONNECTOR LOCATED NEAR FUEL LINE.

8

J1 ENGINE ECU ENGINE COMPONENTS
Tach |m > YELAT.ORN
£60 | | =< DK.CRV/ORA J2 COOLANT TEMP. SENDER
< LT.BLU/DK.BLU 31 YEL/GRY
: 12 5 < PURAT.BLU ¥ BTSN . %;LDG snoumm
bttt
RS2323 RX le <ORA
> DK.GAN
Rsz3z Tx 2 KGN
o ReF > LT.GRN/RED J3 CRANK POSITION SENSOR
< BLKAT.GRN
ANALOG  GROUND BLK (GROUND) )
AX IN P2 e < YELDK.BLU TZ WAT/PUR | orowe
AX IN POz Lo < BLK/WHT 11 _PURZWHT e| | crank +
NO CONNECTION [
NO CONNECTION  |— J4 THROTTLE
oA - L BLUmT
< BLU/PNK 25 TAN/ORA
cAN + |2 o | orive ey wire -
75 BIK/LT.ORN
- el | +5v REF.
= I;NRBLW - s| | ORIVE BY WIRE +
. - t| | THROTTLE POS. SENSE 2
R 53 PRAT.BD e} | THROTTLE POS. SENSE 1
KNOCK + o
FUEL seLecT |o S TANBRN
< PUR/YEL
1VS, IDLE SENSE = J5 MAP SENSOR
FOOT PEDAL POSITON | SOKBLU o BT
e @ < LT.GRW/BLK . 4I7] ANALOG GROUND
OIL PRESSURE |z S LT-GRVBLK TN
L < DK.BLU/YEL —— s TT.GRED ] | 'AT. AIR INTAKE SENSOR
- AUX ANA PUI |2 : . e| | usv ReF.
_ AUX ANA PD1  [s < TANDK.GRN T e 2] | MAP SENSE OUTPUT
© Gov seLecT S ORVOK.BLU
P_: o R
= J6 RS232
& |1, wiae aim senson (= <IN o o B
O | ect.ene. cooL TeNP,  [a < YELZGRY S — ] R g
AUX OUT 2 |= > LT.BLU/WHT 80 Ln.eRewmeD ] 5V REF
= > PUR/DK.BLU 4 BLKAT.GN o] | ANALOG GROUND
i Aux ouT 1 [ > PURDKBLU L]
'_
[5p]
> J7 02/EGO SENSOR
v o2z 49 BLK/LT.GRN
N coL 1 |e > YE - 41| ANALOG GROUND
- o |
. —— R EN TR
L | wiL, war. o, Lap o 2 LT-BUBK LA el | swiTcHED B+
LID_ DRIVE BY WIRE - |5 <> TANORR £ | GROUND
DRIVE By WiRE + jzo < PN/
< RED/TAN
8 B 12 JB IGNITION COIL PACK
a o la < RED/TAN
28 YEL/BLK _
o SWITCHED B+ |a < PNK/TAN ZTVEC Ty
= FONER GROND |2 < BLK_(GROUND) BLK TGROUND] .
SRR SRV TFUSES—————— | erouno
% POWER GROUND |5 < BLK (GROUND) o] | switcHeD B+
@) INJECTOR + |a__> ORA/BLU
! INGECTOR 2 [z < BRVORN
w INECTOR | |2 < BRN/ELU Rl OIL PRESSURE SENDER
FUEL TRIM |2 > YHT/FED F7_LT.GRvBK @) OIL PRESS. SNITCH, N.C. (OPEN = RUNI
CAM - o MTRSHD-8 J9 Jl4 NTRSHD-8
CAM + |B GAS INJECTOR AUX. HARNESS
o wr 18 ORA/BLU A\ . ORMLT.BLU :
CRANK - |2 N ’ ”'T 16 BRvELU 5 A A -::'D
PUR/WH 7~ 17 BRN/GRAN BRN/
CRANK + 1=+ 5 WHT/BLK " - | s
RELAY POWER [o > WHT/LT.BLU — 1w || [ _-EI ,
> GRY/ORA _ﬂ_mw r 4
STARTER LOCK OUT |2 : i e .
2 RED/WHT
e > WHT/BLK . [ .
oo o2 > TAN/BLK — — ;EI L.P. DUAL SOL. AUX. HARNESS
FUEL PUNP (GAS) |2 Jl4 NTRSHD-8 i ) )
- L P —%n'atu—‘[l TN
NOT USED |2 — o |invecr . I8
NOT USED |+ .
NOT USED |2 .
e : wmm | TS L 1e IMP_FTV: FUEL TRIM VALVE
NOT USED |1 — L P— - | INECT * pen CONNEGTOR LOCATED NEAR THROTTLE BODY.
2-172

0 Gas/LPG 331381 (NIL)




STANDARD PARTS

Fig. 77 — Electrical Schematic, Gas/LPG Engine Harness (000000-001999)

CONNECTIONS TO MACHINE
J10 MTRTWR-6

47 BLK/WHT Al
AUX IN PD2
78 YEL/DK.BLU Bl | AUXx IN PUZ
3o DK.BLU/YEL C AUX IN PUL
R EroN— D | FUEL PUMP (GAS ONLY)
El | GROUND
PNK/DK.GRN (FUSE-3, AUX. SWITCHED B+]) ‘FII_ AUX POWER RELAY (ENGINE RUNNING!
F-1 JI1 MTRTRW-10
21 PNK/TAN (FUSE-1, SWITCHED B+) 5A FUSE PNK_(SWITCHED B+ IN) A= \aw:' owiTCHED Be IN
3 ORBL0 Bl |FPP1: FOOT PEDAL POSITION IN
EASLAC €| |1vs: IDLE SENSE IN
37T, BRN/BLK 0 | ANALOG GROUND
EIAARE El |oIL PRESS. N.C., (GND = ENG OFF)
ECENARCRCER F| |MIL: MALFUNCTION IND. LAMP
. G | +5v REF
STARTER RELAY ORA/YEL H | cCHARGE VOLTS
WHT Cer ey =Ll ol |START B+ IN [INTERUPT TYPE
K| | START B+ IN (AUTO CRANKING)
WHT EL DTN LA
WHT (B+ WHILE CRANK[NGE)© R2 STARTER SOLENOID
21 PNK/TAN (FUSE-1, SWITCHED B+) 86 @ a5
9 GRY/ORA |
Jlz  MTRTRW-8
30 LT.BLU/WHT A—] AUX OUT 2 (OIL PRESS. N.O., GND = ENG RUN
35 TAN/LT.GRN Bl AUX [N PDI
56 YEL/LT.GRN | TACH OUT
;2 ég‘f{' S(HNBLU 0 | FUEL SELECT: +12VDC = L.P.
3 . El | 6oV SELECT
3 BLU/PNK F CAN +
74 BLU/WHT d |can -
29 PW/DR.BLU H | AUX OUT I (OIL PRESS. N.C., GND = ENG OFF)
(AUX OUT | NOT USED ON 1.6L)
SOA FUSE
RED (@ BATTERY B+) RED g R3 B+ (@ ALTERNATOR)
RED (8 ALTERNATOR) A
PRNK7DK.GRN (FUSE-3, AUX. SWITCHED B¥J g |ALT. (NOT USED)
F2 AUX_POWER RELAY
2-23 RED/TAN (FUSE-2, B#) 20A FUSE RED FED 5 Ré B+ (8 STARTER)
F-3
PNK/DK.GRN (FUSE-3] . I5A FUSE PNK/DK.GRN 87, 0 FRED
(AUX. SWITCHED B+7 Q '9
22 RED/TAN ( B+) 86 85

10 WHT/LT.BLU

FUEL PUMP RELAY

F-4
PNK/YEL (FUSE-4) ISA FUSE  PNK/YEL g7

0 RED
TFUEC PUNMP B¥) SleZ
21 PNK/TAN (FUSE-1, SWITCHED B+) a6 -
7 TAN/BLK
BLK  (GROUND) O RS GROUND
NOTES:

1) VENDOR: E-CONTROLS #E1331100A
2) ALL WIRE TO BE: SAE J1128 TXL
3) 1.BL GAS ENGINES INC. AUX. INJECTOR HARNESS:

4) 1.6L L.P. ENGINES INC. AUX. INJECTOR HARNESS:

1018547

M20 Gas/LPG 331381 (4-04 2-173




STANDARD PARTS

GCP 9@ WAY CONNECTOR
Fcl

XA

1 DK GREEN/ORANCE 18

Fig. 78 — Electrical Schematic, Gas Engine Harness (002000-003122)

378588
YV

GASOLINE SENSOR INTERFACE

" |5 fzloor B

L

I

OIL PRESSURE SENSOR
=

(FRT)
(FPP 2 ONLY) SV.EXT 2
SV RTN|
cov1
GOV2
OIL PRES|
(FRP) AUX AND PUD1
PC TX
PC RX|
ALT EXCITE|
TACH
VBAT PROT|
VBAT|

INJ1 LS|
INJ2 LS|

[
LT BLUE 18 @

PWM2
A et >— 55 B Hck 18
(STARTER) AUX PWN4|
AUX PWN4

RECR[<—%°

S
44
43
I 51
52
45
46
47
49
52
B8
[ 56

I

|
I | 87
)
I 79
I 58
] 8o
L1e
L 15

SHD
YELLOW/RED 18
YELLOW18 1A
PINK/DK GREEN 16 |©
IGNITION COIL
78
BINK/DK GREEN 16

CRANK SENSOR

BRBB

—BROWN/YELLOW 18

PINK/DK GREEN 18

BROWN/LT GREEN 18

PINK/DK GREEN 18

INJECTOR #4

2-174

71

- BROWNATBLUE18

PINK/DK GREEN 18

e==h

INJECTOR #2

INJECTOR #1

BOSCH THROTTLE

384997 — 354495

Gas/LPG 331381 (9-10)



STANDARD PARTS

Fig. 78 — Electrical Schematic, Gas Engine Harness (002000-003122)

CONNECTOR 2

EGO 2 EGO 1
A BLACK/WHITE 18
PINK/DK GREEN 1812 BLACK/LT GREEN 18
I PINK/DK GREEN 18|
B
DK CREEN/ORANGE 18 A
2
8
]
10
49
20
BOSCH_ TMAP
PINK/DK GREEN 16 | 5
g T 000000C ! e
26 1 RED/BLACK 18
Em 1 RED/WHTE 18 [N
TAN/BLACK 18 [ W
— TAN/RED R [
GRAY/DK BLUE 18 [ K
— GRAY/ORANGE 18 [ J—
DK BLUE/YELLOW 18 | H
BIACK16 [E
GRAY 18
BROWN/WHITE 16
WHITE/BROWN 16!
—A_

12V RELAYED POWER
AUX ANA PD1

VEHICLE INTERFACE CONNECTORS

CONNECTOR 1

DK BLUE/ORANGE 18

UNUSED |

5V EXT 2 (FPP2 ONLY)
SV RTN 2

CAN1T —

CAN1 +

SVEXT 1

SV RN 1

FPP1

FPP2/IVS
FUEL SELECT (AUX DIG 1)

DK BLUE 18

PINK/YELLOW 16|

BLACK/RED 16 |
PURPLE 16

PINK 18 |

FUEL PUMP +
FUEL PUMP -
ALT EXCITE
vsw

Piepletrelt-I~el=teel

GROUND

BLACK 12 E| : )
DIAGNOSTIC CONNECTOR

PINK/DK GREEN 18

BLACI
T

a |

STARTER
SOLENOID

WHITE 16 6MM RING

Hbb-
SS33¢
F23

BLUE/PINK 18 |
BLUE/WHITE 18 |

F2

/N RED 14

20A
ECM

RED/TAN 14

M i
STARTER RELAY

F6

LT Bl 8

15A
STARTER

PINK/BLACK 18

-

F4

.

15A
IGNITION

PINK/DK GREEN 16 PINK/OK GREEN 16

F1

5A

PINK/DK GREEN 18

B6GA

MAX|—FUSE]

@: 1
ALTERNATOR+

RED 16 A
PURPLE 16 B

n WHITE/LT BLUE 18 __ 85 __ .
_eummn_ﬂ{' =
_EZA_/;
OWERRELAY

RED 16
PINK/YELLOW 16

B)

BATT +

FUEL PUMP RELAY

WK/t 15 M\D
A [ VA

ALTERNATOR

ALTERNATOR —

FUEL PUMP

GROUND

384997 - 354496
2-175

M20 Gas/LPG 331381 (9-1(




STANDARD PARTS

Fig. 79 - Electrical Schematic, Gas Engine Harness (003123-

GCP 9@ WAY CONNECTOR

1
2

EGO 3t<€—
3

4

R RV ——— |

X

GASOLINE SENSOR INTERFACE

PURPLE/LT BLUE 18 _
LT BLUE/DK BLUE 18

LTGREEN 18—

PO | TAN/DK GREEN 18 _
FPP1

9_PURPLE/YELLOW 18

E:& "

13
14 BLLE/PINK 18
1

&g

* 18
oA TERH +|<—

L

La HL — b

OIL PRESSURE SENSOR

=

1

222
553

i
£
22

3
g
-
23
23

§ B
g 393z
& §§§§§

Sezzeer

sfeatssl

ERERED]

88

D =20 SGGGEREGR
9

<5

g o4 WHIE/LTGREEN 18 |

|>—£6 DKGREEN 48

68
< 2 BACKIE
70

E k kekhbl = BEkk kihkkbl

SHD
YELLOW/RED 18

—_BIACK 18 |

PINK/DKGREEN 16 |

Cowm>

IGNITION COIL

78

F

CRANK SENSOR

BRER

INJECTOR #4

2-176

BROWN/LT GREEN 18

PINK/DK GREEN 18

1

PINK/DK GREEN 18

X3l

INJECTOR 43

INJEGTOR #2

BOSCH THROTTLE

INJECTOR #1

384997 — 354495

Gas/LPG 331381 (9-10)



STANDARD PARTS

Fig. 79 — Electrical Schematic, Gas Engine Harness (003123- )
1
EGO 2 EGO 1
DK CREEN/WHITE 138
[ BuACKk~ELLOWIE o
12
Fl
I
10
49
2
BOSCH_ TMAP, ECT
Z LT GREEN 18,
g IToREEN/REDYA CONNECTOR 2
PINK/DK GREEN 18 | S 12V RELAYED POWER
-l R_  AUX ANA PD1
2 000000t . poame 15w
a2 1 RED/WHTE 18 [N Vs +
TAN/BLACK18 W AUX DIG 3
—_TAN/RENIA [L AUXDIG2
GRAYZDK BLUE 18 | K GOV SELECT 1
__GRAY/ORANGE 18 | J GOV SELECT 2
DK BLUE/YELLOW 18 [ H  AUX ANA PU1
m—%&-L AUX ANA PL2
| F_ AUX PWM 2
BLACK18 1 E GROUND
—___GRAY1A ID TACH
HROWN/WHIE 16 1C = AUXPWMS
WHITE/BROWN 16 1B AUX PWM 5 RECIRC
—]A_ UNUSED
44
43
i VEHICLE INTERFACE CONNECTORS
45
s CONNECTOR 1
49 IT GREEN/PURPIE 18 | S 5V EXT 2 (FPP2 ONLY)
E Seumaos 1 S
& TEREEU RS 8w S 1
'L SVRIN1
12 DK BLUE/DRANGE 18 | K FPP1
FPP2/IVS
60 musm_:g: FUEL SELECT (AUX DIG 1)|
g LTBLUE/PINK18 | F—  START COMMAND
80 DK BLUE 18 E PW 1
PINK/YELLOW 16 [ D FUEL PUMP +
BIACK/RED 18 |G FUEL PUMP -
PURPLE 16 [ B ALT
200000 e
GROUND
BLACK 12 N
E@ DIAGNOSTIC CONNECTOR
PINK/DK GREEN 18
e SPLLTREE S
n_J SOLENQID mﬂ_—% i
. UNUSED
#28c(Q) ow e T L —seme &
F2
RED/TAN 14 RED 14
Z0A
ECM
—Ho- Aom _ Ebmnig F6
17 & 8 STARTER RELAY J
15A
- — PINK/BLACK 18 STARTER
&
F4
PINK/DK GREEN 168 PINK/D|
A
IGNITION =
Hewome L\ {encio |
5A
VSW
s PINK/DK GREEN 18 G0A
il WHITE/LT BLUE 18
__nm_m_mﬂj'ﬁ —FUSE]
_mﬁ;/
bt A P OWERRELAY N
RED 18 ReD12 _@ ALTERNATOR+
PINK/YELLOW 16 BATT +
FUEL PUMP RELAY RED 18 A
ouric1s 8 | | ALTERNATOR
RED 16
PINK/TAN 18 F& @
| ’_EWWM ALTERNATOR —

FUEL PUMP

384997 - 354496
2-177

M20 Gas/LPG 331381 (9-1(




STANDARD PARTS

Fig. 80 — Electrical Schematic, LPG Engine Harness (002000-003122)

GCP 90 WAY CONNECTOR

FCl

DK _GREEN/ORANGE 18

l<—3
PURPLE/LT BLUE 18

<4
1

[k

LPG TEMPERATURE

TWR

WHITE/BLACK 18

PINK/TAN

8
LOCKOFF —23

MAP
AUX ANA PD1
FPP

FPP2 IVS
AUX ANA PD2
AUX ANA PD3

CAN

KNOCK2 —
SPK COIL 1A|
SPK COIL 1B
SPK COIL 2A|
SPK COIL 2B
SPK COIL 3A|
SPK COIL 3B
SPK COIL 4A|
SPK COIL 4B

FRT)
(FPP 2 ONLY) 5V EXT 2
5V RN
Gov1
GOV2

OIL PRES
(FRP) AUX AND PUD1
pC TX

PWNS
PWMS5 RECIRC
VBA

GND TENP
DBW +

DAV —

FPUNP)

AUX PWN3 RECIR

AUX PWN3

AUX PWN2

AUX PWNT

(STARTER) AUX PWN4,
AUX PWN4 RECIR

EEN 18
1< DK BLUE/ORANGE 18

T=—19 RED/TAN 18 _
MIL{>——=82 GREEN/YELLOW 18

=
<

DR T 11177 T —)
(S 15 BLUE/WHITE 18

LRE%\LL_l B loki

OIL PRESSURE SENSOR
=

BLACK 16

LT BLUE 18

L‘ Ii BECBI B BERiE RBGRRGR

D
YELLOW/RED 18
YELLOW 18

__BLIACK 16 |

cow> |@

PINK/DK GREEN 16

-
IS 77 BROWN/WHIE 16

< 78 WHITE/BROWN 16

IGNITION COIL

78
PINK/DK GREEN 16

< 81 BLACK16

[ == 82 PINK/WHITE 18 _

83 TAN/ORANGE 18

= a4
=85
-]

IS 87 TANt16
*&%W M

<—

2-178

P

WHITE/P!

BLACK 16 3

CRANK SENSOR

BN

il

BOSCH THROTTLE

384990 — 354497

Gas/LPG 331381 (9-10)



STANDARD PARTS
Fig. 80 — Electrical Schematic, LPG Engine Harness (002000-003122)

EGO 2 EGO 1
I_mm_es:m_m_ 5 BLACK/WHITE 18
| ok cReeN/wHITE 18 |
 PINK/DKGREEN 18 |2 BLACK/LT GREEN 18
BLACK/YELLOW 18 D
PINK/DK GREEN 18
DK GREEN/ORANGE 18
13
72
8
9
18
4
BOSCH_ TMAP
CONNECTOR 2
PINK/DK GREEN 16 | 'S 12V RELAYED POWER
00000 SRR DR
! REDZwTE 1A [N S
TAN/BLACK 18| M AUX DIG 3
| ____TAN/RED 18 | L AUXDIG2
CRAY/DK BLUE 18 SELECT
— GRAY/ORANGE 18 | J_ GOV SELECT2
DKBLUE/YELLOW 18 | H  AUX ANA PU1
YELLOW/OK BLUE 8 TG AUX A PL2
BLACK16 | E GROUND
GRAY 18 TACH
BROWN/WHITE 16 | C_ AUX P!
WHITE/BROWN 16 AUX PWM 5 RECIRC
— A UNUSED
VEHICLE INTERFACE CONNECTORS

CONNECTOR 1

44
43
51
52
45
46
47
49 LT GREEN/PURPLE 18 | S 5V EXT 2 (FPP2 ONLY)
50 LT GREEN/BIACK 18 | R ngR:'N 2
5 | -
e T8t
SVRIN 1
87 DK BLUE/ORANGE 18 | K_ FPP1
PURPLE/YELLOW 18 | 4 FPP2/IVS
£ UNUSED_| H_  FUEL SELECT (AUX DIG 1)
79 |G ML
& LT BLUE/PINK 16 | F START COMMAND
aa DKBLUE18 | E  AUX PWM 1
UNUSED_| D FUEL PUNP +
DU ATEXONE
DOO000 e o
GROUND
BLACK 12
DIAGNOSTIC CONNECTOR
— PINK/DK GREEN 18
PSSR o7
STARTER
=l SOLENOID &% i
WHITE 16 .@ BLUE /PN 15T O &
BLUEAVHITE 18 | 6~ CANT ~
F2
D/TAN RED 14
S0A
ECM
° Aom __mmamim Fé
STARTER RELAY U
m 15A
£ STARTER
17
88
Fa
PINK/DK GREEN 16 PINK/DK GREEN 16 _J\
T5A =
IGNITION
5A
VSW
PINK/DK GREEN 16 6OA
n WHITE/LT BLUE 18 _Lv F3
PINK/DK GREEN 16 M RED/LT BLUE 16 MAXI—FUSE]|
RED/TAN 18 _/;&/_ 10A
870 /POWERRELAY RED 10
= o=
RED 16 ‘;1'- : _@ ALTERNATOR +
EPR CONNECTOR BATT +
BLUE/WHITE 18 1| 1 CAN —
WHITE 18 CAN + TERM RED 16 A
) — 7
—_I'5_ uNuseD
BLACK 16 GROUND
16 VBAT -@
_| & UNUsED
ALTERNATOR —

GROUND

384990 — 354498

M20 Gas/LPG 331381 (9-1( 2-179




STANDARD PARTS

Fig. 81 - Electrical Schematic, LPG Engine Harness (003123-

GCP 9@ WAY CONNECTOR

FCl

EGO 1
EGO

DK _GREEN/ORANGE 18

EGO 3

E04S 5 PuRrLE/TRE1S
5 1
™S i

)

N L

AUX ANA PO TAN/OK GREEN 18 _
FPP1 NGE

FPP2 IVS|
AUX ANA PD2
AUX ANA PD3|

CAN TERN +

(FRT) AUX ANA
(FPP2 ONLY) 5V E
SVR
covi
oov2
OlL PRES|
(FRP) AUX AND PUD1
PC TX

PC RX
ALT EXCITE|
TACH

TWR
WHITE/BLACK 18
PINK/TAN 18

LOCKOFF

1 b bl b

L

OIL PRESSURE SENSOR

BLACK 16

=

I 48 LT GREEN/PURPLE 18

15 55 DK GREEN 18

BUZZER}

FPUMP|
AUX PWN3 RECIR|
AUX PWM3

AUX PWM1
(STARTER) ALX PWM4,
AUX PWN4 RECIR|

PWM2
EE 89 PINK/éEK 18
20

L‘ L‘ BRRBI R BEER RBBRSERR

SHD
YELLOW/RED 18
YELLOW 18

CLLED

IGNITION COIL

PINK/DK GREEN 16

1> 86

e

2-180

PURPLE/WHITE 18 m

CRANK SENSOR

BRB

il

BOSCH THROTTLE

384990 — 354497

Gas/LPG 331381 (9-10)



STANDARD PARTS

Fig. 81 — Electrical Schematic, LPG Engine Harness (003123- )
1
2
EGO 2 EGO 1
A BLACK/WHITE 18
— PINK/DKGREEN 18 12 BLACK/LT GREEN 18
AACKARIMIE o PINK/DK CREEN 18
DK GREEN/ORANGE 18
I3
72
-n
e
I
]
BOSCH_TMAP
CONNECTOR 2
AR/ e e PINK/DK GREEN 16| 'S 12V RELAYED POWER
o= 00000 TR GERTE (- A M ror
211 1 nwu:ﬂ_i VS +
TAV/BIACKI8 TW— AUX DI 3
) —__TANV/RED 18 1L AUX DIG 2
CRAY/OKBLUE 18 [ K cOV SELECT 1
—GRAY/ORANGE 18 [ J— GOV SHLECT2
DKBLUEZYELLOW 18 TH— AUX ANA PU1
YELLOW/DK BLUE 18 1 G AUX ANA PL2
[AN 18 | F AUX PWN 2
BIACK16 1E IND
LD
e
M-
fa-

44
48
% VEHICLE INTERFACE CONNECTORS
4 CONNECTOR 1
49 LT GREEN/PURPLE 18 | S BV EXT 2 (FPP2 ONLY)
50 T GEEENLE&KJL% SVRTN 2
85| —  BLUE/WHTES | -
- — BLIE/PINKI{A |
—  LTGREEN/RED 18 | M ?V"E‘X'h
—BUACK/ITGREEN18 | L SVRIN 1
87 DK BLUE/ORANGE 18 | K FF::;/I\E
[ musm_"lj__ FUEL SELECT (AUX DIG 1)
19 |G ML
58 LTBLUE/PINK 16 | F START COMMAND
e | E_ AUX PWN
UNUSED_] D FUEL PUNP +
UNUSED | € FUEL PUNP —
PURPLE16 | B  ALT EXCITE
GROUND
BLACK 12 E': ) N
DIAGNOSTIC CONNECTOR
— PINK/DK GREEN 18
BLACK/LT GREEN 18 + ANA RTN
LTGREEN/RED 18 | 2 ;Nc '_‘DE(F
STARTER
nl SOLENOID eRx
| —T8 unuseD
WHITE 18 BLUE/PINK 18 | 7 CAN1 +
—E@ BLOE/whie 18 T B~ CAN1 —
F2
D/TAN _\f\_ RED 14
[ 204 |
ECM
° Ao __mmamis F6
STARTER RELAY \(\—
ol =
f--1
= STARTER
88
F4
PINK/DK GREEN 16 PINK/DK GREEN 16 _k/\ .
L F
IGNITION A
5A
VSW
PINK/DK GREEN 168 60A
n WHTE/LT BLUE 18 _ 86 __ F3
m PINK/DK GREEN 16 ( N RED/LT BLUE 16 MAXI—FUSE|
RED/TAN 18 88 /—
7Y /;OWERRELAY 10A
EPR -
RED 16 RED 12 _@ ALTERNATOR+
EPR CONNECTOR BATT +
BLUE/WHITE 18 {1 CAN —
WHITE 18 2 _CAN + TERM RED 16
J— .|
BERNCIE 3 SNk Eﬂ: ALTERNATOR
15 uNuseD
____BIACK 18 “T"6 GROUND
VBAT ]
| 8  UNUSED
ALTERNATOR —

GROUND

384990 — 354498

M20 Gas/LPG 331381 (9-1( 2-181




Fig. 82 — Electrical Wire Harnesses Group, Main

STANDARD PARTS

996101
SSIANYYH rn HOLJ3NNOO

1sv4 gnod
5 IvLaa "0 @

rTvLaa

SSIANYVH
LHOIT
9NIATIOA3H

W TIvLda SSINYYH SWHY IV
SSINYUVH LHOLTIVL dn-xove oL
¥3ddOH oL 8NNOD
$INNOD #NNOO
TET Kl
m-
it B
13

NOILdO 0L
SLIO3NNOD
+1NdLN0 1Sv4

43 a
Mo STvLaa
EENNOD
N TvLdd _\./LF\J

o y—r y — —— Ve
C \—; -

R\z TvLaa r°H m.|=<._h[n/V

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n

A TIvL3a
\‘g TvL3a — TER
o a v Y
D _
% b @
Y
R -
Y3ddOH i
92-S E_
ALdW3 7.0%
o, 4 v ;
6i-s e
[l (]
== 104 INVL
A43A0934
Gl-§
1
<

T vLad ,_..@f
v e
ur. . 3)

D VLA k@ Ve A310938

27714 oLnvy
270s

2-182



STANDARD PARTS

Fig. 82 - Electrical Wire Harness Group, Main
-

Ly
<
=]
D =
= = &
= = :
a & Sr
w
T A =
250 o
zsat ?
wre

SIENC)

DETAIL AE
— ]
=

w
u
—
st

«d ON%
o0z3
I wa
&

o — =

32

|
{
AC AD

umE'
—
0
BR

ﬂ

S5
HOPPER
UP/DN
SWITCH

g

D
{
AC

Sl
R

VIEW AC-AC

VIEW AD-AD

DETAIL V
1
1
1
|
fat
ii‘ ‘Pi
sve
SWEEP
VAC_FAN
ON
B A
(> o)
(9

DETAIL R
h
DETAI7
Talel
A B
CONN3I
OHG
REVOLVING
LIGHT

z- o
53 )
Iee i3 T <
3
w3z 3 =
o 43}
&= " 2 =
I\\\\\ﬁ 1
El Y
=
15]
= o
.|
o
<
=
|2
a

FUEL
SENDER

DETAIL N

M20 Gas/LPG 331381 (4-1. 2-183




STANDARD PARTS

Fig. 82 - Electrical Wire Harness Group, Main

YY-YV TIvL3d

.06 03L1v10Y
Z-7Z MvLad

<06 031v10Y
A-A TIvL3IA

206 031v.10d
X=X TIvLada

A TIVLIA
R VAR (1 B e —t—
-— i
yA Z A A X X
vorl[[[y o] v
YY 4

v P e
e il

HOSN3S SSINYVH SSINYVH
LOVdWNI OL  3INION3 OL 3NION3 OL
SL1J3INNOOD  SLJ3INNOJ  SLO3NNOJ

SZNNOD ENNOD ZNNOD

SSINYVH

3NION3 OL

S1O3NNOJ
INNOD

3ATVA
378VYN3
LAS

NMOQ
3393300S

4 T1IvLdad
N

L 'S sTvLia

NO (NMd) NO
HSNyg Ny311vd NY4 QYA
NIVAN HSNYB NIV 8ny¥Js
9AS 2AS IAS

S TIvlLid

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n

2-184



STANDARD PARTS

Fig. 82 - Electrical Wire Harness Group, Main

2-185

dy TIviad NY TIVL3d QY TYLId

vy Tiviad DY TVL3d

SSINYYH
3SOH
N304v9
ZINNOD

HY TIvlidd

M

AV TIVL3AA

|

oy TvLaa
\\ Y TIvLad

r o)
3

&

MY TIVLId

Ly Tvlia

ny 7\
« (C

ny-nv M3IA
JONINDIAS ONIAYOT JHIM
Y04 ASSY TANVd AVIId/dsnd

M20 Gas/LPG 331381 (4-1
Home §| Find... §Go To.. n n




o
=

T

Fig. 82 - Electrical Wire Harness Group, Main

STANDARD PARTS

HOLIMS
AP PY-LY MIIA
20v 08 OE  OE N N
OJOIOIE] §
vve| vz HEE| OE€|
© © © © . i
0 O O U 9z = 92 )v9g
EY 7
N N
oorf [os]  [oe] Joe] O WL\
N N

Shie E 3| T

e
301s O HOLYNHIL Y
2IAS Id7

Hz
o=
25
F33)
0)

g MV TIvi3g [

F\ﬁ/\/’ _ﬂ_ H..va @ EL-He
AY XY STVLIA % E

(u;u)
<

z

wz
=
o
e
o

E
&

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n

ves
it [ohg -
© (NWN109
8AS E ONIY33LS)
o= (9 e
8INNOD
/ rYr~
\
\l HOLIMS
IHoI
_ , ¥s
N@mn 8 L33HS NO 197 PYLle
WY-AV M3IA 335
2-d aavod
T0YLNOD
I vz 2n
AY TIVLIA Xy TvLada AV TIvLIa

8 _L33HS NO_ o
8 €2 qv-V M3IA 335
1-d QHv08

A 9 TOHLNOD I

o

HY TIVL3a

2-186



STANDARD PARTS

NHOH

anyas NIV
3ATVA HILVM
E70S

@[]

0l 40 ¥ L33HS
WNO0Yd TINNLLNOD

Fig. 82 - Electrical Wire Harness Group, Main

).
HILIMS
Hivyd
€5

=
8

YOSN3S
‘dN3L
1 INYHAAH
025

Lo

0l d0 & L3JHS
NOYd JdINNLLNOD
006 Q3ILV.LOY
M TIVLEd

2-187

.c_h_@

M20 Gas/LPG 331381 (4-1
Home §| Find... §Go To.. n n




STANDARD PARTS

Fig. 82 - Electrical Wire Harness Group, Main

2

€|

m
©

/N X 82 n/N X L2 ¥ 35N4
N X 9z N X Sz €1 35n3
(21 0 vz ord €2 21 3503
szl O 2z Mo 1z 11 3sn3
18 0 0z r 0 6l ol 3sn4
9920 % v9z O 8l 0 ¥ v O Ll 6 35N
HZI O 3l vsO Sl 8 3sn3
47VH dOL 9NIGVOTl NOLLISOd  yawn wolLod 9N1ayoN NOLLISOd
WNIWE3L EINNOD N 5 YNIWHIL EINNOD N 5
EINE] ] VSO ¥ 50 €l Z 3503
gsl O 2l va O It 9 35n4
oviO® 4410 ol v90 % 30 6 S 3s5n4
/N X 8 N X L v 3sn4
vse O 9 HI O S £ 3504
zzi O v 91 O £ Z 3sn4
480 z v$0 % +0O I | 3504
4TVH dOL 9NIQYOT NOLLISOdl 4y WoL1L08 9NIGYO NOILISO0d
WNINY3IL IINNOD e TWNINY3L ITNNOD g
ONIYIM ATEW3ISSY 13NV 3SN4
Y=Y -MIin
—~=—— [NNOD
“L4F1 GHL WOUd
EINNOD ——= HOYOdddY ATINISSY TINVA
JHL OLNI DNIOVOT SLIAONID

[ |EhEmEe
Era

|yt

SNNOD SNNOD

—~=—— LINNOD

SY TANVd AVI3d/3asnd

‘dLON

XTINO JONIUIITY

40d NMOHS
LINO0S AVTIY

"ONINOILISOd 9NIN33HIS

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n

2-188



STANDARD PARTS

W T1vL3d

M dhnd
350H
N3GEvVO @
9 1Ivl3a

ONIATOASY
/INGY IV
dN-XJva oL
BNNOD

r 1vi3a

Fig. 82 - Electrical Wire Harness Group, Main

1 71vi3a

ve

d D
9 1Ivi3a &

N 1Ivl3a
Rﬂ a1vi3a rH m:__<._.MnV
X Ivi3a
~ o
e v 7N
3
I1LLIOYHL
e ©=

L

=]

Yl

AY3A003H
27714 oLnv
270s

HOLINS

NMOQ —
¥3ddoH
se-s q@‘

4 71v13a

0 71vl3a

2-189

M20 Gas/LPG 331381 (4-1
Home §| Find... §Go To.. n n



Fig. 82 - Electrical Wire Harness Group, Main

STANDARD PARTS

a 7ivi3a 0 7Ivi3a d 1Ivi3a

OH
00
=°lHOO)
=]HOO)

$ 33 33 3

&% Hr— W

_ JV-3V M3IA ve 11917

gg@uﬂ oNTA oA
NO OHO
| NvVd4_OVA TENNOO

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n

n/N nN/N 4 Qv
SP(WMWFJ( 9 /N oS %
_ 0
@6 Ex— et N @&
| G ok {E
orod
HOLIMS N
# © e > " e
]
4v 11viaa ;
S =) — v =) ) =) 3
N _ N \ N TIv13a
3v Iv.i3a — 0 7Ivi3a m d 11v13a

= = N i
v Tiviaa av av ov v A 1Ivi3a ' T v )t

1 [ AR L ..

[ 1 3 s

=l = 5 88

mmo...mw_mmmmmo s E m LHOTTHIVL i3any H_o_.__”_h_._.;vmm_‘n«mh
IWM_.MOI KWM%I NOI.LJ3NNOD Lo

2-190




STANDARD PARTS

Fig. 82 - Electrical Wire Harness Group, Main

0l 40 2 133HS o
—ZOW_M__ @_HM_G.W_MMH.__.ZOO 1 ‘s siIvi3a

2-191

Ol 40 2 133HS
NOd4 d3NNILINOJD

DILICIE]

VW e [vPWV mmm meRE
[l
f | m] L m |

HOSN3S SSINYVH SS3NYVH SS3NYVH
LOVdNL OL  3NION3 OL  3NION3 OL  3NION3 Ol
SLO3NNOD SLIO3NNOO SLI3NNOD SLI3NNOD

SZNNOJ ENNOJ 2NNOO TNNOD

A 1V130
N
s s LAS
Vv-vvy T11v.i3d Ll
Ol 40 9 L133HS t.E:
NO d3NNTLNOD
M 1IVLi3a o o
.06 g3lv.iod @ 9 a e
Z-Z 11v130 NO (Whd) NO
HsN&a N53L1Vd NV4 QVA 3IATVA
NIVA HSNYE NIVA anydos 3719VYN3
/N 9AS 2AS s LAS
S 11v.i3a :
© . E
n/N T
[qV}
o
.06 Q3LV.10d
A-A 1vLl3a G
©
=
LL
=
()
.06 Q3Lv.i0d m
X-X 11v13a Z Z A A X X (@)
vi[lv vf|[|v v[[ |v T
7
)
—
©
9]
—
[42]
™
V]
o
|
@
©
]
o
Y
=




STANDARD PARTS

HY 11v130

1S

dv ‘NY SIvi3a oV 1Ivi3aa
Aﬂf/) \&\\\WI. 4y 11v13d

o)
Q

AY T1V13a
v ‘ov

STIV130
_
| N
_

>

L Y
L —

N

MY 11V130

Lv 11v13a TN
1v 71viaa

dv 11v13d 0y 11v1i3d

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n

Fig. 82 - Electrical Wire Harness Group, Main

nvy
« ldd4

7 nv

MM

01 40 £ 133HS NO N¥-NvV_M3IA
335 3ON3ND3S ONIAVOT IHIM
d04 ASSY T1ANVd AVT13d/3SN4d

9y 1v1l3d

2-192



STANDARD PARTS

Fig. 82 - Electrical Wire Harness Group, Main

™
2]
-
U
HOLIMS N
A fV-ry M3IA
v 05 0E O N N
@ ® [x] §
vz | vz : Qe | 2€E
© © © © ] T
[ [ [ [ L4 9z \vez
I
N N
I
v fos | Joe ] foe] e~ BTN,
N N

HOLI3INNOO

3-Nss3yd 110
3NION3 MO
Sd1

32
20
Ex

w

3
o
)

- 3 MY 11v.i3a W .
(W) \‘ ) .
Wit [hg, f\‘//! ~ e .,
3 h v FTaianv
301S O = .
1) At
NE] AV XY STIVLE0 €5 [«]
(qV]
NO [ves
d g

0 I @) B
E =] Io._._;m

giNN0o

ry r=
\
\ HOLIAS
E B4
B 1IHS N0 F 2| ry L
WY-NY AJTA 335
2-d Guivog

T04LNOD
AY T1V130 Xv 11v13a MY 11v13d
iRia B Bt 8 (MNez oV oA Gas
i 1-d Guvog
o T05N00

HY 71v1l3a

M20 Gas/LPG 331381 (4-1
Home §| Find... §Go To.. n n




Fig. 82 - Electrical Wire Harness Group, Main

STANDARD PARTS

5
el
s

0 (®)

H
S

2
(O=

HOSN3S
“dN3L
J17NYHAAH
0zs

Py s n = _nH " L «06 Q3LV.10Y
& 3 AV TIV13d

1svd
e [ O
E E .06 031v.iod
M T1vLi3a
N u u
0 O e

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n

HILVM
HSMHE (> )
3a1s
£70S
b= | [oe
HOLINS
T
€5

2-194



STANDARD PARTS

Fig. 82 - Electrical Wire Harness Group, Main

: 5
2 o -
(o4 P
/N X 82 A/N X 1z BRESE
n/N X 92 n/N X =74 €1 3sn4
(210 vz ov 0 £z 21 3503
&1 O 2z WO 1z 11 3504
18 O 0z fo 6l o1 3sn3
@z o v voz O 81 %0 ¥ Vb O 1 6 35n4
HLT O a1 vsO sl 8 3sn4
4VH dOL ONIQVOl NOILISOd|  qvH woLLog oNIavoT NO1LIS0d
TYNIWE3L ENNOD N IYNTWHIL €TNNOD e
o1 O Wi VGO ¥ 50 €l Z 35n3
es1 O 2l vo O i 9 3sn4
ov1O® 10 o1 vo0 ¥ 90O 6 S 35n4
N /N X 8 n/N X L ¥ 3sn4
vez O 9 W O S € 35n3
i z2l O ¥ 91 O € 2 3sn4
B B0 2 V+O ? v 0O ] 1 3sn4d
N N 4WH dOL ONIQVOT NOILISOd | vk woLLod oNI1avOT NOILISOd
VNINH3L 1 TNNOD ey TVNIWH3L TINNGD .
N /N
L] ONIHIM ATGN3SSY T13NVd 35N

ALYy R
Ol 40 ¥ 133HS 3HL WOHd O3M3IA SV

aver NOH4 O3NNTINOD — NV-NV M3TA ANV AVTIY/3SNS

Main [M20]
Main [M20]

M20 Gas/LPG 331381 (4-1
Home §| Find... §Go To.. n n

c
9
5 - -
IR
W IR
5 QO
LNNOJ a c Cc
O3 3
* 1437 3HL NOH4
HOVOMddY ATEN3SSY 13NVd QOT I
L OINI ONIQYOT SLINJHIO
“HVR FHL NOH3 OIMIIA P
SV 13NVd AVI3d/3504
310N ™
o N~
o N
28
E LINNOD W o
ATNO FONTHI AT I
g H04 NMOHS Z o<
_”_._m.ra 13305 AVT3H =38 K
a S - o N
o o
$ S
aver VN ~— —
. e
t—— N ||.¢u.
=z i
e 9 EH ]
E -yﬂ.h- P

Part No
1018549
1040620

SNNOD

Ref.
1
2




STANDARD PARTS

Fig. 83 — Electrical Wire Harness Group, Headlight

[WIRE D[ COLOR [PIN]
[ 24FA [YELLOW[ 1 |

WIRE [D]| COLOR [PIN
24FA |YELLOW| |
24FB |YELLOW| 1

[Cove 1D]conN 0] Tco # | COLOR [PIN [coMP 1D[CONN D] TCO #
P3| Pz [iolosze] BLACK | B [ P4 [ P2 [1010329|
YELLOW[ A LP4
RieaT [COMP_1D]CONN 1D]7C0 _#] HE AR (BT
HEADLIGHT | CONN30 [78950]
CONN30 q;
Eﬂ HEADL [GHTS
HARNESS
[coMP ID][CONN ID[ TCO #
H [ P4 [ P1 [1010329]
sA] | WIRE 1D[COLOR[PIN
13FA  [BLACK] 1
13FB_ |BLACK] 1
LP3
RIGHT
HEADL [GHT
T s T =
= L
CEFr
[coMP 1D]CONN ID] TCO # | HEADL [GHT
[ tp3 [ P1  [1010329]
[WIRE ID]COLOR][PIN
[ 13FA [BLACK] 1 |
Ref. Part No. Serial Number Description Qty.

1 1024141 (000000-

2-196

Harness, Headlight [M20 And T20]

Gas/LPG 331381 (4-11)



STANDARD PARTS
Fig. 84 — Electrical Wire Harness Group, Hopper

[WiRE_TO[PT]
[k [A]
T T5JPIN]
CONNS [47BA | B
RETARER 130 [ c
CONN7
TO _HOPPER
COVER
HARNESS
ﬁéﬁ‘ Y
mimy
L
T38c [ 1|
1380 1]
s18
CLOGGED
SHAKER
FILTER
Q

S18
CLOGGED

i o
[seen [ 1] sinen

DETAIL A
CONT INUED

22BA L CAVITY PLUG
P.E. 12059168

2 CAVITY PLUG
F.E. 12059168

WIRE 1D
33BA

16K
oSt 138BA
CONNB  [47BA

WIFE_TD[PIN Sonne
HARNESS

1\

[PIN]
[138A [ 1
1388 2
138C 2
DETAIL A

CONT INUED g i

ﬂmu>E

WIRE [D|PIN|
33BA

338C
3388

it
MhlHE

WIRE ID|PIN

CONNG
TO_MAIN |228A
HARNESS

L

M20 Gas/LPG 331381 (4-1. 2-197




STANDARD PARTS

Fig. 84 - Electrical Wire Harness Group, Hopper

[16BA | A |
138BA [ B | WIRE 1D[PIN
31BA | A
CONNG 478A B
19BE__[ C
RETAINER
LATCH

(380 1]
s1g, PL
D

FILTER

N
N6 NS
o 2558 /
FILTER

DETAIL A
1 CAVITY PLUG
P.E. 12059168
= "L "L s [ |
22552 151 Rt
S3ec 5 TAILLIGHT 4ﬁ LILI
138D F L‘

WIRE ID|P
20BB
22BA
24BB
33BB
13BB

TLL
L.H.
TAILLIGHT

1 CAVITY PLUG
P.E. 12059168

MM{O|(®@(>|=

\—Nll

I CAVITY PLUG
P.E. 12059168

WIRE ID[PIN
3388

Cs4 cs2 Csl

CONNB
WIRE ID|PIN WIRE_ID|PIN] [WIRE ID[PIN
A 16BA
2 T— 13BA 1 24BA | 20BA 1 T CruAlN S5
1388 Z 24BB Zz | [zo0BB Z T 35BA
13BC Z 24BC Zz | [zoBC Z T7BA

MmO |(m@|>

N1O N12 N13
DETAIL A L a - E?(

WIRE ID|P
20BA
22BA
coNng | 24BA
TO MAIN [31BA
HARNESS [48BA
225P2
13BA
13BE

z

I|®|Mmo|0|®|>|=

2-198 Gas/LPG 331381 (4-11)




STANDARD PARTS

Fig. 84 - Electrical Wire Harness Group, Hopper

S L a

DETAIL A

1

WIRE ID|PIN
2088 A
22BA B | 1 CAVITY PLUG
24BB D P.E. 12059168
33BB E
1388 F
(.
TAILLIGHT
@ s
WIRE
\ o
M = I LVIDNES
méﬂg PIN csz2 csl1 WIRE ID[PIN
E; YIS O [VIFE oI Bty e s
13BC [24BB 2 2088 2 =
13BF [24BC 2 | [20BC 2 3
DETAIL A
N1S
N10 N12 N13 N14
, s Vel [
¥ ¥ ¥
\ I
INN10O
3 TO: TFER%S?\ITRY
4
IRE _ID|PIN
A
B
b
225P2 :E
H
356253 - M20, M30
Ref. Part No. Serial Number Description Qty.
1 1019630 (000000-002273 ) Harness, Hppr [M20] 1
2 1033624 (002274-003478 ) Harness, Hppr [M20/M30] 1
3 1064371 (003479- ) Harness, Hppr [M20/M30] 1
4 56186 (003479- ) Relay, 12vdc, 040a, Spdt No 1
M20 Gas/LPG 331381 (1-1] 2-199




STANDARD PARTS

Fig. 85 — Electrical Wire Harness Group, Hopper Cover

VOE|

VOLY

VOIlE

z
—|<|D|O
o

al 34Im

SSIANYVH
LHOTIVL
0Ll LNNOO

J0LO3NNOD
ANNOHO
INVHS
H3ddoH
SNNOJ

i

[ 1 ] &%e1

NMEIEER]

AHLNIS

@

FME
HOLOW

HINVHS
THIN

VOLY

g0eT

VOET

—Z|Z(w

d|al 3dIm

INVHA
H3INVHS
AONNOYO

8NNOJ

[1 [ vosort

NEIEEEET]

Gas/LPG 331381 (4-11)
Home §| Find... §Go To.. n n

2-200



STANDARD PARTS

Fig. 85 - Electrical Wire Harness Group, Hopper Cover

g 8
=|<|ao] %ég
>
8 .
2
\
B3k -
e
2
ZI <[ 2 9
E<m< B E,/é
pS 53
S i
Ed,}'ﬁ E@
o9ffw
Eé
354389-354459
Ref. Part No. Serial Number Description Qty.
1 1019950 (000000-003478 ) Harness, Hppr, Cover [M20] 1
2 1064370 (003479- ) Harness, Hppr, Cover [M20] 1

M20 Gas/LPG 331381 (1-11 2-201




STANDARD PARTS

Fig. 86 — Electrical Wire Harness Group, Gasoline/LPG Engine
AUX. POWER FUEL PUMP

RELAY RELAY  STARTER RELAY
85 "/ 2
30
/,‘pDBU ZHDU |:|87A[| 87”
1\\\Q‘ —5
E::jB‘ —3 EEE;
/—/4
| OPEN | |FUSE 2 |Fuse 1|--/ 3
| OPEN | |FUSE 4| |FUSE #
| 50A | |[oPEn \WPEN
)

m\;

—_—

5

GAS INJECTOR AUX. HARNESS: E-CONT.

J15 FUEL INJECTORS (4)

L.P. DUAL SOL. AUX. HARNESS: E-CONT.

14
1A ORA/LT.BLU A 1
B BRN/LTLBLU B:|
C  BRN/GRN A
To Engine D >
B
Harness E A
o B| 4
G A
_" H BE|
7
D-8
A RED/WHT A1 IND 7
B ORA/LT.BLU B:I INJECT +
IC
To Engine | |D WHT/BLK A™ FUEL LOCK OFF
Harness IE PC/TAN Bl | sy, /FUSED B+ OUT
3 WHT/RED g] FUEL
ORA/LT.BLU
L INJECT +
8
2-202

JI16  IMP_FTV: FUEL TRIM VALVE
RED CONNECTOR, VALVE NEAR VAPORIZER.

J17 FUEL LOCK OFF VALVE
BLK CONNECTOR, VALVE NEAR FUEL LINE.

Ji8 IMP_PTV: FUEL PRESS. VALVE
BLK CONNECTOR, VALVE NEAR THROTTLE BODY.

Gas/LPG 331381 (4-11)




STANDARD PARTS

Fig. 86 — Electrical Wire Harness Group, Gasoline/LPG Engine

7 P

7
/
T STARTER T
=9 s RELAY
ou D DOuW
(el e L O X
12*{1’ 11, 18
EMPTY VSW ECM
S 20
EMPTY FUEL PUMP IGNITION
15 15
l\\
ALT EPR STARTER T 13, 20
60 AMP 10 15
\ \
\ \
15, 22 14, 21

M20 Gas/LPG 331381 (4-1. 2-203
Home§ Find... § Go To.. n n



STANDARD PARTS

Ref. Part No. Serial Number
v 1011018 (000000-001999
A 1 394916 (000000-001999
A 2 57804 (000000-001999
A 3 372235 (000000-001999
A 4 372237 (000000-001999
A 5 372236 (000000-001999
A 6 394921 (000000-001999
7 1011019 (000000-001999
8 1011020 (000000-001999
v 384997 (002000-003122
A 9 394916 (002000-003122
A 10 57804 (002000-003122
A 11 372237 (002000-003122
A 12 372235 (002000-003122
A 13 372236 (002000-003122
A 14 384999 (002000-003122
A 15 384998 (002000-003122
v 1063457 (003123~
A 9 394916 (003123-
A 10 57804 (003123-
A 11 372237 (003123~
A 12 372235 (003123~
A 13 372236 (003123-
A 14 384999 (003123-
A 15 384998 (003123-
v 384990 (002000-003122
A 16 394916 (002000-003122
A 17 57804 (002000-003122
A 18 372237 (002000-003122
A 19 372235 (002000-003122
A 20 372236 (002000-003122
A 21 384999 (002000-003122
A 22 384998 (002000-003122
v 1063456 (003123~
A 16 394916 (003123-
A 17 57804 (003123~
A 18 372237 (003123-
A 19 372235 (003123~
A 20 372236 (003123-
A 21 384999 (003123~
A 22 384998 (003123~
2-204

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Fig. 82 —Electrical Wire Harness Group, Gasoline/LPG Engine

Description

Harness, Eng [1.6l, Gm, E—cntrl]
Relay, 12vdc, 20a, Spdt

Relay, 12vdc, 40a, Spdt

Fuse, 5 Amp, [Min-5]

Fuse, 20 Amp, [Min—20]

Fuse, 15 Amp, [Min—15]

Fuse, 50amp

Harness, Injector, Gas [1.61,Gm,E—cntrl]
Harness, Injector, Lpg [1.61,Gm,E—cntrl]
Harness, Wire, Eng, Gas [Gm 1.6L]
Relay, 12vdc, 20a, Spdt

Relay, 12vdc, 40a, Spdt

Fuse, 20 Amp, [Min—20]

Fuse, 5 Amp, [Min-5]

Fuse, 15 Amp, [Min—15]

Fuse, 10 Amp

Fuse, 60 Amp

Harness, Wire, Eng, Gas [Gm 1.6L 10]
Relay, 12vdc, 20a, Spdt

Relay, 12vdc, 40a, Spdt

Fuse, 20 Amp, [Min—20]

Fuse, 5 Amp, [Min-5]

Fuse, 15 Amp, [Min—15]

Fuse, 10 Amp

Fuse, 60 Amp

Harness, Wire, Eng, Lpg [Gm 1.6l]
Relay, 12vdc, 20a, Spdt

Relay, 12vdc, 40a, Spdt

Fuse, 20 Amp, [Min—20]

Fuse, 5 Amp, [Min-5]

Fuse, 15 Amp, [Min—15]

Fuse, 10 Amp

Fuse, 60 Amp

Harness, Wire, Eng, Lpg [Gm 1.6L 10]
Relay, 12vdc, 20a, Spdt

Relay, 12vdc, 40a, Spdt

Fuse, 20 Amp, [Min—20]

Fuse, 5 Amp, [Min-5]

Fuse, 15 Amp, [Min—15]

Fuse, 10 Amp

Fuse, 60 Amp

354389-354459

Qty

PP NRPRPRPNRRPRPNRPRPRPNRPRPRPNRPRRPREPNRPRPRPEPNRPRPRPNRPRRPRPRENRLRRERNLER

Gas/LPG 331381 (4-11)



STANDARD PARTS

Fig. 87 — Electrical Wire Harness Group, Gasoline/LPG Engine Adapter Harness

/I—‘

TO MAIN HARNESS

354389-354459

Ref. Part No. Serial Number Description Qty.
1 1032216 (002000- ) Harness, Adapter, Eng [2007] 1
M20 Gas/LPG 331381 (4-1. 2-205




STANDARD PARTS

Fig. 88 — Label Group

AWARNING A AVERTISSEMENT A ADVERTENCIA!
Raised En position La uj- colectora 7 Y
AWARNING ;N:Ipplr may relevée, le bac a lo puede N
all. pet
fal e hets p e AWARNING 4 AVERTISSEMENT A ADVERTENCIA
hopper pasador. e apoyo Machine emits | La machine produit | La maquina emite|
support pin. | dusupportde | de la caja toxic gases. | des gaz toxiques. | gases téxicos.

" Serious injury | Ces gaz peuvent | Pueden provocar
ordeath can | provoquer des lesiones graves
resuit, blessures ou la o fatales.

ﬂ:@ﬁ'ﬁglgan \ oy Provide mort, Asegurese de
X adequate Veillezace que | que existe
calfl_se P! ventilation. | 'endroit soit bien | suficiente
or fire. aré ilacion.
Do not use Z 7 N aéré, ventilacién. )
g N
mate 'YG) tank [ AwARNNG
—— — - Lo L\ 7 \
AR (qb) EVENT "AWARNING
— . Strong vacuum.
!_es 1 3 — Keep %way from fe
infla \@#) s Flammable materials inlet when fan is running
or reactive metals
peuv K ser ct tal T
d N
une ( D >nou gan_cause explosion
d . ]
WE‘"; as de Do not pick up. 7 N m(m e
%]
matic b
infla s dans| A\ AVERTISSEMENT asmvven -
le(s) ymg ir(s). || ([ioe mater « m':g:z';':’.:;:";,d n
RS — inflammables ouleS ot Moving & bell and fan. entrada del ventilador cuando
A, NCIA métaux réactifs peuven! Keep aw \_ esté funcionando. )
pullls | causer une explosion L )
Los | les ou un incendie
inflal Ne les ramassez pas. A AVERTISSEMENT
g:egesri'o’ggsvgcar A ADVERTENCIA La courroie et le ventilateur
indendios. Los materials Ne Vot BpproChes pas. ( AWARNING
- ift 3
Notuhlul:e inflammables o metales (AFOR SAFETY Siay ok of oppes it arms.
materiales reactivos pueden
inflamables en causer explosions o A ADVERTENCIA
Osif incendios. " bras délévati
¢l deposito(s). | No 08 recoja. Correa y ventilador en E;Z".,“;S&’E{:?. s .Bfrf.ﬁi
\ v movimento.
é alejado.
\ N Punto de przamiento
N los by
Spering mopine. a el‘éi‘d%%!“.‘:" fa caja colectora. - 1
( AWARNING A AVERTISSEMENT A ADVERTENCIA PRLOTRNGTRERFETATTE
Lisez le manuel avant
Machine can ILa machine peut ILa méguina puede doutiliser la machine.
emf ""d° A PARA SEGURIDAD
Hez oa of manual antes de
Hea S e \operar la macquina. )
N—
We: auditiva.

orellles |para 108 0idos.

Of

/

o
)

4 AWARNING \

Burn hazard. Hot surface.
Do NOT touch.

A AVERTISSEMENT

Risque de bralures.
Surface chaude.
Ne pas toucher,

A ADVERTENCIA

Peligro de quemaduras.
Superficie caliente.

\ U s | NO tocar. Y,

(" AZE )
REFEOBThBY.
RESB LS TVET,

THBRVTLESY,

\

An ORBIO™ Technology

2-206 Gas/LPG 331381 (4-11)




STANDARD PARTS

Fig. 88 — Label Group

(Cam= [ ARE [(22orsic )

/\ N4

| nmm——.
L I.\“I&E(P{!l" j

mRTIRS —

FrupITresnh
- 8

l PR

HYDRAULIC DI )|

[ Fe—tammn |

L CHESEL FUEL

| AV R |
W GASOLINE FUEL =)

ACAUTION AATTENTION AATENCIOINN

LPG engine |Le moteur a El motor LPG

will run for a |GPL tourne seguira

few seconds |encore funienande

after key is quelgues algunos segundos
turned off. secondes une |después de

Apply parking |fois le contact |retirar la llave de
brake before |coupé. contacto.

leaving Engagez le Aplique el freno de
machine. frein de estacionamiento
stationnement |antes de

avant de quitter |abandonar

la machine. la méaquina. /

-— b

M20 - G/LP
Ref. Part No. Serial Number Description Qty.

1 77221 (000000- ) Label Set, Info/Hzrd, Swpr / Scrbr 1
2 1017141 (000000- ) Label Set, Hi Temp 1
3 1065343 (000000- ) Label, Logo, 05.75L 2Color [ES] 3
4 1065342 (000000- ) Label, Logo, 07.95L 2Color [FaST] 3
5 1050003 (000000- ) Label [User, Attention, ec-H20)] 2
6 1031017 (000000- ) Label Set, Brush Indicator & Removal 1
7 1032450 (000000- ) Label Set, Info/Hzrd, Swpr / Scrbr, Tj (Japan Only) 1
8 1020434 (000000- ) Label, Caution [Apply Parking Brake] 1
9 1025101 (000000- ) Label, Caution [Apply Parking Brake] (Japan Only) 1
10 1064662 (000000- ) Label, Model, 2Color [M20] 2
11 1062813 (000000- ) Label, Logo, 12.3L 4Color [ec-H20] 1
12 1064440 (000000- ) Label, Logo, 16.9L 4Color [ec-H20] 1

M20 Gas/LPG 331381 (4-1. 2-207




STANDARD PARTS

2-208 Gas/LPG 331381 (3-07)
Home§ Find... § Go To.. n n



OPTIONS

Contents Page
Fig. 1-ESPumpGroup .................... 3-2
Fig. 2-ESTanksGroup .................... 3-4
Fig. 3 - Side Brush Motor Group

(000000-003076) .+ .. vvvveeneennnn 3-6
Fig. 4 - Side Brush Motor Group

(003077- ) 3-8
Fig. 5-Side Brush Lift Group .. ............. 3-10
Fig. 6 — Side Brush Solution Control Group ... 3-12
Fig. 7 — Side Brush Hydraulic Valve Group .. .. 3-14
Fig. 8 — Side Brush Hydraulic Hose Group .... 3-16
Fig. 9 - Fast Solution Pump Group

(000000-002532) .........c.cvvnn.. 3-18
Fig. 10 — Fast Air Pump and Detergent Group

(000000-002532) .........c.covvnn.. 3-20
Fig. 11 - Fast Foam Filter Group

(000000-002532) ........c.ovvnn.. 3-22
Fig. 12 — Fast Foam Filter Group, Side Brush

(000000-002532) ........c.ovvnn.. 3-24
Fig. 13 — Fast Wire Harness Group

(000000-002532) .........c.ccvvnn.. 3-26
Fig. 14 — FaST Pumps and Detergent Group

(002533- ) 3-28
Fig. 15 — FaST Solution Supply Group

(002533- ) 3-30
Fig. 16 — FaST Solution Supply Group with

Side Brush (002533- ) e 3-32
Fig. 17 — Fast Wire Harness Group

(002533- ) 3-34
Fig. 18 — ec—H20 Solution Pump Group ....... 3-36
Fig. 19 — ec—H20 Solution Pump Supply Group . 3-38
Fig. 20 — ec—H20 Solution Supply Group ...... 3-40
Fig. 21 - ec—H20 Solution Supply Group

with Side Brush ................... 3-42
Fig. 22 — ec—H20 Wire Harnesses Group . ... .. 3-44
Fig. 23 — Backup Alarm Kit .................. 3-47
Fig. 24 - Light Kit, Flashing .................. 3-48
Fig. 25 - Light Kit, Revolving . ................ 3-50
Fig. 26 — Light Kit, Flashing Overhead Guard .. 3-52
Fig. 27 - Light Kit, Revolving Overhead Guard . 3-53
Fig. 28 — Overhead Guard Kit ................ 3-54
Fig. 29 — Vacuum Wand Kit (000000-002406) .. 3-56
Fig. 30 — Vacuum Wand Kit (002407- )... 358
Fig. 31 — Spray Nozzle Kit ................... 3-60
Fig. 32 — Transport Group . .. ..., 3-62
Fig. 33 — Squeegee Guard Kit ................ 3-64
Fig. 34 — Fire Extinguisher Kit ................ 3-66
Fig. 35 — Documentation Group . ............. 3-67

M20 331381 (9-10)

SECTION 3

3-1




OPTIONS

Fig. 1 - ES Pump Group

3-2 M20 331381 (6-06)
Home§ Find... § Go To.. n n



OPTIONS

Py
©Co~NOUA~WNPRED

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
v 26
A 27
28
29
30
31
32

Part No.
41295
43844
73260
24265
01683
33932
1021325
01685
09740
79497
86508
73433
78398
24544
42133A
79484
73468
63244-2
630371
14877
63810
1015045
369811
24105
33295
375322
01316
1016837
361339
377349
24544
42133A

M20 331381 (6-06)

Fig. 1 - ES Pump Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
( XXXXXX—
(000000—XxXXXXX )
(000000—XxXXXXX )

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description
Hose, Pvc, Clr, 0.38id 0.560d 48.00I
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w

Pump, Detgt, 14vdc, 150ml/Min 20psi (See Breakdown)

Screw, Pan, M4 X 0.7 X 16, Ss
Washer, Flat, #10, Ss

Nut, Hex, Lock, M4 X 0.7, NI, Ss
Bracket, Mtg, Valve

Washer, Flat, 0.31, Ss

Screw, Hex, M8 X 1.25 X 20, Ss
Fitting, Plstc, Tee, Pf08/Pf08/Pf08
Fitting, Plstc, Str, Pm08/Pm08
Valve, Water, Solenoid, 12vdc 0.08pf
Fitting, Plstc, Str, Bm12/PmO08, Nyl
Fitting, Plstc, Str, Pm12/Pm12 1.60
Fitting, Plstc, Tee, Pf12/Pf12/Pf12
Fitting, Plstc, E90, Bm06/Pm12, Nyl
Fitting, Plstc, E90, Bm10/Pm12
Fitting, Plstc, E90, Bm12/Pm08
Fitting, Plstc, E90, Bm10/Pm08
Fitting, Plstc, E90, Bm12/Pm12
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd 0.75id 08ft
Hose, Pvc, Brd, 0.62id 0.880od 09.00l
Fitting, Brs, Qdc, Bm12/Qf08

Fitting, Brs, Qdc, Pf08 [Parker Bh3f]
Fitting Kit, Hose, Garden

Washer, Flat, 0.66b 1.00d .12, Rbr
Bracket, Mtg, Valve

Screw, Hex, M6 X 1.0 X 16, Fmg
Fitting, Plstc, Pf12/Pf12, Bh

Fitting, Plstc, Str, Pm12/Pm12 1.60
Fitting, Plstc, Tee, Pf12/Pf12/Pf12

354461

Qty.

PRPRPNRPRRPRPRPRPRRPRRPONRPRRPRREPREPREPRPRERNNREPNNEPNNNRLRNLERE

3-3




OPTIONS

Fig. 2 — ES Tanks Group

M20 331381 (4-08)
Home §| Find... §Go To.. n n

3-4



OPTIONS

Py
©Co~NOUA~WNPRD

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

Part No.
1021210
1028697
1015033
63810
386652
24543
385685
1019636
09740
1017218
1022229
1025159
20952
1014974
20944
20951
43844
41295
1011885
1029497
32183
1031572
63810
1015033
10632-2
1039019
14877

M20 331381 (1-12)

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 2 - ES Tanks Group

N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Pump Assy, Column, Es (See Breakdown)
Sleeve, Rbr, 3.50b 3.58d 1.8I

Hose, Afmkt, Pvc, Brd 0.62id 01ft

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5l
Fitting, Plstc, E9O0, Bm12/Pf12

Sensor, Level, Lig, 14vdc 0la .62-11
Bracket, Mtg, Strainer

Screw, Hex, M8 X 1.25 X 20, Ss

Washer, Flat, 0.32b 1.00d .12, Ss

Tank, Detgt, Trimmed

Bracket, Mtg, Detgt And Spray Wand
Screen, Pump

Hose, Afmkt, Pvc, Brd 0.38id 02ft
Grommet, Pye, 0.37id, F/1.5h, .13 Matl
Fitting, Plstc, E90, Bm06/Bm06

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, Clr, 0.38id 0.560d 48.00I

Cap, Tank

Switch Assy, Press, 3.0, 19.51 Tube

Fitting, Brs, E90, Pm02/Bm03

Hose, Afmkt, Vacuum, 0.16id, O1ft

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd 0.62id 01ft
Grommet, Rbr, 0.62id, F/0.9h, .12 Matl
Filter, Soltn, 020mesh, Pm12 3.2d 08.0l
Fitting, Plstc, E90, Bm12/Pm12

354462

Qty.

PR RPRPRNRPRPRPRPRPNNRPRRPRPRRPRPOOORRPREPRNRLRER

3-5




OPTIONS

Fig. 3 — Side Brush Motor Group (000000-003076)

M20 331381 (9-09)
Home §| Find... §Go To.. n n

3-6



OPTIONS

Py
©Co~NOUA~WNPRD

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
24
25

Part No.
1021794
1029379
56692
01762
32492
1042968
25611
19191
25046
1022135
09010
01685
08713
1022188
1022111
1022302
64425
223470
1022260
369359
46800
08179
86759
1025005
1027716
56821

M20 331381 (9-09)

Fig. 3 — Side Brush Motor Group (000000-003076)

Serial Number

(000000-003076
(000000-003076
(000000-001337
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(001338-003076

Nl e e N N N N N N N N N N N N N N N N N N N N N N N

Description
Bracket WIdt, Mtg, Side Brush

Motor, Hyd, Gear, Int 08.9 Bi—-Dir 2500 (See Breakdown)

Fitting, Hyd, Str, Jm08/0Om10
Screw, Hex, .38-16 X 0.75, NI
Washer, Flat, 0.38 Std

Hub, Drive, Brush, Disk, 1.00b [6t]
Spacer, Hub, Keyed

Spacer

Screw, Hex, .25-20 X 1.00, 5
Bracket, Mtg, Sqge

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bar, Retainer

Frame WIdt, Sqge, Side Brush
Nut, T, M8 X 1.25 X 14.50d X 9.5
Washer, Thrust, 0.61b 1.25d .06, Fgl
Screw, Btn, M8 X 1.25 X 25, Ss
Bumper WIdt, Brush, Side

Pin, Hitch, .375d X 3.12I, PI

Pin, Clevis, 0.31d X 0.75I

Pin, Cotter, .094 X 1.00

Retainer, Sqge

Squeegee Assy, Sba, Linatex
Squeegee Assy, Sba, Ure

Fitting, Hyd, E90, Jm08/0Om10

354463

Qty.

PR RPRPRRPRRPWORNANRPRMNORMRRRPRRPREPREPDIMDIANRER

3-7




OPTIONS

)

Fig. 4 — Side Brush Motor Group (003077-

M20 331381 (9-09)

3-8




OPTIONS

Py
©Co~NOUA~WNPRD

i
P o

12
13
14
15
16
16
17
17
18
19

Part No.
1047002
1029379
56821
01762
32492
1042968
25611
19191
25046
21601
386298
21603
24555
369359
1046995
1046980
1059091
1047238
1059092
1047060
1046976

M20 331381 (9-09)

Fig. 4 — Side Brush Motor Group (003077- )

Serial Number
(003077~
(003077~
(003077-
(003077-
(003077~
(003077~
(003077-
(003077~
(003077-
(003077~
(003077-
(003077~
(003077~
(003077~
(003077~
(003077~
(003077~
(003077~
(003077~
(003077~
(003077~

Nl e e N N N N N N N N N N N N N N N N N N

Description
Bracket WIdt, Mtg, Side Brush Fixed

Motor, Hyd, Gear, Int 08.9 Bi—-Dir 2500 (See Breakdown)

Fitting, Hyd, E90, Jm08/0Om10
Screw, Hex, .38-16 X 0.75, NI
Washer, Flat, 0.38 Std

Hub, Drive, Brush, Disk, 1.00b [6t]
Spacer, Hub, Keyed

Spacer

Screw, Hex, .25-20 X 1.00, 5
Cam, Front

Pin WIidt, Front

Pin, Grvd, 0.43d 01.8I [303ss]
Ring, Retaining, Ext, 0.38d, [E-Ring]
Pin, Hitch, .375d X 3.12I, PI
Spacer, Sqge, Side Brush, Rbr
Blade, Sqge, Side Brush, Linatex
Blade, Sqge, Side Brush, Urethane
Blade, Sqge, Side Brush, Linatex
Blade, Sqge, Side Brush, Urethane
Plate WIdt, Retainer, Sqge
Bumper WIdt, Brush, Side

354463

Qty.

PR RPRRPRRPRRPREPNRRPRRPRPRPRRPRREPEPDIMDINREPR

3-9




OPTIONS

Fig. 5 — Side Brush Lift Group

3-10 M20 331381 (9-09)
Home§ Find... § Go To.. n n




OPTIONS

354464
Fig. 5 — Side Brush Lift Group

Ref. Part No. Serial Number Description Qty.
1 1021439 (000000- ) Pivot WIdt, Brush, Side 1
2 71868 (000000- ) Bushing, Sleeve, 1.00b 1.13d 1.50I, Fgl 2
3 1021473 (000000- ) Channel Widt, Pivot 1
4 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
5 41186 (000000- ) Washer, Flat, Belleville, .31 5
6 1021617 (000000- ) Pin Widt 1
7 71869 (000000- ) Washer, Thrust, 1.00b 1.75d 0.13w, Fbr 2
8 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
9 32491 (000000- ) Washer, Flat, 0.31, Std 1

v 10 63175-1 (000000- ) Arm, Link 4
A 11 63233 (000000- ) Bushing, Sleeve, 0.50b 0.59d 0.50l, Bnz 2
12 59633 (000000- ) Bearing, Thrust, 0.53b 1.00d 0.03w 16
13 1027926 (000000- ) Sleeve, P/M, 0.37b 0.50d 0.6l [430ss] 8
14 36845 (000000- ) Screw, Hex, .38-16 X 1.50, Ss 8
15 01685 (000000- ) Washer, Flat, 0.31, Ss 8
16 59156 (000000- ) Nut, Hex, Lock, .38-16, NI, Ss 8
17 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
18 1038115 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.75strk 2500 1
19 77097 (000000- ) Fitting, Hyd, E90, Jm04/0Om04 3
20 77098 (000000- ) Fitting, Hyd, E90, Jm06/0Om04 1
21 29558 (000000- ) Pin, Clevis, 0.37d X 1.50I 1
22 08179 (000000- ) Pin, Cotter, .094 X 1.00 4
23 1021564 (000000- ) Adapter, Rod-End, Side Brush 1
24 71874 (000000- ) Rod-End, .50-20rh Mal 0.50b 1
25 29557 (000000- ) Pin, Clevis, 0.37d X 1.31l 1
26 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 2
27 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
28 32486 (000000- ) Washer, Flat, 0.50 Sae 1
29 48985 (000000- ) Nut, Hex, Jam, .50-20 1

M20 331381 (4-08) 3-11




OPTIONS

Fig. 6 — Side Brush Solution Control Group

M20 331381 (9-09)
Home §| Find... §Go To.. n n

3-12



OPTIONS

Py
©Co~NOUA~WNPRD

i
P o

12
13
14
15
16
17
18
19
20
21
22
23

Part No.
1040834
1022106
09738
09739
17284
32491
08713
393255
1015045
63810
82839
1022318
12317
01686
9006334
1060130
761490
50178
54333
23146
1053838
47719
34411

M20 331381 (9-10)

Fig. 6 — Side Brush Solution Control Group

Serial Number
(000000-002241
(000000-
(000000-
(000000-
(000000-002241
(000000-002241
(000000-002241
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-003062
(000000-
(000000-003062
(000000-
(000000-
(003063-
(003063-
(003063-
(003063-

Nl e N e N N N N N N N N N N N N N N N N N N N

Description

Angle, Mtg, Valve

Valve Assy, Water, Solenoid, 12vdc
Screw, Hex, M5 X 0.8 X 12, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss
Screw, Btn, M8 X 1.25 X 16, Ss
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Fitting, Plstc, Tee, Bm12/Bm12/Bm12
Hose, Afmkt, Pvc, Brd 0.75id 08ft
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Tread, Non—-Skid, 02.2w 11.5I

Guard WiIdt, Brush, Side

Screw, Hex, M10 X 1.5 X 30, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

Pin Kit, Wheel, Ci [M20/T20/M30]
Wheel, 06.0D 2.00W 1.19B, Gray Rbr
Pin, Cotter, Hair, Dbl
Hose, Pvc, CIr, 0.50id 0.690d 26.00
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Pin, Roll, .187d X 1.62I, .187/.192
Pin, 30mmd X 215mml

Washer, Flat, 1.26b 1.88d .13, Stl
Pin, Cotter, Hair, 1.00d .178 Wir

354465

Qty.

PRPRPRPNRPRPNRPRAMRPRARRPREPRRERPNNRR

3-13




OPTIONS

Fig. 7 — Side Brush Hydraulic Valve Group

M20 331381 (5-09)
Home §| Find... §Go To.. n n

3-14



OPTIONS

354466
Fig. 7 - Side Brush Hydraulic Valve Group

Ref. Part No. Serial Number Description Qty.
1 1018938 (000000-002015 Valve, Cntrl, Hyd [M20 And T20] (See Breakdown)
1 1037805 (002016- Valve, Hyd, Solenoid 12vdc 3000psi (See Breakdown)
2 56690 (000000- Fitting, Hyd, Str, JIm06/0Om06
3 55685 (000000- Fitting, Hyd, Str, JIm04/0Om06
4 34359 (000000- Fitting, Hyd, E45, JIm04/0Om04
5 44868 (000000- Fitting, Hyd, E90, Jm08/0Om08
6 395973 (000000- Fitting, Hyd, Str, Om04/QmO04
7 1026119 (000000- Valve, Hyd, Check, Jm08/0Om08 5000psi
8 55586 (000000-002951 Fitting, Hyd, Str, JIm04/0Om04
9 39210 (000000-002951 Fitting, Hyd, E90, Jf04/IJm04
10 396476 (000000-002951 Fitting, Hyd, Str, Jf04/Qm04
11 44869 (000000- Fitting, Hyd, Str, JIm08/0Om08
12 42226 (000000- Fitting, Hyd, E45, JIm08/0Om08
13 56820 (000000-002015 Fitting, Hyd, E90, JIm06/0Om06

14 1025405 (000000-001357
15 1045272 (000000—-
16 364441 (000000—-

Tube, Hyd, 08 Jf08/Jf08
Bracket, Valve, Sba [M20 And T20]
Screw, Hex, M8 X 1.25 X 110, Ss

17 08709 (000000- Nut, Hex, Lock, M8 X 1.25, NI

18 09010 (000000- Screw, Hex, M8 X 1.25 X 25, Ss

19 32491 (000000- Washer, Flat, 0.31, Std

20 08713 (000000- Nut, Hex, Lock, M8 X 1.25, NI, Ss

21 60090 (000000- Fitting, Hyd, Cap, Jf08

22 1037011  (001358- Hose, Hyd, Tc08, Ji08str/Jf08e90, 012.0
23 56690 (002016- Fitting, Hyd, Str, Jm06/0OmO06

24 47504 (002016- Fitting, Hyd, E90, Jf06/Jm06

N N N N N N N N N N N N N N N N N N N N N N N N N N
PRPRPRPRNNNNNRRPRPRPRPRRPRRPRPREPRPRPRPRENNRR

25 395974 (002952-

Fitting, Hyd, E90, Om04/QmO04

M20 331381 (9-10) 3-15




OPTIONS

Fig. 8 — Side Brush Hydraulic Hose Group

M20 331381 (10-08)
Home §| Find... §Go To.. n n

3-16




OPTIONS

Py
©Co~NOUA~WNPRD

i
P o

12

=
AW

Part No.
361047
1023485
1025990
1023486
1025991
1025992
1025445
365004
56690
76316
1036965
1036944
59577
377236

M20 331381 (10—-08)

Fig. 8 — Side Brush Hydraulic Hose Group

Serial Number
(000000~
(000000-
(000000-
(000000-001337
(000000-
(000000-
(000000-026999
(000000-001337
(000000-
(000000-026999
(001338~
(001338~
(027000-
(027000~

N N N N N N N N N N N N N

Description

Hose, Hyd, Med06, Jf06e901/Jf06str,038.0
Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0
Hose, Hyd, Tc04, JfO4str /Jf04str, 39.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0
Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0
Hose, Hyd, Tc04, Jf04str /Jf04str, 20.0
Hose, Hyd, Tc06, Jf06str /Jf06e90, 74.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 056.0
Fitting, Hyd, Str, Jm06/0Om06

Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run
Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 056.0
Fitting, Hyd, Str, JIm06/0Om06, Long
Hose, Hyd, Tc06, Jf06Str/Jf06Str, 062.0

354467

Qty.

PR RPRRRPRRPRPRPRRLRNRRR

3-17




OPTIONS

Fig. 9 — Fast Solution Pump Group (000000-002532)

3-18 M20 331381 (4-08)
Home§ Find... § Go To.. n n



OPTIONS

Y
@
bl

Part No.
1005552
54333
1011412
64743
1005302
1006401
1018499
1030878
17185
01683
09739
12 398468
13 1010836
14 398474
15 150100
16 1028582
17 1010836
1030864
18 1005506
19 1005507
20 1005508
21 1018883
22 1006447
1030863
23 1005506
24 1005507
25 1005508
26 1018884
27 1006447
28 762249
29 1018098
30 1010836
31 63245-1
32 09200
33 07514
34 1010684
35 10632-19
36 1026074
37 361339
38 32490
39 49266
40 763116
41 763114
42 14877
43 42133A
44 24544
45 56186
46 09739

O© oo ~NOOTLA, WNEPR

i
P o

2 N N 2 RN i i o g SN

M20 331381 (4-08)

Fig. 9 — Fast Solution Pump Group (000000-002532)

Serial Number

(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532

el N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Fitting, Plstc, E90, Bm08/Pm12, Nyl
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd 0.50id 08ft
Fitting, Plstc, Str, Bm08/Pm06

Filter, In-Line, PfO6/Pf06, 80 Mesh
Hose, Afmkt, Pvc, Brd 0.50id 03ft
Fitting, Plstc, E90, Bm08/Pf08s, Swivel
Pump, Soltn, Ele, 12vdc [W/O Chk Valve]
Screw, Pan, M5 X 0.8 X 40, Ss
Washer, Flat, #10, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss
Fitting, Brs, Str, Pm04/Pm04

Fitting, Brs, E90, Bm08/Pm04

Fitting, Brs, Tee, Pf04/Pf04/Pf04
Fitting, Brs, Str, Pf02/Pm04

Switch, Press, 10psi, Spst

Fitting, Brs, E90, Bm08/Pm04

Fitting Assy, Orifice, 0.070b, Pf04/Pf04
Fitting, Plstc, Cap, Spray, Pf04

Fitting, Plstc, Body, Spray, Pf04
Washer, Flat, 0.34b 0.75d .12 [Viton]
Plate, Orifice, 0.070id

Vr, Filter, Screen, 50 Mesh .59d .8l Ss
Fitting Assy, Orifice, 0.093b, Pf04/Pf04
Fitting, Plstc, Cap, Spray, Pf04

Fitting, Plstc, Body, Spray, Pf04
Washer, Flat, 0.34b 0.75d .12 [Viton]
Plate, Orifice, 0.093id

Vr, Filter, Screen, 50 Mesh .59d .8l Ss
Fitting, Brs, Str, Bm08/Pm04

Valve, Water, 12vdc, 6.0mm, 04pf
Fitting, Brs, E90, Bm08/Pm04

Fitting, Plstc, Tee, Bm08/Bm08/Bm08
Screw, Pan, M5 X 0.8 X 12, Ss
Washer, Lock, Int, #10, Ss

Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br
Grommet, Rbr, 2.13id, F/2.5h, .12 Matl
Plate, Hsng [Fast]

Screw, Hex, M6 X 1.0 X 16, Fmg
Washer, Flat, 0.25 Std

Tie, Cable, Nyl, 07.31.19w 1.8 Max D
Tie, Cable, Nyl, 15.31. W 4.5 Max D
Tie, Cable, 11.3l, 2.75d Max

Fitting, Plstc, E90, Bm12/Pm12
Fitting, Plstc, Tee, Pf12/Pf12/Pf12
Fitting, Plstc, Str, Pm12/Pm12 1.60
Relay, 12vdc, 40a, Spdt N/O

Nut, Hex, Lock, M5 X 0.8, NI, Ss

354468

Qty.

PR RPRPRRPRRPRPREPAMRPREPNMNUORPRWONRRPRPRPRPRPRRPRPRPRPRPREPRENRPREPENRPOAMADMDIMRPRNRREPNRRR

3-19




OPTIONS

Fig. 10 — Fast Air Pump and Detergent Group (000000-002532)

3-20 M20 331381 (4-08)
Home§ Find... § Go To.. n n




OPTIONS

Py
©Co~NoOUA~WNPRO

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24

Part No.
1018097
09206
02850
1014082
150525
11984
1014575
1002898
1002899
1005435
1013902
1018780
1005255
53466
76099
1026067
09740
1017218
1029118
361339
32490
1033297
1021878
1006415

M20 331381 (4-08)

Serial Number

(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532

e N N N N N N N N N N N N N N N N N N N N N N

Fig. 10 — Fast Air Pump and Detergent Group (000000-002532)

Description

Pump, Detgt, 12vdc

Screw, Hex, M4 X 0.7 X 12, 8.8
Nut, Hex, Lock, M4 X 0.7, NI
Fitting, Brs, E90, Cf03/Pf02

Fitting, Brs, Str, Bm04/Pm02
Fitting, Pipe, E90, Pf02/Pm02
Clamp, Hose, Plstc .351-.394 Id
Fitting, Plstc, Str, BmO04, Cplg, Fem
Fitting, Plstc, Str, Pm04, Cplg, Mal
Fitting, Plstc, Pipe, Cap, Pf04
Valve, Check, 0002psi Bm04/Bm04
Pump, Air, Ele, 12vdc

Filter Assy, Air, Mold, Ure

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Screw, Hex, M8 X 1.25 X 25, Fmg
Bracket WIdt, Mtg [Fast]

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Bracket, Mtg [Fast]

Screw, Hex, M6 X 1.0 X 16, Fmg
Washer, Flat, 0.25 Std
Cover WIidt [Fast]

Detergent Pkg, 4 Liter, Sgl [Tco 665]
Hose, Afmkt, Pvc, Clr 0.25id 03ft

354469

Qty.

PRPRPNNRPRARMRRPRRPRPRPRPRRPRRPRPORNNNDNLER

3-21




OPTIONS

Fig. 11 — Fast Foam Filter Group (000000-002532)

3-22 M20 331381 (4-08)
Home§ Find... § Go To.. n n



OPTIONS

Y
@
bl

Part No.
1005552
1005086
1002789
79273-1
54333
385644
63810
1011521

O~NO O WN P

M20 331381 (4-08)

Fig. 11 - Fast Foam Filter Group (000000-002532)

Serial Number

(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532

N N N N N N N N

Description

Fitting, Plstc, E90, Bm08/Pm12, Nyl

Tube, Pvc, Clr, 4.01 [Shc80]

Filter, Foam, Rbr, 1.20d, 1.0l

Fitting, Plstc, Str, Bm08/Pm12

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd 0.50id 02ft

354470

Qty.

PNRP NP ®WRPR

3-23




OPTIONS

Fig. 12 - Fast Foam Filter Group, Side Brush (000000-002532)

3-24 M20 331381 (4-08)




OPTIONS

Py
©Co~NoOUA~AWNPRO

i
P o

12
13
14
15
16
17
18

Part No.
79273-1
1005086
1002789
1005552
54333
1010668
1018333
385644
63810
1037825
1030511
09200
01683
09739
76099
763116
1011412
1015067

M20 331381 (4-08)

Serial Number

(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532

N N N N N N N N N N N N N N N N N

Fig. 12 — Fast Foam Filter Group, Side Brush (000000-002532)

Description

Fitting, Plstc, Str, Bm08/Pm12

Tube, Pvc, Clr, 4.01 [Shc80]

Filter, Foam, Rbr, 1.20d, 1.0l

Fitting, Plstc, E90, Bm08/Pm12, Nyl

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Fitting, Plstc, Rst, .500d /.13id

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Valve, Solenoid, 12vdc, Water Flow

Plate, Mtg, Valve

Screw, Pan, M5 X 0.8 X 12, Ss

Washer, Flat, #10, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss

Screw, Hex, M8 X 1.25 X 25, Fmg

Tie, Cable, Nyl, 15.31. W 4.5 Max D

Hose, Afmkt, Pvc, Brd 0.50id 08ft

Hose, Afmkt, Pvc, Clr 0.50id 08ft

354471

Qty.
1
1

= W

'—\
ErNMRrEDN

PR R RPNNDN

3-25




OPTIONS

Fig. 13 — Fast Wire Harness Group (000000-002532)

w0ZH.

3gvnl

HOVLlVY
dnd/a3L1
1INdHI0 oL

HOVLLlVY
dNd/J3L1
1IN3413 oL

g

v3E8

v

03L1

NId

al 3dIm

HOVLLlV
dNd/vaLt
1IN2dI0 Ol

v V3Ll

=] V3SL

NId|Al 3dIM

JANd

1N3oY313a

11INd410 oL

g a3ss

v 33,1

NId[dl 3dIMm

2 r3L1

2 H3LT

2 93L1

1 33L1 2 33SL
1 a3st [ J3SL
1 J3L1 ! a3ss
1 V3Ll I V3sL
NId[dI 34IM NId|dl 3dIM

[1-21s0]  oN

[T-ezs0] _¥N

[a1 NNOoO[al dwod|

(a1 _NNo2[al gnwod|

3352

93L1

N

—|<|dD

al 3dim

2dind

i

g V3rL

1dAnd v H3L1

NId|al 3d1Mm

- bi

..... S—

SS3NYVH
NIVA OL
TNNOO

SS3IANYYH
NIVA OL
ANNOY9
9TNNOO

1IN34d10 Ol

AVI3Y
1Sv4d
LW

V8| 9Nnd
OE | v3es
S8 | 03sL
98 | r3aLi
L8| VIET
NIJ[AI 3dIMm

HOLIMS
3UNSS3dd

1MS

v3vL

v3E8

arl 3dim

‘_ =

M20 331381 (4-08)
Home §| Find... §Go To.. n n

3-26



OPTIONS

1019646-354472
Fig. 13 - Fast Wire Harness Group (000000-002532)

Ref. Part No. Serial Number Description Qty.
1 1019646 (000000-002532 ) Harness [Fast, M20 And T20] 1

M20 331381 (NIL) 3-27




OPTIONS

Fig. 14 — FaST Pumps and Detergent Group (002533 )

14 15
15 10 9

G

9

36

3-28 M20 331381 (10-08)
Home§ Find... § Go To.. n n



OPTIONS

Py
©Co~NoOUA~WNPRD

i
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Part No.
1044342
09740
1017218
56186
1036801
1039357
15678
1011403
43844
1018098
09200
01683
150540
24929
57248
1044343
9004515
1005435
1002898
1002899
150713
1014986
1006416
54333
150538
1005302
14877
42133A
24544
1005552
10632-19
1006400
1024237
1014929
1010668
1021878
1035794
01684
1049254
1049259

M20 331381 (1-12)

Fig. 14 — FaST Pumps and Detergent Group (002533- )

Serial Number
(002533~
(002533-
(002533~
(002533~
(002533-
(002533~
(002533~
(002533~
(002533~
(002533~
(002533-
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533-
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket WIdt, Mtg [Fast Gen 2+]
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Relay, 12vdc, 040a, Spdt No

Pump, Soltn, 13.7vdc, 65psi [Fast li+]
Bracket, Retainer, Pump

Screw, Hex, M6 X 1.00 X 16, Ss

Hose, Afmkt, Pvc, Brd, 0.501d, 01Ft, Clr
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Valve, Water, Solenoid, 12vdc 6.0mm Pf04
Screw, Pan, Phl, M5 X 0.80 X 12, Ss
Washer, Flat, 10, Ss

Fitting, Plstc, Str, Bm06/Pm04

Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run
Fitting, Plstc, E90, Bm06/Pm04, Nyl
Bracket, Mtg [Fast Gen 2+]

Fast Kit, Injector, Ci[M20/M30 FaST II+]
Fitting, Plstc, Pipe, Cap, Pf04

Fitting, Plstc, Str, BmO04, Cplg, Fem
Fitting, Plstc, Str, Pm04, Cplg, Mal
Fitting, Plstc, Tee, Bm04/Bm04/Bm04
Hose, Afmkt, Pvc, Clr, 0.25id, 02ft
Hose, Afmkt, Pvc, Clr, 0.38id, 03ft
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Str, Bm06/PmO06

Filter, In-Line, PfO6/Pf06 080mesh 02.6l
Fitting, Plstc, E90, Bm12/Pm12

Fitting, Plstc, Tee, Pf12/Pf12/Pf12
Fitting, Plstc, Str, Pm12/Pm12 1.60
Fitting, Plstc, E90, Bm08/Pm12, Nyl
Grommet, Rbr, 2.13id, F/2.5h, .12 Matl
Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr
Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr
Hose, Afmkt, Pvc, Clr, 0.38id, O1ft
Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Fast 665 4 Ltr, Detergent

Valve, Check, 0005psi Bm06/Bm08
Washer, Flat, 0.27B 0.69D .05, Ss
Fitting, Nyl, Qdc, E90, Bm08/ Qm10
Fitting, NylY, Qdc, E90, Bm06/ Qm10

354789

Qty.

P WR R ERPNNRE

'—\
a

PR WNRRPRPRPRPRRPRRPRPRPRPREPNORRPREPNRPREPNRPNRERRLNNERE

3-29




OPTIONS

)

Fig. 15 — FaST Solution Supply Group (002533

M20 331381 (4-08)

3-30




OPTIONS

Ref. Part No.
63810
1015045
54333
1011412
385644

a b~ wWwNBE

M20 331381 (4-08)

Fig. 15 - FaST Solution Supply Group (002533- )

Serial Number
(002533~
(002533-
(002533-
(002533~
(002533-

— N N N

Description

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr
Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br

354791

Qty.

PR NRO

3-31




OPTIONS

Fig. 16 — FaST Solution Supply Group with Side Brush (002533— )

3-32 M20 331381 (5-09)
Home§ Find... § Go To.. n n



OPTIONS

Py
©Co~NoOUA~WNPRSD

i
P o

12

[N
w

Fig. 16 — FaST Solution Supply Group with Side Brush (002533-

Part No.
1010668
54333
1015067
1037825
09200
63810
763116
31543
1011412
1030511
01683
09739
76099

M20 331381 (5-09)

Serial Number
(002533~
(002533~
(002533-
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533~
(002533-
(002533~
(002533-

N N N N N N N N N N N N

Description

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Clr, 0.50id, 08ft

Valve, Solenoid, 12vdc, Water Flow

Screw, Pan, Phl, M5 X 0.80 X 12, Ss
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Tie, Cable, Nyl, 15.31. W 4.5 Max D

Hose, Heater, E90, 0.62id, 24.0 4.0

Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir
Plate, Mtg, Valve

Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss

Screw, Hex, M8 X 1.25 X 25, Fmg

354792

Qty.
2

=
=Y

PNNRRPRRPRRLRONRR

3-33




OPTIONS

Fig. 17 — Fast Wire Harness Group (002533-

[WiRE rD]PIN]
CONNI6
GROUND_TO
MAIN HARNESS

WIRE 1D

)

17ED

79EA

CONNI8
FaST HIGH
FLOW

WIRE
[CONN _1D]
CS79-1
79EC

ID[PIN

b
WIRE ID]PIN q
17EA
17E8
17EC
17ED
17EE
WIRE TO[PIN] o pyeo r\"| 5 Q _
A te] U El cC A
[CONN_ (D]
FLOW VALVE
[WirRe_1D[PIN]
Al
B
[D LABEL:
HIGH FLOW
VALVE
WIRE ID[PIN
17EC_| A
B6EA | B
79EB | C

WIRE_ID[PIN
B6EA_| 30

Nz [CiEEA T8y
a 17eB_| 86
RELAY ["95EA |85
PLUG |B7a

ADD CAVITY PLU

DEUTSCH #1

1401

M20 331381 (1-08)



OPTIONS

354724
Fig. 17 - Fast Wire Harness Group (002533- )
Ref. Part No. Serial Number Description Qty.
1 1037809 (002533- ) Harness, Wire [Fast Gen 2] 1

M20 331381 (NIL) 3-35




OPTIONS

Fig. 18 - ec-H20 Solution Pump Group

-
\\
\\

—t
N

3-36 M20 331381 (1-12)
Home§ Find... § Go To.. n n



OPTIONS

356033
Fig. 18 — ec—H20 Solution Pump Group

Ref. Part No. Serial Number Description Qty.
1 1060624 (000000- Pump, Soltn, Ele, 13.7vdc,12/28psi
2 09252 (000000- Screw, Hex, M5 X 0.80 X 20, 8.8
3 19066 (000000- Washer, Flat, 10
4 06549 (000000- Nut, Hex, Lock, M5 X 0.80, NI
5 1060273 (000000- Plate, Mtg, Pump
6 1059677 (000000- Strip, Rbr, 0.06 03.54w 03.5I [Neo/60]
7 09744 (000000- Screw, Hex, M6 X 1.00 X 12, Ss
8 01684 (000000- Washer, Flat, 0.27b 0.69d .05, Ss
9 9007882 (000000- Module Kit, Replmt [Ec-H20] (See Breakdowns)
10 1040467 (000000- Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
11 1060292 (000000- Plate Widt, Mtg

12 09740 (000000-
13 1017218 (000000—-
14 1060185 (000000—-
15 01684 (000000—xxXXXXX
16 07805 (000000—xxXXXXX
17 1060291 (000000—-
18 1020168 (000000-
19 10632-4 (000000-
20 1060719 (000000-
21 1058963 (000000—-
22 09206 (000000-
23 19065 (000000-
24 1052726 (000000-
25 1053078 (000000-003658
26 1046173 (000000-003658
27 1044393 (000000-

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Cover WIdt, Power Supply

Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 35, Ss

Plate, Inspection

Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft
Grommet, Rbr, 0.62id, F/0.9h, .06 Matl
Cover, Trimmed

Converter, Ele, 12-36 Vdc

Screw, Hex, M4 X 0.70 X 12, 8.8
Washer, Flat, 08

Alarm, 9-48vdc, 95 Db(A) [Ec—H20]
Circuitbreaker, 2.0a, Resetable

Boot, Circuitbreaker

Switch, Rocker, Spst, Mom

28 56186 (000000- Relay, 12vdc, 040a, Spdt No

29 09738 (000000- Screw, Hex, M5 X 0.80 X 12, Ss

30 01683 (000000- Washer, Flat, 10, Ss

31 1062804 (XXXXXX— Bolt, Carriage, M06 X 1.00 X 40, 4.6
32 41359 (XXXXXX— Nut, Hex, Std, M6 X 1.00, 8

33 32982 (XXXXXX— Washer, Lock, Int, 0.25

34 32483 (XXXXXX— Washer, Flat, 0.25, Sae

35 1029057 (000000- Clip, Grip, Finger, 0.88-1.25d

36 12323 (000000- Screw, Pan, Phl, M4 X 0.70 X 20, Ss
37 33932 (000000- Nut, Hex, Lock, M4 X 0.70, NI, Ss

Circuitbreaker, 02.0a, Resetable
Boot, Circuitbreaker

38 1064183 (003659-
39 1064191 (003659-

N N N N e N e N e N N N e N e N e N N N e N N N N N N N N N N N N N N N N N N

M20 331381 (1-12) 3-37




Fig. 19 — ec-H20 Solution Pump Supply Group

OPTIONS

@ -
@ \‘,.,,_ @M‘ ) .W apm MW 0
QS'
< e
o)) @Mm““u-. )i mw
\Y <
° & o

M20 331381 (4-10)
Home §| Find... §Go To.. n n

~7

/2

<
-

Z/N
aan

=

A

N—"~r7
l"l/l

3-38



OPTIONS

Y
@
bl

Part No.
24544
42133A
1005552
54333
1011521
64778
1005302
1011403
1017415
1017413
63987-1
1049254
1059372
1005219
1060596
24698
1017386
1058935
1060693
43844
1059391
1052336
1052017
1043866
65581
48790
72968
1017415
630164
1006415
50901
14877
49266
1062403

O© oo ~NOOThA, WNPR

WWWWWNDNNDNNNNNNNRPRPERPPRPEPRPRPRPERPERPRPRR
A WNPFPODOO~NOUDRAWNRPOOO~NOOOGMAWDNEO

M20 331381 (9-10)

Fig. 19 - ec-H20 Solution Pump Supply Group

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Fitting, Plstc, Str, Pm12/Pm12 1.60
Fitting, Plstc, Tee, Pf12/Pf12/Pf12
Fitting, Plstc, E90, Bm08/Pm12, Nyl
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 02ft, Clr
Fitting, Plstc, E90, Bm08/Pm06

Filter, In-Line, PfO6/Pf06 080mesh 02.6l
Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr
Insert, Cplg, Qm, BmO08

Housing, Cplg, Qf / Pm08

Fitting, Plstc, E90, Bm08/Bm08

Fitting, Nyl, Qdc, E90, Bm08/ Qm10
Fitting, Plstc, Str, Pf06/Qm10, Pvc
Fitting, Plstc, Str, Pm04/Pm06, Nyl
Manifold, Water

Fitting, Brs, Str, Pf02/Pm06

Valve, Vent, Air, Float Type

Switch, Press, 50 Psi, Pm02

Valve, Check, 0005psi Pm04/Bm06
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Plstc, E90, Bm05/Bm05, Nyl
Hose, Afmkt, PVC, Brd, 0.311d, 03Ft, Clr
Fitting, Plstc, Str, Bm05/Pm04

Fitting Assy, Qdc, Pf04

Fitting, Plstc, E90, Bm08/Pm04

Pouch

Rivet, Plstc, .250d X 0.90
Insert, Cplg, Qm, BmO08

Fitting, Plstc, Str, Bm04/Bm08

Hose, Afmkt, Pvc, Clr, 0.25id, 03ft
Fitting, Plstc, Str, Bm04/Pm04

Fitting, Plstc, E90, Bm12/Pm12

Tie, Cable, Nyl, 07.31.19w 1.8 Max D
Fitting, Brs, Snubber, Pm02/Pf02

356034

Qty.

PR RPRPNRPRPNRPRRPNRPNRPRRPRPRPRPRRPRPRPRPRPRPRPRPORNNRRRR

3-39




OPTIONS

Fig. 20 — ec-H20 Solution Supply Group

M20 331381 (4-10)
Home §| Find... §Go To.. n n

3-40



OPTIONS

Ref. Part No.
63810
1011837
54333
385644
1015045

a b~ wWNBEF

M20 331381 (4-10)

Fig. 20 — ec—H20 Solution Supply Group

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000~

~— N N N

Description

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr

356037

Qty.

PR NRN

3-41




OPTIONS

Fig. 21 — ec-H20 Solution Supply Group with Side Brush

-

- S

15

3-42 M20 331381 (4-10)




OPTIONS

Y
@
bl

Part No.
1010668
63810
1037825
31543
01683
24196
09739
76099
1030511
385644
1010614
1061045
222375
1014974
1011412
54333

O© oo ~NOOTA, WNEPR

e e o
O WNRO

M20 331381 (1-12)

Fig. 21 - ec—H20 Solution Supply Group with Side Brush

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e e N N N N N N N N N N N N N N

Description

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Valve Assy, Water, Solenoid, 12vdc

Hose, Heater, E9O, 0.62id, 24.0 4.0
Washer, Flat, 10, Ss

Screw, Pan, Phl, M5 X 0.80 X 20, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss

Screw, Hex, M8 X 1.25 X 25, Fmg

Plate, Mtg, Valve

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Valve, Check, 2gpm .5psi Bm08/Bm08
Plug, Restrictor

Fitting, Plstc, Str, Bm06/Bm08

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr
Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w

356038

Qty.

PR NRPNRPRPRPNMNNNRRNR

[N
(o]

3-43




OPTIONS

Fig. 22 — ec-H20 Wire Harnesses Group

“HLON3T_Q34103dS 3HL LV

TIVL_3HIM wHa Y30T0H 3SN4 3NIT-NI 3HL OLNO
ATILO3H10 O3LVNINY3L 38 NVO ulu TTYNIAE3L -
STIVL 3HIM wHa

¥30T0H 3SN4 3NIT-NI 3HL OL BSI 3YIM_LI3NNOD
OL Q3YIND3Y SI XMNIYHSLY3H HLIM 3017dS V -

*A00@ g3070N H30TI0H 3SNd 3INIT-NI
3HL_OL A3ON3Y3434 3dV SNOISN3INIQ _HLONIT -
*3snN4 37ALS 0LV VOZ HLIM Q3avOo1 38 Ol -
$S31ON
SI-35N4 ¢ (1)738V7]
¥3070H 3SNd OLVY 3NIT-NI

NId ‘A3X &(7)73av1 !

OE NI
OE NId *HOLIMS A3 201 Q

[ 8] N=9/57]
| v] und/vaLl
[“Sod[ "ON 3uTM]

*NYVH Z2N39/1Sv4 t (1)738v1
SS3NEVH Z2N39/1Svd :0L

138V ON
SS3NYVH OHO3 :0L

wllu ::(._.B//) E

[r] e

034 :lHW6BP1 3HIM
NHO :NVL/0S] 3dIAM
MG tiMIa/ET 3HIM
3 (E)7138V1
037 02H-03 0l

5/

3NON 7138V
%0078 3NION3 LV ONNOY9 :0L

[2]

“NYYH NIVAN 2 (1)713av
SS3NHVH NIVA 0L

] 1HWN/6L

[ V[ N30
[ “Sod] “ON 3u1A]

[v]

SS3NYVH 0ZH-03 :0L

138V ON

] R =V4=E ]
[ €] ¥asvaer
[ 2lunds@acr

[ 1] Adosest
[ "SOd] "ON 3HIM]

M20 331381 (4-10)
Home §| Find... §Go To.. n n

3-44



OPTIONS

Fig. 22 - ec—H20 Wire Harnesses Group

HALUIANOD T3V
U3LLINOD 00-00 0L

..... ‘2-€sr TIvida

tect
0s

Rk
:

D

3-45

M20 331381 (4-10)
Home §| Find... §Go To.. n n




OPTIONS

Ref.

A WN P

Part No.
1060870
1060871
1060880
1060881

Fig. 22 - ec—H20 Wire Harnesses Group

Serial Number
(000000~
(000000-
(000000-
(000000-

3-46

~— N N

Description

Harness, Wire, Interface [Ec—H20]
Harness, Wire [Ec—H20]

Resistor, Ele, Plug [430 , 2w]
Capacitor, Plug [4700uf, 25v]

356038

Qty.

e

M20 331381 (4-10)



OPTIONS

Ref. Part No.
9001321
9007131
24196
19066
09739
1019445
09740
1017218
1019971

[ N N i i RN
ONO O WN P

M20 331381 (4-11)

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 23 — Backup Alarm Kit

N N N N N N N N N

Description

Alarm Kit, Backup, Ci [M20 And T20]
Alarm Assy, Backup, 12/48Vdc

Screw, Pan, Phl, M5 X 0.80 X 20, Ss
Washer, Flat, 10

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Bracket, Sppt, Revl Light

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Harness, Warning / Backup [M20 & T20]

354473

Qty.

P RABREPLPNNMNNPREPRE

3-47




OPTIONS

Fig. 24 - Light Kit, Flashing

M20 331381 (9-06)
Home §| Find... §Go To.. n n

3-48



OPTIONS

Ref. Part No.
v 9001327
AV 1 1017248
AA 9000879
AA 9000846
AA 1027800
AA 1027798
55272
24196
19066
09739
1019445
09740
1017218
1019971
46236

> > > > > > > >
©Coo~NOOOA~WN

M20 331381 (4-10)

Serial Number
(000000~
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 24 - Light Kit, Flashing

N N N N N N N N N N N N N N N

Description

Light Kit, FIsh, Ci [M20 And T20]
Lamp, Flasher, Amb [12-48 Vdc]
Lens, Lamp, Amb, Strobe/Flasher
Lamp, Bulb, Fish

Lens, Blue, Option, F/ Revl / FiIsh Light
Lens, Red, Option, F/ Revl / FiIsh Light
Terminal, Bullet, Mal, .157d, 12ga
Screw, Pan, Phl, M5 X 0.80 X 20, Ss
Washer, Flat, 10

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Bracket, Sppt, Revl Light

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss

Harness, Warning / Backup [M20 & T20]
Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole

354475

Qty.

NFPFDAMBRMRNNNNRRPRPRERRRR

3-49




OPTIONS

Fig. 25 - Light Kit, Revolving

M20 331381 (9-06)
Home §| Find... §Go To.. n n

3-50



OPTIONS

Ref. Part No.
v 9001331
AV 1 1017250
AA 9000879
AA 9000845
AA 1027800
AA 1027798
55272
24196
19066
09739
1019445
09740
1017218
1019971
46236

> > > > > > > >
©Coo~NOOOA~WN

M20 331381 (4-10)

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 25 - Light Kit, Revolving

N N N N N N N N N N N N N N N

Description

Light Kit, Revl, Ci [M20 And T20]
Lamp Strobe, Amb [12-48 Vdc]

Lens, Lamp, Amb, Strobe/Flasher
Lamp, Bulb, Strobe

Lens, Blue, Option, F/ Revl / FiIsh Light
Lens, Red, Option, F/ Revl / FiIsh Light
Terminal, Bullet, Mal, .157d, 12ga
Screw, Pan, Phl, M5 X 0.80 X 20, Ss
Washer, Flat, 10

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Bracket, Sppt, Revl Light

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss

Harness, Warning / Backup [M20 & T20]
Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole

354475

Qty.

NFPFDAMBRMRNNNNRRPRPRERRRR

3-51




OPTIONS

Fig. 26 — Light Kit, Flashing Overhead Guard

354477

Ref. Part No. Serial Number Description Qty.
v 9001718 (000000- Light Kit, FIsh, W/Ohg, Ci[M20 And T20]
AV 1 1017248 (000000- Lamp, Flasher, Amb [12-48 Vdc]
AA 9000879 (000000- Lens, Lamp, Amb, Strobe/Flasher
AA 9000846 (000000- Lamp, Bulb, Flsh
AA 1027800 (000000- Lens, Blue, Option, F/ Revl / FiIsh Light
AA 1027798 (000000- Lens, Red, Option, F/ Revl / Fish Light

55272 (000000- Terminal, Bullet, Mal, .157d, 12ga
24196 (000000- Screw, Pan, Phl, M5 X 0.80 X 20, Ss
19066 (000000- Washer, Flat, 10

09739 (000000- Nut, Hex, Lock, M5 X 0.80, NI, Ss

1019647 (000000—-
10632-17  (000000-
763115 (000000—-
49266 (000000—-

Harness, Warning / Ohg [M20]
Grommet, Rbr, 0.50id, F/0.8h, .12 Matl
Tie, Cable, 6.0l, 1.25d Max

Tie, Cable, Nyl, 07.31.19w 1.8 Max D

N N N N N N N N N N N N N N
NBADMRNMNNNNRRRRRR

> > > > > > > >
ONO O WN

3-52 M20 331381 (4-10)




OPTIONS

Fig. 27 — Light Kit, Revolving Overhead Guard

354477

Ref. Part No. Serial Number Description Qty.
v 9001717 (000000- Light Kit, Revl, W/Ohg, Ci [M20 And T20]
AV 1 1017250 (000000- Lamp Strobe, Amb [12-48 Vdc]
AA 9000879 (000000- Lens, Lamp, Amb, Strobe/Flasher
AA 9000845 (000000- Lamp, Bulb, Strobe
AA 1027800 (000000- Lens, Blue, Option, F/ Revl / FiIsh Light
AA 1027798 (000000- Lens, Red, Option, F/ Revl / FlIsh Light

55272 (000000- Terminal, Bullet, Mal, .157d, 12ga
24196 (000000- Screw, Pan, Phl, M5 X 0.80 X 20, Ss
19066 (000000- Washer, Flat, 10

09739 (000000- Nut, Hex, Lock, M5 X 0.80, NI, Ss

1019647 (000000—-
10632-17  (000000-
763115 (000000—-
49266 (000000—-

Harness, Warning / Ohg [M20]
Grommet, Rbr, 0.50id, F/0.8h, .12 Matl
Tie, Cable, 6.0l, 1.25d Max

Tie, Cable, Nyl, 07.31.19w 1.8 Max D

N N N N N N N N N N N N N N
NBADMRPNMNNNNRRRRRR

> > > > > > > >
ONO O WN

M20 331381 (4-08) 3-53




OPTIONS

Fig. 28 — Overhead Guard Kit

M20 331381 (1-12)

3-54




OPTIONS

pu)
©CoO~NOUDNWNEER @

ol
P o

12

[ 2 S N I i o i S S RN

=
AW

Part No.
9001314
1022276
1065793
1022266
03192
32492
41430
1023879
1050295
32491
19313
1014563
1032830
1032831
1022265

M20 331381 (1-12)

Fig
Serial Number
(000000~ )
(000000- )
(003775- )
(000000- )
(000000- )
(000000- )
(000000- )
(000000- )
(000000- )
(000000- )
(000000- )
(000000- )
(000000- )
(000000- )
(000000-003774 )

. 28 — Overhead Guard Kit

Description

Ohg Kit, Ci [M20 And T20]
Guard Widt, Top, Ohg

Tube WIdt, Leg, Ohg, Lh, Pntd
Tube WIdt, Leg, Ohg, Rh, Pntd
Screw, Hex, M10 X 1.5 X 30, 8.8
Washer, Flat, 0.38 Std

Nut, Hex, Lock, M10 X 1.5, NI
Bracket, Mtg, Mirror, Rearview
Mirror, Convex, 0.50D

Washer, Flat, 0.31, Std

Nut, Hex, Std, .31-18

Washer, Flat, 0.40b 1.12d .12, Ss
Insulation

Insulation

Tube WIdt, Leg, Ohg, Lh, Pntd

354478

Qty.
1
1
1
1

ol
~N N

PNRPWRRPRRPRRERO®

3-55




OPTIONS

Fig. 29 — Vacuum Wand Kit (000000—-002406)

M20 331381 (4-08)
Home §| Find... §Go To.. n n

3-56



OPTIONS

pu)
©CoO~NOUDNWNEER @

ol
P o

12

[ 2 S N I i o i S S RN

[N
w

Part No.
9001334
69657
63451
63430
63448
1030549
1026146
397648
21198
32492
367974
67004
55845
69659

M20 331381 (4-08)

Fig. 29 — Vacuum Wand Kit (000000-002406)

Serial Number

(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406

N e e N N N N N N N N N N N

Description

Wand Kit, Vacuum, Ci [M20]

Hose Assy, W/2cuff, 1.5d 84l [Vacwand]
Nozzle, Wand, Plstc, 14.0lg

Shoe, Plstc, Sqge, 14.0

Tube, Wand, Vacuum, Metal [1pick=1box]
Bracket, Mtg, Vacuum Wand

Plate, Mtg, Vacuum Wand

Nut, Isolator, .38-16 Wall Th .015-.437
Screw, Hex, .38-16 X 1.25, 5

Washer, Flat, 0.38 Std

Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle
Clip, Grip, Finger, 1.00-1.88d White,Vyl
Screw, Hex, M5 X 0.8 X 16, Fmg
Plunger

354479

Qty.

RFOOWBAMRMDMRRERRRRERR

3-57




OPTIONS

Fig. 30 - Vacuum Wand Kit (002407~ )

-

N 7

| 6
W,

TSRy
Qs>

’
W
D)

3-58 M20 331381 (4-08)
Home§ Find... § Go To.. n n




OPTIONS

354659

Fig. 30 — Vacuum Wand Kit (002407- )
Ref. Part No. Serial Number Description Qty.
v 9001334 (002407~ ) Wand Kit, Vacuum, Ci [M20] 1
A 1 65580 (002407- ) Bag, Power 1
A 2 72968 (002407~ ) Rivet, Plstc, .250d X 0.90 4
A 3 63448 (002407- ) Tube, Wand, Vacuum, Metal 1
A 4 69657 (002407- ) Hose Assy, W/2cuff, 1.5d 084l [Vacwand] 1
A 5 69659 (002407~ ) Plunger 1
A 6 55845 (002407~ ) Screw, Hex, M5 X 0.80 X 16, Fmg 2
A 7 63430 (002407~ ) Shoe, Plstc, Sqge, 14.0 1
A 8 63451 (002407- ) Nozzle, Wand, Plstc, 14.0l 1
A 9 67004 (002407~ ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 2
A 10 19064 (002407~ ) Washer, Flat, 06 6

M20 331381 (4-08) 3-59




OPTIONS

Fig. 31 — Spray Nozzle Kit

M20 331381 (4-08)
Home §| Find... §Go To.. n n

3-60



OPTIONS

pu)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

2N N N N i 2l il Sl A A A 2N N N 2N N N N i S S i RN

Part No.
9001310
1026743
1027007
06939
19066
06549
1015045
63810
1019250
769785
1027976
1027237
385644
1018499
398500
1029790
09740
1017218
1027978
64778
1029055
1029057
20394
01683
375321
01316
1029153
1029155
1029156
1029399
1021881
56186
1018495

M20 331381 (4-08)

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Fig. 31 - Spray Nozzle Kit

Nl e e N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Nozzle Kit, Spray, Ci

Pump, Diaphragm (See Breakdown)
Plate, Mtg, Pump

Screw, Pan, M5 X 0.80 X 45, 4.8
Washer, Flat, #10

Nut, Hex, Lock, M5 X 0.80, NI

Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Water, Coll

Nozzle, Spray, Gun

Fitting, Brs, Str, Pf06/Pm12

Bracket, Mtg, Spray Handle

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Fitting, Plstc, E90, Bm08/Pf08s, Swivel
Switch, Rocker, Dpdt On/None/On
Bracket, Mtg, Spray Wand [Fast, Conv]
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Fitting, Brs, Str, Pf06/Pf06 Bh

Fitting, Plstc, E90, Bm08/Pm06

Wand, Clean—Out

Clip, Grip, Finger, .875-1.25

Screw, Hex, #10-16 X 0.62, Fmg [Ab]
Washer, Flat, #10, Ss

Fitting, Brs, Str, Pm08/Garden Hose
Washer, Flat, 0.66b 1.00d .12, Rbr
Nipple, Hose

Coupling, Nozzle, Spray

Nozzle

Valve, Shutoff

Harness, Spray, Nozzle

Relay, 12vdc, 40a, Spdt N/O

Fitting, Plstc, Str, Bm08/Pf08s, Swivel

354480

Qty.

P RPRPRRPRPRPRRPRPRRPRONNRPRREPRPNNRPRRPRRPRRPRPRREPRLPRRPORNDMAERRR

3-61




OPTIONS

Fig. 32 — Transport Group

3-62 M20 331381 (4-08)
Home§ Find... § Go To.. n n



OPTIONS

Y
@
bl

Part No.
1040800
1020526
1032896
09744
01684
360824
09200
09739
393135
32491
08712
12 1032869
13 1032896
14 09744
15 01684

O©oOo~NOOTLA, WNPR

i
P o

M20 331381 (4-08)

Fig. 32 — Transport Group

Serial Number
(002473~
(000000-
(002473~
(002473~
(002473~
(000000-
(000000-
(000000-
(000000-
(000000-
(002473~
(000000-002472 )
(000000-002472 )
(000000-002472 )
(000000-002472 )

N N N N N N N N N N

Description

Bracket, Latch, Cover

Bracket, Retaining, Hose

Plate, Hook, Latch, [M20]

Screw, Hex, M6 X 1.00 X 12, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Latch

Screw, Pan, Phl, M5 X 0.80 X 12, Ss
Nut, Hex, Lock, M5 X 0.80, NI, Ss
Screw, Btn, M8 X 1.25 X 20, Blk
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Bracket, Latch, Cover

Plate, Hook, Latch, [M20]

Screw, Hex, M6 X 1.0 X 12, Ss
Washer, Flat, 0.25, Ss

354481

Qty.

COOOMNNBIENNEDINOOOONDNDN

3-63




OPTIONS

Fig. 33 - Squeegee Guard Kit

M20 331381 (4-08)
Home §| Find... §Go To.. n n

3-64




OPTIONS

354482
Fig. 33 — Squeegee Guard Kit

Ref. Part No. Serial Number Description Qty.

v 9001338 (000000- ) Guard Kit, Sqge, Ci [M20] 1
A 1 1027560 (000000- ) Bracket WIdt, Guard, Sqge 2
A 2 39284 (000000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 4
A 3 32492 (000000- ) Washer, Flat, 0.38 Std 14
A 4 1024977 (000000- ) Bumper, Ure, 1.50d 1.25I 2
A 5 21196 (000000- ) Screw, Hex, .38-16 X 0.88, 5 2
A 6 1056195 (000000- ) Guard WIdt, Pntd [M20/T20] 1
A 7 06965 (000000- ) Screw, Hex, M10 X 1.5 X 80, 8.8 2
A 8 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
A 9 369359 (000000- ) Pin, Hitch, .375d X 3.12I, PI 1
A 10 57702 (000000- ) Cable, Glv .06d 012.0I .26eye /.26eye 1
A 11 55845 (000000- ) Screw, Hex, M5 X 0.8 X 16, Fmg 1
A 12 01683 (000000- ) Washer, Flat, #10, Ss 1
A 13 1045444 ( XXXXXX— ) Guard WIdt, Sqge [M20/T20/M30] 2
A 14 06962 (000000- ) Screw, Hex, M10 X 1.5 X 45, 8.8 4
A 15 1029543 (000000- ) Plate, Mtg 2

16 1025663 (000000-002435 ) Guard WIdt, Sqge 2

17 1040863 (002436—xxxxxx ) Guard WIidt, Sqge [M20/T20 Lh, M30 Rh] 1

18 1040871 (002436—xxxxxx ) Guard WIidt, Sqge [M20/T20 Rh, M30 Lh] 1

M20 331381 (4-08) 3-65




OPTIONS

Ref. Part No. Serial Number
9001316 (000000-
1 25312 (000000-
2 382320 (000000-
3-66

Fig. 34 - Fire Extinguisher Kit

354484

Description Qty.
Extinguisher Kit, Fire, Ci [M20 And T20]
Extinguisher, Fire, 2.5 Lb Dry

Screw, Pan, #12-16 X 0.50, F/ Plstc

N R

M20 331381 (6-06)




OPTIONS

Ref. Part No.
331380
1032578
331382
331383
331381
331385
1027759
372863
371790
9003926
9006257

M20 331381 (4-08)

Fig. 35 — Documentation Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-001999
(000000-001999
(002000-
(000000-

N N N N N N N N N N

Description

Manual, Oprtr [M20 Gas/Lpg En]

Instr, Maint, Wall Chart [M20]

Manual, Oprtr [M20 Gas/Lpg, Es, Na]
Manual, Oprtr [M20 Gas/Lpg, Fr, Na]
Manual, Parts [M20 Gas/Lpg En]
Manual, Service [M20 En]

Video, Oprtr, Dvd [W/Checklist M20]
Manual, Service, Eng[Gm1.6]1 Em Cert]
Manual, Service, Eng [Gm1.6l]
Manual, Eng, Cd—Rom [Tier 1i,Gm1.6l]
Media, Cd—Rom, Training [ec-H20 Tennant]

Qty.

PR RPRRPRRPRRPRRRRR

3-67




OPTIONS

3-68 M20 331381 (10-08)
Home§ Find... § Go To.. n n



BREAKDOWNS

secTion 4

Contents Page
Fig. 1 - Extended Scrub Pump Breakdown,

1021210 oo 4-2
Fig. 2 — Hydraulic Motor Breakdown, 379609 ... 4-4
Fig. 3 - Hydraulic Pump Breakdown, 1024251 . 4-6
Fig. 4 — Hydraulic Motor Breakdown, 71729 . ... 4-8
Fig. 5 - Hydraulic Motor Breakdown, 1029379 . 4-9
Fig. 6 — Hydraulic Motor Breakdown, 53485 ... 4-10
Fig. 7 — Hydraulic Valve Breakdown, 1018936 . 4-11
Fig. 8 — Hydraulic Valve Breakdown, 1018938 . 4-12
Fig. 9 — Hydraulic Valve Breakdown, 1037805 . 4-14
Fig. 10 — Hydraulic Valve Breakdown, 1020394 . 4-16
Fig. 11 — Hydraulic Valve Breakdown, 1038566 . 4-18
Fig. 12 — Hydraulic Steering Valve Breakdown,

1024260 . ... 4-20
Fig. 13 — Metering Solution Pump Breakdown,

73260 .. 4-22
Fig. 14 — Water Pump Breakdown, 1026743 ... 4-23
Fig. 15 - ec—H20 Module Assembly Breakdown,

9007882 ... i 4-24
Fig. 16 — FaST Injector Assembly Breakdown,

9004515 . ... 4-26

4-1

M20 331381 (4-10)




BREAKDOWNS

Fig. 1 — Extended Scrub Pump Breakdown, 1021210

4-2 M20 331381 (6-06)
Home §| Find... §Go To.. n n



BREAKDOWNS

Ref. Part No.
v 1021210
AV 1 9002708
AA 78829
24358
1031699
78833
78398
78843
78836
9002709
78838
78839
78842
78840
73342
78841
78830
22790
23285

©Coo~NOOO~WN

> > > > > b
> > > J

PR R R R R R

N~No obhwNPF o

M20 331381 (3-07)

Fig. 1 - Extended Scrub Pump Breakdown, 1021210

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e e N N N N N N N N N N N N N N N N

Description

Pump Assy, Column, Es

Motor, Ele, 12vdc, Pump, Water
Kit, Brush, Motor, Ele

Cap Assy, Tank, Drain

Gasket, 4.05id 5.290d .19 [Buna]
Tube, Vinyl, Pump, Water

Fitting, Plstc, Str, Bm12/PmO08, Nyl
Housing Kit, Pump, Water
Column, Pump, Water

Shaft, Pump, Water

Fitting, E, Gr

Fitting, Plstc, E90, Pf Bm [Es Pump]
Kit, Valve, Check, Pump, Water
Valve, Check, Pump, Water
Gasket, .25 1.88d 1.0id [Poron]
Flapper, Valve, Pump, Water
Washer, Rbr

Insert, Cap, Mount, Es Pump
Sleeve, Pump, Water

354377 - ALL

Qty.

PR RPRRPRRPRRPRPRRRPRPREPRRRERRERR

4-3




BREAKDOWNS

Fig. 2 — Hydraulic Motor Breakdown, 379609

4-4 M20 331381 (6-06)
Home §| Find... §Go To.. n n




BREAKDOWNS

py)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

[ N i S i o i i S i R

Part No.
379609
74165
74166
74167
74168
37616
37756
74122
52405
74123
34178
38968
74125
38255
373297
373298
373260
373299
373291
373217
373226
373236
45622
45623
79828
33580
79729

M20 331381 (6-06)

Fig. 2 - Hydraulic Motor Breakdown, 379609

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Motor, Hyd, Gear, [Int], 19.0 X 3000
Shaft, Motor, Hyd
Housing, Brg, Motor, Hyd
Retainer, Motor, Hyd

Screw, Cap, Motor, Hyd

Drive, Motor, Hyd

Geroler, Motor, Hyd

Plate, Valve, Motor, Hyd
Valve, Motor, Hyd

Valve, Motor, Hyd

Spring, Motor, Hyd

Ring, Motor, Hyd

Bolt, Motor, Hyd

Bolt, Motor, Hyd

Housing, Valve

Plug

Plug, Pump, Hyd, Gear

Plug

Spring

Piston, Pump, Hyd, Gear
Poppet, Pump, Hyd, Gear
Sleeve, Dashpo, Pump, Hyd, Gear
Nut, Motor, Hyd

Key, Motor, Hyd

Kit, Seal, Motor, Hyd

Kit, Seal, Motor, Hyd

Instr, Repair, Motor, Hyd, Gear

350628-09670

Qty

PRPRPRPRRPNNRPNRNRPRPRPORPRNRRPRRPRRPRPORRRER

4-5




BREAKDOWNS

Fig. 3 — Hydraulic Pump Breakdown, 1024251

4-6 M20 331381 (3-07)
Home §| Find... §Go To.. n n




BREAKDOWNS

ALL
Fig. 3 - Hydraulic Pump Breakdown, 1024251

Ref. Part No. Serial Number Description Qty.
1024251 (000000- Pump, Hyd, Piston, Var, 1.24 4000, Cw
1 373681 (000000- Shaft, Pump
2 373427 (000000- Cover, End
3 373389 (000000- Housing
4 02706 (000000- Pump Kit, Hyd, Rotating [Cessna]
5 373493 (000000- Plate, Cam
6 70096 (000000- Washer, Flat, Pump, Hyd
7 55926 (000000- Ring, Retaining, Pump, Hyd
8 373434 (000000- Ring, Retaining
9 74225 (000000- Bearing, Thrust, Pump, Hyd
10 74226 (000000- Race, Brg, Pump, Hyd
11 373327 (000000- Insert, Plt, Cam, Pump, Hyd

12 373391 (000000-
13 373346 (000000—-
14 373494 (000000-
15 373678 (000000—-
16 373317 (000000-

Washer, Pump, Hyd [En]
Screw, Cap

Valve, Relief, 4000 Psi
Valve, Relief, 3000 Psi
Bearing, Cone, Pump, Hyd

17 373393 (000000- Plate, Cover
18 373394 (000000- Plate, Cover
19 70100 (000000- Pin, Dowel, Pump, Hyd
20 373347 (000000- Screw, Cap
21 373348 (000000- Screw, Cap

22 74237 (000000-
23 373679 (000000—-
24 373680 (000000—-
25 373395 (000000—-
26 74180 (000000-
27 13907 (000000-
28 373413 (000000—-
29 373398 (000000—-
30 373402 (000000—-
31 373429 (000000-

Key, Shaft, Pump, Hyd
Coupler, Pump

Ring, Lock

Bearing, Cup

Plate, Valve, Pump, Hyd
Fitting, Hyd, Plug, Om08
Actuator, Valve, By—Pass [En]
Seal Kit, Pump, Hyd

Shim Kit

Instr, Repair, Pump

[ O N I N S S i i i N i g i 2 2 A L A N RN
N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PR RPRPRRPREPNRPRPRPNNNRPRPNRPRPOORNRNRRPREPRRRRER

M20 331381 (9-06) 4-7




BREAKDOWNS

Fig. 4 — Hydraulic Motor Breakdown, 71729

09606-09670— ALL

Tennant Manufacturer
Ref. Part No. Serial Number Description Qty.
v 71729 (000000—- ) Motor, Hyd Gear In 4.5 B 1500 1
A 1 37555 (000000- ) Screw 4
A 2 31354 (000000- ) Flange Mounting 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- ) Thrust Bearing 1
A 5 31375 (000000—- ) Shaft, Output 1
A 6 74100 (000000- ) Housingl 1
A 7 31379 (000000- ) Drive 1
A 8 74094 (000000- ) Spacer Plate 1
A 9 31383 (000000- ) Gerotor Set 1
A 10 74095 (000000—- ) End Cap 1
A 11 65241 (000000- ) Cap Screw 5
A 12 74098 (000000- ) Plug #4 1
A 13 74099 (000000- ) Plug #10 2
A 14 00500-15 (000000- ) Key-Wdruff 0.25 1.00 1
A 15 39527 (000000—- ) Nut-Hxslot .75-16  Pltd 1
A 16 61490 (000000- ) Seal Replmt Kit 1
A 17 74250 (000000- ) Instr. Repair Info, Motor 1

M20 331381 (6-06)




BREAKDOWNS

Ref.

O© oo ~NOOTLA, WNEPER

ol
P o

12

[ S N N O S i O o i N Sl RN
=
w

'—\
a

Part No.
1029379
37555
31354
16695
45628
28854
74100
21955
74094
21956
65230
21958
00500-15
61490
74250

M20 331381 (1-08)

Fig. 5 — Hydraulic Motor Breakdown, 1029379

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e N N N N N N N N N N N N N

Description

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500

Screw, Motor, Hyd [En]
Flange, Motor, Hyd [EnN]

Ace, Thrust, Motor, Hyd [En]
Bearing, Thrust

Shaft, Output, Motor, Hyd [En]
Housing, Motor, Hyd [En]
Drive [CI]

Plate, Spacer, Motor, Hyd [En]
Gerotor Set [CI]

End Cap, Motor, Hyd [En]

Cap Screw Cl

Key, Woodruff, 0.25 1.00 [Asa#0808]
Seal Kit, Motor [CI]

Instr, Motor, Hyd, Repair [EnN]

10859-09670—- ALL

Qty.

PR RPRUORRPRPRRPRRREPRERANR




BREAKDOWNS

Fig. 6 — Hydraulic Motor Breakdown, 53485

Q.

07490 - 09670

Ref. Part No. Serial Number Description Qty.

v 53485 (000000- ) Motor, Hyd, Gear, Ext 0.19 Rh 3000 1
A 74233 (000000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
A 1 00966 (000000- ) Key, Sq, 0.12 X 0.12, 0.75I 1
AV 2 54095 (000000- ) Valve, Hyd Cartridge 10no/-0 1
AA 3 50378 (000000- ) Valve Stem, N.O.Valve, Hyd 1
AA 4 48813 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
AA 5 35493 (000000- ) Solenoid, 12v, Valve, Hyd [Cec] 1

6 1B3614 (000000- ) Instr, Seal Kit, Motor 1

M20 331381 (6-06)




BREAKDOWNS

AV
AA
AV
AA
AA
AV
AA
AA

AV
AA

AV
AA

AV
AA

Ref.

1
2
3
4
5
6
7
8
9

PR RPRRRRERERRRPR
©WoOo~NOUNWNPRO

Part No.
1018936
373656
373647
373657
373648
373647
373637
373648
373647
373658
373640
373639
74098
77003
373633
373659
373647
373660
13904
77005

M20 331381 (10-08)

Fig. 7 — Hydraulic Valve Breakdown, 1018936

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e N N N N N N N N N N N N N N N N N N

P5
=

D

Description

Valve, Cntrl, Hyd [M20]
Valve, Check

Seal Kit, Cartridge

Stem, Valve, Hyd, 4w2p

Nut, Colil, F/#8

Seal Kit, Cartridge

Valve, Cntrl, Solenoid

Nut, Coil, F/#8

Seal Kit, Cartridge

Spool, Pilot, Hyd
Solenoid, #8, 12vdc

Spacer, Coil, #8

Fitting, Hyd, Plug, Om04
Seal, Org, .072 X 00.35id #04
Plug, Orifice, Valve, Hyd, .040
Valve, Hyd, Relief

Seal Kit, Cartridge

Plug, Orifice, Valve, Hyd, .030

(D)
\

Fitting, Plug, Org, #6, Valve [Cec]

Seal, Org, .078 X 00.47id #06

o

\

ALL

Qty

PR RPRPRRPRRPRPORPRWONRPRRRPRRRERRERNER

4-11




BREAKDOWNS

Fig. 8 — Hydraulic Valve Breakdown, 1018938

4-12 M20 331381 (6-06)
Home §| Find... §Go To.. n n




BREAKDOWNS

AV
AA
AV
AA
AV
AA
AV
AA
AA
AV
AA
AA

AV
AA
AA
AV
AA
AA

pu)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22

Part No.
1018938
373633
13904
77005
373656
373647
373661
373647
373662
373648
373647
373657
373648
373647
373640
373658
373642
373663
373670
373646
373664
373673
373672

M20 331381 (9-06)

Fig. 8 — Hydralic Valve Breakdown, 1018938

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e N e N N N N N N N N N N N N N N N N N N N

Description

Valve, Cntrl, Hyd [M20 And T20]
Plug, Orifice, Valve, Hyd, .040
Fitting, Plug, Org, #6, Valve [Cec]
Seal, Org, .078 X 00.47id #06
Valve, Check

Seal Kit, Cartridge

Valve, Relief

Seal Kit, Cartridge

Stem, Valve, Hyd

Nut, Coil, F/#8

Seal Kit, Cartridge

Stem, Valve, Hyd, 4w2p

Nut, Coil, F/#8

Seal Kit, Cartridge
Solenoid, #8, 12vdc

Spool, Pilot, Hyd
Solenoid, #10, 12vdc

Valve, Stem, No

Nut, Solenoid

Seal Kit, Cartridge
Cartridge, Psi Cntrl, Valve, Hyd
Nut, Solenoid

Seal Kit, Cartridge

ALL

Qty

PR RPRRRPRRPRPRORRPRPRRPRRPRRPREPRRRERRERR

4-13




BREAKDOWNS

Fig. 9 — Hydraulic Valve Breakdown, 1037805

4-14 M20 331381 (4-08)
Home §| Find... §Go To.. n n



BREAKDOWNS

AV
AA
AV
AA
AV
AA
AV
AA
AV
AA

AV
AA
AV
AA

AV
AA

pu)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23

Part No.
1037805
373633
13904
77005
373656
373647
373683
373647
373662
373647
373657
373647
373640
373658
373642
373663
373646
373664
373672
373684
373685
373686
1047625
373647

M20 331381 (4-08)

Fig. 9 — Hydralic Valve Breakdown, 1037805

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e e N N N N N N N N N N N N N N N N N N N N N

Description

Valve, Cntrl, Hyd, Solenoid, 03/16gpm
Plug, Orifice, Valve, Hyd, .040
Fitting, Plug, Org, #6, Valve [Cec]
Seal, Org, .078 X 00.47id 06
Valve, Check

Seal Kit, Cartridge

Valve, Relief

Seal Kit, Cartridge

Stem, Valve, Hyd

Seal Kit, Cartridge

Stem, Valve, Hyd [4w2p]

Seal Kit, Cartridge
Solenoid, #8, 12vdc

Spool, Pilot, Hyd
Solenoid, #10, 12vdc

Valve, Stem, No

Seal Kit, Cartridge
Cartridge, Psi Cntrl, Valve, Hyd
Seal Kit, Cartridge

Nut, Coil, Nyl Patch

Nut, Coil, Nyl Patch

Nut, Coil, Nyl Patch

Valve, Relief

Seal Kit, Cartridge

ALL

Qty

PR RPRRPRRPRPRPRORPRRPRPRRRPRPREPRRRERRERR

4-15




BREAKDOWNS

Fig. 10 — Hydraulic Valve Breakdown, 1020394
<2

cv |

Q

4-16 M20 331381 (6-06)
Home §| Find... §Go To.. n n



BREAKDOWNS

AV
AA
AV
AA
AV
AA

AV
AA
AV
AA
AV
AA
AA
AV
AA
AA
AV
AA
AA
AV
AA

AV
AA
AA

pu)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

Part No.
1020394
373665
74098
77003
13904
77005
13907
77006
373658
373631
373647
373666
373647
373657
373648
373647
373667
373648
373646
373663
373670
373646
373668
373671
373642
373640
373664
373673
373672
373669

M20 331381 (6-06)

Fig. 10 - Hydraulic Valve Breakdown, 1020394

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Valve, Cntrl, Hyd

Plug, Orifice, Valve, Hyd, .046
Fitting, Hyd, Plug, Om04
Seal, Org, .072 X 00.35id #04
Fitting, Plug, Org, #6, Valve [Cec]
Seal, Org, .078 X 00.47id #06
Fitting, Hyd, Plug, Om08
Seal, Org, .087 X 00.64id #08
Spool, Pilot, Hyd

Valve, Check

Seal Kit, Cartridge

Valve, Relief

Seal Kit, Cartridge

Stem, Valve, Hyd, 4w2p

Nut, Coil, F/#8

Seal Kit, Cartridge

Stem, Valve, Hyd

Nut, Coil, F/#8

Seal Kit, Cartridge

Valve, Stem, No

Nut, Solenoid

Seal Kit, Cartridge

Valve, Check

Seal Kit, Cartridge
Solenoid, #10, 12vdc
Solenoid, #8, 12vdc
Cartridge, Psi Cntrl, Valve, Hyd
Nut, Solenoid

Seal Kit, Cartridge

Plug, Orifice, Valve, Hyd, .063

ALL

Qty

PR RPRPRWOWRRPRPRPNRPRPRPRPENRPNRPNNNNRRPRREDNRR

4-17




BREAKDOWNS

Fig. 11 — Hydraulic Valve Breakdown, 1038566

4-18 M20 331381 (10-08)
Home §| Find... §Go To.. n n



BREAKDOWNS

> > > J

> > > > >
A RN R > J

AA

> > > > > > > >

py)
©CoO~NOUDNWNEPR @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

Part No.
1038566
373665
373633
9004475
373660
74098
13904
74098
373658
373656
373647
373688
373663
373671
373667
373671
373664
373672
373657
373647
373637
373671
373666
373647
373640
373642
373639
373684
373685
373686
373668
373671

M20 331381 (10-08)

Fig. 11 - Hydraulic Valve Breakdown, 1038566

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e N e N e N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Valve, Hyd, Solenoid, 12vdc
Plug, Orifice, Valve, Hyd, .046
Plug, Orifice, Valve, Hyd, .040
Plug Orifice, Valve, Hyd, .140
Plug, Orifice, Valve, Hyd, .030
Fitting, Hyd, Plug, Om04
Fitting, Plug, Org, #6, Valve [Cec]
Fitting, Hyd, Plug, Om04
Spool, Pilot, Hyd

Valve, Check

Seal Kit, Cartridge
Spool, Pilot, Dual, Hyd

Valve, Stem, No

Seal Kit, Cartridge

Stem, Valve, Hyd

Seal Kit, Cartridge
Cartridge, Psi Cntrl, Valve, Hyd
Seal Kit, Cartridge

Stem, Valve, Hyd [4w2p]

Seal Kit, Cartridge

Valve, Cntrl, Solenoid

Seal Kit, Cartridge

Valve, Relief

Seal Kit, Cartridge
Solenoid, #8, 12vdc
Solenoid, #10, 12vdc

Spacer, Coil, #8

Nut, Coil, Nyl Patch

Nut, Coil, Nyl Patch

Nut, Coil, Nyl Patch

Valve, Check

Seal Kit, Cartridge

354643

Qty

PR RPNUORPRWOWORNRPRPRPRWORRPRPREPRPNRPRPUOWONRRRRRER

4-19




BREAKDOWNS

Fig. 12 — Hydraulic Steering Valve Breakdown, 1024260

M20 331381 (9-99)
Home §| Find... §Go To.. n n




BREAKDOWNS

Y
@
bl

Part No.
1024260
74183
74185
74193
74222
74232
21935
21933
21934
74243
74196
74244
12 74245

O© oo ~NOOLhA, WNEPR

[N
o

2 N I N S N S g RN
=
[

M20 331381 (9-99)

Fig. 12 - Hydraulic Steering Valve Breakdown, 1024260

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N e N N N N N N N N N N N

Description

Steer—Control, Hyd05, 06.1 2030
Screw, Valve, Steering

Cap, End, Valve, Steering
Spacer, Valve, Steering

Plate, Wear, Steering Valve
Pin, Valve, Steering

Bearing Kit [CI]

Plug Assy [CI]

Valve Assy, Relief [CI]

Ring, Retainer, Steering Valve
Spring Kit, Scu [Cl]

Seal Kit, Steering [CI]

Instr, Valve, Steering, Repair

Qty.

PR RPRRPRRRPRPRRRRENR

4-21




BREAKDOWNS

Ref.

> > J
b wN PP

1+

Part No.
73260
63923
21659
21657
78875
02430

Fig. 13 — Metering Solution Pump Breakdown, 73260

D

Serial Number

(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

4-22

— N N N N N

Motor
Bracket

Description

Pump, Detgt, 14vdc, 150ml/Min 20psi
Tubing Connctr.Kit, Gorman Pmp
Valve Kit, Poppet, Gorman Rupp

Kit, Bellows, Pump, Detgt

Motor, Ele, Gear, 14vdc, Pump, Detgt
Crank Kit, Pump, F/79323, Repimt

00112 - ALL

Qty.
1

e

M20 331381 (6-06)



BREAKDOWNS

Fig. 14 — Water Pump Breakdown, 1026743

Ref. Part No.
1026743
1031802
1031803
1031796
1031797
1031798
1031799
1031800
1031801
78950

78952

78951

10917

O©oOo~NOOLhE, WNPER

> > >
=
o

M20 331381 (6-06)

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

N e N N N N N N N N N N N

Description

Pump, Diaphragm

Complete Pump Kit, Pump, Repair,

Hsg & Switch Kit, Pump, Repair,

Switch Kit, Pump, Repair,

Chech Valve Kit, Pump, Repair,

Upper Hsg Kit, Pump, Repair,

Bypass Valve Kit, Pump, Repair,
Diaphragm Kit, Pump, Repair,

Motor Kit, Pump, Repair,

Connector, Fem, 02cav, Mp280 Sealed
Lock, Secondary, 2cav, Mp280 Sealed
Terminal, Fem, Mp280, Sealed, 18-16ga
Seal, Wire, 14/16ga [Wp / Mp280 Sealed]

07490 - 09670

Qty.

NNRPRRRRPRPRRRRERR

4-23




BREAKDOWNS

Fig. 15 - ec-H20 Module Assembly Breakdown, 9007882

13

M20 331381 (4-10)
Home §| Find... §Go To.. n n

4-24




BREAKDOWNS

py)
©CoO~NOUNMWNEER @

[N
o

12
13
14
15
16
17
18
19
20
21

[ S I N S i o i S O S N N S RN
=
[

Part No.
9007882
1014974
607775
1060517
1014971
20951
150540
1005435
1038159
44961
1060695
1053464
1052336
1057637
9007883
1016354
32509
41579
02938
1018155
1037032
1054776

M20 331381 (4-10)

Fig. 15 - ec-H20 Module Assembly Breakdown, 9007882

Serial Number
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl N e e N N N N N N N N N N N N N N N N N N

Description

Module Kit, Replmt [Ec—-H20]

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr
Clamp, Hose, Wir, .63 - .66, BIk

Fitting, Plstc, Tee, Bm06/Pm02/Bm06
Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr
Fitting, Plstc, E90, Bm06/Bm06

Fitting, Plstc, Str, Bm06/Pm04

Fitting, Plstc, Pipe, Cap, Pf04
Electrode, Cylindrica

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D
Fitting, Plstc, Str, Pm02/Bm05

Clamp, Hose, Wir, .52 - .56, Yel

Hose, Afmkt, PVC, Brd, 0.311d, 03Ft, Clr
Electrode, 5 Plate, High Flow
Controller Kit, Replmt [Ec—H20]

Clamp, Cable, Ss, 0.50d X 0.50w [Insul]
Screw, Hex, M4 X 0.70 X 50, Ss
Washer, Flat, 08, Ss

Washer, Lock, Int, 08, Ss

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss
Housing, Bottom

Grommet, Blind

356035

Qty.

PR ORADMBMNRRRPORRPRREPRPRRERRRERRLRANLER

4-25




BREAKDOWNS

AV
AA
AA
AA
AA
AA
AA

Ref.

NOoO o~ WDNBRE

Fig. 16 — FaST Injector Assembly Breakdown, 9004515

2\6_
6\%

Part No.
9004515
9004514
9003008
9003009
1042711
1042710
1030444
1030441

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

4-26

N N N N N N N N

Description

FaST Kit, Injector, CI[M20/M30 FaST II+]
FaST Kit, Ci, Injector Rebuild[FaST II+]
Fast Kit, Ci, Injector Seals [Fast li+]

Fast Kit, Ci, Injector Filters[Fast li+]
Plate Assy, Orifice, 0.0105id, Green
Plug, Orifice, 0.060, Ss [Fast li+]

Valve, Check, 0002psi [Fast li+]

Valve, Check, 0005psi [Fast li+]

354649

Qty.

PR R RRRRERE

M20 331381 (4-08)



GM 1.6L ENGINE BREAKDOWN

SECTION D

Contents Page

Fig. 1 — Cylinder Head and Valves Group ... 5-2

Fig. 2 — Crankshaft and Pistion Group .. .... 5-4
Fig. 3 — Oil and Water Pump Group ........ 5-6
Fig. 4 — Oil Pan and Filter Group .......... 5-8
Fig. 5 — Manifold Group .................. 5-9
Fig. 6 — Camshaft Group ................ 5-10
Fig. 7 — Ignition Group . ................. 5-12

M20 331381 (3-07)




GM 1.6L ENGINE BREAKDOWN

Fig. 1 — Cylinder Head and Valves Group

5-2

M20 331381 (5-09)



GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 1 - Cylinder Head and Valves Group
Ref. Part No. Description Qty.
1 372574 Cap, Filler, Oil, W/ Org 1
2 372573 Seal, Org, Cap 1
3 372007 Cover, Hsng, Camshaft 1
4 371990 Bolt, Camshaft Cover 8
5 372008 Gasket, Cover, Hsng, Camshaft 1
6 9003345 Seal, Seat, Valve 8
7 372018 Housing, Camshaft 1
8 372019 Tube [Pcv] 1
9 372030 Arm, Rocker, Valve 8
10 372031 Seat, Spring, Valve, 0.333 8
11 372033 Key, Valve Stem 16
12 372034 Cap, Spring, Valve 4
13 372035 Screw, Adj, Valve, Hyd 8
14 372036 Spring, Valve 8
15 372037 Seat, Rotator, Valve 4
16 372032 Seat, Spring, Valve 4
17 372038 Valve, Exhaust 4
18 372039 Valve, Intake 1
19 372022 Gasket, Head, Cyl 1
20 372023 Head, Cyl 1
21 372024 Seat, Valve, Exhaust, [+0.2mm] 4
21 372025 Seat, Valve, Exhaust, Std 4
21 372026 Seat, Valve, Exhaust, [+0.4mm] 4
21 372027 Seat, Valve, Intake, Std 4
21 372028 Seat, Valve, Intake, [+0.2mm] 4
21 372029 Seat, Valve, Intake, [+0.4mm] 4
22 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
23 372048 Bolt, Hsng, Thermostat 2
24 372047 Thermostat, W/ Hsng And Seal 1
25 371957 Bolt, Tube [Pvc], M6 X 1 X 15 2
26 371958 Gasket, Tube [Pcv] 1
27 371954 Clamp, Hose, 1.75 [Pcv] 2
28 371955 Hose [Pcv] 1
29 371956 Tube [Pcv] 1
30 372882 Bolt, Head. Cyl 10

M20 331381 (4-10) 5-3




GM 1.6L ENGINE BREAKDOWN

Fig. 2 — Crankshaft and Pistion Group

N
1 -{(\\ ’ '/ \ & .‘»“"f \_\:7;‘._*{::-_._‘
‘\ N ,f,':r
Not Sol @
Seperately E .
-—

5-4 M20 331381 (5-09)
Home §| Find... §Go To.. n n




GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 2 - Crankshaft and Piston Group

Ref. Part No. Description Qty.
v 1 371932 Piston, W/ Pin, Std 1
A 2 371931 Ring Kit, Piston, Std 78.95-79.02mm 4
3 371934 Rod, Connecting, M08 X 45 4
4 371935 Bolt, Connecting Rod 8
5 371933 Bearing Kit, Rod, Connecting, Std 1
6 371966 Bearing Kit, Cshft, 1.995-2.001mm (Brown Blue) 4
6 371967 Bearing Kit, Cshft, 2.120-2.126mm 4
6 371968 Bearing Kit, Cshft, 2.114-2.120mm 4
6 371969 Bearing Kit, Cshft, 1.989-1.995mm (Brown) 4
6 371970 Bearing Kit, Cshft, 1.989-1.995mm (Green Blue) 4
6 371971 Bearing Kit, Cshft, 1.995-2.001mm (Green) 4
7 371965 Crankshaft 1
8 371946 Bolt, M10 X 1.50 X 75mm 10
9 371938 Bolt, M12 X 1.75 X 62mm 1
9 384961 Bolt, Pulley, Cshft 1
10 371937 Washer, Sheave, Cshft 1
11 371936 Sheave, Cshft 1
12 371945 Seal, Oll, Cshft 1
13 371979 Flywheel 1
14 371976 Bolt, Flywheel 6
15 371978 Pin, Lock, Transmission 2
16 371942 Plug, Hole, Coolant, Eng Block 6
17 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
18 371962 Starter, 12vdc [Gm] (Before Mar. 2006) 1
18 384963 Starter, 12vdc [Delco] (Mar. 2006 and Newer) 1
19 371963 Bolt, MO8 X 1.25 X 25mm 1
19 384964 Bolt, MO8 X 1.25 X 25mm 1
20 371964 Stud, Starter, MO8 X 1.25 1
21 371944 Block, Short, Eng, W/ Piston & Ring 1

Serial Number (000000—XXXXXX)

Serial Number (xxxxxx— )
Serial Number (000000000-1PGL13150)
Serial Number (1PGL13151- )

M20 331381 (5-09) 5.5




GM 1.6L ENGINE BREAKDOWN

Fig. 3 — Oil and Water Pump Group

5-6 M20 331381 (10-08)
Homej} Find... § Go To.. n n




GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 3 — Oil and Water Pump Group

Ref. Part No. Description Qty.
v 1 372572 Pump, Oil 1
A 2 371947 Bolt, Cover, Oil Pump, M6 X 14 5
A 3 371948 Cover, Pump, Oill 1
A 4 371949 Gear, Ring, Drive, Oil Pump 1
A 5 371950 Gear, Drive, Oil Pump 1
A 6 371998 Gasket, Plug, Relief Valve,QOil Press 1
A 7 371994 Plug, Bore, Valve, Relief, Oil Press 1
A 8 371993 Spring, Valve, Relief, Oil Press 1
9 371997 Valve, Relief, Oil Press 1
10 372005 Seal, Org, Oil Pump 1
11 371951 Seal, Org, Hsng, Oil Pump 1
12 371952 Plug, Hsng, Oil Pump 1
13 371984 Gasket, Pump, Oill 1
14 371987 Seal, Org, Press Switch / Drain Plug 1
15 371996 Switch, Indicator, Oil Press 1
15 9008197 Switch, Indicator, Oil Press [2010] 1
16 371983 Pin, Ring, Lock, Hsng, Water Pump 2
17 371986 Bolt, Pump, Oll 6
18 372567 Seal, Org, Water Pump 1
19 371981 Pump, Water [Gm] 1
20 371980 Bolt, Cover, Water Pump 3
21 372001 Screen, Oil Pump, W/ Suc Pipe 1
22 371991 Bolt, Bracket,Screen,Oil Pump,M6x1x1 1
23 372000 Bracket, Screen, Oil Pump 1
23 384966 Bracket, Screen, Oil Pump 1
24 371990 Bolt, Oil Pump Screen/Camshaft Cover 2
25 371988 Seal, Ring, Pipe, Suc, Oil Pump 1
26 372002 Sensor, Position, Cshft 1
27 384968 Bolt, Bracket, Sensor,Cshft Position 1
28 372003 Bracket, Sensor, Position, Cshft 1
29 372004 Bolt, Sensor, Position, Cshft 3

Serial Number (000000—XXXXXX)

Serial Number (Xxxxxx— )

Tennant Serial number (000000-003122)
Tennant Serial number (003123- )

M20 331381 (9-10) 5-7




GM 1.6L ENGINE BREAKDOWN
Fig. 4 — Oil Pan and Filter Group

/\

—

Ref. Part No. Description Qty.
v 1 371960 Pan, Oil, W/ Baffle / Plug / Seal 1
A 2 371987 Seal, Org, Press Switch / Drain Plug 1
A 3 371992 Plug, Drain, Oil Pan, M14 X 1.5 X 12 1
4 371961 Bolt, MO6 X 1.00 X 13mm 15
4 384962 Bolt, Pan, Oil 15
5 371959 Gasket, Pan, Oil 1
6 371972 Element, Fltr, Oil, Eng, Spin—-On 4
7 371973 Fitting, Fltr, Oil 1
v 8 372560 Dipstick, Oil 1
A 9 371995 Seal, Org, Cap, Fltr, OIl 1
10 371940 Tube, Ds 1
11 371941 Sealant, Tube, Ds 1
12 371975 Valve, By—Pass, Oil Fltr 1
13 371943 Plug, Hole, Core, Eng Block 1

Serial Number (000000—XXXXXX)
Serial Number (xxxxxx— )

M20 331381 (3-07)




GM 1.6L ENGINE BREAKDOWN

Fig. 5 — Manifold Group

Ref. Part No. Description Qty.
1 372021 Stud, Manifold, M8 X 96 4
2 372049 Nut, Manifold, Exhaust, M8 X 1.25 8
3 372050 Manifold, Exhaust 1
4 372051 Gasket, Manifold, Exhaust 1
5 372052 Shield, Manifold, Exhaust 1
6 372053 Gasket, Manifold, Intake 1
7 372066 Bolt, Shield, Manifold, Exhaust 5
8 372020 Stud, Manifold, M8 X 28 13

M20 331381 (3-07) 5-9




GM 1.6L ENGINE BREAKDOWN

Fig. 6 — Camshaft Group

M20 331381 (4-08)
Home §| Find... §Go To.. n n

5-10



GM 1.6L ENGINE BREAKDOWN

Ref. Part No.

1

O©Coo~NOOOA~WN

NRPRPRRRRRRERRR
QOVWow~NOoOUNMWNERO

372009
372010
372011
372012
372013
372014
372015
372016
9004674
372040
372017
372041
1057029
372043
371961
372046
372044
372616
388552
9004675

M20 331381 (9-09)

Fig. 6 — Camshaft Group

Description

Ball, Camshaft

Retainer, Camshaft

Bolt, Retainer, Camshaft, M6 X 1 X 16
Camshaft

Seal, Org, Bolt, Cover, Camshaft Hsng
Cover, Hsng, Camshaft

Bolt, Cover, Camshaft, M6 X 1 X 22
Seal, Org, Bolt, Cover, Camshaft Hsng
Pulley, Tension, Belt, Timing

Sprocket, Camshaft

Washer, Sprkt, Camshaft

Bolt, Sprocket, Camshaft, M10x1.25x60
Belt, Timing [Gm1.6l]

Cover, Belt, Timing, Front

Bolt, Eng Cover, M6 X 1 X 13

Bolt, Tensioner, Timing Belt, M8x1.25x48
Cover, Belt, Timing, Upper Front
Housing, Camshaft

Sprocket, Crankshaft

Bolt, Tensioner [GM]

G, LP

Qty.

PR RPRRPRORPRRPRRPRRPRRPRPRPRORRPRENRR

5-11




GM 1.6L ENGINE BREAKDOWN

Y
@
=

O© oo ~NOOTLA, WNPR

. Part No.

372054
372055
372056
372057
372058
372059
372060
372575
372603

Fig. 7 — Ignition Group

Description

Retainer, Sparkplug, 1 Way
Retainer, Sparkplug, 2 Way
Retainer, Sparkplug, 3 Way
Bracket, Retaining, Wire, Sparkplug
Bracket, Retaining, Wire, Sparkplug
Bracket, Retaining, Wire, Sparkplug
Coil, Ignition

Sparkplug

Wire Set, Sparkplug [1.6]]

G,LP

Qty.

PR RRRERRERR

M20 331381 (3-07)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST .. ... . e 6-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ........ ... 6-14

M20 331381 (1-12)

6-1




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
IB3614 4-10 06960 2-17 08716 2-57, 2-59, 2-87, 2-89,
00500-15 4-8,4-9 06961 2-55, 2-59 2-107, 2-111, 2-119,
00927 2-91,2-93 06962 2-65, 3-65 2-121
00954 2-125 06963 2-83 08875 2-113, 2-114
00960 2-55 06965 3-65 09005 2-91,2-93
00966 4-10 06969 2-73,2-95 09007 2-107, 2-111, 2-121
01316 3-3, 3-61 06972 2-23 09010 2-67, 2-77, 2-81, 2-87,
01493 29 06988 2-19 2-89, 2-97, 2-99, 2-113,
01681 2-17 07255 2-25, 2-27, 2-29 3-7,3-11, 3-15
01683 2-25, 2-31, 2-77, 3-3, 07259 2-79, 2-87, 2-89, 2-95, 09023 2-99
3-19, 3-25, 3-29, 3-33, 2-103 09028 2-79, 2-85, 2-95,
3-37, 3-43, 3-61, 3-65 07449 2-103 2-107, 2-111
01684 2-5, 2-83, 2-87, 2-89, 07514 3-19 09037 2-35
2-97, 2-114, 2-119, 07782 2-19 09081 2-105, 2-109
2-121, 3-29, 3-37,3-63 07786 2-77,2-107, 2-111 09145 2-55
01685 2-57,2-59, 2-61,2-67, 07788 2-107, 2-111 09198 2-77
2-83, 2-87, 2-89, 2-97, 07789 2-79 09200 2-15, 2-21, 2-45, 2-83,
2-99, 2-101, 2-103, 07790 2-65 2-119, 3-19, 3-25, 3-29,
2-107, 2-111, 2-117, 07791 2-37, 2-39, 2-105, 3-33, 3-63
2-123, 3-3, 3-7, 3-11 2-109, 2-145 09206 3-21, 3-37
01686 2-7,2-79, 2-99, 3-13 07805 2-97, 3-37 09252 2-15, 2-77, 2-79, 3-37
01714 2-75, 2-77 07810 2-87,2-127 09291 2-83, 2-87, 2-89
01754 2-83 08085 2-15 09738 3-13,3-37
01760 2-15 08165 2-65 09739 2-91, 2-93, 2-119,
01762 291, 2-93, 3-7, 39 08166 2-57,2-59 3-13, 3-19, 3-25, 3-33,
02430 4-22 08170 2-75 3-43, 3-47, 3-49, 3-51,
02706 4-7 08171 2-73, 2-85 3-52, 3-53, 3-63
02850 2-15, 2-21, 2-62, 3-21 08175 291, 2-93 09740 2-9, 2-15, 2-21, 2-61,
02931 2-103 08179 2-75, 2-79, 2-87, 2-89, 2-67, 2-83, 2-95, 2-97,
02938 2-85, 4-25 2-99, 3-7, 3-11 2-107, 2-111, 2-113,
02942 2-79 08180 2-71 2-117, 2-121, 2-123,
03192 3-55 08182 2-77,2-107, 2-111 2-125, 2-149, 2-151,
03495 2-101 08236 2-95 3-3, 3-5, 3-21, 3-29,
03922 2-125 08708 2-9, 2-15, 2-17, 2-19, 3-37, 3-47, 3-49, 3-51,
04414 2-9, 2-23, 2-99, 2-101 2-25, 2-31, 2-47, 2-49, 3-61
04706 2-17 2-51, 2-53, 2-61, 2-65, 09741 2-95, 2-99
04733-12 2-95 2-69, 2-75 09744 2-114, 3-37, 3-63
06532 2-25, 2-27, 2-29, 2-35 08709 2-7,2-9, 2-21, 2-41, 09832 2-61, 2-65
06548 2-75 2-43, 2-45, 2-47, 2-49, 1
06549 2-15, 2-25, 2-31, 2-69, 2-51, 2-53, 2-55, 2-61, 1002789 3-23, 3-25
3-37, 3-61 2-67, 2-69, 2-75, 2-77, 1002898 3-21, 3-29
06922 2-83 2-107, 2-111, 2-127, 1002899 3-21, 3-29
06927 2-21, 2-61 2-149, 3-15 1005086 3-23, 3-25
06928 2-85 08711 2-23,2-73 1005219 3-39
06929 2-15 08712 2-13, 2-57,2-83,2-87, 1005255 3-21
06938 2-25, 2-31 2-89, 2-97, 2-99, 2-119, 1005302 3-19, 3-29, 3-39
06939 3-61 2-121, 3-63 1005435 3-21, 3-29, 4-25
06942 2-9, 2-19, 2-25, 2-27, 08713 2-57,2-59, 2-61,2-67, 1005506 3-19
2-29, 2-31, 2-35, 2-37, 2-77, 2-81, 2-83, 2-87, 1005507 3-19
2-61, 2-69, 2-75 2-89, 2-91, 2-93, 2-97, 1005508 3-19
06943 2-15, 2-23, 2-47, 2-51, 2-99, 2-101, 2-103, 1005552 3-19, 3-23, 3-25, 3-29,
2-61 2-105, 2-107, 2-109, 3-39
06944 2-85 2-11, 2-113, 2-117, 1006400 3-29
06946 2-27,2-29, 2-35 2-123, 3-7, 3-13, 3-15 1006401 3-19
06949 2-43 08714 2-81, 2-89, 2-99, 1006415 3-21, 3-39
06955 2-75, 2-117,2-123 2-103 1006416 3-29
06956 2-41,2-43 1006447 3-19
06957 2-83, 2-99 1007220 2-99
6-2 M20 331381 (1-12)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1007482 2-61, 2-67 1017218 2-9, 2-15, 2-21, 2-81, 1018333 3-25
1008640 2-55 2-87, 2-89, 2-113, 1018463 2-61
1008916 2-19 2-117, 2-121, 2-123, 1018495 3-61
1010614 3-43 2-125, 2-149, 2-151, 1018499 3-19, 3-61
1010668 3-25, 3-29, 3-33, 3-43 3-5, 3-21, 3-29, 3-37, 1018549 2-195
1010684 3-19 3-47, 3-49, 3-51, 3-61 1018776 2-15
1010836 3-19 1017248 3-49, 3-52 1018780 3-21
1011018 2-204 1017250 3-51,3-53 1018883 3-19
1011019 2-204 1017368 2-5 1018884 3-19
1011020 2-204 1017386 3-39 1018936 2-149, 4-11
1011107 2-41,2-43 1017413 3-39 1018938 3-15, 4-13
1011216 2-57,2-59 1017415 3-39 1018939 2-25, 2-31
1011353 2-23 1017791 2-7 1019031 2-107
1011403 3-29, 3-39 1017868 1-1, 2-101 1019146 2-95
1011412 3-19, 3-25, 3-31, 3-33, 1017903 2-71 1019225 2-7

3-43 1017944 2-83 1019228 2-15
1011521 3-23, 3-39 1017947 2-45 1019250 3-61
1011780 2-47, 2-49, 2-51, 2-53 1017969 2-57 1019251 2-7
1011799 2-61 1017978 2-47 1019265 2-61, 2-67
1011837 3-41 1017987 2-51 1019273 2-61
1011885 3-5 1018059 2-62 1019295 1-1, 2-105, 2-109
1011895 2-41,2-43 1018097 3-21 1019394 2-41
1011899 2-47, 2-49, 2-51, 2-53 1018098 3-19, 3-29 1019416 2-41
1012160 2-41 1018142 2-57,2-59 1019424 2-117, 2-123
1012248 2-43 1018155 4-25 1019445 3-47, 3-49, 3-51
1013031 2-57,2-59 1018193 2-87 1019630 2-199
1013086 2-41,2-43 1018194 2-87 1019636 3-5
1013117 2-59 1018196 2-87 1019646 3-27
10137 1-1, 2-69 1018197 2-87 1019647 3-52, 3-53
1013902 3-21 1018199 2-87 1019939 2-41
1014082 3-21 1018202 2-87 1019940 2-41
1014563 2-55, 2-61, 2-65, 2-83, 1018203 2-83 1019950 2-201

2-87, 2-89, 2-103, 1018207 2-83 1019968 2-61, 2-65

2-125, 2-127, 3-55 1018208 2-85 1019971 3-47, 3-49, 3-51
1014575 3-21 1018209 2-127 1020002 2-95
1014705 2-95 1018210 2-87 1020003 2-95
1014747 2-67 1018216 2-127 1020065 2-121
1014929 3-29 1018226 2-79 1020163 2-97
1014971 4-25 1018227 2-79 1020166 1-1, 2-97
1014974 3-5, 3-43, 4-25 1018235 2-81 1020168 2-9, 3-37
1014986 3-29 1018236 2-87, 2-89 1020186 2-21
1015033 3-5 1018237 2-87, 2-89 1020207 2-97
1015041 2-61, 2-67 1018239 2-81 1020208 2-97
1015045 2-119, 3-3, 3-13, 3-31, 1018240 2-85 1020209 2-113

3-41, 3-61 1018241 2-79 1020263 2-121
1015067 3-25, 3-33 1018244 2-87 1020320 2-125
1015220 2-83 1018245 2-87, 2-89 1020331 2-121
1015547 2-25, 2-27, 2-29, 2-39 1018252 2-127 1020335 2-121
1015897 2-29 1018253 2-87, 2-89 1020394 2-149, 4-17
1015930 2-25, 2-27, 2-32, 2-37 1018258 2-81 1020428 2-114
1016354 4-25 1018260 2-79 1020434 2-207
1016463 2-87 1018262 2-79 1020487 2-15
1016560 2-29 1018266 2-79 1020526 3-63
1016561 2-39 1018272 2-81 1020540 29
1016624 2-57 1018274 2-85 1020548 2-107
1016837 3-3 1018275 2-79 1020602 2-57
1017101 2-114 1018276 2-79 1020708 2-149
1017141 2-207 1018280 2-85 1020828 2-97

1018293 2-85 1020904 29
1018300 2-81 1020949 2-47, 2-49, 2-51, 2-53

M20 331381 (1-12) 6-3




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1021019 291, 2-93 1022363 2-97 1024500 2-21
1021047 2-85 1022364 2-25, 2-27 1024535 2-117,2-123
1021090 2-121 1022370 2-121 1024558 2-117,2-123
1021210 3-5,4-3 1022372 2-99 1024570 2-97
1021265 2-17 1022377 2-125 1024576 2-107, 2-111
1021290 2-69 1022442 2-99 1024584 2-105, 2-109
1021325 3-3 1022482 2-149 1024586 1-1, 2-105, 2-109
1021327 2-7 1022484 2-149 1024591 2-113
1021404 2-103 1022545 2-103 1024599 2-117,2-123
1021419 2-121 1022699 29 1024641 2-99
1021439 311 1022736 2-75 1024648 2-99
1021473 311 1022779 2-77 1024651 2-105, 2-109
1021497 2-103 1022787 2-77 1024688 2-139, 2-141
1021511 2-101 1022794 2-57 1024695 2-17
1021514 2-47, 2-51 1022798 2-77 1024703 2-99
1021546 2-103 1022825 2-107, 2-111 1024764 2-139
1021564 3-11 1022831 2-101 1024853 2-125
1021579 1-1,2-147 1022846 2-105, 2-109 1024891 2-125
1021609 2-99 1022978 2-111 1024934 2-45
1021617 3-11 1023239 2-101 1024977 3-65
1021789 2-57 1023288 2-23 1025005 1-2, 3-7
1021794 3-7 1023306 2-107 1025100 2-95
1021834 29 1023307 2-111 1025101 2-207
1021878 3-21, 3-29 1023314 2-111 1025132 2-147
1021879 2-121 1023464 2-11 1025140 2-76
1021881 3-61 1023476 2-103 1025151 2-105, 2-109
1021920 2-121 1023482 2-41,2-43 1025159 35

1021941 2-87,2-89 1023485 3-17 1025196 2-21
1021991 2-149 1023486 3-17 1025229 2-41,2-43
1022003 2-97 1023487 2-137 1025405 3-15
1022004 2-21 1023488 2-135 1025435 29

1022005 2-15, 2-21 1023489 2-135 1025445 3-17
1022007 1-1,2-97 1023499 2-15 1025460 2-103
1022009 1-1,2-97 1023502 2-117,2-123 1025480 2-117,2-123
1022031 2-75 1023545 2-147 1025487 2-75
1022069 2-19 1023569 2-11 1025495 2-75
1022088 2-119 1023606 2-137 1025544 2-139
1022105 2-15 1023607 2-137 1025547 2-137
1022106 3-13 1023608 2-135 1025548 2-139
1022111 3-7 1023609 2-135 1025551 2-141
1022113 2-57 1023611 2-137 1025601 2-103
1022135 3-7 1023617 2-91 1025619 2-121
1022137 2-117,2-123 1023754 2-125 1025620 2-121
1022140 2-77 1023769 2-139 1025663 3-65
1022165 2-97 1023779 2-99 1025680 2-99
1022167 2-121 1023853 2-61, 2-67 1025736 2-15
1022176 2-113 1023879 3-55 1025756 2-127
1022179 2-97 1023926 2-17 1025806 2-21
1022182 2-114 1024141 2-196 1025841 2-127
1022188 3-7 1024157 2-17 1025872 2-125
1022229 35 1024237 3-29 1025887 2-125
1022243 2-75 1024249 2-71 1025888 2-125
1022260 3-7 1024251 2-143, 4-7 1025904 2-79
1022265 3-55 1024260 2-17, 4-21 1025916 2-15
1022266 3-55 1024274 2-69 1025990 3-17
1022276 3-55 1024389 2-113 1025991 3-17
1022302 3-7 1024403 2-121 1025992 3-17
1022318 3-13 1024425 2-15 1026003 2-61
1022345 2-77 1024464 2-15 1026007 2-99
1022359 2-97 1024478 2-17 1026014 2-121

6-4 M20 331381 (1-12)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1026025 2-75 1028374 2-101 1030709 2-141
1026051 2-117, 2-123 1028412 2-21 1030863 3-19
1026067 3-21 1028516 2-21 1030864 3-19
1026074 3-19 1028522 2-121 1030878 3-19
1026080 2-91,2-93 1028558 2-59 1030910 2-95
1026108 2-97 1028559 2-59 1030911 2-95
1026119 3-15 1028570 2-121 1030969 2-4
1026146 3-57 1028582 3-19 1031011 1-1, 2-105, 2-109
1026222 2-4 1028635 2-107, 2-111 1031017 2-207
1026223 2-4 1028690 2-117, 2-123 1031206 2-15
1026319 2-145 1028691 2-117, 2-123 1031233 2-113
1026352 2-91,2-93 1028697 3-5 1031235 2-114
1026550 2-41,2-43 1028701 2-117, 2-123 1031309 2-123
1026576 2-69 1028711 2-27 1031312 2-27,2-29, 2-35
1026628 2-21 1028722 2-35 1031331 1-1, 2-101
1026645 2-137 1028753 2-59 1031413 2-95
1026647 2-145 1028769 2-13 1031439 2-23
1026664 2-41 1028772 2-13 1031553 2-53
1026665 2-21 1028821 2-145 1031557 2-19
1026726 2-21 1028822 2-145 1031572 3-5
1026727 2-117 1028823 2-145 1031575 2-85
1026733 2-139 1028852 2-97 1031609 2-49
1026743 3-61, 4-23 1028924 2-43 1031610 2-121
1026759 2-41,2-43 1028929 2-59 1031614 2-49, 2-53
1026825 2-15 1028972 2-109 1031665 2-9, 2-13, 2-15, 2-17,
1027007 3-61 1028979 2-109 2-21
1027039 2-123 1028994 2-59 1031699 2-121,4-3
1027099 2-61 1029055 3-61 1031796 4-23
1027103 2-61 1029057 3-37, 3-61 1031797 4-23
1027218 29 1029082 2-27,2-29, 2-35 1031798 4-23
1027228 2-69 1029118 3-21 1031799 4-23
1027233 2-77 1029128 2-105 1031800 4-23
1027237 3-61 1029132 2-105 1031801 4-23
1027267 29 1029153 3-61 1031802 4-23
1027284 2-13 1029155 3-61 1031803 4-23
1027290 1-1,2-114 1029156 3-61 1031823 1-1, 2-105, 2-109
1027313 2-77 1029185 2-119 1031826 2-7
1027320 2-139 1029293 2-43 1031827 2-7
1027321 2-139 1029295 2-43 1031945 1-1, 2-101
1027381 2-113 1029362 2-13 1032216 2-205
1027560 3-65 1029379 3-7,3-9, 49 1032242 2-55
1027688 2-5 1029399 3-61 1032323 2-49, 2-53
1027697 2-4 1029497 3-5 1032399 2-77
1027716 1-2, 3-7 1029543 3-65 1032450 2-207
1027719 1-1, 2-101 1029545 2-19 1032578 3-67
1027759 3-67 1029646 2-79 1032743 2-91,2-93
1027798 3-49, 3-51, 3-52, 3-53 1029652 2-19 1032812 2-43
1027800 3-49, 3-51, 3-52, 3-53 1029748 2-114 1032830 3-55
1027810 2-95 1029790 3-61 1032831 3-55
1027856 2-47, 2-49, 2-51, 2-53 1029964 2-91,2-93 1032869 3-63
1027916 2-7 1030017 29 1032896 3-63
1027926 3-11 1030073 2-23 1033156 2-21
1027976 3-61 1030404 2-135 1033297 3-21
1027978 3-61 1030441 4-26 1033428 2-55
1028074 2-119 1030444 4-26 1033591 2-83
1028136 2-59 1030511 3-25, 3-33, 3-43 1033624 2-199
1028173 2-121 1030549 3-57 1033644 1-1, 2-55
1028211 2-121 1030588 2-15, 2-21 1033746 2-43
1028328 2-121 1030593 29 1033897 2-43
1028343 2-37 1030617 2-114 1033901 2-43

M20 331381 (1-12)

6-5




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1033975 29 1038499 2-61 1043322 2-67
1034147 2-103 1038566 2-151, 4-19 1043481 2-27,2-37
1034149 2-103 1038569 2-135 1043866 3-39
1034388 2-127 1038805 2-113, 2-114 1043897 2-65
1034655 2-43 1038927 2-121 1044323 2-81
1034676 2-43 1038941 2-121 1044342 3-29
1034764 2-11 1039019 35 1044343 3-29
1034765 2-11 1039049 2-121 1044367 2-151
1034766 2-11 1039064 2-119 1044393 3-37
1034767 2-15 1039072 2-121 1044993 2-87,2-89
1034768 2-11 1039124 2-89 1045272 3-15
1034769 2-11 1039149 2-89 1045415 2-65
1034770 2-11 1039155 2-89 1045419 2-65
1034878 2-147 1039157 2-89 1045433 2-65
1035031 2-55 1039163 2-81 1045444 3-65
1035044 2-121 1039215 2-81 1045447 2-65
1035068 2-19 1039348 2-107, 2-111 1045530 2-65
1035214 2-67 1039357 3-29 1045759 2-141
1035222 2-61 1039396 2-97 1045764 2-61, 2-65
1035530 2-55 1039521 2-41 1045940 2-65
1035727 2-103 1039652 2-121 1045964 2-113, 2-114
1035771 2-55 1039757 2-113, 2-114 1046022 2-23
1035794 3-29 1039789 2-151 1046039 2-65
1035832 29 1040018 2-97 1046090 2-19
1035976 2-62 1040117 2-151 1046173 3-37
1035997 29 1040216 2-137 1046237 2-55
1036240 2-85 1040306 2-113 1046798 2-121
1036611 2-83 1040318 2-145, 2-147 1046962 2-65
1036801 3-29 1040467 2-17,2-19, 2-62, 2-65, 1046976 39
1036892 2-13, 2-49, 2-53, 2-65 2-79, 3-37 1046980 1-2,3-9
1036939 2-139 1040524 2-4 1046995 39
1036944 3-17 1040620 2-195 1047002 39
1036945 2-137 1040628 2-139 1047060 39
1036959 2-145 1040655 2-137 1047098 2-113, 2-114
1036965 3-17 1040800 3-63 1047169 29
1036997 2-119 1040834 3-13 1047238 1-2,3-9
1037011 3-15 1040841 2-11 1047295 29
1037032 4-25 1040863 3-65 1047625 4-15
1037042 2-141 1040871 3-65 1048295AM 1-1,2-83
1037053 2-141 1040876 2-151 1048474 2-113, 2-114
1037235 2-83 1041006 2-83 1048512 2-113, 2-114
1037346 2-7, 2-65, 2-69, 2-85, 1041151 2-37,2-39 1049242 2-83
2-121, 2-127 1041152 2-37,2-39 1049254 3-29, 3-39
1037355 2-65 1041291 2-62 1049259 3-29
1037671 2-83 1041822 2-13 1049919 2-19
1037805 3-15, 4-15 1041920 2-83 1050003 2-207
1037809 3-35 1041953 2-117,2-123 1050295 3-55
1037816 2-121 1041984 2-83 1050436 2-137
1037825 3-25, 3-33, 3-43 1042003 2-117 1050437 2-137
1037947 2-83 1042010 2-123 1052017 3-39
1037970 2-19 1042028 2-23 1052170 2-65
1037971 2-19 1042499 2-5 1052336 3-39, 4-25
1038074 2-119 1042500 2-5 1052726 3-37
1038115 3-11 1042504 2-5 1052885 2-85
1038123 2-89 1042710 4-26 1053078 3-37
1038134 2-89 1042711 4-26 1053320 2-83
1038137 2-95, 2-99, 2-107, 1042772 2-29, 2-39 1053464 4-25
2-11, 3-11 1042775 2-139 1053838 2-7,2-85, 3-13
1038159 4-25 1042776 2-139 1054382 2-67
1038258 2-91,2-93 1042968 37,39 1054558 2-53
6-6 M20 331381 (1-12)




CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number
1054776 4-25 10632-4 2-85, 3-37 16944 2-79

1055106 2-23 1063456 2-204 16968 2-13

1055139 2-93 1063457 2-204 17185 2-91, 2-93, 3-19
1055170 2-35 1064086 2-71 17284 3-13

1055377 2-55 1064183 3-37 17414 2-45

1055381 2-55 1064191 3-37 17461 2-87, 2-89, 2-95,
1055425 2-55 1064370 2-201 2-107, 2-111, 3-11
1056195 3-65 1064371 2-199 17521 2-119

1056232 2-29 1064440 2-207 17980 2-17

1056233 2-35 1064662 2-207 19064 2-61, 2-83, 3-59
1056241 2-59 1065342 2-207 19065 2-15, 3-37
1056298 2-83 1065343 2-207 19066 2-15, 2-21, 2-55, 2-69,
1056300 2-39 1065793 3-55 2-79, 3-37, 3-47, 3-49,
1056355 2-49, 2-53 1066893 2-15 3-51, 3-52, 3-53, 3-61
1056566 2-23 1067700 2-119 19191 37,39

1057029 5-11 10832 2-23 19312 2-27, 2-29, 2-35
1057637 4-25 10917 4-23 19313 2-55, 3-55
1058935 3-39 11442-1 2-37,2-39 19315 2-23, 2-27, 2-29, 2-35
1058963 3-37 11842 2-77 19317 2-27,2-29, 2-35
1059091 1-2,39 11984 3-21 19583 2-71

1059092 1-2,39 12295 2-91,2-93 19760 2-45

1059343 2-71 12309 2-85 2

1059346 2-71 12317 2-7, 2-87, 2-89, 2-99, 20021 2-85

1059347 2-73 3-13 20170 2-75

1059372 3-39 12323 2-85, 3-37 20394 2-19, 3-61
1059391 3-39 13048 2-39 20634 2-83

1059542 2-83 13534 2-91,2-93 20778 2-69

1059640 2-4 13698 2-145 20833 1-1,2-103
1059671 2-73 13904 4-11, 4-13, 4-15, 4-17, 20944 3-5

1059677 3-37 4-19 20951 3-5, 4-25
1060130 2-7,3-13 13907 4-7, 417 20952 3-5

1060185 3-37 14432 2-47, 2-49, 2-51, 2-53 21168 2-21

1060273 3-37 14595-1 2-75 21195 2-55

1060291 3-37 14605 2-75 21196 3-65

1060292 3-37 14838 2-5 21197 2-41, 2-77
1060517 4-25 14877 3-3, 3-5, 3-19, 3-29, 21198 2-143, 3-57
1060521 2-71 3-39 21601 2-101, 39
1060596 3-39 150100 3-19 21602 2-101

1060624 3-37 150516 2-27,2-37 21603 2-101, 39
1060693 3-39 150525 3-21 21606 2-101

1060695 4-25 150538 3-29 21623 2-85

1060719 3-37 150540 3-29, 4-25 21657 4-22

1060870 3-46 150713 3-29 21659 4-22

1060871 3-46 15331 2-19 21851 2-15

1060880 3-46 15539 2-5 21933 4-21

1060881 3-46 15543-2 2-47, 2-51 21934 4-21

1060942 2-7 15648 2-117, 2-123 21935 4-21

1061045 3-43 15675 2-91, 2-93, 2-117, 21955 4-9

1061973 2-71 2-123 21956 4-9

1061974 2-73 15678 2-83, 3-29 21958 4-9

1062116 2-29, 2-39 16213 2-77 222268 2-81, 2-87, 2-89
1062403 3-39 16411 1-2 222290 2-69

1062566 2-7,2-85 16412 1-2 222375 3-43

1062804 3-37 16431 2-137 222463 2-105, 2-109
1062813 2-207 16695 4-8,4-9 222496 2-57, 2-59, 2-91, 2-93
10632-1 2-85 16735 2-55,2-121, 3-11 222505 2-57, 2-59, 2-103
10632-13 2-85 16931 2-9, 2-15, 2-19, 2-21, 222516 2-117, 2-123
10632-17 3-52, 3-53 2-41, 2-43, 2-45, 2-47, 22290 2-17

10632-19 3-19, 3-29 2-51, 2-55, 2-65, 2-67, 22297 2-61, 2-67
10632-2 3-5 2-71,2-75, 2-125 22308-6 2-45

M20 331381 (1-12)

6-7




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
223080 2-15 32485 2-23, 2-55, 2-59, 2-77, 360274 2-73
223198 2-95 2-95, 2-103, 2-127, 360275 2-73
223470 3-7 2-143 360276 2-73
223599 2-13 32486 2-17,2-23,2-61,2-73, 360801 2-107, 2-111, 2-121
22790 4-3 2-85, 3-11 360802 2-73
23146 2-7,2-85, 3-13 32490 2-9, 2-23, 2-27, 2-29, 360824 2-83, 3-63
23156 2-45 2-35, 2-37, 2-61, 2-65, 360952 2-83
23211 2-79 2-69, 2-75, 2-77, 3-19, 360973 2-114
23285 4-3 3-21 361044 2-137
23498 2-117, 2-123, 2-125, 32491 2-7,2-9, 2-15, 2-17, 361047 3-17
2-127 2-19, 2-41, 2-43, 2-45, 361071 2-13
23524-1 2-99 2-47, 2-49, 2-51, 2-53, 361073 2-13
23788 2-75 2-55, 2-59, 2-61, 2-65, 361075 2-13
24012 2-57,2-59 2-67, 2-71, 2-75, 2-77, 361339 2-65, 2-75, 2-77, 2-85,
24047 2-45 2-91, 2-93, 2-95, 2-97, 2-97, 3-3, 3-19, 3-21
24105 3-3 2-117, 2-121, 2-123, 363162 2-101
24196 3-43, 3-47, 3-49, 3-51, 2-145, 2-147, 2-149, 36328 2-107, 2-111
3-52, 3-53 3-11, 3-13, 3-15, 3-55, 363301 2-101
24265 2-21,3-3 3-63 363458 2-7
24299 2-5 32492 2-7,2-15, 2-41, 2-45, 363976 2-9, 2-55
24339 2-71 2-59, 2-65, 2-77, 2-85, 364347 2-75
24358 2-121, 4-3 2-145, 3-7, 3-9, 3-55, 364441 2-101, 3-15
24543 3-5 3-57, 3-65 364587 2-79
24544 3-3, 3-19, 3-29, 3-39 32493 2-23 364749 2-15
24555 2-101, 2-103, 3-9 32509 4-25 364864 2-75
24698 3-39 32716 2-45, 2-55 364948 2-75
24928-1 2-45 32746 2-5 365004 3-17
24929 2-45, 3-29 32975 2-83 365164 2-47, 2-51
24976 2-23 32981 2-41, 243, 2-125 36643 2-45, 2-77, 2-125,
25014 2-59 32982 3-37 2-127
25046 37,39 32983 2-15, 2-55 36644 2-95
25122 1-1,2-147 32987 2-71 36658 2-83
25312 3-66 32988 2-55 36661 2-83
25611 37,39 331380 3-67 367313 2-89, 2-99
25686 2-91,2-93 331381 3-67 367679 2-83
25735 2-103, 2-105, 2-109 331382 3-67 367770 2-99
26496 2-45 331383 3-67 367771 2-7
27048 2-37,2-41, 2-45 331385 3-67 367949 2-113, 2-114
27767 2-29, 2-39 33295 3-3 367974 3-57
28854 4-9 33373 2-103 368391 2-15
29557 3-11 33401 2-97 36845 3-11
29558 3-11 33580 4-5 369359 3-7,3-9, 3-65
29584 2-99 33671 2-69 369704 2-69
3 33812 2-151 369745 2-47, 2-49, 2-51, 2-53
30407 2-61, 2-65 33932 2-21, 2-77, 2-105, 369746 1-1, 2-47, 2-49, 2-51,
31241 2-127 2-109, 3-3, 3-37 2-53
31354 4-8,4-9 34178 4-5 369747 2-47, 2-49, 2-51, 2-53
31375 4-8 34323 2-127 369811 33
31379 4-8 34359 3-15 370100 2-101
31383 4-8 34411 2-7,2-85, 3-13 371527 2-55
31543 3-33, 3-43 35493 410 371770 2-37,2-39
31613 1-1,2-147 35707 2-45 371790 3-67
32126 2-71 35710 2-45 371854 2-49, 2-53
32183 2-85, 3-5 35904 2-145 371855 2-23
32483 2-15,2-17,2-25,2-27, 360023 2-73 371860 2-23, 2-57, 2-59
2-29, 2-31, 2-35, 2-41, 360074 2-73 371861 2-57,2-59
2-43, 2-47, 2-51, 2-57, 360270 2-73 371863 2-55
2-59, 2-61, 2-65, 2-83, 360271 2-73 371865 2-55
2-85, 3-37 360272 2-73 371866 2-23
360273 2-73 371868 2-23
6-8 M20 331381 (1-12)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
371869 2-23 371991 5-7 372054 5-12

371870 2-23 371992 5-8 372055 5-12

371871 2-55 371993 5-7 372056 5-12

371872 2-55 371994 5-7 372057 5-12

371876 2-23 371995 5-8 372058 5-12

371877 2-23, 2-37, 2-39 371996 2-23,5-7 372059 5-12

371890 2-23 371997 5-7 372060 5-12

371931 55 371998 57 372066 59

371932 55 371999 5-3,5-5 372235 2-204

371933 55 372000 5-7 372236 2-204

371934 55 372001 5-7 372237 2-204

371935 55 372002 2-23,5-7 372440 1-1, 2-41, 2-43
371936 55 372003 5-7 372470 2-27,2-29, 2-35
371937 55 372004 5-7 372482 2-31

371938 55 372005 5-7 372484 2-31

371940 5-8 372007 5-3 372486 2-25

371941 5-8 372008 5-3 372489 2-25

371942 55 372009 5-11 372491 2-57

371943 5-8 372010 5-11 372493 2-25, 2-31
371944 55 372011 5-11 372497 2-32

371945 55 372012 5-11 372498 2-31

371946 55 372013 5-11 372500 2-31

371947 5-7 372014 5-11 372501 2-32

371948 5-7 372015 5-11 372503 2-31

371949 5-7 372016 5-11 372506 2-31

371950 5-7 372017 5-11 372507 2-31

371951 5-7 372018 5-3 372510 2-31

371952 5-7 372019 5-3 372511 2-31

371954 5-3 372020 59 372512 2-31

371955 5-3 372021 59 372514 2-31

371956 5-3 372022 5-3 372515 2-31

371957 5-3 372023 5-3 372517 2-31

371958 5-3 372024 5-3 372518 2-31

371959 5-8 372025 5-3 372523 2-31

371960 5-8 372026 5-3 372528 2-31,2-37
371961 5-8, 5-11 372027 5-3 372529 2-37,2-39
371962 55 372028 5-3 372534 2-25,2-27, 2-35
371963 55 372029 5-3 372537 2-25, 2-31
371964 55 372030 5-3 372539 2-37,2-39
371965 55 372031 5-3 372541 2-23

371966 55 372032 5-3 372542 2-25

371967 55 372033 5-3 372543 2-25, 2-27, 2-29, 2-35
371968 55 372034 5-3 372544 2-25, 2-27, 2-29, 2-31
371969 55 372035 5-3 372545 2-25,2-27, 2-29
371970 55 372036 5-3 372546 2-25

371971 55 372037 5-3 372547 2-25, 2-27, 2-29, 2-31,
371972 1-1, 2-23, 5-8 372038 5-3 2-35

371973 5-8 372039 5-3 372548 2-27, 2-29, 2-31, 2-35
371975 5-8 372040 5-11 372549 2-25, 2-27, 2-29, 2-31,
371976 55 372041 5-11 2-35

371978 55 372043 5-11 372550 2-25, 2-27, 2-29, 2-31,
371979 55 372044 5-11 2-35

371980 5-7 372046 5-11 372554 2-23

371981 5-7 372047 5-3 372556 2-23

371983 5-7 372048 5-3 372557 2-55

371984 5-7 372049 59 372558 2-31

371986 5-7 372050 59 372560 5-8

371987 5-7,5-8 372051 59 372563 2-25

371988 5-7 372052 59 372566 2-25

371990 5-3, 5-7 372053 372567 5-7

M20 331381 (1-12) 6-9

59
B




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
372569 2-31 373640 4-11, 413, 4-15,4-17, 383165 2-13
372572 5-7 4-19 383912 2-41
372573 5-3 373642 4-13, 4-15, 4-17, 4-19 384418 2-21, 2-105, 2-109
372574 5-3 373646 4-13, 4-15, 4-17 384419 2-21
372575 1-1,5-12 373647 2-151, 4-11, 4-13, 384442 2-55, 2-57, 2-59
372576 2-31 4-15, 4-17, 4-19 384961 5-5
372577 2-31 373648 4-11, 413, 417 384962 5-8
372579 2-31,2-35 373656 4-11, 4-13, 4-15, 4-19 384963 55
372580 2-31 373657 4-11,4-13, 415,417, 384964 5-5
372582 2-31 4-19 384966 5-7
372603 5-12 373658 4-11,4-13, 4-15,4-17, 384968 5-7
372605 2-31 4-19 384970 2-37,2-39
372606 2-31 373659 4-11 384971 2-37,2-39
372607 2-31 373660 4-11, 419 384972 2-27,2-29, 2-35
372608 2-31 373661 4-13 384973 2-37,2-39
372609 2-31 373662 4-13, 4-15 384974 2-27,2-29, 2-35
372610 2-31 373663 4-13, 4-15, 4-17, 4-19 384975 2-37
372611 2-31 373664 4-13, 4-15, 4-17, 4-19 384976 2-35
372612 2-31 373665 4-17,4-19 384977 2-37,2-39
372613 2-31 373666 4-17,4-19 384978 2-37,2-39
372615 1-1,2-31, 2-37 373667 4-17,4-19 384979 2-37,2-39
372616 5-11 373668 4-17,4-19 384980 2-35
372857 2-31 373669 4-17 384983 2-37
372858 2-25 373670 4-13, 4-17 384984 2-37,2-39
372862 2-23 373671 4-17,4-19 384985 2-27,2-29, 2-35
372863 3-67 373672 4-13, 4-15, 4-17, 4-19 384986 2-37,2-39
372882 5-3 373673 4-13, 4-17 384990 2-204
372898 2-31 373678 4-7 384991 2-35
372953 2-23 373679 4-7 384992 2-27,2-29
373217 4-5 373680 4-7 384995 2-27,2-29, 2-35
373226 4-5 373681 4-7 384996 2-35
373236 4-5 373683 4-15 384997 2-204
373260 4-5 373684 4-15, 4-19 384998 2-204
373291 4-5 373685 4-15, 4-19 384999 2-204
373297 4-5 373686 4-15, 4-19 385009 2-43
373298 4-5 373688 4-19 385029 2-23
373299 4-5 374560 2-71 385644 3-23, 3-25, 3-31, 3-41,
373317 4-7 374563 2-71 3-43, 3-61
373327 4-7 375321 3-61 385685 2-114,2-121, 3-5
373346 4-7 375322 3-3 386088 2-77,2-107, 2-111
373347 4-7 37555 4-8,4-9 386264 2-101
373348 4-7 37616 4-5 386298 2-101, 39
373389 4-7 377236 3-17 386652 3-5
373391 4-7 377349 2-114, 3-3 387237 2-101
373393 4-7 377537 1-2 387281 2-139
373394 4-7 377538 1-2 387433 2-101
373395 4-7 377540 1-2 387500 2-101
373398 4-7 37756 4-5 388552 5-11
373402 4-7 379609 2-711,4-5 38968 4-5
373413 4-7 379791 2-87,2-89 390994 2-113
373427 4-7 379870 2-107, 2-111 391368 2-19
373429 4-7 381502 2-75 39210 2-93, 2-149, 3-15
373434 4-7 381858 2-137 392171 2-13
373493 4-7 381862 2-137 392609 2-125
373494 4-7 382099 2-95 392629 2-41
373631 4-17 382224 2-75 392645 2-45
373633 4-11, 4-13, 4-15, 4-19 382320 2-113, 2-114, 2-121,
373637 4-11, 419 3-66
373639 4-11, 419 382516 2-13

38255 4-5
6-10 M20 331381 (1-12)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
39277 2-7,2-9, 2-41, 2-43, 41187 2-59, 2-77, 2-99, 48985 2-95, 3-11
2-45, 2-47, 2-49, 2-51, 2-107, 2-111 48996 2-55
2-53, 2-61, 2-65, 2-83, 41295 3-3,3-5 48998 2-55
2-117, 2-123, 2-145, 41315 2-119 49145 2-73
2-147 41346 3-11 49266 2-13, 2-25, 2-27, 2-65,
39278 2-77 41359 3-37 2-71, 2-93, 3-19, 3-39,
39279 2-75 41361 2-23 3-52, 3-53
39281 2-103 41399 2-77 49697 2-105, 2-109
39283 2-7,2-9, 2-23, 2-65, 41430 2-45, 2-61, 2-65, 49800 2-15, 2-61
2-145 2-127, 2-145, 3-55, 49883 2-149
39284 2-57, 2-59, 3-65 3-65 49933 2-125, 2-149, 2-151
39285 2-127 41445 2-107, 2-111 5
39308 2-107, 2-111 41579 4-25 50161 2-145
39311 2-9, 2-55, 2-83 41619 2-95, 2-99, 2-107, 50178 3-13
39312 2-83 2-111 50335 2-23, 2-77
393135 2-105, 2-109, 3-63 42011 2-55 50544 2-119
393209 2-55 42120 2-95 50646 2-85
393215 2-71,2-79 42120-1 2-79 50901 3-39
393255 3-13 42133A 3-3, 3-19, 3-29, 3-39 50960 2-127
39349 2-9, 2-15, 2-21, 2-55, 42180 2-77 51109 2-75
2-77,2-107, 2-111, 42215 2-127 51176 2-23
2-113, 2-117, 2-123 42223 2-71 51305 2-25, 2-27, 2-32, 2-37,
39350 2-71 42226 2-125, 2-149, 2-151, 2-61, 2-67
394916 2-204 3-15 51338 2-71
394921 2-204 42467 2-77 51339 2-71
39527 4-8 43555 2-101, 2-117, 2-123 51754 2-139
39534 2-125 43844 2-25,2-27,2-32,2-37, 51787 2-145
395825 2-87 2-61, 2-62, 2-67, 3-3, 51824 2-95
395973 2-149, 3-15 3-5, 3-29, 3-39 51839 2-25, 2-27, 2-29, 2-32,
395974 2-149, 2-151, 3-15 44868 2-91, 2-93, 2-127, 2-37,2-39
396221 2-135 2-143, 2-149, 3-15 52405 4-5
396255 2-137 44869 2-127, 2-143, 2-147, 53076 2-143
396266 2-137 3-15 53400-1 2-45
396438 2-137 44961 4-25 53466 2-7,2-9, 2-61, 2-69,
396476 2-149, 3-15 45622 4-5 2-145, 3-21
397648 3-57 45623 4-5 53485 2-127, 4-10
39785 2-55 45628 4-8,4-9 53947 2-77
39810 2-23 46236 3-49, 3-51 53953 2-77
39811 2-95 46314 2-25, 2-31 54017 2-135
398279 2-47, 2-49, 2-51, 2-53 46480 2-149 54051 2-71
398468 2-41,3-19 46481 2-145 54052 2-71
398474 3-19 46482 2-147, 2-151 54087 2-71
398500 3-61 46559 2-77 54095 4-10
398501 2-13 46563 2-75 54205 2-77
398508 2-13 46785-1 2-99 54274 2-61, 2-65, 2-125,
39924 2-85 46800 37 2-127
4 47504 3-15 54275A 2-125, 2-127
40362 2-147 47512 2-143 54333 2-27, 2-37, 2-41, 2-43,
40607 2-85 47513 2-143 2-69, 3-13, 3-19, 3-23,
40678 2-145 47522 2-71,2-149 3-25, 3-29, 3-31, 3-33,
41130 2-125 47585 2-17 3-39, 3-41, 3-43
41139 2-21 47638 2-79 54390 2-73
41141 2-97 47719 3-13 54607 2-75
41142 2-55 47752 2-145 54615 2-121
41169 2-77 47801 2-71 54655 2-77
41178 2-15, 2-21, 2-62, 2-65, 48079 2-77 54861 2-125
2-127 48126 2-43 55272 3-49, 3-51, 3-52, 3-53
41185 2-107, 2-111 48267 2-41 55455 2-147
41186 2-55, 2-77, 2-117, 48790 3-39 55586 2-91, 2-93, 2-149,
2-123, 2-125, 3-11 48813 4-10 2-151, 3-15

M20 331381 (1-12)

6-11




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
55685 3-15 63448 3-57, 3-59 72897 2-79
55845 3-57, 3-59, 3-65 63451 3-57, 3-59 72926 2-71
55926 4-7 63468 2-103 72968 3-39, 3-59
56078 2-91,2-93 63810 2-25,2-27,2-29,2-32, 72970 2-17
56185 2-17 2-37, 2-39, 2-119, 3-3, 73027 2-17
56186 2-199, 3-19, 3-29, 3-5, 3-13, 3-23, 3-25, 73260 3-3,4-22
3-37, 3-61 3-31, 3-33, 3-41, 3-43, 73281 2-71
56690 2-17, 2-147, 3-15, 3-61 73342 4-3
3-17 63923 4-22 73411 2-77
56692 3-7 63987-1 3-39 73433 3-3
56820 2-17, 2-149, 2-151, 64379 2-87 73468 3-3
3-15 64425 2-103, 2-105, 2-107, 73471 2-25, 2-27, 2-32, 2-37,
56821 37,39 2-109, 2-111, 3-7 2-61, 2-67
56835 2-17 64743 3-19 73736 2-13
56992 2-13 64778 3-39, 3-61 74077 2-21
57189 2-125 65145-1 2-143 74090 2-117, 2-123
57248 3-29 65180 2-103 74094 4-8,4-9
57297 2-45 65215 2-147 74095 4-8
57315 2-71 65230 4-9 74098 4-8, 4-11, 4-17, 4-19
57702 3-65 65241 4-8 74099 4-8
57804 2-69, 2-204 65441 2-77 74100 4-8, 49
57946 2-139 65580 3-59 74122 4-5
58311 2-75 65581 3-39 74123 4-5
58366 2-67 65695 2-91,2-93 74125 4-5
58494 2-15 67004 3-57, 3-59 74165 4-5
58589 2-45 67555 2-95 74166 4-5
58590 2-45 67767 2-37, 2-61, 2-77 74167 4-5
58592 2-147 67811 2-143 74168 4-5
58819 2-7,2-9, 2-76 68866 2-77 74180 4-7
58842 2-71 68869 2-69 74183 4-21
58979 2-121 69173 2-149, 2-151 74185 4-21
59009 2-75 69582 2-75 74193 4-21
59156 2-45, 3-11 69657 3-57, 3-59 74196 4-21
59194 2-107 69659 3-57, 3-59 74222 4-21
59195 2-111 69785 2-114 74225 4-7
59378 4-10 7 74226 4-7
59542 2-79 70096 4-7 74232 4-21
59577 2-17, 2-151, 3-17 70100 4-7 74233 2-125, 4-10
59633 3-11 70157 29 74237 4-7
59649 2-127 70563 2-91,2-93 74243 4-21
59668 2-76 70622 2-17 74244 4-21
59735 2-127 70623 2-17 74245 4-21
59967 2-127 70709 2-17 74250 4-8,4-9
6 70717 2-17 74440 2-77
60090 2-145, 3-15 71204 2-99 74454 2-127
60295 2-69 71340 2-71 74455 2-7,2-61, 2-145
607775 4-25 71341 2-71 75456-3 2-125
61490 4-8,4-9 71367 2-75 75456-4 2-125
61869 2-29 71369 2-95 75968 2-17
62471 2-145 71556 2-137 76099 2-97, 3-21, 3-25, 3-33,
62595-15 2-43 71607 2-107, 2-111 3-43
630164 3-39 71726 2-147 761490 2-7,3-13
630371 3-3 71727 2-149, 2-151 762249 3-19
63175-1 3-11 71729 2-91,2-93, 4-8 762282 2-29, 2-39
63233 3-11 71735 2-137 762514 2-69
63234 2-77 71741 2-137 763042 2-81
63244-2 3-3 71868 3-11 763090 2-95
63245-1 3-19 71869 3-11 763114 3-19
63378 2-45 71874 3-11 763115 3-52, 3-53
63430 3-57, 3-59 71941 2-19 763116 2-83, 3-19, 3-25, 3-33

6-12 M20 331381 (1-12)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
76316 2-149, 3-17 86759 37 9003431 29
76426 2-121 86866 2-95 9003432 29
76570 2-117, 2-123 87536 2-13 9003433 29
768481 2-17 87631 2-91,2-93 9003449 2-121
76888 2-15 87730 2-41 9003453 2-13
76958 2-55 87738 2-67 9003455 2-125
769785 3-61 87816 2-107, 2-111 9003461 2-125
77003 4-11, 4-17 87866 1-1,2-13 9003610 2-43
77005 4-11, 4-13, 4-15, 4-17 9 9003793 2-117
77006 4-17 9000355 2-41,2-43 9003794 2-123
77097 2-87, 2-89, 2-99, 9000845 3-51, 3-53 9003832 2-59
2-107, 2-111, 2-149, 9000846 3-49, 3-52 9003926 3-67
2-151, 3-11 9000879 3-49, 3-51, 3-52, 3-53 9004117 2-113
77098 2-95, 3-11 9001310 3-61 9004475 4-19
77221 2-207 9001314 3-55 9004493 2-101
77345 2-71 9001316 3-66 9004514 4-26
78122 2-45 9001321 3-47 9004515 3-29, 4-26
78398 3-3, 4-3 9001327 3-49 9004674 5-11
78829 4-3 9001331 3-51 9004675 5-11
78830 4-3 9001334 3-57, 3-59 9004880 2-13
78833 4-3 9001338 3-65 9004983 2-59
78836 4-3 9001717 3-53 9006257 3-67
78838 4-3 9001718 3-52 9006334 2-7,2-85, 3-13
78839 4-3 9002380 29 9006386 2-93
78840 4-3 9002381 29 9006398 2-91,2-93
78841 4-3 9002391 2-13 9006618 2-35
78842 4-3 9002392 2-13 9006619 2-29, 2-35
78843 4-3 9002393 2-61 9006620 2-39
78875 4-22 9002394 2-57,2-59 9006634 2-23
78950 4-23 9002395 2-41 9006635 2-23
78951 4-23 9002398 2-147 9006811 2-65
78952 4-23 9002399 2-7 9006813 2-65
79273-1 3-23, 3-25 9002400 2-7 9006895 2-23
79273-2 2-119 9002401 2-7 9006917 2-55
79380 2-125 9002409 29 9007088 2-55
79381 2-57, 2-59, 2-61, 2-67 9002435 2-13 9007131 3-47
79484 3-3 9002553 1-1 9007142 2-143
79497 3-3 9002554 1-1 9007380 1-1,2-39
79506 2-117, 2-123 9002555 1-1 9007381 1-1
79729 4-5 9002613 1-1 9007382 1-1
79828 4-5 9002683 2-127 9007423 2-35
8 9002684 2-125 9007424 2-35
80288 29 9002708 4-3 9007513 2-7
80395 2-101, 2-117, 2-123 9002709 4-3 9007552 2-39
80409 2-103 9003008 4-26 9007553 2-39
80950 2-103 9003009 4-26 9007882 3-37,4-25
81784 2-107, 2-111 9003068 2-114 9007883 4-25
81952 2-103 9003069 2-113 9007912 2-13
82727 29 9003070 2-114 9007913 2-13
82739 2-85 9003071 2-113 9008197 2-23,5-7
82839 3-13 9003313 2-121 9008248 2-71
83578 2-25, 2-27, 2-32, 2-37 9003345 5-3
83874 1-1, 2-101 9003390 2-27,2-29
83879 2-77 9003391 2-35
84170 2-77 9003422 29
84597 1-2 9003423 29
86508 3-3 9003425 29
86636 2-121 9003426 29
86659 2-73 9003428 29
86751 2-75 9003429 29

M20 331381 (1-12)

6-13




CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Ace, Thrust, Motor, Hyd [En], 4-9

Actuator, Valve, By-Pass [En], 4-7

Adapter [1.6], 2-31

Adapter [E100 Mixer Gm 1.61 2010], 2-29,
2-35

Adapter, Intake, Throttle Body, 2-25, 2-27,
2-35

Adapter, Plate, 2-31

Adapter, Rod-End, Side Brush, 3-11

Adapter, Throttle Body, 2-31

Adapter, Valve, 400mm [Bosch], 2-35

Adapter, Valve, Fuel Trim, 2-31

Alarm Assy, Backup, 12/48Vdc, 3-47

Alarm Kit, Backup, Ci [M20 And T20], 3-47

Alarm, 9-48vdc, 95 Db(A) [Ec-H20], 3-37

Alarm, Warning [Sonalert, St628], 2-69

Alternator, 12vdc 075a [Multi Grv], 2-55

Angle, Brace, Shrd, 2-21

Angle, Lh, 2-99

Angle, Mtg, Stl, .12 1.6 1.6 02.21, 2-145

Angle, Mtg, Valve, 3-13

Angle, Retainer, 2-81

Angle, Rh, 2-99

Angle, Sppt, Fan, 2-125

Angle, Sppt, Tank, Rear, 2-113

Arm [Positioning], 2-77

Arm Widt, Lift, Sqge, Lh, 2-111

Arm Widt, Safety, Sppt, Seat, .38d 06.5d,
2-15

Arm Widt, Safety, Sppt, Seat, .38d 10.1l,
2-121

Arm Widt, Sqge, Lift, Rh, 2-107

Arm, Cntrl, Pintle, Centering, 2-77

Arm, Lever, Brake, 4.1 [Knot], 2-73

Arm, Link, 3-11

Arm, Pinch, 2-117, 2-123

Arm, Pintle, 2-77

Arm, Rocker, Valve, 5-3

Arm, Sqge, Side, Lh, 2-111

Arm, Sqge, Side, Rh, 2-107

B

Bag, Power, 3-59

Ball, Camshaft, 5-11

Bar Widt, Retainer, Sqge, Rear, 2-101

Bar, Flat, Ss, .06 X .50 X 10.01 2/.19sl,
2-13

Bar, Flat, Stl 0.19, 01.50 X 04.11, 2-71

Bar, Isolator, Vacfan [M20 2007], 2-127

Bar, Mtg, Hppr, 2-81

Bar, Mtg, Hppr Cover, 2-83

Bar, Retainer, 3-7

Bar, Rnd, Plstc, 0.31d 12.51, 2-113, 2-114

Base Assy, Fan, W/O Pulley, 2-55

Battery, 12vdc, 0475cca, Ah, Wet, 2-69

Battery, Wet, 12vdc 0475cca, 1-1

Bearing Kit [CI], 4-21

6-14

Bearing Kit, Cshft, 1.989-1.995mm
(Brown), 5-5

Bearing Kit, Cshit, 1.989-1.995mm (Green
Blue), 5-5

Bearing Kit, Cshft, 1.995-2.001mm (Brown
Blue), 5-5

Bearing Kit, Cshft, 1.995-2.001mm
(Green), 5-5

Bearing Kit, Cshft, 2.114-2.120mm, 5-5

Bearing Kit, Cshit, 2.120-2.126mm, 5-5

Bearing Kit, Rod, Connecting, Std, 5-5

Bearing, Ball, 0.98b 2.05d 0.59w, 2-91,
2-93

Bearing, Ball, 1.18b 2.44d 0.63w, 2-73

Bearing, Ball, 20mm B 42mm D 12mm W,
2-55

Bearing, Cone, 1.38b 0.71w, 2-71

Bearing, Cone, Pump, Hyd, 4-7

Bearing, Cup, 4-7

Bearing, Cup, 2.56d 0.55w, 2-71

Bearing, Fing, 2-Hole, 0.50b, 2-17

Bearing, Fing, 2hole, 0.50b [Nyl], 2-17

Bearing, Pillowblock, 1.02b [Solid Pye],
2-75

Bearing, Self Align, 0.75b 1.25d, 2-95

Bearing, Self Align, 1.25b 2.00d, 2-79

Bearing, Split, 1.00b, 2-75

Bearing, Thrust, 4-9

Bearing, Thrust, 0.53b 1.00d 0.03w, 3-11

Bearing, Thrust, Pump, Hyd, 4-7

Bellcrank, Lift, Sqge, 2-99

Belt, Ribbed, 38.5l, 1-1, 2-55

Belt, Timing [Gm1.6], 5-11

Blade, Sqge, .38 3.55w 038.3l, Linatex,
2-105,2-109

Blade, Sqge, .38 3.55w 038.3l, Ure, 1-1

Blade, Sqge, .38 3.55w 038.3I, Ure
(Option), 2-105, 2-109

Blade, Sqge, 37.08I Linatex, 1-1

Blade, Sqge, Front [Linard], 1-1

Blade, Sqge, Front, 49.58I Linatex, 2-101

Blade, Sqge, Front, 49.58! Ure (Option),
2-101

Blade, Sqge, Front, 49.591 Pyu, 1-1

Blade, Sqge, Rear, 53.78L Pyu, 1-1

Blade, Sqge, Rear, 53.78l Ure (Option),
2-101

Blade, Sqge, Rear, Linatex, 1-1, 2-101

Blade, Sqge, Side Brush, Linatex, 1-2, 3-9

Blade, Sqge, Side Brush, Urethane, 1-2,
39

Block, Centering, 2-99

Block, Guide, Hppr, 2-7

Block, Short, Eng, W/ Piston & Ring, 5-5

Bolt, Bracket, Sensor,Cshft Position, 5-7

Bolt, Bracket,Screen,Qil Pump,M6x1x1,
5-7

Bolt, Camshaft Cover, 5-3

Bolt, Carriage, M06 X 1.0 X 30, 2-87, 2-89

Bolt, Carriage, M06 X 1.00 X 40, 4.6, 3-37

Bolt, Carriage, M10 X 1.5 X 70, 2-103

Bolt, Connecting Rod, 5-5

Bolt, Cover, Camshaft, M6 X 1 X 22, 5-11

Bolt, Cover, Oil Pump, M6 X 14, 5-7

Bolt, Cover, Water Pump, 5-7

Bolt, Eng Cover, M6 X 1 X 13, 5-11

Bolt, Eye, .25-20 X 1.40 X .25 Eye, 2-77

Bolt, Eye, M08 X 1.25 X 070mm, 05.50
Eye, 2-107, 2-111

Bolt, Eye, M10 X 1.5 X 117mm, 8.0 Eye,
2-99

Bolt, Eye, M8X1.25, 2.75L, 2-77

Bolt, Flywheel, 5-5

Bolt, Head. Cyl, 5-3

Bolt, Hsng, Thermostat, 5-3

Bolt, M06 X 1.00 X 13mm, 5-8

Bolt, M08 X 1.25 X 25mm, 5-5

Bolt, M10 X 1.50 X 75mm, 5-5

Bolt, M12 X 1.75 X 62mm, 5-5

Bolt, Motor, Hyd, 4-5

Bolt, Oil Pump Screen/Camshaft Cover,
5-7

Bolt, Pan, Qil, 5-8

Bolt, Pulley, Cshtft, 5-5

Bolt, Pump, QOil, 5-7

Bolt, Retainer, Camshaft, M6 X 1 X 16,
5-11

Bolt, Sensor, Position, Cshtt, 5-7

Bolt, Shield, Manifold, Exhaust, 5-9

Bolt, Shid, .31d X 1.00, .25-20, 2-77

Bolt, Shid, 1.37d X 5.13I,1.1-18 Dirilled,
2-71

Bolt, Soc Head, M5 X 80 X 35, 2-35

Bolt, Sprocket, Camshaft, M10x1.25x60,
5-11

Bolt, Tensioner [GM], 5-11

Bolt, Tensioner, Timing Belt,M8x1.25x48,
5-11

Bolt, Tube [Pvc], M6 X 1 X 15, 5-3

Boot, .63id .291 .90w, 2-13

Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo,
2-17

Boot, Circuitbreaker, 3-37

Boot, Switch, Ignition, 2-13

Bracket Kit, Alternator, Repair, 2-55

Bracket WIdt, Alternator, Lower [Gm1.6I],
2-55

Bracket WIdt, Cooler, Hyd Fluid, 2-145

Bracket WIdt, Flap, Recirculation, 2-97

Bracket WIdt, Guard, Sqge, 3-65

Bracket Widt, Latch, 2-19

Bracket WIdt, Mtg [Fast Gen 2+], 3-29

Bracket WIdt, Mtg [Fast], 3-21

Bracket WIdt, Mtg, Caster, 2-103

Bracket WIdt, Mtg, Eng, 2-23

Bracket Widt, Mtg, Eng, Back, Gas/Lpg,
2-23

Bracket Wldt, Mtg, Fan, Upper, 2-65

Bracket WIdt, Mtg, Reg, Lpg[Gm 2010],
2-39

Bracket WIdt, Mtg, Regulator, Lpg, 2-37

Bracket WIdt, Mtg, Side Brush, 3-7

M20 331381 (1-12)




CROSS REFERENCE

Bracket WIdt, Mtg, Side Brush Fixed, 3-9

Bracket WIdt, Mtg, Sqge, 2-103

Bracket Widt, Mtg, Tank, 2-9

Bracket WIdt, Pivot, Hppr Door, Lh, 2-87,
2-89

Bracket WIdt, Pivot, Hppr, Rh, 2-89

Bracket WIdt, Propel, Pintle, 2-77

Bracket WIdt, Steering, Tilt, 2-17

Bracket WIdt, Tank, Soltn, Rh, 2-113

Bracket WIdt, Tilt, Rh, 2-17

Bracket, Anchor, Strap, Alternator, 2-55

Bracket, Cover, 2-65, 2-87, 2-89

Bracket, Cover, Hopper, 2-87, 2-89

Bracket, Cover, Hppr, 2-83

Bracket, Fan, Lh, 2-65

Bracket, Fan, Rh, 2-65

Bracket, Fan, Upper, Lh, 2-65

Bracket, Ftg, Bh, 2-61

Bracket, Guide, Shrd, 2-21

Bracket, Keeper, Latch, 2-114

Bracket, Latch, Cover, 2-21, 2-114, 3-63

Bracket, Latch, Keeper [Southco], 2-21

Bracket, Latch, Shrd, Seat, 2-15

Bracket, Lip, Hppr, 2-87, 2-89

Bracket, Mtg, 2-9

Bracket, Mtg [Ecu], 2-25, 2-31

Bracket, Mtg [Fast Gen 2+], 3-29

Bracket, Mtg [Fast], 3-21

Bracket, Mtg, Cable, 2-75

Bracket, Mtg, Cover (Replaced by
9003893), 2-121

Bracket, Mtg, Cover, Recvy Tank, 2-121

Bracket, Mtg, Cyl, 2-77, 2-107, 2-111

Bracket, Mtg, Detgt And Spray Wand, 3-5

Bracket, Mtg, Ecu, 2-35

Bracket, Mtg, Ecu [M20/T20 2007], 2-27,
2-29

Bracket, Mtg, Fan, 2-125

Bracket, Mtg, Fltr, Air, 2-47, 2-49, 2-51,
2-53

Bracket, Mtg, Fuel, 2-41

Bracket, Mtg, Insulation, 2-9

Bracket, Mtg, Latch, 2-61

Bracket, Mtg, Latch, Tank Cover, 2-113,
2-114

Bracket, Mtg, Lift, Scb Head, 2-95

Bracket, Mtg, Mirror, Rearview, 3-55

Bracket, Mtg, Motor, 2-125, 2-127

Bracket, Mtg, Muffler [M20/T20 2007], 2-59

Bracket, Mtg, Prop Rod, 2-121

Bracket, Mtg, Radiator, 2-61, 2-65

Bracket, Mtg, Scb Head, Lh, 2-95

Bracket, Mtg, Scb Head, Rh, 2-95

Bracket, Mtg, Skirt, 2-97

Bracket, Mtg, Skirt, Brush Door, 2-105,
2-109

Bracket, Mtg, Skirt, Door, 2-105, 2-109

Bracket, Mtg, Skirt, Door, Brush, 2-105,
2-109

Bracket, Mtg, Sppt, 2-71

Bracket, Mtg, Spray Handle, 3-61

Bracket, Mtg, Spray Wand [Fast, Conv],
3-61

M20 331381 (1-12)

Bracket, Mtg, Spring, 2-95

Bracket, Mtg, Sqge, 3-7

Bracket, Mtg, Strainer, 3-5

Bracket, Mtg, Switch, 2-85

Bracket, Mtg, Vacuum Wand, 3-57

Bracket, Mtg, Valve, 2-119, 3-3

Bracket, Mtg, Valve [Combined], 2-151

Bracket, Mtg, Valve, Hyd, Scb, 2-149

Bracket, Mtg, Valve, Hyd, Swp, 2-149

Bracket, Mtg, Valve, Lower, 2-151

Bracket, Muffler, Hanger, Front, 2-57

Bracket, Pivot, Hppr Door, Rh, 2-87

Bracket, Propel, Gas/Lpg, 2-77

Bracket, Protector, Float Switch, 2-121

Bracket, Reg [1.61], 2-31

Bracket, Retainer, Pump, 3-29

Bracket, Retainer, Safety, 2-77

Bracket, Retainer, Shield, Heat, 2-57

Bracket, Retainer, Spring, 2-5

Bracket, Retaining, Cover (Replaced by
9003893), 2-121

Bracket, Retaining, Hose, 2-117, 2-123,
3-63

Bracket, Retaining, Wire, Sparkplug, 5-12

Bracket, Screen, Qil Pump, 5-7

Bracket, Seat, Adj, 2-15

Bracket, Sensor, Position, Cshtt, 5-7

Bracket, Shield, Heat, 2-21

Bracket, Skirt, Rbr, 2-65

Bracket, Soltn, Tank, Cntr, 2-113

Bracket, Sppt, Cover, Tank, Recvy, 2-121

Bracket, Sppt, Radiator, Upper, 2-62

Bracket, Sppt, Revl Light, 3-47, 3-49, 3-51

Bracket, Sppt, Tank, Lh, 2-121

Bracket, Sppt, Tank, Rh, 2-121

Bracket, Tank, Soltn, Lh, 2-113

Bracket, Tilt, Lh, 2-17

Bracket, Tube, Coolant, 2-67

Bracket, Valve, Sba [M20 And T20], 3-15

Brake Assy, Drum, Mech, 07.0d 1.2w, 2-73

Brush Assy, Disk, Scg, 16.0 D, Heavy Duty
Polypropylene, 2-5

Brush Assy, Disk, Scg, 16.0 D, Soft Nylon,
2-5

Brush Assy, Disk, Scg, 16.0 D, Super
Abrasive, 2-5

Brush Assy, Disk, Swp, 24.0d,
Polypropylene, 2-5

Brush, Swp / Scb, 401, Heavy Duty
Polypropylene, 2-4

Brush, Swp / Scb, 401, Polyester, 2-4

Brush, Swp / Scb, 40l, Polypropylene, 2-4

Brush, Swp / Scb, 40l, Super Abrasive, 2-4

Brush, Swp / Scb, 40L, Wndw, Super
Abrasive, 2-4

Brush, Swp / Scb, 401, Wndw,
Polypropylene, 2-4

Bumper WIdt, Brush, Side, 3-7, 3-9

Bumper, Rbr, 0.5d 0.16t M5 X 08, 2-77

Bumper, Rbr, 0.6d 0.34t .3d Tip, 2-145

Bumper, Sqge, 2-101

Bumper, Ure, 1.50d 1.25l, 3-65

Bushing, Eccentric, Adj, 2-117, 2-123

Bushing, Fing, 0.32b 0.50d 0.24l, Bnz,
2-103

Bushing, Fing, 0.50b 0.59d 0.38I, 2-117,
2-123

Bushing, Fing, 0.63b 0.75d 0.38I, 2-103,
2-105, 2-109

Bushing, Fing, 1.00b 1.13d 0.501, 2-89,
2-99

Bushing, M06-1.50 X .25-27npt, 2-25,
2-31

Bushing, Pivot, Door, 2-87

Bushing, Sleeve, 0.37b 0.50d 0.50, Oib,
2-75

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,
3-11

Bushing, Sleeve, 0.62b 0.72d 0.501, Fgl,
2-103

Bushing, Sleeve, 0.63b 0.72d 0.38l, 2-107,
2-111

Bushing, Sleeve, 0.75b 0.88d 0.25I, 2-117,
2-123

Bushing, Sleeve, 0.75b 0.88d 0.75I, Tef,
2-87

Bushing, Sleeve, 0.78b 0.86d 0.93I, Bnz,
2-73

Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz,
2-79

Bushing, Sleeve, 1.00b 1.13d 1.501, Fgl,
3-11

Button, Cntrl, Horn, 2-17

Bypass Valve Kit, Pump, Repair,, 4-23

C

Cable, Battery, 02ga 48.0l Red .41ring,
2-69

Cable, Battery, 02ga 60.01 Blk .41ring, 2-69

Cable, Glv .06d 012.01 .26eye /.26eye,
3-65

Cable, Glv .09d 016.51 .38eye /.38eye,
2-19

Cable, Glv .13d 015.81 .50eye /.50eye,
2-107, 2-111

Cable, Push / Pull, 063.01 4.0, .31-24,
2-75

Cable, Push / Pull, 098.01 .25-28/.25-28,
2-77

Cam, 2-101

Cam, Centering, Pintle, 2-77

Cam, Front, 3-9

Cam, Plt, Brake [Nickel], 2-73

Cam, Rear, 2-101

Camshaft, 5-11

Cap Assy, Tank, Drain, 2-121, 4-3

Cap Screw, 4-8

Cap Screw  Cl, 4-9

Cap, Arm, Lift, 2-85

Cap, Breather, Hyd, 2.4 Ds, 1-1, 2-147

Cap, End, Valve, Steering, 4-21

Cap, Filler, Qil, W/ Org, 5-3

Cap, Fuel, Tank, 2-43

Cap, Hub, Dust 2.57d 0.77, 2-73

Cap, Radiator, 14psi [Stant Ao-2516], 2-61

6-15




CROSS REFERENCE

Cap, Radiator, 14Psi [Stant], 2-65

Cap, Spring, Valve, 5-3

Cap, Tank, 3-5

Cap, Tank, Fuel, 2.3neck 2.6d, 2-41

Capacitor, Plug [4700uf, 25v], 3-46

Cartridge, Psi Cntrl, Valve, Hyd, 4-13,
4-15, 4-17,4-19

Caster, Pivot, 2-103

Catch, Latch, Tank Cover, 2-113, 2-114

Chain, Str, 4/0, 08 Link, 2-99

Channel Widt, Pivot, 3-11

Channel, Shield, Muffler, 2-57

Channel, Shield, Muffler [M20/T20 2007],
2-59

Channel, Upper, Tower, Lift, 2-7

Chech Valve Kit, Pump, Repair,, 4-23

Circuitbreaker, 02.0a, Resetable, 3-37

Circuitbreaker, 2.0a, Resetable, 3-37

Clamp WIdt, Front, 2-101

Clamp WIdt, Rear, 2-101

Clamp, Cable, Ss, 0.50d X 0.50w [Insull,
4-25

Clamp, Cable, Ss, 1.12d X 0.38w, 1h,
2-119

Clamp, Cable, Ss, 2.50d X 1.00w, 1h, 2-9

Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole,
3-49, 3-51

Clamp, Cable, Stl, 0.44d X 0.62w, 1h,
2-145

Clamp, Cable, Stl, 0.69d X 0.62w, 1h,
2-61, 2-77

Clamp, Cable, Stl, 0.69d X 0.62w, 1hole,
2-37

Clamp, Cable, Stl, 1.25d X 1.00w, 1hole,
2-67

Clamp, Cable, Stl, 1.50d X 1.00w, 1h, 2-9,
2-61, 2-69, 2-145, 3-21

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole,
2-7

Clamp, Cable, Stl, 2.00d X 0.75w, 1 Hole,
2-41

Clamp, Cable, Stl, 2.00d X 0.75w, 1hole,
2-43

Clamp, Hose, 1.0, 2-37, 2-39

Clamp, Hose, 1.75 [Pcv], 5-3

Clamp, Hose, Plstc .351-.394 Id, 3-21

Clamp, Hose, Spring Stl, 0.86d X 0.38w,
2-47, 2-49, 2-51, 2-53

Clamp, Hose, Spring, 0.62d, 2-37, 2-39

Clamp, Hose, Spring, 0.75d, 2-37, 2-39

Clamp, Hose, Wir, .52 - .56, Yel, 4-25

Clamp, Hose, Wir, .63 - .66, Bk, 4-25

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 2-25, 2-27, 2-32, 2-37, 2-61,
2-62, 2-67, 3-3, 3-5, 3-29, 3-39

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-27, 2-37, 2-41, 2-43, 2-69,
3-13, 3-19, 3-23, 3-25, 3-29, 3-31,
3-33, 3-39, 3-41, 3-43

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-25, 2-27, 2-29, 2-32, 2-37,
2-39, 2-119, 3-3, 3-5, 3-13, 3-23, 3-25,
3-31, 3-33, 3-41, 3-43, 3-61

6-16

Clamp, Hose, Wormdrive, 1.25-2.00D,
S50W, 2-57, 2-59, 2-61, 2-67

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 2-61, 2-67

Clamp, Hose, Wormdrive, 1.81-2.75d,
50w, 2-47, 2-49, 2-51, 2-53

Clamp, Hose, Wormdrive, 2.50-3.50d,
50w, 2-101, 2-117, 2-123

Clamp, Hose, Wormdrive, 3.56-4.50D,
S50W, 2-117, 2-123, 2-125, 2-127

Clamp, Hose, Wormdrive, 3.75-4.62d,
.62w, 2-125

Clamp, Hyd, 0.50d, 2-91, 2-93

Clamp, Mtg, Fltr, Air, 2-47, 2-49, 2-51, 2-53

Clamp, Muffler, 1.62d, 2-57, 2-59

Clamp, Spring, 1.50, 2-49, 2-53

Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI, 2-75

Clevis, Adj, 0.25pin, 0.25-28left PI, 2-75

Clevis, Adj, 0.31pin, 0.31-24, 275

Clip, .250h, Plstc [Pine-Tree], 2-21

Clip, Grip, Finger, .875-1.25, 3-61

Clip, Grip, Finger, 0.88-1.25d, 3-37

Clip, Grip, Finger, 1.00-1.88d White,Vyl,
3-57, 3-59

Clip, Keeper, Open, 2-61, 2-65

Coil, Ignition, 5-12

Column, Pump, Water, 4-3

Column, Steering, 09.9L 0.86D 36Tooth,
2-17

Complete Pump Kit, Pump, Repair,, 4-23

Connector, Fem, 02cav, Mp280 Sealed,
4-23

Connector, Fuel, E90, Qf, 2-41

Connector, Fuel, Qf, 2-41, 2-43

Controller Kit, Replmt [Ec-H20], 4-25

Converter, Ele, 12-36 Vdc, 3-37

Converter, Lpg, 2-31

Cooler, Hyd, 25gpm 325btu Of12 13x12x2,
2-145

Coupler, Pump, 4-7

Coupling, Drive, 13t, 2-23

Coupling, Nozzle, Spray, 3-61

Cover Kit, Soltn Tank, Rh [M20 & T20],
2-113

Cover Kit, Switch, Float, Repair, 2-121

Cover Kit, Tank, Soltn, Lh, Replmt, 2-114

Cover Kit, Tank, Soltn, Lh, Replmt, Ce
(Japan and CE Only), 2-114

Cover Kit, Tank, Soltn, Rh, Repimt, Ce
(Japan and CE Only), 2-113

Cover WiIdt [Fast], 3-21

Cover WIdt, Power Supply, 3-37

Cover, Belt, Timing, Front, 5-11

Cover, Belt, Timing, Upper Front, 5-11

Cover, End, 4-7

Cover, Fuse, Block, 2-69

Cover, Hose, 2-37, 2-39

Cover, Hppr, 2-83

Cover, Hsng, Camshaft, 5-3, 5-11

Cover, Hsng, Flywheel (Replaced By
9006895), 2-23

Cover, Lower, 2-15, 2-21

Cover, Pump, Oil, 5-7

Cover, Tank, 2-121

Cover, Tank, Recvy, Trimmed, 2-121

Cover, Tank, Soltn, Lh, Trimmed, 2-114

Cover, Tank, Soltn, Lh, Trimmed, Ce
(Japan and CE Only), 2-114

Cover, Tank, Soltn, Rh, Trimmed, 2-113

Cover, Tank, Soltn, Rh, Trimmed, Ce
(Japan and CE Only), 2-113

Cover, Trimmed, 3-37

Crank Kit, Pump, F/79323, Repimt, 4-22

Crankshaft, 5-5

Crossmember Widt [M20], 2-103

Cup Holder, Rwk, 2-13

Cylinder, Hyd, 1.5b 07.81 02.75strk 2500,
3-11

Cylinder, Hyd, 1.5b 07.81 02.80strk 2500,
2-95, 2-99, 2-107, 2-111, 3-11

Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000,
2-79

Cylinder, Hyd, 2.0b,15.21,09.00strk,3000,
2-71

D

Detergent Pkg, 4 Liter, Sgl [Tco 665], 3-21
Diaphragm Kit, Pump, Repair,, 4-23
Diode, Ele, Plug, 2-69

Dipstick, Oil, 5-8

Door Cyl, Hppr [Mako], 2-87, 2-89
Door Widt, Brush, 2-91, 2-93

Door WIdt, Brush, Idler, 2-91, 2-93
Door WIdt, Brush, Lh, 2-111

Door WIdt, Brush, Rh, 2-107

Door WIdt, Hppr, 2-87, 2-89

Drive, 4-8

Drive [CI], 4-9

Drive, Motor, Hyd, 4-5

E

Electrode, 5 Plate, High Flow, 4-25

Electrode, Cylindrical, 4-25

Element, Fltr, Air [Dn], 1-1, 2-47, 2-49,
2-51, 2-53

Element, Fltr, Air, Safety (Option), 2-47,
2-49, 2-51, 2-53

Element, Fltr, Oil, Eng, Spin-On, 1-1, 2-23,
5-8

End Cap, 4-8

End Cap, Motor, Hyd [En], 4-9

Engine [Long Block Gm 1.61] (See Engine
Breakdown), 2-23

Extinguisher Kit, Fire, Ci [M20 And T20],
3-66

Extinguisher, Fire, 2.5 Lb Dry, 3-66

F

Fan Kit, Scrub, Replmt [M20/T20], 2-125

Fan Widt, Vac, Inlet, 2-127

Fan, Cooling, 15.5d, 6 Blade, .5b Taper,
2-55

M20 331381 (1-12)




CROSS REFERENCE

Fan, Cooling, 16.0d, 6 Blade, 2-55

Fan, Cooling, Pusher, 15.5D [2007], 2-55

Fast 665 4 Ltr, Detergent, 3-29

Fast Kit, Ci, Injector Filters[Fast li+], 4-26

FaST Kit, Ci, Injector Rebuild[FaST II+],
4-26

Fast Kit, Ci, Injector Seals [Fast li+], 4-26

FaST Kit, Injector, CI[M20/M30 FaST II+],
3-29, 4-26

Filter Assy [Pt4 936498], 1-1, 2-147

Filter Assy, Air, 2-47, 2-49, 2-51, 2-53

Filter Assy, Air, Mold, Ure, 3-21

Filter Assy, Hyd, 10mic, 1-1

Filter Kit, Fuelock, Lpg, 1-1, 2-31, 2-37

Filter Widt, Hppr (Replaced By 9003774),
2-81

Filter, Foam, Rbr, 1.20d, 1.0I, 3-23, 3-25

Filter, Fuel [Gm 1.61/3.01], 1-1, 2-41, 2-43

Filter, Fuellock, Lpg [Gm1.6L 2010], 2-39

Filter, Fuelock,Lpg[Gm1.61 2010], 1-1

Filter, In-Line, Pf06/Pf06 080mesh 02.6I,
3-29, 3-39

Filter, In-Line, Pf06/Pf06, 80 Mesh, 3-19

Filter, Panl, Syn, 4.2 X 20.0 X 30.0, 1-1,
2-83

Filter, Soltn, 020mesh, Pm12 3.2d 08.0I,
3-5

Filter, Soltn, 20mesh, Pm12 3.1d 02.61,
1-1, 2-114

Fitting Assy, Orifice, 0.070b, Pf04/Pf04,
3-19

Fitting Assy, Orifice, 0.093b, Pf04/Pf04,
3-19

Fitting Assy, Qdc, Pf04, 3-39

Fitting Kit [Epr], 2-37, 2-39

Fitting Kit, Hose, Garden, 3-3

Fitting, Adapter, Orifice, Pf06/Pm06, 2-25,
2-27,2-29, 2-39

Fitting, Brs, Breather [02mp], 2-85

Fitting, Brs, E45, Pf02/Pm02, 2-23

Fitting, Brs, E90, Bm08/Pm04, 3-19

Fitting, Brs, E90, Cf03/Pf02, 3-21

Fitting, Brs, E90, Em05/Pm04, 2-41, 2-43

Fitting, Brs, E90, Em10/Pm06, 2-25, 2-27,
2-29, 2-32, 2-37, 2-39

Fitting, Brs, E90, Pf04/Pm04, 2-37, 2-41,
2-45

Fitting, Brs, E90, Pm02/Bm03, 2-85, 3-5

Fitting, Brs, Qdc, Bm12/Qf08, 3-3

Fitting, Brs, Qdc, Pf04, Lpg Fem, 2-45

Fitting, Brs, Qdc, Pf08 [Parker Bh3f], 3-3

Fitting, Brs, Snubber, Pm02/Pf02, 3-39

Fitting, Brs, Str, Bm03/Pm02, 2-85

Fitting, Brs, Str, Bm04/Pm02, 3-21

Fitting, Brs, Str, Bm05/Pm04, 2-41

Fitting, Brs, Str, Bm06/Pm05, 2-27, 2-37

Fitting, Brs, Str, Bm08/Pm04, 3-19

Fitting, Brs, Str, Em10/PmO06, 2-29, 2-39

Fitting, Brs, Str, Pf02/Pm04, 3-19

Fitting, Brs, Str, Pf02/Pm06, 3-39

Fitting, Brs, Str, Pf04/Pf04, Bh, 2-45

Fitting, Brs, Str, Pf04/Pm02, 2-25, 2-27,
2-32, 2-37

M20 331381 (1-12)

Fitting, Brs, Str, Pf06/Pf06 Bh, 3-61

Fitting, Brs, Str, Pf06/Pm04, 2-29, 2-39

Fitting, Brs, Str, Pf06/Pm12, 3-61

Fitting, Brs, Str, Pm04/Pm04, 2-41, 3-19

Fitting, Brs, Str, Pm08/Garden Hose, 3-61

Fitting, Brs, Tee, Pf04/Pf04/Pf04, 3-19

Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run,
3-29

Fitting, Cap, 2-31

Fitting, Draincock, E9O0, .25npt, 2-25, 2-27,
2-32, 2-37, 2-61, 2-67

Fitting, E, Gr, 4-3

Fitting, E70, 2-31

Fitting, E90, 2-31, 2-35

Fitting, E90, M14 X .56, 2-23

Fitting, End, Hose, 2-23

Fitting, Fltr, Oil, 5-8

Fitting, Fuel [Mixer E100Lp 2010], 2-35

Fitting, Fuel, Str, 0.38-24 [07 Eng], 2-43

Fitting, Fuel, Str, 0.56-18 [07 Eng], 2-43

Fitting, Grease, Str Pm04 .471, 2-79, 2-87,
2-89, 2-95, 2-103

Fitting, Grease, Str Pm04 .63I, 2-71

Fitting, Hose, Vacuum, .25, 2-31

Fitting, Hyd, Cap, Jf04, 2-145

Fitting, Hyd, Cap, Jf08, 2-145, 3-15

Fitting, Hyd, E45, Jf10/Jm10, 2-135

Fitting, Hyd, E45, Jm04/0Om04, 3-15

Fitting, Hyd, E45, Jm04/Om06, 2-71, 2-79

Fitting, Hyd, E45, Jm06/0m04, 2-125

Fitting, Hyd, E45, Jm06/0m086, 2-71, 2-149

Fitting, Hyd, E45, Jm08/0Om08, 2-125,
2-149, 2-151, 3-15

Fitting, Hyd, E45, Jm08/0Om10, 2-143

Fitting, Hyd, E45, Jm10/0Om12, 2-71

Fitting, Hyd, E45, Jm12/0m16, 2-147

Fitting, Hyd, E45, Jm20/0m20, 2-147

Fitting, Hyd, E90, Jf04/Jm04, 2-93, 2-149,
3-15

Fitting, Hyd, E90, Jf06/Jm06, 3-15

Fitting, Hyd, E90, Jf08/Jm08, 2-17

Fitting, Hyd, E90, Jm04/0m04, 2-87, 2-89,
2-99, 2-107, 2-111, 2-149, 2-151, 3-11

Fitting, Hyd, E90, Jm04/0Om06, 2-79

Fitting, Hyd, E90, Jm04/Pm02, 2-147

Fitting, Hyd, E90, Jm06/0m04, 2-95, 3-11

Fitting, Hyd, E90, Jm06/0m06, 2-17,
2-149, 2-151, 3-15

Fitting, Hyd, E90, Jm06/0m06, L, 2-149

Fitting, Hyd, E90, Jm06/0Om06, Long,
2-151

Fitting, Hyd, E90, Jm06/0m08, 2-143

Fitting, Hyd, E90, Jm08/0m08, 2-91, 2-93,
2-127, 2-143, 2-149, 3-15

Fitting, Hyd, E90, Jm08/0m08, L, 2-149

Fitting, Hyd, E90, Jm08/0Om08, Long,
2-151

Fitting, Hyd, E90, Jm08/0m10, 3-7, 3-9

Fitting, Hyd, E90, Jm10/0Om12, 2-143

Fitting, Hyd, E90, Jm12/0m12, 2-145

Fitting, Hyd, E90, Jm12/0m12, L, 2-145

Fitting, Hyd, E90, Om04/Qm04, 2-149,
2-151, 3-15

Fitting, Hyd, E90, Spcl, 2-37, 2-39

Fitting, Hyd, Plug, Om04, 2-151, 4-11,
4-17,4-19

Fitting, Hyd, Plug, Om06, 2-147, 2-151

Fitting, Hyd, Plug, Om08, 4-7, 4-17

Fitting, Hyd, Plug, Om10, 2-147

Fitting, Hyd, Plug, Pm06, 2-29, 2-39

Fitting, Hyd, Rst, Jf04/Jm04, .028, 2-79

Fitting, Hyd, Rst, Spcl, 2-107, 2-111

Fitting, Hyd, Str, Jf04/Qm04, 2-149, 3-15

Fitting, Hyd, Str, Jf06/Jm04, 2-145

Fitting, Hyd, Str, Jm04/0Om04, 2-91, 2-93,
2-149, 2-151, 3-15

Fitting, Hyd, Str, Jm04/Om06, 3-15

Fitting, Hyd, Str, Jm06/Om04, 2-127

Fitting, Hyd, Str, Jm06/Om06, 2-17, 2-147,
3-15, 3-17

Fitting, Hyd, Str, Jm06/Om06, L, 2-17

Fitting, Hyd, Str, Jm06/OmO06, Long, 2-151,
3-17

Fitting, Hyd, Str, Jm08/Om06, 2-17

Fitting, Hyd, Str, Jm08/0Om08, 2-127,
2-143, 2-147, 3-15

Fitting, Hyd, Str, Jm08/Om10, 3-7

Fitting, Hyd, Str, Jm10/Om10, 2-149

Fitting, Hyd, Str, Jm10/Om10, Long, 2-151

Fitting, Hyd, Str, Jm10/0m12, 2-71

Fitting, Hyd, Str, Jm20/Om16, 2-143

Fitting, Hyd, Str, Om04/Qm04, 2-149, 3-15

Fitting, Hyd, Str, Pf02/Pm04, 2-45

Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run,
2-127

Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run,
2-149, 3-17

Fitting, Hyd, Tee, Jm08/Jm08/0Om08, Br,
2-125, 2-149, 2-151

Fitting, Hyd, Tee, Pf04/Pf04/Pm04, Run,
2-45

Fitting, Nipple, .25mal, 2-37, 2-39

Fitting, Nipple, .25npt, Brs, 2-31

Fitting, Nyl, Qdc, E90, Bm08/ Qm10, 3-29,
3-39

Fitting, NylY, Qdc, E90, Bm06/ Qm10, 3-29

Fitting, Pipe, Bshg, M18 X 1.5, 2-23

Fitting, Pipe, E45, Spcl, 2-45

Fitting, Pipe, E90, Pf02/Pm02, 3-21

Fitting, Pipe, Plug, 2-23

Fitting, Pipe, Plug, Metric, M18,Soc, 2-23,
2-57, 2-59

Fitting, Pipe, Plug, Pm02, Sq Head, 2-43

Fitting, Pipe, Plug, Pm08, Sq Head, 2-119

Fitting, Plstc, Body, Spray, Pf04, 3-19

Fitting, Plstc, Cap, Pf12 Hex, 2-119

Fitting, Plstc, Cap, Spray, Pf04, 3-19

Fitting, Plstc, E90, Bm05/Bm05, Nyl, 3-39

Fitting, Plstc, E90, Bm06/Bm06, 3-5, 4-25

Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-29

Fitting, Plstc, E90, Bm06/Pm12, Nyl, 3-3

Fitting, Plstc, E90, Bm08/Bm08, 3-39

Fitting, Plstc, E90, Bm08/Pf08s, Swivel,
3-19, 3-61

Fitting, Plstc, E90, Bm08/Pm04, 3-39

Fitting, Plstc, E90, Bm08/Pm06, 3-39, 3-61

6-17




CROSS REFERENCE

Fitting, Plstc, E90, Bm08/Pm12, Nyl, 3-19,
3-23, 3-25, 3-29, 3-39

Fitting, Plstc, E90, Bm10/PmO08, 3-3

Fitting, Plstc, E90, Bm10/Pm12, 3-3

Fitting, Plstc, E90, Bm12/Pf12, 3-5

Fitting, Plstc, E90, Bm12/PmO08, 3-3

Fitting, Plstc, E90, Bm12/Pm12, 3-3, 3-5,
3-19, 3-29, 3-39

Fitting, Plstc, E90, Pf Bm [Es Pump], 4-3

Fitting, Plstc, E90, Pf12/Pm12, 2-114

Fitting, Plstc, Pf12/Pf12, Bh, 2-114, 3-3

Fitting, Plstc, Pipe, Cap, Pf04, 3-21, 3-29,
4-25

Fitting, Plstc, Rst, .500d /.13id, 3-25

Fitting, Plstc, Str, Bm04, Cplg, Fem, 3-21,
3-29

Fitting, Plstc, Str, Bm04/Bm08, 3-39

Fitting, Plstc, Str, Bn04/Pm04, 3-39

Fitting, Plstc, Str, Bm05/Pm04, 3-39

Fitting, Plstc, Str, Bm06/Bm08, 3-43

Fitting, Plstc, Str, Bn06/Pm04, 3-29, 4-25

Fitting, Plstc, Str, Bm06/Pm06, 3-29

Fitting, Plstc, Str, Bm08/Pf08s, Swivel,
3-61

Fitting, Plstc, Str, Bm08/Pm06, 3-19

Fitting, Plstc, Str, Bm08/Pm12, 3-23, 3-25

Fitting, Plstc, Str, Bm10/Bm10, 2-47, 2-51

Fitting, Plstc, Str, Bm12/Bm12, 2-119

Fitting, Plstc, Str, Bn12/Pm08, Nyl, 3-3,
4-3

Fitting, Plstc, Str, Bm12/Pm12, 2-119

Fitting, Plstc, Str, Pf06/Qm10, Pvc, 3-39

Fitting, Plstc, Str, Pm02/Bm05, 4-25

Fitting, Plstc, Str, Pm04, Cplg, Mal, 3-21,
3-29

Fitting, Plstc, Str, Pm04/Pm06, Nyl, 3-39

Fitting, Plstc, Str, Pm08/Pm08, 3-3

Fitting, Plstc, Str, Pm12/Pm12 1.60I, 3-3,
3-19, 3-29, 3-39

Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
3-29

Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br,
3-19

Fitting, Plstc, Tee, Bm06/Pm02/Bm06,
4-25

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
3-19

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br,
3-23, 3-25, 3-31, 3-41, 3-43, 3-61

Fitting, Plstc, Tee, Bm10/Bm10/Bm10,
2-29,2-39

Fitting, Plstc, Tee, Bm12/Bm12/Bm12,
2-119, 3-13

Fitting, Plstc, Tee, Pf08/P{08/Pf08, 3-3

Fitting, Plstc, Tee, Pf12/Pf12/Pf12, 3-3,
3-19, 3-29, 3-39

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl,
3-25, 3-29, 3-33, 3-43

Fitting, Plug, 2-23

Fitting, Plug, M16, Intake Manifold, 2-27,
2-29, 2-35

Fitting, Plug, Org, #6, Valve [Cec], 4-11,
4-13, 4-15, 4-17, 4-19

6-18

Fitting, Str, 2-31

Fitting, Str, .19brb X .12mpt, 2-25

Fitting, Str, E90, .25npt, 2-31

Fitting, Vacuum [M16-15-6h], 2-25, 2-27,
2-29, 2-35

Flange Mounting, 4-8

Flange, Motor, Hyd [En], 4-9

Flap, Battery, 2-13

Flapper, Valve, Pump, Water, 4-3

Flywheel, 5-5

Frame Widt, Lift, Hppr, 2-79

Frame Widt, Main, Replmt [m20 & T20],
2-7

Frame Widt, Sqge, Lh, 2-109

Frame WiIdt, Sqge, Rh, 2-105

Frame Widt, Sqge, Side Brush, 3-7

Fuelline, .31d Str/Str, Plstc, 2-41, 2-43

Fuelline, .31d Str/Str,Plstc[M20/T20 07],
2-43

Fuse, 015a, 2-69

Fuse, 10 Amp, 2-204

Fuse, 15 Amp, [Min-15], 2-204

Fuse, 20 Amp, [Min-20], 2-204

Fuse, 5 Amp, [Min-5], 2-204

Fuse, 50amp, 2-204

Fuse, 60 Amp, 2-204

G

Gasket, 2-31

Gasket Kit, Repair, Gas [Gm1.61 2007],
2-27,2-29

Gasket Kit, Repair, Lpg [Gm1.61 2007],
2-35

Gasket, .25 1.88d 1.0id [Poron], 4-3

Gasket, 3.23id 3.630d .16th, Ure, 2-121

Gasket, 4.05id 5.290d .19 [Buna], 2-121,
4-3

Gasket, Body, Throttle [1.61], 2-27, 2-29

Gasket, Cover, Fuse Block, 2-69

Gasket, Cover, Hsng, Camshaft, 5-3

Gasket, Cover, Recvy Tank, 2-121

Gasket, Exhaust, 2hole, 3.4bc, 2-57, 2-59

Gasket, Fing, Pipe, Exhaust, 2-57, 2-59

Gasket, Head, Cyl, 5-3

Gasket, Hppr, Transition, 2-127

Gasket, Manifold, Exhaust, 5-9

Gasket, Manifold, Intake, 2-25, 2-27, 2-29,
2-31,5-9

Gasket, Pan, Oil, 5-8

Gasket, Plt, Hose, Vacuum, 2-125

Gasket, Plug, Relief Valve,Qil Press, 2-23,
5-7

Gasket, Pump, Oil, 5-7

Gasket, Sender, Fuel, 2-43

Gasket, Sqge, 1-1, 2-101

Gasket, Tube [Pcv], 5-3

Gasspring, 180Ib, 03.0strk, 2-15

Gauge, Sensing, Level, 2-147

Gear, Drive, Oil Pump, 5-7

Gear, Ring, Drive, Oil Pump, 5-7

Geroler, Motor, Hyd, 4-5

Gerotor Set, 4-8

Gerotor Set [CI], 4-9

Grill Widt, Front, 2-19

Grill, Eng, 2-21

Grill, Side, 2-15

Grip, Handle, 2-117, 2-123

Grommet, Blind, 4-25

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
3-5

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl,
2-25, 2-31

Grommet, Rbr, 0.50id, F/0.8h, .12 Matl,
3-52, 3-53

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl,
2-85, 3-37

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
3-5

Grommet, Rbr, 1.06id, F/1.4h, .19 Matl,
2-85

Grommet, Rbr, 1.50id, F/1.8h, .19 Matl,
2-85

Grommet, Rbr, 2.13id, F/2.5h, .12 Matl,
3-19, 3-29

Guard Kit, Sqge, Ci [M20], 3-65

Guard WIdt, Sqge, 3-65

Guard Widt, Brush, Side, 3-13

Guard WIdt, Pntd [M20/T20], 3-65

Guard WIdt, Sqge [M20/T20 Lh, M30 Rh],
3-65

Guard WIdt, Sqge [M20/T20 Rh, M30 Lh],
3-65

Guard WIdt, Sqge [M20/T20/M30], 3-65

Guard WiIdt, Top, Ohg, 3-55

H

Handle Widt, Drain, 2-121

Handle, Valve, Pinch, Lh, 2-123

Handle, Valve, Pinch, Rh, 2-117

Harness [Fast, M20 And T20], 3-27

Harness, Adapter, Eng [2007], 2-205

Harness, Eng [1.6l, Gm, E-cntrl], 2-204

Harness, Headlight [M20 And T20], 2-196

Harness, Hppr [M20], 2-199

Harness, Hppr [M20/M30], 2-199

Harness, Hppr, Cover [M20], 2-201

Harness, Injector, Gas [1.6],Gm,E-cntrl],
2-204

Harness, Injector, Lpg [1.61,Gm,E-cntrl],
2-204

Harness, Main [M20], 2-195

Harness, Manifold, Gas, 2-43

Harness, Spray, Nozzle, 3-61

Harness, Warning / Backup [M20 & T20],
3-47, 3-49, 3-51

Harness, Warning / Ohg [M20], 3-52, 3-53

Harness, Wire [Ec-H20], 3-46

Harness, Wire [Fast Gen 2], 3-35

Harness, Wire, Eng, Gas [Gm 1.6L 10],
2-204

Harness, Wire, Eng, Gas [Gm 1.6L], 2-204

Harness, Wire, Eng, Lpg [Gm 1.6L 10],
2-204

Harness, Wire, Eng, Lpg [Gm 1.61], 2-204

M20 331381 (1-12)




CROSS REFERENCE

Harness, Wire, Interface [Ec-H20], 3-46

Head, Cyl, 5-3

Headlight, 12vdc, 27watt, 2.1a, Oval (Rpl
by 1060942), 2-7

Headlight, 12Vdc, Oval, Halogen, 2-7

Hinge WIidt, Shrd, Lh, 2-21

Hinge Widt, Shrd, Rh, 2-15

Hinge, .38pin .11 3.5w 06.0l 6/0.38sl, 2-19

Hinge, .50pin .19 4.0w 06.01 3/0.44sl,
2-107, 2-111

Hopper, Debris, Rm-Hg, Trimmed, 2-81

Horn, 12vdc, Dba [Wolo], 2-69

Hose [Epr To Manifold], 2-37, 2-39

Hose [Mixer To Epr], 2-37

Hose [Pcv], 5-3

Hose Assy, Sqge, 2-121

Hose Assy, W/1cuff, 1.0d 09I 1.0/, 2-81

Hose Assy, W/2cuff, 1.5d 084l [Vacwand],
3-59

Hose Assy, W/2cuff, 1.5d 84l [Vacwand],
3-57

Hose, 170mm [Ftv-Ptv], 2-31

Hose, 355mm [FI-Vrp], 2-31

Hose, 9.5mm X 290mm [Pcv], 2-31

Hose, 9.5mm X 450mm [Pcv], 2-25

Hose, Afmkt, Coolant Recvy, 05ft, 2-61,
2-67

Hose, Afmkt, Pvc, Brd 0.38id 02ft, 3-5

Hose, Afmkt, Pvc, Brd 0.50id 02ft, 3-23

Hose, Afmkt, Pvc, Brd 0.50id 03ft, 3-19

Hose, Afmkt, Pvc, Brd 0.50id 08ft, 3-19,
3-25

Hose, Afmkt, Pvc, Brd 0.62id 01ft, 3-5

Hose, Afmkt, Pvc, Brd 0.75id 08ft, 2-119,

3-3,3-13

Hose, Afmkt, PVC, Brd, 0.31Id, 03Ft, CIr,
3-39, 4-25

Hose, Afmkt, Pvc, Brd, 0.38id, 01it, Clr,
4-25

Hose, Afmkt, Pvc, Brd, 0.38id, 02it, Clr,
3-43, 4-25

Hose, Afmkt, Pvc, Brd, 0.38id, 03it, Clr,
3-29

Hose, Afmkt, Pvc, Brd, 0.501d, 01Ft, Clr,
3-29, 3-39

Hose, Afmkt, Pvc, Brd, 0.50id, 02t, Clr,
3-39

Hose, Afmkt, Pvc, Brd, 0.50id, 08it, Clr,
3-31, 3-33, 3-43

Hose, Afmkt, Pvc, Brd, 0.50id, 12it, Clr,
3-41

Hose, Afmkt, Pvc, Brd, 0.75id, 08it, Clr,
3-31, 3-41, 3-61

Hose, Afmkt, Pvc, Clr 0.25id 03ft, 3-21

Hose, Afmkt, Pvc, Clr 0.50id 08ft, 3-25

Hose, Afmkt, Pvc, Clr, 0.25id, 02ft, 3-29

Hose, Afmkt, Pvc, Clr, 0.25id, 03ft, 3-39

Hose, Afmkt, Pvc, Clr, 0.38id, 01t, 3-29

Hose, Afmkt, Pvc, Clr, 0.38id, 03ft, 3-29

Hose, Afmkt, Pvc, Clr, 0.50id, 08ft, 3-33

Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr,
3-29

M20 331381 (1-12)

Hose, Afmkt, Rbr, Heater, 0.62id, 02ft,
2-29

Hose, Afmkt, Rbr, Heater, 0.62id, 08ft,
2-39

Hose, Afmkt, Vacuum, 0.16id, 01ft, 3-5

Hose, Afmkt, Vacuum, 0.16id, 03ft, 2-85

Hose, Air-Intk, Flex 4.00id 18.01, 2-125

Hose, Balancing, Press, 045mm, 2-31

Hose, Balancing, Press, 680mm, 2-31

Hose, Coolant, Mold, 1.25id To 1.62id,
2-67

Hose, Drain, 3.00id X 48.0l, 2-117, 2-123

Hose, Drain, Eng Qil, 2-23

Hose, Flex, Vacuum, 3.5d 32.01, 2-127

Hose, Fuel [Mixer To Epr, 22.5°L], 2-39

Hose, Fuel, 0.31id [Evap Emission 07],
2-43

Hose, Fuel, .19, 2-25

Hose, Fuel, 0.18id, 29.0l, 2-67

Hose, Fuel, 0.31id 12.01, 2-41

Hose, Fuel, 0.31id 24.01, 2-41

Hose, Fuel, 0.50id 21.01, 2-41

Hose, Fuel, 0.50id, 21.0l, 2-43

Hose, Heater, 2-25, 2-27

Hose, Heater, 0.38id, 2-27, 2-37

Hose, Heater, 0.62id, 024.0l, 2-29

Hose, Heater, 0.62id, 038.0l, 2-39

Hose, Heater, E90, 0.62id 07.0 2.0, 2-47,
2-51

Hose, Heater, E90, 0.62id, 24.0 4.0, 3-33,
3-43

Hose, Hyd, 26.01, 2-23

Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0,
2-139

Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0,
2-137

Hose, Hyd, Med06, Jf06e901/Jf06str,038.0,
3-17

Hose, Hyd, Med06, Jf06str/Jf06str, 018.0,
2-137

Hose, Hyd, Med06, Jf06str/Jf06str, 022.0,
2-137

Hose, Hyd, Med06, Jf06Str/Jf06Str, 042.0,
2-137

Hose, Hyd, Med08, Jf08e90/Jf08str, 031.0,
2-137

Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0,
2-137

Hose, Hyd, Med08, Jf08str/Jf08str, 022.0,
2-139

Hose, Hyd, Med10, Jf10str/Jf10str, 41.0,
2-137

Hose, Hyd, Med10, Jf10Str/Jf10Str, 036.0,
2-137

Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0,
2-137

Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0,
2-137

Hose, Hyd, Med12, Jf12str/Jf12str, 052.0,
2-137

Hose, Hyd, Spcl, Jf04str/Jf04str, 115.0,
2-139

Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0,
2-139, 2-141

Hose, Hyd, Spcl, Jf04str/Jf04str, 127.0,
2-139

Hose, Hyd, Spcl, Jf04str/Jf04str, 133.0,
2-139

Hose, Hyd, Spcl, Jf04str/Jf06str, 125.0,
2-141

Hose, Hyd, Spcl, Jf10e45/Jf10str, 58.0
(Replaced by 1039148), 2-135

Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0,
2-135

Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5,
2-135

Hose, Hyd, Suc20, Jf20str /Jf20e90, 29.0,
2-137

Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0,
2-139

Hose, Hyd, Tc04, Jf04e45/Qm06, 026.0,
2-141

Hose, Hyd, Tc04, Jf04e45/Qm06, 028.0,
2-141

Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0,
2-139

Hose, Hyd, Tc04, Jf04str /Jf04€90, 70.0,
2-139

Hose, Hyd, Tc04, Jf04str /Jf04€90, 88.0,
2-139

Hose, Hyd, Tc04, Jf04str [Jf04str, 20.0,
3-17

Hose, Hyd, Tc04, Jf04str [Jf04str, 39.0,
3-17

Hose, Hyd, Tc04, Jf04str/Jf04str, 096.0,
2-139

Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0,
2-135

Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0,
2-135

Hose, Hyd, Tc06, Jf06str /Jf06e45, 54.0,
2-139

Hose, Hyd, Tc06, Jf06str /Jf06€90, 74.0,
3-17

Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 054.0,
2-139

Hose, Hyd, Tc06, Jf06Str/Jf06Str, 062.0,
3-17

Hose, Hyd, Tc08, Jf08E45/Jf08Str, 026.0,
2-137

Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0,
2-137

Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0,
2-135

Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0,
2-137

Hose, Hyd, Tc08, Jf08E90/Jf08Str, 029.0,
2-137

Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0,
3-17

6-19




CROSS REFERENCE

Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0,
2-137

Hose, Hyd, Tc08, Jf08e90/Jf08str, 056.0,
3-17

Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0,
2-139

Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0,
3-15

Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0,
2-137

Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0,
2-137

Hose, Hyd, Tc08, Jf08str/Jf08str, 024.0,
2-137

Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0,
2-137

Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 056.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0,
2-137

Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0,
2-139

Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0,
2-137

Hose, Hyd, Tco4, Jf04Str/Qmo06, 028.0,
2-141

Hose, Hyd,Med04, Jf04str/Jf04str, 066.0,
2-135

Hose, Hyd,Tc 04, Jf04str [Jf04e45 , 35.0,
2-141

Hose, Intake, Mold, 2.00id [Epdm], 2-47,
2-49, 2-51, 2-53

Hose, Intake, Mold, 2.00id, Gas [Epdm],
2-47

Hose, Intake, Mold, 2.00id, Lpg [Epdm],
2-51

Hose, Intake, Mold, 2.0id [Epdm M20/T20],
2-49, 2-53

Hose, Intake, Mold, 2.0id, Gas, 2-49

Hose, Intake, Mold, 2.0id, Lpg, 2-53

Hose, Intake, Mold, 2.0id, Lpg [Gm 2010],
2-53

Hose, Lpg, Med05, Pm04str/Sm04str,
14,01, 2-45

Hose, Lpg, Med05, Pm04str/Sm04str,
55.01, 2-45

Hose, Mold, .62 To .75, 2-31

Hose, Mold, .62 To .75 (Cut in 2), 2-37

Hose, Pvc, Brd, 0.62id 0.880d 09.00l, 3-3

Hose, Pvc, CIr, 0.38id 0.560d 22.00l,

2-25, 2-32, 2-61

Hose, Pvc, Clr, 0.38id 0.560d 48.00I, 3-3,
3-5

Hose, Pvc, Clr, 0.38id 0.560d 022.0l, 2-27,
2-37, 2-67

Hose, Pvc, Clr, 0.50id 0.690d 26.00l, 3-13

Hose, Pvc, Clr, 0.50id 0.690d 30.00l, 2-69

Hose, Radiator, Lower, Mold, 2-61, 2-67

Hose, Radiator, Mold, .751d X .62Id (Cut in
two), 2-29

Hose, Radiator, Upper, Mold, 2-61

6-20

Hose, Rbr, 2.00id 2.500d 05.0l, 2-47, 2-51

Hose, Rbr, E90 1.25id 1.25id 04.2 03.1,
2-61

Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1,
2-67

Hose, Supply, Gas, .25id, 2-37, 2-39

Hose, Vacuum, 0.22id X 15.0l, 2-27, 2-29,
2-35

Hose, Vacuum, 19.0l, 2-101

Hose, Valve, Press Trim, 350mm, 2-31

Hose, Vent, E90, 0.62id[Gm1.6l 2007],
2-49, 2-53

Hose, Water, Coil, 3-61

Housing, 4-7

Housing Assy, Vacfan, Scrbr, 2-125

Housing Assy, Vacfan, Swpr, 2-127

Housing Kit, Drive, Front, Replmt, 2-71

Housing Kit, Pump, Water, 4-3

Housing WIdt, Brush, Drive, 2-91, 2-93

Housing WIdt, Swp, Scb, 2-95

Housing WIdt, Vacfan, Front [528], 2-125

Housing, Bottom, 4-25

Housing, Brg, Motor, Hyd, 4-5

Housing, Camshaft, 5-3, 5-11

Housing, Cplg, Qf / Pm08, 3-39

Housing, Motor, Hyd [En], 4-9

Housing, Pump, 2-23

Housing, Sppt, Rear Wheel, 2-71

Housing, Throttle, 40mm [Bosch], 2-27,
2-29, 2-31, 2-35

Housing, Valve, 4-5

Housingl, 4-8

Hsg & Switch Kit, Pump, Repair,, 4-23

Hub Assy, Wheel, 5 Bolt 4.50bc Taper B,
2-71

Hub, Drive, Brush, Disk, 1.00b [6t], 3-7,
39

Hub, Drive, Brush, Disk, 3hole 5.8bc, 2-5

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t],
2-5

Idler Assy, Brush, Replmt [M20/T20, M30],
2-91,2-93

Impeller, 9.00d X 1.40w X 0.376b, 2-127

Impeller, 9.5d, 18 BI, 2-125

Indicator, Press, 60psi, 2-147

Injector Kit, Fuel, Gas, 2-25

Insert, Cap, Mount, Es Pump, 4-3

Insert, Cplg, Qm, BmO08, 3-39

Insert, Plt, Cam, Pump, Hyd, 4-7

Instr, Maint, Wall Chart [M20], 3-67

Instr, Motor, Hyd, Repair [En], 4-9

Instr, Repair, Motor, Hyd, Gear, 4-5

Instr, Repair, Pump, 4-7

Instr, Seal Kit, Motor, 4-10

Instr, Valve, Steering, Repair, 4-21

Instr. Repair Info, Motor, 4-8

Insulation, 3-55

Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h,
2-17

Insulation, Flame-Retardant, 0.5, 2-21,
2-41,2-43

Insulation, Flame-Retardant, 0.50, 2-125

Insulation, Flame-retardant, 0.75-0.88,
2-11, 2-15, 2-125

Insulation, Flame-Retardant, 1.0, 2-15

Insulation, Shrd, Eng, Gusset, 2-21

Insulation, Thermal, Hydraulic Blanket,
2-147

Isolator [Epr], 2-37, 2-39

Isolator, Box, Relay, 2-27, 2-29, 2-35

Isolator, Mtg, Vaporizer, Rbr, 2-31

Isolator, Rbr, 2-57, 2-59

Isolator, Vib, .50d, 2-23

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h,
2-61, 2-65, 2-125, 2-127

K

Key-Wdruff 0.25 1.00, 4-8

Key, Ignition [Set Of 2], 1-1, 2-13

Key, Motor, Hyd, 4-5

Key, Shaft, Pump, Hyd, 4-7

Key, Sq, 0.12 X 0.12, 0.501, 2-55

Key, Sq, 0.12 X 0.12, 0.75I, 4-10

Key, Sq, 0.12 X 0.12, 1.00I (Included With
Motor), 2-125

Key, Sq, 0.25 X 0.25, 1.251, 2-91, 2-93

Key, Valve Stem, 5-3

Key, Woodruff, 0.25 1.00 [Asa#0808], 4-9

Kit, Bellows, Pump, Detgt, 4-22

Kit, Brush, Motor, Ele, 4-3

Kit, Seal, Motor, Hyd, 4-5

Kit, Seal, Motor, Hyd, Gear[Barns], 2-125,
4-10

Kit, Seal, Valve, Hyd [Cec], 4-10

Kit, Valve, Check, Pump, Water, 4-3

Knob Assy, Star, 1.12d 3ear M10, 2-103

Knob, Star, 2.80d 4ear 1.11 .31-18 Pyp,
2-101

Knob, Tee, 2.5x1.0 1.11 0.38-16 Plstc,
2-17

L

Label [User, Attention, ec-H20], 2-207

Label Kit, Panel, Replmt [M20], 2-13

Label Kit, Panel, Replmt [M20/M30
ec-H20 only], 2-13

Label Set, Brush Indicator & Removal,
2-207

Label Set, Hi Temp, 2-207

Label Set, Info/Hzrd, Swpr / Scrbr, 2-207

Label Set, Info/Hzrd, Swpr / Scrbr, Tj
(Japan Only), 2-207

Label, Caution [Apply Parking Brake],
2-207

Label, Caution [Apply Parking Brake]
(Japan Only), 2-207

Label, Logo, 05.75L 2Color [ES], 2-207

Label, Logo, 07.95L 2Color [FaST], 2-207

Label, Logo, 12.3L 4Color [ec-H20], 2-207

M20 331381 (1-12)




CROSS REFERENCE

Label, Logo, 16.9L 4Color [ec-H20], 2-207

Label, Model, 2Color [M20], 2-207

Label, Switch, Rocker [T20], 2-13

Lamp Strobe, Amb [12-48 Vdc], 3-51, 3-53

Lamp, 12vdc [Speaker], 2-7

Lamp, Bulb, Flsh, 3-49, 3-52

Lamp, Bulb, Strobe, 3-51, 3-53

Lamp, Flasher, Amb [12-48 Vdc], 3-49,
3-52

Lamp, Halogen [Speaker], 2-7

Latch, 2-15, 2-61, 2-83, 2-85, 2-91, 2-93,
2-113, 2-114, 3-63

Latch Assy, Mtg, Tank, Lpg, W/Nut, 2-45

Latch, Cover, 2-114

Latch, Door [Southco 91-562-07], 2-21,
2-105, 2-109

Latch, Hook, 2-107, 2-111

Lens, Blue, Option, F/ Revl / Fish Light,
3-49, 3-51, 3-52, 3-53

Lens, Lamp, Amb, Strobe/Flasher, 3-49,
3-51, 3-52, 3-53

Lens, Red, Option, F/ Revl / Fish Light,
3-49, 3-51, 3-52, 3-53

Light Kit, Fish, Ci [M20 And T20], 3-49

Light Kit, Fish, W/Ohg, Ci[M20 And T20],
3-52

Light Kit, Revl, Ci [M20 And T20], 3-51

Light Kit, Revl, W/Ohg, Ci [M20 And T20],
3-53

Light, Led, .312D, 2 Volt [Tri-Color]
(ec-H20 only), 2-13

Light, Panl, 14vdec, , 1.1 X 1.0, 2-13

Light, Tail, 12vdc, 2-85

Link Assy, Rod-End, M12, 2-99

Lock, Secondary, 2cav, Mp280 Sealed,
4-23

M

Magnet, Drive Brush, 2-45

Maint Kit, 400hr [M20/T20/M30 Lpg 2010],
1-1

Maint Kit, 800hr [M20/T20/M30 Lpg 2010],
1-1

Maint Kit, Gas, 400hr[M20/T20], 1-1

Maint Kit, Gas, 800hr[M20/T20], 1-1

Maint Kit, Lpg, 400hr[M20/T20], 1-1

Maint Kit, Lpg, 800hr[M20/T20], 1-1

Manifold, Bar, Spray, 37.5inch, 2-119

Manifold, Exhaust, 5-9

Manifold, Gas, Relief, Valve, 2-43

Manifold, Intake [1.6l], 2-25, 2-27, 2-29,
2-31,2-35

Manifold, Water, 3-39

Manual, Eng, Cd-Rom [Tier 1i,Gm1.61],
3-67

Manual, Oprtr [M20 Gas/Lpg En], 3-67

Manual, Oprtr [M20 Gas/Lpg, Es, Na], 3-67

Manual, Oprtr [M20 Gas/Lpg, Fr, Na], 3-67

Manual, Parts [M20 Gas/Lpg En], 3-67

Manual, Service [M20 En], 3-67

Manual, Service, Eng [Gm1.61], 3-67

M20 331381 (1-12)

Manual, Service, Eng[Gm1.6l Em Cert],
3-67

Mat, Floor, 2-9

Media, Cd-Rom, Training [ec-H20
Tennant], 3-67

Mirror, Convex, 0.50D, 3-55

Mixer [E100lp Gm1.61 2010], 2-35

Mixer, Lpg [Gm 1.61], 2-31

Mixer, W/70deg Ftg, 2-35

Module Kit, Replmt [Ec-H20], 4-25

Module Kit, Replmt [Ec-H20] (See
Breakdowns), 3-37

Module, Ecu, Gas [Gm 1.61], 2-25

Module, Ecu, Gas [Gm1.61 2010], 2-29

Module, Ecu, Gas [Gm1.61 2700], 2-27

Module, Ecu, Lpg [Gm 1.61], 2-31

Module, Ecu, Lpg [Gm1.61 2010], 2-35

Module, Ecu, Lpg [Gm1.6l 2700], 2-35

Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft,
3-37

Molding, Afmkt, Trim, Pvc, .08 .11, 1ft, 2-9

Molding, Trim, Pvc, .08-.11 13.21, 2-43

Molding, Trim, Pvc,.18-.31 07.5l, 2-85

Motor Kit, Pump, Repair,, 4-23

Motor Kit, Repimt [M20&T20], 2-125

Motor, Ele [12vdc, Shaker], 2-83

Motor, Ele 12Vdc, Shakr, 2-83

Motor, Ele, 12vdc, Pump, Water, 4-3

Motor, Ele, Gear, 14vdc, Pump, Detgt,
4-22

Motor, Hyd Gear In 4.5 B 1500, 4-8

Motor, Hyd, Gear, [Ex] .194 R 3000 (See
Breakdowns), 2-127

Motor, Hyd, Gear, [Int], 19.0 X 3000, 4-5

Motor, Hyd, Gear, Ext 0.19 Rh 3000, 4-10

Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500
(See Breakdowns), 2-91, 2-93

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500, 4-9

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500
(See Breakdown), 3-7, 3-9

Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000
(See Breakdowns), 2-71

Mount WIdt, Eng, Gas/Lpg, 2-23

Mount WiIdt, Valve, Pinch, Lh, 2-123

Mount WiIdt, Valve, Pinch, Rh, 2-117

Muffler, Catalytic [Gm 1.6], 2-57

Muffler, Catalytic [Gm 1.61 2007], 2-59

Muffler, Catalytic [Gm 1.61 2010], 2-59

Muffler, Short [Non-Catalytic Gm1.6/3.0],
2-57

Muffler, Vacfan, 4.0id, 2-127

N

Nipple, Hose, 3-61

Nozzle, 3-61

Nozzle Kit, Spray, Ci, 3-61
Nozzle, Spray, Gun, 3-61

Nozzle, Wand, Plstc, 14.0l, 3-59
Nozzle, Wand, Plstc, 14.0lg, 3-57
Nut-Hxslot .75-16  Pltd, 4-8

Nut, Coil, F/#8, 4-11, 4-13, 4-17
Nut, Coil, Nyl Patch, 4-15, 4-19

Nut, Fing, M05-0.8 [Gm1.6L Lp 2010],
2-35

Nut, Ftg, Hyd, 0.56-18, 2-145

Nut, Hex, Fing, M5 X 0.8, 2-79

Nut, Hex, Fing, M6 X 1.00, 2-65

Nut, Hex, Fing, M8 X 1.25, 2-37, 2-39,
2-105, 2-109, 2-145

Nut, Hex, Jam, .31-24, 2-75

Nut, Hex, Jam, .50-20, 2-95, 3-11

Nut, Hex, Jam, .50-20, Lh, 2-95

Nut, Hex, Jam, M10 X 1.5, Ss, 2-45, 2-55

Nut, Hex, Jam, M20 X 1.5, 2-17

Nut, Hex, Lock, .25-20, NI, 2-41, 2-43,
2-125

Nut, Hex, Lock, .25-20, NI, Ss, 2-77

Nut, Hex, Lock, .31-18, NI, 2-15, 2-55

Nut, Hex, Lock, .31-18, NI, Thin, 2-15

Nut, Hex, Lock, .31-24, NI, Thin, 2-127

Nut, Hex, Lock, .38-16, NI, Ss, 2-45, 3-11

Nut, Hex, Lock, .38-16, NI, Thin, 2-45,
2-77,2-125, 2-127

Nut, Hex, Lock, .50-13, NI, Ss, 2-103

Nut, Hex, Lock, .50-13, NI, Thin, 2-95

Nut, Hex, Lock, .50-20, NI, Thin, 2-95

Nut, Hex, Lock, .75-10, NI, 2-71

Nut, Hex, Lock, #08-32, NI, 2-13

Nut, Hex, Lock, M10 X 1.5, NI, 2-45, 2-61,
2-65, 2-127, 2-145, 3-55, 3-65

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-81,
2-89, 2-99, 2-103

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-95,
2-99

Nut, Hex, Lock, M12 X 1.75,NI, 2-23, 2-73

Nut, Hex, Lock, M4 X 0.7, NI, 2-15, 2-21,
2-62, 3-21

Nut, Hex, Lock, M4 X 0.7, NI, Ss, 2-21,
2-77, 2-105, 2-109, 3-3

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 3-37

Nut, Hex, Lock, M5 X 0.8, NI, 2-15, 2-25,
2-31, 2-69

Nut, Hex, Lock, M5 X 0.8, NI, Ss, 2-91,
2-93, 2-119, 3-13, 3-19, 3-25

Nut, Hex, Lock, M5 X 0.80, NI, 3-37, 3-61

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 3-33,
3-43, 3-47, 3-49, 3-51, 3-52, 3-53,
3-63

Nut, Hex, Lock, M6 X 1.0, NI, 2-15, 2-17,
2-19, 2-25, 2-31, 2-47, 2-51, 2-61,
2-69, 2-75

Nut, Hex, Lock, M6 X 1.0, Ss, NI, 2-13,
2-57, 2-83, 2-87, 2-89, 2-97, 2-99,
2-119, 2-121

Nut, Hex, Lock, M6 X 1.00, NI, 2-9, 2-49,
2-53, 2-65

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 3-63

Nut, Hex, Lock, M6 X 1.00, Ss, NI, 2-121

Nut, Hex, Lock, M8 X 1.25, NI, 2-7, 2-9,
2-21, 2-41, 2-43, 2-45, 2-47, 2-49,
2-51, 2-53, 2-55, 2-61, 2-67, 2-69,
2-75, 2-77, 2-107, 2-111, 2-127,
2-149, 3-15

6-21




CROSS REFERENCE

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-57,
2-59, 2-61, 2-67, 2-77, 2-81, 2-83,
2-87, 2-89, 2-91, 2-93, 2-97, 2-99,
2-101, 2-103, 2-105, 2-107, 2-109,
2-111, 2-113, 2-117, 2-123, 3-7, 3-13,
3-15

Nut, Hex, M10 X 1.5 [Stover], 2-57

Nut, Hex, M10 X 1.50 [Stover], 2-57, 2-59

Nut, Hex, Sltd, .75-16, 2-73

Nut, Hex, Sitd, 1.12-18, 2-71

Nut, Hex, Sltd, M20 X 2.5, 8, 2-91, 2-93

Nut, Hex, Std, .25-20, 2-27, 2-29, 2-35

Nut, Hex, Std, .25-28, 2-75, 2-77

Nut, Hex, Std, .25-28, Lh, 2-75

Nut, Hex, Std, .31-18, 2-55, 3-55

Nut, Hex, Std, .38-16, 2-59

Nut, Hex, Std, M10 X 1.50, 2-83

Nut, Hex, Std, M12 X 1.75, Ss, 2-107,
2-111

Nut, Hex, Std, M16 X 2.0, 2-19

Nut, Hex, Std, M3 X 0.5, 8, 2-83

Nut, Hex, Std, M5 X 0.8, 8, 2-23, 2-77

Nut, Hex, Std, M6 X 1.00, 8, 3-37

Nut, Hex, Std, M8 X 1.25, 2-9, 2-55, 2-83

Nut, Hex, Std, M8 X 1.25, Brs, 2-23

Nut, Hex, Std, M8 X 1.25, Ss, 2-77, 2-107,
2-111

Nut, Hex, Stover, M8 X 1.25, 2-65

Nut, Isolator, .38-16 Wall Th .015-.437,
3-57

Nut, Low Crown, .50-20, 2-125

Nut, Manifold, Exhaust, M8 X 1.25, 5-9

Nut, Motor, Hyd, 4-5

Nut, Solenoid, 4-13, 4-17

Nut, T, M10 X 1.50 X 15.80d X 13.0I,
2-105, 2-109

Nut, T, M8 X 1.25 X 14.50d X 9.5, 3-7

Nut, Wheel, .50-20 X 60 Angle, 2-71

O
Ohg Kit, Ci [M20 And T20], 3-55

P

Pad, Pedal, Brake, 3.961 2.36w 0.75, 2-75

Pad, Tank, Hyd [W/Psa], 2-145, 2-147

Paint, Airdry, Blk, 120z, 1-2

Paint, Airdry, Gray, 120z [Enamel], 1-2

Paint, Airdry, Iron Gray,120z[Pwdr Coat],
1-2

Paint, Airdry, Off-White, 120z, 1-2

Paint, Airdry, Teal, 120z, Solid, 1-2

Pan, Qil, W/ Baffle / Plug / Seal, 5-8

Panel Kit, Instmt, Repair [M20/M30], 2-13

Panel Widt, Adj, 2-9

Panel Widt, Adj [2007], 2-9

Panel Wdt, Filler, 2-7

Panel Widt, Gas, Repimt, 2-9

Panel Widt, Gas, Replmt [W/Fast], 2-9

Panel Widt, Gas, Repimt, TJ (Japan only),
29

6-22

Panel WIdt, Gas, Replmt, TJ [W/Fasf]
(Japan only), 2-9

Panel Widt, Gas, Replmt, TJ, W/Es (Japan
only), 2-9

Panel Widt, Gas, W/ Es, Repimt, 2-9

Panel Widt, LPG, Replmt, 2-9

Panel WIdt, LPG, Replmt [W/Fast], 2-9

Panel Widt, LPG, Replmt, TJ (Japan only),
29

Panel Widt, LPG, Repimt, TJ [W/Fast]
(Japan only), 2-9

Panel Widt, LPG, Replmt, TJ, W/Es
(Japan only), 2-9

Panel Widt, LPG, Replmt, W/Es, 2-9

Panel WIdt, Shrd, Fan, 2-61

Panel, Access, Door, 2-9

Panel, Access, Floor, 2-9

Panel, Instmt, Rh, Gas, Replmt, 2-13

Panel, Instmt, Rh, Lpg, Replmt, 2-13

Panel, Instmt, Rh, Lpg, Repimt, Ce (Japan
and CE Only), 2-13

Panel, Kit, Instmt, Replmt [M20/M30
ec-H20 only], 2-13

Pawl, Str, 2-91, 2-93

Pedal, Brake, Lock, 2-75

Pedal, Propel, 2-76

Pin Kit, Wheel, Ci [M20/T20/M30], 2-7,
3-13

Pin Widt, 3-11

Pin Widt, Front, 2-101, 3-9

Pin WIdt, Lift (Replaced by 9003478),
2-103

Pin Widt, Pivot, Hppr, 2-7

Pin, 0.63d 01.8I, 1/M10h, 2cham, 2-103

Pin, 0.87d 01.8I, 1/M6 X 1.0, 1cham,Stl,
2-79

Pin, 30mmd X 215mml, 2-7, 2-85, 3-13

Pin, Arm, Safety, 2-79

Pin, Clevis, 0.25d X 0.75l, 2-75

Pin, Clevis, 0.31d X 0.75l, 3-7

Pin, Clevis, 0.31d X 1.00l, 2-75

Pin, Clevis, 0.37d X 1.31l, 3-11

Pin, Clevis, 0.37d X 1.50I, 3-11

Pin, Clevis, 0.37d X 1.75l, 2-87, 2-89,
2-95, 2-107, 2-111, 3-11

Pin, Clevis, 0.37d X 2.00l, 2-99

Pin, Clevis, 0.50 D X 4.501, 2-76

Pin, Clevis, 0.62d X 2.91l, 2-79

Pin, Clevis, 0.75d X 2.00l, 2-95

Pin, Clevis, 0.88d X 2.25l, 2-79

Pin, Cotter, .062 X 0.50, 2-75

Pin, Cotter, .094 X 1.00, 2-75, 2-79, 2-87,
2-89, 2-99, 3-7, 3-11

Pin, Cotter, .125 X 1.00, 2-77, 2-107, 2-111

Pin, Cotter, .125 X 1.25, 2-91, 2-93

Pin, Cotter, .125 X 2.00, 2-71

Pin, Cotter, .156 X 1.25, 2-95

Pin, Cotter, .156 X 2.00, 2-73, 2-85

Pin, Cotter, Hair, 0.31d .058 Wir, 2-15

Pin, Cotter, Hair, 0.38d .072 Wir, 2-95

Pin, Cotter, Hair, 0.62d .120 Wir, 2-79

Pin, Cotter, Hair, 1.00d .178 Wir, 2-7, 2-85,
3-13

Pin, Cotter, Hair, Dbl, 2-7, 3-13

Pin, Dowel, Pump, Hyd, 4-7

Pin, Grvd, 0.43d 01.8 [303ss], 2-101, 3-9

Pin, Hitch, .375d X 3.12, PI, 3-7, 3-9, 3-65

Pin Kit, Wheel, Ci [M20/T20/M30], 2-85

Pin, Lift, Drain, 2-121

Pin, Locating, Lpg, 2-45

Pin, Lock, Cyl Head, 14mm X 17mm, 5-3,
55

Pin, Lock, Transmission, 5-5

Pin, Locking, Steering, Tilt, 2-17

Pin, Retainer, 2-31

Pin, Ring, Lock, Hsng, Water Pump, 5-7

Pin, Roll, .125 D X 0.75I, .125/.129, 2-85

Pin, Roll, .187d X 1.62l, .187/.192, 2-7,
2-85, 3-13

Pin, Valve, Steering, 4-21

Piston, Pump, Hyd, Gear, 4-5

Piston, W/ Pin, Std, 5-5

Pivot WIdt, Brush, Side, 3-11

Plate Assy, Orifice, 0.0105id, Green, 4-26

Plate Kit, Repair, 2-23

Plate Widt, Arm, Stop, 2-79

Plate WIdt, Fan, Hub [Gm 1.6l], 2-55

Plate WIdt, Hose, Vacuum, 2-125

Plate Widt, Lift, Sqge, 2-99

Plate Widt, Mtg, 3-37

Plate Widt, Mtg, Solenoid, 2-85

Plate Widt, Retainer, Sqge, 3-9

Plate WIdt, Seat, 2-15

Plate WIdt, Shakr, Side, 2-83

Plate, Backing, Brake, 2-73

Plate, Bottom, Hppr, 2-87, 2-89

Plate, Cam, 4-7

Plate, Cover, 4-7

Plate, Guard, Belt [Gm 1.6l], 2-23

Plate, Guard, Fan Shrd, Gas/Lpg, Replmt,
2-61

Plate, Handle, 2-91, 2-93

Plate, Hook, Latch, [M20], 3-63

Plate, Hsng [Fast], 3-19

Plate, Inspection, 3-37

Plate, Label, Soltn Tank (ec-H20 only),
2-114

Plate, Mtg, 3-65

Plate, Mtg, Latch, 2-113, 2-114

Plate, Mtg, Light, 2-13

Plate, Mtg, Prop Rod, 2-121

Plate, Mtg, Pump, 3-37, 3-61

Plate, Mtg, Relay, 2-27, 2-29, 2-35

Plate, Mtg, Seal, 2-19, 2-61

Plate, Mtg, Skirt, Scb Head, 2-97

Plate, Mtg, Vacuum Wand, 3-57

Plate, Mtg, Valve, 3-25, 3-33, 3-43

Plate, Orifice, 0.070id, 3-19

Plate, Orifice, 0.093id, 3-19

Plate, Pin, Clevis, Upper, 2-79

Plate, Retainer, Door, Dump, 2-87, 2-89

Plate, Seal, Sound, 2-21

Plate, Shakr, 2-83

Plate, Shakr, Bar, 2-83

Plate, Shield, Heat, Gas/Lpg, Repimt,
2-57,2-59

M20 331381 (1-12)




CROSS REFERENCE

Plate, Skirt, Front, 2-97

Plate, Spacer, Motor, Hyd [En], 4-9

Plate, Sppt, 2-75

Plate, Sppt, Tank, 2-121

Plate, Stop, Brake, 2-75

Plate, Tank, Bottom, 2-121

Plate, Valve, Motor, Hyd, 4-5

Plate, Valve, Pump, Hyd, 4-7

Plate, Wear, Steering Valve, 4-21

Plug, 4-5

Plug #10, 4-8

Plug #4, 4-8

Plug Assy [CI], 4-21

Plug Kit, Drain, Recvy, Ci [M20 & T20],
2-121

Plug Orifice, Valve, Hyd, .140, 4-19

Plug Widt, Drive, Brush, 2-91, 2-93

Plug WiIdt, Drive, Brush, Sweep, 2-91, 2-93

Plug, .12npt, Ss, 2-27, 2-29, 2-31, 2-35

Plug, Bore, Valve, Relief, Oil Press, 5-7

Plug, Drain, Expandable, 4.75-6.00, 2-121

Plug, Drain, Oil Pan, M14 X 1.5 X 12, 5-8

Plug, Hole, Coolant, Eng Block, 5-5

Plug, Hole, Core, Eng Block, 5-8

Plug, Hole, Injector, 2-31, 2-35

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl,
2-13

Plug, Hole, Rnd, 0.81h, Blk, 2-9

Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl,
29

Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl,
29

Plug, Hole, Rnd, 1.25H .03-.12, Blk Nyl
2-15

Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl,
2-9

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-13

Plug, Hole, Soltn Tank, Blk Pyu, 2-113

Plug, Hose, Pyu, 2-117, 2-123

Plug, Hsng, Oil Pump, 5-7

Plug, Manifold, Intake, 2-25, 2-27, 2-29,
2-31,2-35

Plug, Orifice, 0.060, Ss [Fast li+], 4-26

Plug, Orifice, Valve, Hyd, .030, 4-11, 4-19

Plug, Orifice, Valve, Hyd, .040, 4-11, 4-13,
4-15,4-19

Plug, Orifice, Valve, Hyd, .046, 4-17, 4-19

Plug, Orifice, Valve, Hyd, .063, 4-17

Plug, Port, Sensor [Map], 2-25, 2-27, 2-29,
2-31,2-35

Plug, Pump, Hyd, Gear, 4-5

Plug, Restrictor, 3-43

Plunger, 3-57, 3-59

Poppet, Pump, Hyd, Gear, 4-5

Pouch, 3-39

Pulley, Tension, Belt, Timing, 5-11

Pump Assy, Column, Es, 4-3

Pump Assy, Column, Es (See Breakdown),
3-5

Pump Kit, Hyd, Rotating [Cessna], 4-7
Pump Kit, Mtg, Aux, Ci [M20 & T20], 2-143
Pump, Diaphragm, 4-23

M20 331381 (1-12)

Pump, Air, Ele, 12vdc, 3-21

Pump, Detgt, 12vdc, 3-21

Pump, Detgt, 14vdc, 150mi/Min 20psi,
4-22

Pump, Detgt, 14vdc, 150mi/Min 20psi (See
Breakdown), 3-3

Pump, Diaphragm (See Breakdown), 3-61

Pump, Fuel, Hi Press [Gm 1.61/3.01], 2-41,
2-43

Pump, Hyd, Piston, Var, 1.24 4000, Cw,
4-7

Pump, Hyd, Piston, Var, 1.24 4000, Cw
(See Breakdowns), 2-143

Pump, Qil, 5-7

Pump, Soltn, 13.7vdc, 65psi [Fast li+],
3-29

Pump, Soltn, Ele, 12vdc [W/O Chk Valve],
3-19

Pump, Soltn, Ele, 13.7vdc,12/28psi, 3-37

Pump, Water [Gm], 5-7

Q
Qd36Gasket, Body, Throttle [1.6], 2-25

R

Race Thrust, 4-8

Race, Brg, Pump, Hyd, 4-7

Radiator, 2-62

Radiator (Replaced by 1045316), 2-62

Radiator, W/ Hyd Cooler [Side X Side],
2-65

Rail, Injector, Fuel, Plstc, 2-27, 2-29

Rail, Injector, Gas, W/ Press Reg, 2-25

Receptacle, Lamp [Speaker], 2-7

Regulator [Ep], 2-37, 2-39

Relay, 12vdc, 20a, Spdt, 2-204

Relay, 12vdc, 40a, Spdt, 2-204

Relay, 12vdc, 40a, Spdt N/O, 2-69, 3-19,
3-61

Relay, 12vdc, 040a, Spdt No, 2-199, 3-29,
3-37

Reservoir, Hyd, 10.0Gal, Replmt, 2-147

Resistor, Ele, Plug [430 , 2w], 3-46

Restrictor, Jet, Coolant, 2-31

Retainer, Boot, Steering Column, 2-17

Retainer, Camshaft, 5-11

Retainer, Motor, Hyd, 4-5

Retainer, Ring, Brake, 2-73

Retainer, Skirt, 2-97

Retainer, Skirt, Front, 2-97

Retainer, Sparkplug, 1 Way, 5-12

Retainer, Sparkplug, 2 Way, 5-12

Retainer, Sparkplug, 3 Way, 5-12

Retainer, Spring, 2-99

Retainer, Sqge, 3-7

Retainer, Sqge, Side, Lh, 2-109

Retainer, Sqge, Side, Rh, 2-105

Ring Kit, Piston, Std 78.95-79.02mm, 5-5

Ring, Lock, 4-7

Ring, Motor, Hyd, 4-5

Ring, Mtg, Sqge, .501, 2-101

Ring, Retainer, Steering Valve, 4-21

Ring, Retaining, 4-7

Ring, Retaining, Ext, 0.38d, [E-Ring],
2-101, 2-103, 3-9

Ring, Retaining, Ext, 0.38d, [Selflock],
2-99

Ring, Retaining, Ext, 0.50d, Hd, 2-17

Ring, Retaining, Ext, 0.62d, Hd, 2-103

Ring, Retaining, Ext, 0.98d, [E-Ring], 2-75

Ring, Retaining, Ext, 1.00d, Basic, 2-91,
2-93

Ring, Retaining, Int, 2.00d, 2-79

Ring, Retaining, Pump, Hyd, 4-7

Rivet, Blind, .125d X 0.54 X .25d, Alm,
2-113, 2-114

Rivet, Plstc, .250d X 0.898, 2-17

Rivet, Plstc, .250d X 0.90, 3-39, 3-59

Rod, 2-75

Rod Widt, Arm, Safety, 2-79

Rod-End, .25-28rh Fem 0.25b [Teflon],
2-77

Rod-End, .50-20lh Fem 0.50-20stud,
2-95

Rod-End, .50-20rh Fem 0.50b, 2-95

Rod-End, .50-20rh Mal 0.50b, 3-11

Rod, Connecting, M08 X 45, 5-5

Rod, Hanger, Isolator, 2-59

Rod, Thrd, 2 End, .50-20 04.91, Rh / Lh,
2-95

Roller, Brg, 2-117, 2-123

S

Screen Widt, Hppr, 2-81

Screen, Oil Pump, W/ Suc Pipe, 5-7

Screen, Pump, 3-5

Screen, Vacuum, 2-121

Screw, 2-37, 2-39, 4-8

Screw, Adj, Valve, Hyd, 5-3

Screw, Btn, M8 X 1.25 X 16, Ss, 3-13

Screw, Btn, M8 X 1.25 X 20, Blk, 2-105,
2-109, 3-63

Screw, Btn, M8 X 1.25 X 25, Ss, 3-7

Screw, Cap, 4-7

Screw, Cap, Motor, Hyd, 4-5

Screw, Flt, .25-20 X 1.00, Al, 2-125

Screw, Flt, .38-16 X 0.75, Al, 2-55

Screw, Flt, .38-16 X 1.00, Al, 2-55

Screw, Flt, .38-16 X 1.50, Al, 2-125

Screw, FIt, M10 X 1.5 X 25, 10.9, 2-105,
2-109

Screw, Flt, M10 X 1.5 X 30, Ss 18-8, 2-87

Screw, Flt, M8 X 1.25 X 20, Blk, 2-105,
2-109

Screw, Flt, M8 X 1.25 X 25, 2-21

Screw, Flt, M8 X 1.25 X 25, 10.9, 2-87,
2-127

Screw, Flt, M8 X 1.25 X 30, Ss, 2-117,
2-123

Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss,
2-121

Screw, Hex, .25-20 X 0.50, 5, 2-23

6-23




CROSS REFERENCE

Screw, Hex, .25-20 X 0.50, G5, 2-27,
2-29, 2-35
Screw, Hex, .25-20 X 0.75, G5, 2-27,
2-29, 2-35
Screw, Hex, .25-20 X 0.75, NI, 2-127
Screw, Hex, .25-20 X 1.00, 5, 3-7, 3-9
Screw, Hex, .25-20 X 1.75, Ss, 2-77
Screw, Hex, .25-20 X 2.25, Ss, 2-77
Screw, Hex, .31-18 X 1.75, 5, 2-55
Screw, Hex, .31-18 X 4.50, 5, 2-55
Screw, Hex, .31-24 X 0.75, NI, 2-77
Screw, Hex, .38-16 X 0.75, G5, 2-55
Screw, Hex, .38-16 X 0.75, NI, 2-91, 2-93,
3-7,39
Screw, Hex, .38-16 X 0.88, 5, 3-65
Screw, Hex, .38-16 X 1.00, 5, 2-41, 2-77
Screw, Hex, .38-16 X 1.25, 5, 2-143, 3-57
Screw, Hex, .38-16 X 1.25, NI, 2-77
Screw, Hex, .38-16 X 1.50, Ss, 3-11
Screw, Hex, .38-16 X 2.00, Ss, 2-77
Screw, Hex, .38-16 X 3.00, 5, 2-45
Screw, Hex, .38-16 X 3.75, 5, 2-45
Screw, Hex, .50-13 X 1.25, 5, 2-23
Screw, Hex, .50-13 X 1.50, 5, 2-95
Screw, Hex, .50-13 X 3.00, Ss18-8, 2-103
Screw, Hex, .75-10 X 3.25, G5, 2-71
Screw, Hex, .75-10 X 4.00, 5, 2-71
Screw, Hex, #10-16 X 0.62, Fmg [Ab],
3-61
Screw, Hex, #10-16 X 0.62, Fmg, [Ab],
2-19
Screw, Hex, #10-24 X 0.50, Ss, 2-55
Screw, Hex, M07-1.00 X 23.0, 8.8, 2-23
Screw, Hex, M10 X 1.5 X 16, 8.8, 2-17
Screw, Hex, M10 X 1.5 X 20, 8.8, 2-55
Screw, Hex, M10 X 1.5 X 20, Ss, 2-83,
2-87,2-89
Screw, Hex, M10 X 1.5 X 25, 8.8, 2-7, 2-9,
2-23, 2-145
Screw, Hex, M10 X 1.5 X 25, Ss, 2-79,
2-85, 2-95, 2-107, 2-111
Screw, Hex, M10 X 1.5 X 30, 8.8, 3-55
Screw, Hex, M10 X 1.5 X 30, Ss, 2-7, 2-87,
2-89, 2-99, 3-13
Screw, Hex, M10 X 1.5 X 35, 8.8, 2-57,
2-59, 3-65
Screw, Hex, M10 X 1.5 X 40, 8.8, 2-127
Screw, Hex, M10 X 1.5 X 45, 8.8, 3-65
Screw, Hex, M10 X 1.5 X 80, 8.8, 3-65
Screw, Hex, M10 X 1.50 X 20, 8.8, 2-59
Screw, Hex, M10 X 1.50 X 25, 8.8, 2-65
Screw, Hex, M10 X 1.50 X 45, 8.8, 2-65
Screw, Hex, M10 X 1.50 X 60, 8.8, 2-83
Screw, Hex, M12 X 1.75 X 30, 8.8, 3-11
Screw, Hex, M12 X 1.75 X 30, Ss, 2-85
Screw, Hex, M12 X 1.75 X 40, 8.8, 2-73,
2-95
Screw, Hex, M12 X 1.75 X 55, Ss, 2-107,
2-111
Screw, Hex, M12 X 1.75 X 60, 8.8, 2-23
Screw, Hex, M16 X 2.0 X 90, 8.8, 2-19
Screw, Hex, M4 X 0.7 X 10, Fmg, 2-79
Screw, Hex, M4 X 0.7 X 12, 8.8, 3-21

6-24

Screw, Hex, M4 X 0.70 X 10, Fmg, BIK,
2-113, 2-114

Screw, Hex, M4 X 0.70 X 12, 8.8, 3-37

Screw, Hex, M4 X 0.70 X 50, Ss, 4-25

Screw, Hex, M5 X 0.8 X 10, Fmg, 2-95

Screw, Hex, M5 X 0.8 X 12, Ss, 3-13

Screw, Hex, M5 X 0.8 X 16, Fmg, 3-57,
3-65

Screw, Hex, M5 X 0.8 X 20, 8.8, 2-15,
2-77,2-79

Screw, Hex, M5 X 0.80 X 12, Ss, 3-37

Screw, Hex, M5 X 0.80 X 16, Fmg, 3-59

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-37

Screw, Hex, M6 X 1.0 X 12, Fmg, 2-7,
2-61,2-145

Screw, Hex, M6 X 1.0 X 12, Ss, 3-63

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-19,
2-25, 2-31, 2-61, 2-69, 2-75

Screw, Hex, M6 X 1.0 X 16, Fmg, 2-75,
2-77, 2-85, 2-97, 3-3, 3-19, 3-21

Screw, Hex, M6 X 1.0 X 16, Ss, 2-83

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-15,
2-47, 2-51, 2-61

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems,
2-62, 2-79

Screw, Hex, M6 X 1.0 X 20, Ss, 2-57, 2-59,
2-87, 2-89, 2-119, 2-121

Screw, Hex, M6 X 1.0 X 25, 8.8, 2-85

Screw, Hex, M6 X 1.0 X 25, Ss, 2-107,
2-111

Screw, Hex, M6 X 1.0 X 35, Ss, 2-97

Screw, Hex, M6 X 1.0 X 50, 8.8, 2-43

Screw, Hex, M6 X 1.0 X 55, Ss, 2-121

Screw, Hex, M6 X 1.0 X 60, 8.8, 2-75

Screw, Hex, M6 X 1.00 X 12, Ss, 2-114,
3-37, 3-63

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-9,
2-27, 2-29, 2-35, 2-37

Screw, Hex, M6 X 1.00 X 16, Fmg, 2-65

Screw, Hex, M6 X 1.00 X 16, Ss, 3-29

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-23

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-17, 2-19, 2-65, 3-37

Screw, Hex, M6 X 1.00 X 20, Ss, 2-107,
2-111

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems,
2-13, 2-49, 2-53, 2-65

Screw, Hex, M6 X 1.00 X 25, Ss, 2-121

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-27,
2-29, 2-35

Screw, Hex, M6 X 1.00 X 35, Ss, 3-37

Screw, Hex, M8 X 1.25 X 110, Ss, 2-101,
3-15

Screw, Hex, M8 X 1.25 X 120, 8.8, FI,
2-149

Screw, Hex, M8 X 1.25 X 130, 8.8, 2-91,
2-93

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-55,
2-121, 3-11

Screw, Hex, M8 X 1.25 X 16, Ss, 2-91,
2-93, 2-117, 2-123

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-9,
2-15, 2-19, 2-21, 2-41, 2-43, 2-45,
2-47, 2-51, 2-55, 2-65, 2-67, 2-71,
2-75,2-125

Screw, Hex, M8 X 1.25 X 20, Ss, 2-9, 2-15,
2-21, 2-61, 2-67, 2-83, 2-95, 2-97,
2-107, 2-111, 2-113, 2-117, 2-121,
2-123, 2-125, 2-149, 2-151, 3-3, 3-5,
3-21, 3-29, 3-37, 3-47, 3-49, 3-51,
3-61

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-7, 2-9,
2-41, 2-43, 2-45, 2-47, 2-49, 2-51,
2-53, 2-61, 2-65, 2-83, 2-117, 2-123,
2-145, 2-147

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-7, 2-65, 2-69, 2-85, 2-121, 2-127

Screw, Hex, M8 X 1.25 X 25, Fmg, 2-97,
3-21, 3-25, 3-33, 3-43

Screw, Hex, M8 X 1.25 X 25, Ss, 2-67,
2-77, 2-81, 2-87, 2-89, 2-97, 2-99,
2-113, 3-7, 3-11, 3-15

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-117,
2-123

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-75,
2-117, 2-123

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-65

Screw, Hex, M8 X 1.25 X 35, Ss, FI, 2-99

Screw, Hex, M8 X 1.25 X 40, Ss, NI, 2-77

Screw, Hex, M8 X 1.25 X 45, 8.8, 2-41,
2-43

Screw, Hex, M8 X 1.25 X 45, Ss, 2-57,
2-59, 2-103

Screw, Hex, M8 X 1.25 X 50, 8.8, 2-77

Screw, Hex, M8 X 1.25 X 50, Ss, FI, 2-97

Screw, Hex, M8 X 1.25 X 60, 8.8, 2-83,
2-99

Screw, Hex, M8 X 1.25 X 60, 8.8, Fl, 2-9,
2-55

Screw, Hex, M8 X 1.25 X 60, FI, 2-95

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-75

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-103

Screw, Motor, Hyd [En], 4-9

Screw, Pan, #12-16 X 0.50, F/ Plstc,
2-121, 3-66

Screw, Pan, 12-16 X 0.50, F/ Plstc
(ec-H20 only), 2-114

Screw, Pan, M3 X 0.5 X 20, 4.8, 2-83

Screw, Pan, M4 X 0.7 X 10, Ss, 2-105,
2-109

Screw, Pan, M4 X 0.7 X 16, 4.8, 2-21

Screw, Pan, M4 X 0.7 X 16, Ss, 2-21, 3-3

Screw, Pan, M4 X 0.7 X 20, 4.8, 2-85

Screw, Pan, M4 X 0.7 X 20, Ss, 2-85

Screw, Pan, M4 X 0.7 X 25, 4.8, 2-15

Screw, Pan, M4 X 0.7 X 35, Ss, 2-77

Screw, Pan, M4 X 0.70 X 16, 4.8, 2-61

Screw, Pan, M5 X 0.8 X 12, Ss, 2-15, 2-21,
2-45, 2-83, 2-119, 3-19, 3-25

Screw, Pan, M5 X 0.8 X 40, 4.8, 2-25, 2-31

Screw, Pan, M5 X 0.8 X 40, Ss, 2-91, 2-93,
3-19

Screw, Pan, M5 X 0.80 X 45, 4.8, 3-61

M20 331381 (1-12)




CROSS REFERENCE

Screw, Pan, M6 X 1.0 X 16, Ss, 2-99

Screw, Pan, M6 X 1.00 X 16, 4.8, 2-55

Screw, Pan, M8 X 1.25 X 25, BIk, 2-9,
2-13, 2-15, 2-17, 2-21

Screw, Pan, M8 X 1.25 X 25, Ss, 2-7

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-113, 2-114

Screw, Pan, Phl, M4 X 0.70 X 20, Ss, 3-37

Screw, Pan, Phl, M5 X 0.80 X 12, Ss,
3-29, 3-33, 3-63

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-25

Screw, Pan, Phl, M5 X 0.80 X 20, Ss,
3-43, 3-47, 3-49, 3-51, 3-52, 3-53

Screw, Pan, Phl, M6 X 1.00 X 35, Ss, 2-5

Screw, Set, #10-24 X 0.25, NI, 2-83

Screw, Soc, .25-20 X 0.75, Al, 2-17

Screw, Soc, .38-16 X 1.50, Al, 2-23

Screw, Soc, .50-13 X 1.50, Al, 2-71

Screw, Soc, M12 X 1.75 X 55, 10.9, 2-23

Screw, Soc, M16 X 2.0 X 50, 12.9, 2-71

Screw, Soc, M6 X 1.0 X 25, 12.9, 2-25

Screw, Soc, M6 X 1.0 X 45, 12.9, 2-25

Screw, Soc, M6 X 1.00 X 25, 12.9, 2-27,
2-29, 2-35

Screw, Soc, M6 X 1.00 X 45, 12.9, 2-27,
2-29

Screw, Soc, M8 X 1.25 X 25, 12.9, 2-107,
2-111

Screw, Soc, M8 X 1.25 X 35, 12.9, 2-107,
2-111

Screw, Soc, M8 X 1.25 X 70, 12.9, 2-35

Screw, Valve, Steering, 4-21

Seal Kit, Cartridge, 2-151, 4-11, 4-13, 4-15,
4-17, 419

Seal Kit, Motor [CI], 4-9

Seal Kit, Pump, Hyd, 4-7

Seal Kit, Steering [CI], 4-21

Seal Replmt Kit, 4-8

Seal, Sponge, 0.88 1.00W 43.0L, 2-19

Seal, Afmkt, Bulb, 90, 0.50d, 02ft, 2-15

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft,
2-15, 2-21

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft,
29

Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft,
2-19

Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft
(Replaced By none), 2-83

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh,
2-113, 2-114

Seal, Door, Dump, 2-87, 2-89

Seal, Door, Dump, Side, 2-87

Seal, Drive, Rear, Grease Cav, 2-71

Seal, Foam, 0.50, 2-9

Seal, Oil, Cshtt, 5-5

Seal, Org, 2-31

Seal, Org, .069 X 3.06id, 2-143

Seal, Org, .072 X 00.35id #04, 4-11, 4-17

Seal, Org, .078 X 00.47id #06, 4-11, 4-13,
4-17

Seal, Org, .078 X 00.47id 06, 4-15

Seal, Org, .087 X 00.64id #08, 4-17

M20 331381 (1-12)

Seal, Org, Bolt, Cover, Camshaft Hsng,
5-11

Seal, Org, Cap, 5-3

Seal, Org, Cap, Fltr, Qil, 5-8

Seal, Org, Hsng, Oil Pump, 5-7

Seal, Org, Oil Pump, 5-7

Seal, Org, Press Switch / Drain Plug, 5-7,
5-8

Seal, Org, Sensor, Temp [Epr], 2-37, 2-39

Seal, Org, Throttle Body, 2-31

Seal, Org, Water Pump, 5-7

Seal, Panl, Instmt, 2-9

Seal, Plug, Drain, Nitrile, 2-121

Seal, Radiator, 2-61

Seal, Radiator, Upper, 2-69

Seal, Rbr, Clsd, 0.13, Instmt Panl, 2-13

Seal, Ring, Pipe, Suc, Oil Pump, 5-7

Seal, Seat, Valve, 5-3

Seal, Shaft, Drain Plug, 2-121

Seal, Ure, 0.38 0.75w 13.2 Adh, 2-127

Seal, Ure, 0.38 0.75w 33.0 Adh, 2-127

Seal, Wire, 14/16ga [Wp / Mp280 Sealed],
4-23

Sealant, Tube, Ds, 5-8

Seat, Rotator, Valve, 5-3

Seat, Spring, Valve, 5-3

Seat, Spring, Valve, 0.333, 5-3

Seat, Suspension, W/1 Arm And Belt, 2-15

Seat, Valve, Exhaust, [+0.2mm], 5-3

Seat, Valve, Exhaust, [+0.4mm], 5-3

Seat, Valve, Exhaust, Std, 5-3

Seat, Valve, Intake, [+0.2mm], 5-3

Seat, Valve, Intake, [+0.4mm], 5-3

Seat, Valve, Intake, Std, 5-3

Seatbelt, Retractable [Deluxe Seat], 2-15

Send-Unit, Fuel, 2-41

Send-Unit, Fuel [2007], 2-43

Send-Unit, Water, Temp, 04npt
1130h/195d, 2-147

Sensor [T Map], 2-27, 2-29, 2-35

Sensor [Tmap], 2-25, 2-31

Sensor, Exhaust, Tailpipe, 2-59

Sensor, Level, Lig, 14vdc 01a .62-11,
2-114, 2-121, 3-5

Sensor, Oxygen, 2-57

Sensor, Oxygen [Gm 1.6L/3.0L 2007], 2-59

Sensor, Position, Cshit, 2-23, 5-7

Sensor, Spd / Dir, 6-30vdc, 2-77

Sensor, Temp [Epr], 2-37, 2-39

Sensor, Temp, Coolant, 2-23

Sensor, Temp, Water [Rework For 1.6GM],
2-23

Shaft Widt, Brake, 2-75

Shaft WIdt, Pedal, Brake, 2-75

Shaft, Brush, Idler, 2-91, 2-93

Shaft, Motor, Hyd, 4-5

Shaft, Output, 4-8

Shaft, Output, Motor, Hyd [En], 4-9

Shaft, Pump, 4-7

Shaft, Pump, Water, 4-3

Shaker WIdt, 2-83

Sheave Assy Kit, Repair, 2-55

Sheave, 5.00dia [Gm1.6] 2007], 2-55

Sheave, Cshit, 5-5

Sheave, Mach [Gm1.6l], 2-55

Shield, Heat, Gas/Lpg, Repimt, 2-59

Shield, Heat, Gas/Lpg, Replmt (Japan
Only), 2-59

Shield, Manifold, Exhaust, 5-9

Shield, Starter [1.61], 2-23

Shim Kit, 4-7

Shim, Washer, 0.88d 0.51b .020, 2-125

Shim, Washer, 0.88d 0.51b .060, 2-125

Shock Absorber, 2.3 Strk, 2-77

Shoe, Brake, 180 X 30mm, 2-73

Shoe, Plstc, Sqge, 14.0, 3-57, 3-59

Shrd Widt,Fan,G/Lp, Replmt
[M20/M30/T20], 2-65

Shrd Widt,Fan,G/Lp, Replmt [TJ] (Japan
Only), 2-65

Shroud Assy, Eng, 2-21

Shroud Widt, Fan, 16.25d [Side X Side],
2-65

Shroud, Front, Trimmed, 2-19

Shroud, Seat, 2-15

Skirt, Debris, Eng Radiator, 2-61

Skirt, Eng Fan, Gas / Lp, 2-65

Skirt, Neo, .06, 06.38w 40.86l, 06 Hole,
1-1,2-97

Skirt, Neo, .06, 06.85w 27.95l, 08 Hole,
1-1, 2-105, 2-109

Skirt, Neo, .06, 07.63w 51.52I, 11 Hole,
2-97

Skirt, Neo, .06, 12.00w 45.88l, 07 Hole,
1-1,2-97

Skirt, Neo, .06, 26.99w 40.55l, 36 Hole,
2-97

Skirt, Neo, .12, 05.39w 14.011, 02 SI, 2-97

Skirt, Neo, .18, 10.37w 27.95I, 12 H&S,
1-1, 2-105, 2-109

Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole,
1-1,2-97

Sleeve, 0.31b 0.50d 0.3I, Ss, 2-107, 2-111,
2-121

Sleeve, 0.49b 0.68d 1.21 [304ss], 2-107,
2-111

Sleeve, Dashpo, Pump, Hyd, Gear, 4-5

Sleeve, Nyl, #37 05.01, 2-71

Sleeve, P/M, 0.31b 0.50d 0.31 [430ss],
2-117,2-123

Sleeve, P/M, 0.31b 0.50d 0.71 [430ss],
2-101, 2-117, 2-123

Sleeve, P/M, 0.31b 0.50d 0.91 [430ss],
2-57, 2-59, 2-91, 2-93

Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz, 2-103

Sleeve, P/M, 0.34b 0.63d 1.2l, Bnz, 2-101

Sleeve, P/M, 0.37b 0.50d 0.6l [430ss],
3-11

Sleeve, P/M, 0.43b 1.00d 1.0I, Stl, 2-41

Sleeve, P/M, 0.47b 0.75d 0.51 [430ss],
2-95

Sleeve, Pump, Water, 4-3

Sleeve, Rbr, 3.50b 3.58d 1.8l, 3-5

Sleeve, Throttle, Plstc [Bosch], 2-31

Solenoid, #10, 12vdc, 4-13, 4-15, 4-17,
4-19

6-25




CROSS REFERENCE

Solenoid, #8, 12vdc, 4-11, 4-13, 4-15,
4-17,4-19

Solenoid, 12v, Valve, Hyd [Cec], 4-10

Solenoid, Pull, 12vdc, Damper, 2-85

Spacer, 3-7, 3-9

Spacer Plate, 4-8

Spacer, Coil, #8, 4-11, 4-19

Spacer, Fan, 2-55

Spacer, Fan, Taper [2007], 2-55

Spacer, Hub, Keyed, 3-7, 3-9

Spacer, Pad, Rbr, 2-99

Spacer, Plstc, Ny, 2-15

Spacer, Sppt, Flir Lock Off, 2-31

Spacer, Sqge, Side Brush, Rbr, 3-9

Spacer, Strap, Adj, Alternator, 2-55

Spacer, Valve, Steering, 4-21

Sparkplug, 5-12

Sparkplug [Gm ], 1-1

Sparkplug [Gm, 1pick=1plug], 1-1

Spool, Pilot, Dual, Hyd, 4-19

Spool, Pilot, Hyd, 4-11, 4-13, 4-15, 4-17,
4-19

Spring, 4-5

Spring Kit, Scu [CI], 4-21

Spring, 3/4 X 16 [Gm1.6L 2010 Lpg], 2-39

Spring, Cmpr, 0.90d .042wir 02.01, 2-101

Spring, Cmpr, 18.8d, 1.6w, 57.11, 2-17

Spring, Dsl, 1.000d 0.50id 1.71, 2-103

Spring, Extn, 0.750d X 0.09wir, 2.5I,
2-107, 2-111

Spring, Extn, 0.750d X 0.12wir, 4.3I, 2-77

Spring, Extn, 0.880d X 0.14wir, 9.0l, 2-99

Spring, Extn, 1.680d X .203wir, 7.5l, 2-95

Spring, Flat, Retainer, Angled Screen, 2-81

Spring, Flat, Retainer, Screen, 2-81

Spring, FIt, 0.08th, 4.50w X 07.0l, 2-99

Spring, Keeper, 2-103

Spring, Motor, Hyd, 4-5

Spring, Tors, 0.75id .06wir 02.8coil, 2-75

Spring, Tors, 1.13id .12wir 02.3coil Rh,
2-75

Spring, Valve, 5-3

Spring, Valve, Relief, QOil Press, 5-7

Spring, Wir, 0.08d, Brake, Parking, 2-75

Spring, Wir, 0.16d, Brush Retaining, 2-5

Spring, Wir, 0.25d, Return, Brake, 2-73

Sprocket, Camshaft, 5-11

Sprocket, Crankshaft, 5-11

Squeegee Assy, Sba, Linatex, 1-2, 3-7

Squeegee Assy, Sba, Ure, 1-2, 3-7

Squeegee Kit, Rear, Replmt [M20/T20],
2-101

Squeegee WIdt, Rear, 2-101

Starter, 12vdc [Delco] (Mar. 2006 and
Newer), 5-5

Starter, 12vdc [Gm] (Before Mar. 2006),
55

Steer-Control, Hyd#05, 06.1 2030 (See
Breakdowns), 2-17

Steer-Control, Hyd05, 06.1 2030, 4-21

Stem, Valve, Hyd, 4-13, 4-15, 4-17, 4-19

Stem, Valve, Hyd [4w2p], 4-15, 4-19

Stem, Valve, Hyd, 4w2p, 4-11, 4-13, 4-17

6-26

Stop, Rotation, 2-103

Strainer, Hyd, 25gpm 100mesh Psi,
2-147

Strainer, Hyd, 025gpm 100mesh 03psi, 1-1

Strainer, Hyd, 25 Gpm 100 Mesh, 1-1

Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5I,
35

Strap, Adj, Alternator, 2-55

Strap, Door, Dump, 2-87, 2-89

Strap, Door, Dump, Side, 2-87

Strap, Mtg, Motor, .124.00W, 2-83

Strap, Mtg, Tank, Lpg, 2-45

Strap, Mtg, Tank, Lpg, Hinge, 2-45

Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle,
3-57

Strap, Rbr, Tie-Down, 2/Hooks 19.0l, 2-69

Strap, Retaining, Hose, 2-117, 2-123

Strap, Sppt, 2-77

Strap, Static, Afmkt, 2-97

Strap, Tank, Gas, 2-41, 2-43

Strip Mtg, Seal, 2-19

Strip, Flap, Recirculation, 2-97

Strip, Non-Slip, 0.50w 06.0l, 2-101

Strip, Rbr, 0.06 01.00W 04.0L, 2-83

Strip, Rbr, 0.06 03.54w 03.51 [Neo/60],
3-37

Strip, Rbr, 0.06 04.00w 05.0l Neo/60, 2-83

Stud, .31-18 2.751 M8 X 1.25, Ss, 2-101

Stud, Ball, .39d .31-16, Gasspring, 2-15

Stud, M05-0.8 [Gm1.6L Lp 2010], 2-35

Stud, M10 X 1.50 [35], 2-55, 2-57, 2-59

Stud, Manifold, M8 X 28, 5-9

Stud, Manifold, M8 X 96, 5-9

Stud, Starter, M08 X 1.25, 5-5

Stud, Wheel, .50-20 X 1.501, 0.370th, 2-71

Switch Assy, Press, 3.0, 19.51 Tube, 3-5

Switch Kit, Pump, Repair,, 4-23

Switch, Ignition [Ku], 2-13

Switch, Indicator, Oil Press, 2-23, 5-7

Switch, Indicator, Qil Press [2010], 2-23,
5-7

Switch, Press, 0006psi Dpdt, 2-23

Switch, Press, 10psi, Spst, 3-19

Switch, Press, 12vdc 08a Spst Nc 0070psi,
2-45

Switch, Press, 50 Psi, Pm02, 3-39

Switch, Press, Adj [4-16 In Wir], 2-85

Switch, Press, Spdt 0008psi, 2-85

Switch, Rocker, Dpdt Mom/Off/Mom, 2-13

Switch, Rocker, Dpdt On/None/On, 3-61

Switch, Rocker, Dpdt On/OfffOn, 2-13

Switch, Rocker, Spst, Mom, 3-37

Switch, Snap, 15a No, Rlr, 2-79

Switch, Temp [160F], 2-83

Switch, Temp, Sealed, Nc, 2-83

Switch, Thermal, 160Deg, Spdt (Replaced
by 9003444), 2-83

T

Tank Kit, Soltn, W/ Bracket, Replmt, 2-113
Tank, Coolant, 03.30w 4.7hi 04.71 1liter,
2-67

Tank, Coolant, 03.6w 04.1hi 05.51,1liter,
2-67

Tank, Coolant, 04.7 03.3 4.7deep, 1liter,
2-61

Tank, Detgt, Trimmed, 3-5

Tank, Fuel, 11.26Gal, gas, Repimt, 2-41

Tank, Fuel, 11.2gal, Gas, Repimt [2007],
2-43

Tank, Lpg, 33Ib, W/ Gauge [Empty, Liq],
2-45

Tank, Recvy, Trimmed, 2-121

Tank, Soltn, W/ Label [M20], 2-113

Terminal, Bullet, Mal, .157d, 12ga, 3-49,
3-51, 3-52, 3-53

Terminal, Fem, Mp280, Sealed, 18-16ga,
4-23

Thermostat, W/ Hsng And Seal, 5-3

Thrust Bearing, 4-8

Tie, Cable, 6.0l, 1.25d Max, 3-52, 3-53

Tie, Cable, 11.3l, 2.75d Max, 3-19

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D,
2-13, 2-25, 2-27, 2-65, 2-71, 2-93,
3-19, 3-39, 3-52, 3-53

Tie, Cable, Nyl, 14.51 .30w 4.0 Max D,
4-25

Tie, Cable, Nyl, 15.31. W 4.5 Max D,
3-19, 3-25, 3-33

Tie, Cable, Nyl, 15.3L . W 4.5 Max D, 2-83

Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt, 1-2

Tire, Drive, Scrbr, Non-Skid, 16.0x6.0
(Included in Kit 363174) (Optional),
2-71

Tire, Drive, Scrbr, Non-Skid, 18.0X6.0,
2-71

Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0
(Optional Polyurethane), 2-71

Tire, Idler, Scrbr, Blk, 16.0X3.5, 2-73

Tire, Idler, Scrbr, Non-Skid, 16.0x3.5
(Included in Kit 363174) (Optional),
2-73

Tire, Idler, Scrbr, Pu, Grey, 16.0X3.5
(Optional Polyurethane), 2-73

Tower, WIdt, Lift, Lh, Replmt [M20], 2-7

Tower, WIdt, Lift, Rh, Replmt [M20], 2-7

Tray Widt, Fuel, 2-41, 2-43

Tray WIdt, Lpg, 2-45

Tray WIdt, Perma-filter (Replaced By
none), 2-83

Tray, Perma-Filter, 2-83

Tread, Non-Skid, 01.9w 08.0l, 2-7

Tread, Non-Skid, 02.2w 11.51, 3-13

Tread, Non-Skid, 03.0w 11.61, 2-7, 2-9,
2-76

Tube [Pcv], 5-3

Tube Assy, Plug, Drain, 2-121

Tube Kit, Hyd, Case Drain [M20/T20], 2-93

Tube Kit, Tank, Recvy, Repimt, 2-123

Tube Kit, Tank, Soltn, Replmt, 2-117

Tube WIdt, Arm, Safety, 2-79

Tube Widt, Exhaust, 1.6d, 2 Fing, 2-59

Tube WiIdt, Exhaust, Gas/Lpg, 2-57

Tube WiIdt, Leg, Ohg, Lh, Pntd, 3-55

Tube WiIdt, Leg, Ohg, Rh, Pntd, 3-55

M20 331381 (1-12)




CROSS REFERENCE

Tube WiIdt, Plug, Drain, 2-121

Tube Widt, Tee, 2-47, 2-49, 2-51, 2-53

Tube Widt, Torque, 2-95

Tube, 0.50d 0.32b 00.4l, Ss, 2-117, 2-123

Tube, 00.38d 00.26b 00.3I Sti PIt,
2-77

Tube, 00.50d 00.38b 00.6l Stl, 2-77

Tube, 2.90id 3.000d 02.4, Ss, 2-117,
2-123

Tube, Acrylic, Hose, Pinch, 2-123

Tube, Air Bleed, .62d 2.21 .12npt Alm,
2-25, 2-32

Tube, Bleed, Air, .620d 2.21 .12npt, Aim,
2-27,2-37

Tube, Coolant, 1.3d, Lower, 2-67

Tube, Coolant, Lower, 1.3d, 2-61

Tube, Distribution, Water, 2-119

Tube, Ds, 5-8

Tube, Exhaust, 1.5d, 2-57

Tube, Exhaust, Fing, 1.5d [M20/T20 2007],
2-59

Tube, Hyd, 08 Jf08/Jf08, 3-15

Tube, Hyd, 08 Jf08/Jm08, 2-91

Tube, Hyd, Brush Return, W/ Cd
[M20/T20], 2-93

Tube, Hyd, Main Return, 2-145

Tube, Hyd, Rear Sqge [M20], 2-145

Tube, Hyd, Sqge, 2-145

Tube, Hyd, Swp, 2-149

Tube, Pvc, Clr, 4.01 [Shc80], 3-23, 3-25

Tube, Rnd, 1.75d 0.77b 01.11, Stl, Pntd,
2-71

Tube, Transition, Casting, 2-127

Tube, Vacuum, 2-85

Tube, Vinyl, Pump, Water, 4-3

Tube, Wand, Vacuum, Metal, 3-59

Tube, Wand, Vacuum, Metal [1pick=1box],
3-57

Tubing Connctr.Kit, Gorman Pmp, 4-22

U
Upper Hsg Kit, Pump, Repair,, 4-23

Vv

Valve Assy, Relief [CI], 4-21

Valve Assy, Water, Solenoid , 12vdc, 2-119

Valve Assy, Water, Solenoid, 12vdc, 3-13,
3-43

Valve Kit, Poppet, Gorman Rupp, 4-22

Valve Stem, N.O.Valve, Hyd, 4-10

Valve, Ball, 04pf, Chm W/ Handle, 2-41

Valve, Body, Throttle, Lpg, 2-32

Valve, By-Pass, Oil Fltr, 5-8

Valve, Check, 2-31, 4-11, 4-13, 4-15, 4-17,
4-19

Valve, Check, 0002psi [Fast li+], 4-26

Valve, Check, 0002psi Bm04/Bm04, 3-21

Valve, Check, 0005psi [Fast li+], 4-26

Valve, Check, 0005psi Bm06/Bm08, 3-29

Valve, Check, 0005psi Pm04/Bm06, 3-39

M20 331381 (1-12)

Valve, Check, 2gpm .5psi Bm08/Bm08,
3-43

Valve, Check, Pump, Water, 4-3

Valve, Cntrl, Hyd, 4-17

Valve, Cntrl, Hyd (See Breakdowns), 2-149

Valve, Cntrl, Hyd [M20 And T20], 4-13

Valve, Cntrl, Hyd [M20 And T20] (See
Breakdown), 3-15

Valve, Cntrl, Hyd [M20], 4-11

Valve, Cntrl, Hyd [M20] (See Breakdowns),
2-149

Valve, Cntrl, Hyd, Solenoid, 03/16gpm,
4-15

Valve, Cntrl, Solenoid, 4-11, 4-19

Valve, Exhaust, 5-3

Valve, Fuelock, Lpg, Wire Connector, 2-31

Valve, Hyd Cartridge 10no/-0, 4-10

Valve, Hyd, Check, Jm08/Om08 5000psi,
3-15

Valve, Hyd, Relief, 4-11

Valve, Hyd, Solenoid 12vdc 3000psi (See
Breakdown), 3-15

Valve, Hyd, Solenoid, 12vdc, 4-19

Valve, Hyd, Solenoid, 12vdc (See
Breakdowns), 2-151

Valve, Intake, 5-3

Valve, Lock Off, 2-37

Valve, Lock Off [Gm 1.6L 2010], 2-39

Valve, Lpg, Press Relief [Rego], 2-45

Valve, Motor, Hyd, 4-5

Valve, Relief, 4-13, 4-15, 4-17, 4-19

Valve, Relief, 0600Psi, 2-151

Valve, Relief, 3000 Psi, 4-7

Valve, Relief, 4000 Psi, 4-7

Valve, Relief, Oil Press, 5-7

Valve, Shutoff, 3-61

Valve, Solenoid, 12vdc, Water Flow, 3-25,
3-33

Valve, Stem, No, 4-13, 4-15, 4-17, 4-19

Valve, Trim, Fuel, Normal Flow, 2-32

Valve, Vent, Air, Float Type, 3-39

Valve, Water, 12vdc, 6.0mm, 04pf, 3-19

Valve, Water, Solenoid, 12vdc 0.08pf, 3-3

Valve, Water, Solenoid, 12vdc 6.0mm
Pf04, 3-29

Video, Oprtr, Dvd [W/Checklist M20], 3-67

VI, Filter, Screen, 50 Mesh .59d .81 Ss,
3-19

W

Wand Kit, Vacuum, Ci [M20], 3-57, 3-59

Wand, Clean-Out, 3-61

Washer, Belleville, .31, 2-77

Washer, Flat, .78b 1.75d .18, Ss, 2-121

Washer, Flat, #06, 2-61, 2-83

Washer, Flat, #08, 2-15

Washer, Flat, #10, 2-15, 2-21, 2-55, 2-69,
2-79, 3-61

Washer, Flat, #10 Ss, 2-77

Washer, Flat, #10, Ss, 2-25, 2-31, 3-3,
3-19, 3-25, 3-61, 3-65

Washer, Flat, 0.25 Fender, 2-127

Washer, Flat, 0.25 Fendr, 2-15, 2-21

Washer, Flat, 0.25 Sae, 2-15, 2-17, 2-25,
2-31, 2-41, 2-47, 2-51, 2-57, 2-61,
2-83, 2-85

Washer, Flat, 0.25 Std, 2-23, 2-61, 2-69,
2-75, 2-77, 3-19, 3-21

Washer, Flat, 0.25, Fendr, 2-62, 2-65

Washer, Flat, 0.25, Sae, 2-27, 2-29, 2-35,
2-43, 2-59, 2-65, 3-37

Washer, Flat, 0.25, Ss, 2-83, 2-87, 2-89,
2-97, 2-119, 2-121, 3-63

Washer, Flat, 0.25, Std, 2-9, 2-23, 2-27,
2-29, 2-35, 2-37, 2-65

Washer, Flat, 0.27b 0.69d .05, Ss, 2-5,
2-114, 3-29, 3-37, 3-63

Washer, Flat, 0.31 Sae, 2-9, 2-15, 2-21,
2-55, 2-77, 2-107, 2-111, 2-113, 2-117,
2-123

Washer, Flat, 0.31 Std, 2-77, 2-147

Washer, Flat, 0.31, Hardened, 2-55

Washer, Flat, 0.31, Sae, 2-55

Washer, Flat, 0.31, Ss, 2-57, 2-61, 2-83,
2-87, 2-89, 2-97, 2-99, 2-101, 2-103,
2-107, 2-111, 2-117, 2-123, 3-3, 3-7,
3-11

Washer, Flat, 0.31, Std, 2-7, 2-9, 2-15,
2-17, 2-19, 2-41, 2-43, 2-45, 2-47,
2-49, 2-51, 2-53, 2-55, 2-59, 2-61,
2-65, 2-67, 2-71, 2-75, 2-91, 2-93,
2-95, 2-97, 2-117, 2-121, 2-123,
2-145, 2-149, 3-11, 3-13, 3-15, 3-55,
3-63

Washer, Flat, 0.32b 1.00d .12, Ss, 2-9,
2-15, 2-21, 2-81, 2-87, 2-89, 2-113,
2-117, 2-121, 2-123, 2-125, 2-149,
2-151, 3-5, 3-21, 3-29, 3-37, 3-47,
3-49, 3-51, 3-61

Washer, Flat, 0.34b 0.75d .12 [Viton], 3-19

Washer, Flat, 0.38 Sae, 2-23, 2-55, 2-77,
2-95, 2-103, 2-127, 2-143

Washer, Flat, 0.38 Std, 2-7, 2-15, 2-41,
2-45, 2-77, 2-85, 2-145, 3-7, 3-9,
3-55, 3-57, 3-65

Washer, Flat, 0.38, Hardened, 2-23, 2-37,
2-39

Washer, Flat, 0.38, Sae, 2-55, 2-59

Washer, Flat, 0.38, Std, 2-59, 2-65

Washer, Flat, 0.38b 0.88d .08, Ss, 2-59,
2-67

Washer, Flat, 0.38b 1.25d .12, Neo, 2-81,
2-87,2-89

Washer, Flat, 0.40b 1.12d .12, Ss, 2-127

Washer, Flat, 0.40b 1.12d .12, Ss, 2-55,
2-61, 2-65, 2-83, 2-87, 2-89, 2-103,
2-125, 3-55

Washer, Flat, 0.41b 1.25d .12, Pye, 2-15

Washer, Flat, 0.44b 1.00d .08, Ss, 2-7,
2-79, 2-99, 3-13

Washer, Flat, 0.50 Sae, 2-17, 2-23, 2-61,
2-73, 3-11

Washer, Flat, 0.50 Std, 2-23

Washer, Flat, 0.50, Sae, 2-85

Washer, Flat, 0.50, Std, 2-23

6-27




CROSS REFERENCE

Washer, Flat, 0.53b 1.88d .12, Stl, PI, 2-9,
2-23, 2-99, 2-101

Washer, Flat, 0.56b 1.38d .11, Ss, 2-95,
2-99, 2-107, 2-111

Washer, Flat, 0.62 Sae, 2-19

Washer, Flat, 0.66b 1.00d .12, Rbr, 3-3,
3-61

Washer, Flat, 0.69b 1.19d .06, Stl, PI,
2-103

Washer, Flat, 0.75 Sae, 2-71

Washer, Flat, 0.76b 1.50d .06, Ss, 2-73

Washer, Flat, 0.79b 1.18d .06, Nyl, 2-117,
2-123

Washer, Flat, 0.81b 1.06d .06, Stl, 2-61,
2-65

Washer, Flat, 06, 3-59

Washer, Flat, 08, 3-37

Washer, Flat, 08, Ss, 4-25

Washer, Flat, 1.15b 1.75d .08, Stl, 2-13

Washer, Flat, 1.26b 1.88d .13, Stl, 3-13

Washer, Flat, 1.26B 1.88D .13, Stl, P, 2-7,

2-85

Washer, Flat, 1.39b 2.12d .13, Stl, 2-71

Washer, Flat, 10, 3-37, 3-47, 3-49, 3-51,
3-52, 3-53

Washer, Flat, 10, Ss, 3-29, 3-33, 3-37,
3-43

Washer, Flat, 2.16b 3.50d .16, Felt, 2-71

Washer, Flat, Belleville, .25, 2-107, 2-111

Washer, Flat, Belleville, .31, 2-55, 2-117,
2-123, 2-125, 3-11

Washer, Flat, Belleville, .38, 2-59, 2-77,
2-99, 2-107, 2-111

Washer, Flat, Belleville, .50, 2-107, 2-111

Washer, Flat, Belleville, M10, 2-81

Washer, Flat, M21.0b X 37d X 3, 2-73

Washer, Flat, Pump, Hyd, 4-7

Washer, Lock, Int-Ext, 0.31, 2-97

Washer, Lock, Int-Ext, 0.38, 2-55

Washer, Lock, Int-Ext, 10, 2-21

Washer, Lock, Int, #06, 2-83

Washer, Lock, Int, #08, Ss, 2-85

Washer, Lock, Int, #10, Ss, 3-19

Washer, Lock, Int, 0.25, 3-37

Washer, Lock, Int, 0.38, 2-55

Washer, Lock, Int, 08, Ss, 4-25

Washer, Pump, Hyd [En], 4-7

Washer, Rbr, 4-3

Washer, Sealing, 0.28b 0.75d Ss, Neo,
2-121

Washer, Sheave, Cshit, 5-5

Washer, Shid, Nyl [8-32], 2-13

Washer, Sprkt, Camshaft, 5-11

Washer, Thrust, 0.34b 1.50d .06, 2-117,
2-123

Washer, Thrust, 0.61b 1.25d .06, Fgl,

2-103, 2-105, 2-107, 2-109, 2-111, 3-7

Washer, Thrust, 1.00b 1.75d 0.13w, Fbr,
311
Weight, Eccentric, 2-83

Wheel, 06.0D 2.00W 1.19B, Gray Rbr, 2-7,

2-85, 3-13
Wheel, 3.0d 1.38w 0.50b, 1-1, 2-103

6-28

Wheel, 4.0d 0.89w 0.64b, 2-101

Wheel, Steering, 14.3d 0.81b 36tooth,
2-17

Wire Set, Sparkplug [1.61], 5-12

Wire, 16ga 09.61 Brown Mp280/ #10ring,
2-23

Wire, Ground, 2-55

M20 331381 (1-12)




We Need Your Help...

As part of Tennant’s Zero Defects Program, we want to know about errors you have
found or suggestions you may have regarding our machine manuals. If you find an

error or have a suggestion, please complete this postage-paid form and mail it to us.
Thank you for helping us make zero defects a way of life at Tennant.

Manual No. Rev. No. Publish Date Page
Machine [_] Report Error [] Suggestion
Name Date
Customer Number

Company

Address

City/State/Zip Code

I o S Y I



L¥66-0v¥SS NI ‘stjodeauuiy
ZSvT x0g ‘Od

aAUQ 9|17 YUON TOZL

ST# Suonedlgnd [ed1uydaL

ANVANOD LNVNN3L

33SS34AAV A9 divd 39 T1IM JOV1LSOd
NI ‘SITOdVINNIN 76 "'ON LINY3d TIVIN SSV1D 1SdI4

TIVIN A'lddd SSANISNd

S31VS d3LINN
3IHL NI
[CERIAR=]]

AdVYSS3O3N
39V1SOd ON

alay ade| saul| panop Buore pjo4




We Need Your Help...

As part of Tennant’s Zero Defects Program, we want to know about errors you have
found or suggestions you may have regarding our machine manuals. If you find an

error or have a suggestion, please complete this postage-paid form and mail it to us.
Thank you for helping us make zero defects a way of life at Tennant.

Manual No. Rev. No. Publish Date Page
Machine [_] Report Error [] Suggestion
Name Date
Customer Number

Company

Address

City/State/Zip Code

I o S Y I



L¥66-0v¥SS NI ‘stjodeauuiy
ZSvT x0g ‘Od

aAUQ 9|17 YUON TOZL

ST# Suonedlgnd [ed1uydaL

ANVANOD LNVNN3L

33SS34AAV A9 divd 39 T1IM JOV1LSOd
NI ‘SITOdVINNIN 76 "'ON LINY3d TIVIN SSV1D 1SdI4

TIVIN A'lddd SSANISNd

S31VS d3LINN
3IHL NI
[CERIAR=]]

AdVYSS3O3N
39V1SOd ON

alay ade| saul| panop Buore pjo4




	M20 Gas/LPG NA Parts Manual

	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement, Scrub Head
	Fig. 2 - Brushes, Replacement, Side Brush
	Fig. 3 - Main Frame Group
	Fig. 4 - Operator Station Group
	Fig. 5 - Operator Station Insulation Group
	Fig. 6 - Instrument Panel Group
	Fig. 7 - Seat Group
	Fig. 8 - Steering Group
	Fig. 9 - Front Cover Group
	Fig. 10 - Engine Cover Group
	Fig. 11 - Engine and Mount Group
	Fig. 12 - Engine EFI Group, Gasoline (000000-001999)
	Fig. 13 - Engine EFI Group, Gasoline (002000-003122)
	Fig. 14 - Engine EFI Group, Gasoline (003123- )
	Fig. 15 - Engine EFI Group, LPG (000000-001999)
	Fig. 16 - Engine EFI Group, LPG (002000- )
	Fig. 17 - Engine Vaporizer Group, LPG (002000-003122)
	Fig. 18 - Engine Vaporizer Group, LPG (003123- )
	Fig. 19 - Engine Fuel Tank Group, Gasoline (000000-001999)
	Fig. 20 - Engine Fuel Tank Group, Gasoline (002000- )
	Fig. 21 - Engine Fuel Tank Group, LPG
	Fig. 22 - Engine Air Cleaner Group, Gasoline (000000-001999)
	Fig. 23 - Engine Air Cleaner Group, Gasoline (002000- )
	Fig. 24 - Engine Air Cleaner Group, LPG (000000-001999)
	Fig. 25 - Engine Air Cleaner Group, LPG (002000- )
	Fig. 26 - Engine Alternator and Fan Group
	Fig. 27 - Engine Muffler Group (000000-001999)
	Fig. 28 - Engine Muffler Group (002000- )
	Fig. 29 - Engine Radiator Group (000000-003038)
	Fig. 30 - Engine Radiator and Mount Group (003039- )
	Fig. 31 - Engine Radiator Hose Group (003039- )
	Fig. 32 - Battery and Electrical Group
	Fig. 33 - Wheel Group, Front Drive
	Fig. 34 - Wheel Group, Rear
	Fig. 35 - Brake Pedal Linkage Group
	Fig. 36 - Directional Pedal and Linkage Group
	Fig. 37 - Hopper Lift Arms Group
	Fig. 38 - Hopper and Debris Screen Group
	Fig. 39 - Hopper Cover and Dust Filter Group
	Fig. 40 - Hopper Bumper Group
	Fig. 41 - Hopper Door Group (000000-003061)
	Fig. 42 - Hopper Door Group (003062- )
	Fig. 43 - Cylindrical Scrub Brush Drive Group, Left Side
	Fig. 44 - Cylindrical Scrub Brush Drive Group, Right Side
	Fig. 45 - Cylindrical Scrub Brush Head Lift Group
	Fig. 46 - Cylindrical Brush Head Skirt Group
	Fig. 47 - Squeegee Lift Group, Rear
	Fig. 48 - Squeegee Group, Rear
	Fig. 49 - Squeegee Linkage Group, Rear
	Fig. 50 - Squeegee Group, Right Side
	Fig. 51 - Squeegee Lift Group, Right Side
	Fig. 52 - Squeegee Group, Left Side
	Fig. 53 - Squeegee Lift Group, Left Side
	Fig. 54 - Solution Tank Group
	Fig. 55 - Solution Tank Drain Group
	Fig. 56 - Solution Control Group
	Fig. 57 - Recovery Tank Group
	Fig. 58 - Recovery Tank Drain Group
	Fig. 59 - Vacuum Fan Group, Scrubbing
	Fig. 60 - Vacuum Fan Group, Sweeping
	Fig. 61 - Hydraulic Schematic (000000-002699)
	Fig. 62 - Hydraulic Schematic (002700-003297)
	Fig. 63 - Hydraulic Schematic (003298- )
	Fig. 64 - Hydraulic Hose Group, Steering and Propel
	Fig. 65 - Hydraulic Hose Group, Pump and Vacuum Fans
	Fig. 66 - Hydraulic Hose Group, Brush and Hopper
	Fig. 67 - Hydraulic Hose Group, Squeegee Lift
	Fig. 68 - Hydraulic Pumps Group
	Fig. 69 - Hydraulic Cooler and Tubes Group
	Fig. 70 - Hydraulic Reservoir Group
	Fig. 71 - Hydraulic Valves Group (000000-002699)
	Fig. 72 - Hydraulic Valve Group (002700- )
	Fig. 73 - Electrical Schematic (000000-001999)
	Fig. 74 - Electrical Schematic (002000-002532)
	Fig. 75 - Electrical Schematic (002533-003478)
	Fig. 76 - Electrical Schematic (003479- )
	Fig. 77 - Electrical Schematic, Gas/LPG Engine Harness (000000-001999)
	Fig. 78 - Electrical Schematic, Gas Engine Harness (002000-003122)
	Fig. 79 - Electrical Schematic, Gas Engine Harness (003123- )
	Fig. 80 - Electrical Schematic, LPG Engine Harness (002000-003122)
	Fig. 81 - Electrical Schematic, LPG Engine Harness (003123- )
	Fig. 82 - Electrical Wire Harnesses Group, Main
	Fig. 83 - Electrical Wire Harness Group, Headlight
	Fig. 84 - Electrical Wire Harness Group, Hopper
	Fig. 85 - Electrical Wire Harness Group, Hopper Cover
	Fig. 86 - Electrical Wire Harness Group, Gasoline/LPG Engine
	Fig. 87 - Electrical Wire Harness Group, Gasoline/LPG Engine Adapter Harness
	Fig. 88 - Label Group

	OPTIONS
	Fig. 1 - ES Pump Group
	Fig. 2 - ES Tanks Group
	Fig. 3 - Side Brush Motor Group (000000-003076)
	Fig. 4 - Side Brush Motor Group (003077- )
	Fig. 5 - Side Brush Lift Group
	Fig. 6 - Side Brush Solution Control Group
	Fig. 7 - Side Brush Hydraulic Valve Group
	Fig. 8 - Side Brush Hydraulic Hose Group
	Fig. 9 - Fast Solution Pump Group (000000-002532)
	Fig. 10 - Fast Air Pump and Detergent Group (000000-002532)
	Fig. 11 - Fast Foam Filter Group (000000-002532)
	Fig. 12 - Fast Foam Filter Group, Side Brush (000000-002532)
	Fig. 13 - Fast Wire Harness Group (000000-002532)
	Fig. 14 - FaST Pumps and Detergent Group (002533- )
	Fig. 15 - FaST Solution Supply Group (002533- )
	Fig. 16 - FaST Solution Supply Group with Side Brush (002533- )
	Fig. 17 - Fast Wire Harness Group (002533- )
	Fig. 18 - ec-H20 Solution Pump Group
	Fig. 19 - ec-H20 Solution Pump Supply Group
	Fig. 20 - ec-H20 Solution Supply Group
	Fig. 21 - ec-H20 Solution Supply Group with Side Brush
	Fig. 22 - ec-H20 Wire Harnesses Group
	Fig. 23 - Backup Alarm Kit
	Fig. 24 - Light Kit, Flashing
	Fig. 25 - Light Kit, Revolving
	Fig. 26 - Light Kit, Flashing Overhead Guard
	Fig. 27 - Light Kit, Revolving Overhead Guard
	Fig. 28 - Overhead Guard Kit
	Fig. 29 - Vacuum Wand Kit (000000-002406)
	Fig. 30 - Vacuum Wand Kit (002407- )
	Fig. 31 - Spray Nozzle Kit
	Fig. 32 - Transport Group
	Fig. 33 - Squeegee Guard Kit
	Fig. 34 - Fire Extinguisher Kit
	Fig. 35 - Documentation Group

	BREAKDOWNS
	Fig. 1 - Extended Scrub Pump Breakdown, 1021210
	Fig. 2 - Hydraulic Motor Breakdown, 379609
	Fig. 3 - Hydraulic Pump Breakdown, 1024251
	Fig. 4 - Hydraulic Motor Breakdown, 71729
	Fig. 5 - Hydraulic Motor Breakdown, 1029379
	Fig. 6 - Hydraulic Motor Breakdown, 53485
	Fig. 7 - Hydraulic Valve Breakdown, 1018936
	Fig. 8 - Hydraulic Valve Breakdown, 1018938
	Fig. 9 - Hydraulic Valve Breakdown, 1037805
	Fig. 10 - Hydraulic Valve Breakdown, 1020394
	Fig. 11 - Hydraulic Valve Breakdown, 1038566
	Fig. 12 - Hydraulic Steering Valve Breakdown, 1024260
	Fig. 13 - Metering Solution Pump Breakdown, 73260
	Fig. 14 - Water Pump Breakdown, 1026743
	Fig. 15 - ec-H20 Module Assembly Breakdown, 9007882
	Fig. 16 - FaST Injector Assembly Breakdown, 9004515

	GM 1.6L ENGINE BREAKDOWN
	Fig. 1 - Cylinder Head and Valves Group
	Fig. 2 - Crankshaft and Pistion Group
	Fig. 3 - Oil and Water Pump Group
	Fig. 4 - Oil Pan and Filter Group
	Fig. 5 - Manifold Group
	Fig. 6 - Camshaft Group
	Fig. 7 - Ignition Group

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST



	home page: 
	Find: 
	go to: 
	page up: 
	next page: 


